BOARD OF COUNTY
COMMISSIONERS

Pinellas

Dave Eggers

Pat Gerard

Charlie Justice (Ountq

Janet C. Long

John Morroni UTILITIES

Karen Williams Seel
Kenneth T. welch

March 21, 2018

Biosolids Center

ATTN: Bryant Harris

United States Environmental Protection Agency
Water, Wetlands and Pesticides Division

11201 Renner Boulevard

Lenexa, Kansas 66219

harris.bryant@epa.gov

RE:  Wastewater Permit No. FL0040436
South Cross Bayou Advanced Water Reclamation Facility (AWRF)

Dear Sir or Madam:

The reports attached to this submittal are in response to the Certified Mail Request Re: Section 308 of the Clean Water Act
(33U.5.C 1318), Pinellas County Utilities, NPDES No. FL0040436. Pinellas County received the original letter on March 5,
2018.

* South Cross Bayou AWRF Response
o Note that US EPA’s original statements are ifalicized in our response for reference.
Statements of Certifications
Final DEP Discharge Monitoring Reports for Class AA Residuals
Laboratory Analysis and Results
Biosolids Analysis Data Summary Tables
South Cross Bayou AWRF Operating Permit
Process Flow Diagram of our heat drying/ pelletizing PFRP process
A signed Enclosure B extracted from the Certified Mail Request

Please do not hesitate to contact me should you have additional inquiries on this regard.

Sin 'ly,.

PINELLAS GOUNTY UTILITIES

Ivy e Pinellas County Utilities
Wastewater Plant Manager, South Cross Bayou AWRF 6730 142nd Ave., N.
Large, Fi, 33771
Main Office: (727) 582-2300
FAX: (727) 464-5858
VITDD: (727) 464-4062

G

X www.pineliascounty.org



BOARD OF COUNTY
COMMISSIONERS

Pinellas

Pat Gerard

Charlie Justice (Ounl-q

Janet €. Long UTILITIES

John Morroni
Karen Williams Seel
Kenneth T. Welch

Response to Certified Mail Request Re: Section 308 of the Clean Water Act (33U.S.C 1318), Pinellas County
Utilities, NPDES No. FL040436

1. Person to Contact:

Ivy Drexler, Ph.D

Wastewater Treatment Plant Manager, South Cross Bayou AWRF
7401 54" Ave N, St Petersburg, FL 33709
idrexler@pinellascounty.org

727-582-7023

2. lvy Drexler, Ph.D, in conjunction with staff members from Pinellas County Utilities Department

3. Original statement: The following information was not provided or lacked sufficient detail in the
information provided in the 2016 report submitted by your facility.

Please note that all sewage sludge processed met Class A pathogen classifications for calendar year 2016.

a. For all sewage sludge related materials produced or processed at your facility for calendar year 2016,
provide all records pertaining to the Class A or Class B pathogen classifications for sewage sludge
found in 40 CFR § 503. The records should include copies of the following:

i.  Specific records identifying whether or not the pathogen process requirements were met in
accordance with 40 CFR § 503.32(a)&(b) (e.g. percent solids, time, compost temperature,
moisture content, pile turnings, pH).

As previously submitted in the 2016 Biosolids Report and attached herein, the Certifications
include records verifying that pathogen requirements were met in accordance with 40 C.F.R.
503.32(a)&(b) using a heat drying / pelletizing process.

ii.  All analytical laboratory results for pathogen testing (fecal coliform, salmonella, helminth ova,
enteric viruses) including test methods, chain of custody, and holding times.

As previously submitted in the 2016 Biosolids Report and attached herein, results of pathogen
testing can be found on monthly Discharge Monitoring Reports. In addition, attached herein
are laboratory reports, which include test methods and timing, and accompanying chain of
custodies, which include sample date/time, for the requested tests.

Pinellas County Utilities
6730 142nd Ave., N.

Largo, FL 33771

Main Office: (727) 582-2300
FAX: (727) 464-5858
V/TDD: (727) 464-4062

www.pinellascounty.org


mailto:idrexler@pinellascounty.org

BOARD OF COUNTY
COMMISSIONERS

Pinellas

Pat Gerard

Charlie Justice (Ounl-q

Janet €. Long UTILITIES

John Morroni
Karen Williams Seel
Kenneth T. Welch

ii.  Specifically, clarify which pathogen values are correct, the values listed on the pdf attachment
to your 2016 annual sludge report the values submitted in the annual report, itself.

The pathogen data included in the electronic submission refer to fecal coliform results for
digested sewage sludge (before pelletizing). See Table titled Biosolids Analysis Data Summary
— Digested Sludge, previously submitted and attached herein.

Fecal coliform data for pelletized biosolids were previously submitted in Table titled Biosolids
Analysis Data Summary — Final Product (Pellets), attached herein.

The values presented were correct for their respective treatment stage.

b. For all sewage sludge related materials produced or processed at your facility for calendar year 2016,
provide all records pertaining to the vector attraction reduction (VAR) requirements found in 40 CFR
8 503.33(b)(1) through (b)(8). The records should include copies of the following:

i.  Specific records identifying whether or not the VAR process requirements were met in
accordance with 40 CFR § 503.33(b) (1) through (b) (8) (e.g. volatile solids percent reduction,
specific oxygen uptake rate, time, temperature, pH).

As previously submitted in the 2016 Biosolids Report and attached herein, the Certifications
include records verifying that pathogen requirements were met in accordance with 40 C.F.R.
503.32(a)&(b) using a heat drying / pelletizing process.

ii.  All analytical laboratory results for VAR testing including test methods, chain of custody, and
holding times.

Attached herein are laboratory reports, which include test methods and timing, and
accompanying chain of custodies, which includes sample date/time, for the requested tests.

c. For all instances in 2016 when either Pathogen Reduction, Vector Attraction Reduction or Pollutant
limits were not met the following information is required:

I.  Provide a description of how the sewage sludge was reprocessed or handled.
ii.  Provide all additional test results on the reprocessed sewage sludge.

For calendar year 2016, there were no instances when either Pathogen Reduction,
Vector Attraction Reduction, or Pollutant limits were not met; therefore,  Pinellas county tilities
both (c)(i) and (c)(ii) are non-applicable. 6730 142nd Ave, N.
Largo, FL 33771
Main Office: (727) 582-2300
FAX: (727) 464-5858
V/TDD: (727) 464-4062

www.pinellascounty.org



BOARD OF COUNTY
COMMISSIONERS

Pinellas

Pat Gerard

Charlie Justice (Ounl-q

Janet €. Long UTILITIES

John Morroni
Karen Williams Seel
Kenneth T. Welch

d. Provide an accurate and detailed description of your facility’s process to product Class A or Class B
sewage sludge material.

The facility operates a heat drying / pelletizing PFRP process as described in 40 C.F.R. 503.32. The
facility operating permit describes the facility’s equipment (page 2 in wastewater treatment section)
and has been attached herein. A process flow diagram is also attached.

e. Provide hauling logs for each shipment of sludge removed from your facility.

Only Class A fertilizer per 40 C.F.R. 503.32 PFRP and Class AA per Chapter 62-640 F.A.C. is
shipped from the facility. The facility does not have haul logs for sludge, as no sludge is hauled off-
site.

f. Records on agronomic rates and loading rates (if applicable) for each field if the sewage sludge are
distributed in bulk to agricultural fields.

Not applicable.

Pinellas County Utilities

6730 142nd Ave., N.

Largo, FL 33771

Main Office: (727) 582-2300

FAX: (727) 464-5858

V/TDD: (727) 464-4062

oy

www.pinellascounty.org



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION STATEMENTS

Person Who Prepares

503.17



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION STATEMENT
South Cross Bayou Water Reclamation Facility

FDEP Permit Number FL0040436

(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying.” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. I am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment.

Person Who Prepares:

T P2

Megan Ross -
Wastewater Treatment Manager
South Cross Bayou AWRF

January 2016 Information



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION

"I certify, under penalty of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification including the possibility of fine and imprisonment."

Project(s): South Cross Bayou WRF Pelletizing Facility

Reporting Period: January 2016

Name: Mathew Busch % Synagro
Signature:%-/ Date: 01-February-2016

A

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total solids (dry weight basis).

The vector attraction reduction requirement was met through §503.33(b)(8). The percent solids of the

biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CA5 PR PELL PT VAR 90



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION STATEMENT

South Cross Bayou Water Reclamation Facility

FDEP Permit Number FL0040436

(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying.” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. I am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment.

Person Who Prepares:

P

Megan Ross
Wastewater Treatment Manager
South Cross Bayou AWRF

February 2016 Information



Reference for Sections II1.a(i) and b(i)

CERTIFICATION

"l certify, under penalty of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification including the possibility of fine and imprisonment."
Project(s): South Cross Bayou WRF Pelletizing Facility

Reporting Period: February 2016

Name: Mathew Busch Synagro

Signature: Date: 01-March-2016

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total solids (dry weight basis).

The vector attraction reduction requirement was met through §503.33(b)(8). The percent solids of the

biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CA5 PR PELL PT VAR 90



Reference for Sections II1.a(i) and b(i)

CERTIFICATION STATEMENT

South Cross Bayou Water Reclamation Facility

FDEP Permit Number FL0040436

(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying.” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. I am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment,

Person Who Prepares:

Megan Ross
Wastewater Treatment Manager

South Cross Bayou AWRF

March 2016 Information



Reference for Sections II1.a(i) and b(i)

CERTIFICATION

"| certify, under penalty of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification Including the possibility of fine and imprisonment.”

Project(s): South Cross Bayou WRF Pelletizing Facllity

Reporting Period: March 2016

Name: Mathew Busch Synagro
Signature: Date: 01-April-2018

=

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total sclids (dry weight basis).

The vector attraction reduction requirement was met through §503.33(b}(8). The percent solids of the

biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CA5 PR PELL PT VAR 20



Reference for Sections II1.a(i) and b(i)

CERTIFICATION STATEMENT

South Cross Bayou Water Reclamation Facility

FDEP Permit Number FL0040436

(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying,” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. I am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment.

Person Who Prepares:

D

Megan Ross
Wastewater Treatment Manager
South Cross Bayou AWRF

April 2016 Information



Reference for Sections II1.a(i) and b(i)

CERTIFICATION

"l certify, under penalty of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification including the possibility of fine and imprisonment."

Project(s): South Cross Bayou WRF Pelletizing Facility

Reporting Period: April 2016

Name: Mathew BUSZ Synagro
Signature: ‘% g/’ D) Date: 01-May-2016

L/\_/

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total solids (dry weight basis).

The vector attraction reduction requirement was met through §503.33(b)(8). The percent solids of the

biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CA5 PR PELL PT VAR 90



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION STATEMENT

South Cross Bayou Water Reclamation Facility

FDEP Permit Number FL0040436

{(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying.” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. I am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment.

Person Who Prepares:

A Sy

Megan Ross <
Wastewater Treatment Manager
South Cross Bayou AWRF

May 2016 Information



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION

"I certify, under penalty of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification including the possibility of fine and imprisonment.”

Project(s). South Cross Bayou WRF Pelletizing Facility

Reporting Period: May 2016

Name: Mathew Busch Synagro

Signaturé% 7 Date: 01-June-2016

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total solids (dry weight basis)

The vector attraction reduction requirement was met through §503.33(b)(8). The percent solids of the
biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CAS5 PR PELL PT VAR 90



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION STATEMENT

South Cross Bayou Water Reclamation Facility

FDEP Permit Number FL0040436

(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying.” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. I am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment.

Person Who Prepares:

Megan Ross

Wastewater Treatment Manager
South Cross Bayou AWRF

June 2016 Information



Reference for Sections IIl.a(i) and b(i)
CERTIFICATION

"I certify, under penality of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification including the possibility of fine and imprisonment."

Project(s). South Cross Bayou WRF Pelletizing Facility

Reporting Period: June 2016

Name: Mathew Busch Synagro
Signature: M,\% Date: 01-July-2016

ot

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total solids (dry weight basis).
The vector attraction reduction requirement was met through §503.33(b)(8). The percent solids of the
biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CA5 PR PELL PT VAR 90



Reference for Sections II1.a(i) and b(i)

CERTIFICATION STATEMENT

South Cross Bayou Water Reclamation Facility

FDEP Permit Number FLO040436

(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying.” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. I am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment.

Person Who Prepares:

A

Megan Ross
Wastewater Treatment Manager
South Cross Bayou AWRF

July 2016 Information



Reference for Sections II1.a(i) and b(i)

CERTIFICATION

"l certify, under penalty of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification including the possibility of fine and imprisonment."

Project(s): South Cross Bayou WRF Pelletizing Facility

Reporting Period: July 2016

Name: Mathew Busch % Synagro
Signature: % Date: 01-Aug-2016

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total solids (dry weight basis).

The vector attraction reduction requirement was met through §503.33(b)(8). The percent solids of the
biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CA5 PR PELL PT VAR 90



Reference for Sections II1.a(i) and b(i)

CERTIFICATION STATEMENT

South Cross Bayou Water Reclamation Facility

FDEP Permit Number FL0O040436

(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying.” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. I am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment.

Person Who Prepares:

A

Megan Ross
Wastewater Treatment Manager
South Cross Bayou AWRF

August 2016 Information



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION

"I certify, under penalty of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification including the possibility of fine and imprisonment."

Project(s): South Cross Bayou WRF Pelletizing Facility

Reporting Period: August 2016

Name: Mathew Busch %4 Synagro
Signature: % ] Date: 01-Sept.-2016

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total solids (dry weight basis).

The vector attraction reduction requirement was met through §503.33(b)(8). The percent solids of the
biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CA5 PR PELL PT VAR 90



Reference for Sections II1.a(i) and b(i)

CERTIFICATION STATEMENT

South Cross Bayou Water Reclamation Facility

FDEP Permit Number FL0040436

(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying.” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. I am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment.

Person Who Prepares:

e 2 3

Megan Ross
Wastewater Treatment Manager
South Cross Bayou AWRF

September 2016 Information



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION

"I certify, under penalty of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification including the possibility of fine and imprisonment."

Project(s). South Cross Bayou WRF Pelletizing Facility

Reporting Period: September 2016

Name: Mathew Busch Synagro
Signature: ‘% Date: 01-Oct.-2016

~—7

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total solids (dry weight basis).

The vector attraction reduction requirement was met through §503.33(b)(8). The percent solids of the

biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CA5 PR PELL PT VAR 90



Reference for Sections II1.a(i) and b(i)

CERTIFICATION STATEMENT

South Cross Bayou Water Reclamation Facility

FDEP Permit Number FL0040436

(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying.” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. I am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment.

Person Who Prepares:

Tt

Megan Ross
Wastewater Treatment Manager
South Cross Bayou AWRF

QOctober 2016 Information



Reference for Sections II1.a(i) and b(i)
CERTIFICATION

"l certify, under penalty of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification including the possibility of fine and imprisonment.”

Project(s). South Cross Bayou WRF Pelletizing Facility

Reporting Period: October 2016

Name: Mathew Busch , Synagro
Signature:% Date: 01-Nov.-2016

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total solids (dry weight basis).

The vector attraction reduction requirement was met through §503.33(b)(8). The percent solids of the
biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CA5 PR PELL PT VAR 90



Reference for Sections II1.a(i) and b(i)

CERTIFICATION STATEMENT

South Cross Bayou Water Reclamation Facility

FDEP Permit Number FL0040436

{(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying.” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. I am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment.

Person Who Prepares:

%97/'\

Megan Koss
Wastewater Treatment Manager
South Cross Bayou AWRF

November 2016 Information



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION

"I certify, under penalty of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification including the possibility of fine and imprisonment.”

Project(s): South Cross Bayou WRF Pelletizing Facility

Reporting Period: November 2016

Name: Mathew Busch Synagro
Signature: 7%/&\ Date: 01-Dec.-2016

[ G a1

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total solids (dry weight basis).

The vector attraction reduction requirement was met through §503.33(b)(8). The percent solids of the

biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CAS5 PR PELL PT VAR 90



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION STATEMENT

South Cross Bayou Water Reclamation Facility

FDEP Permit Number FL0040436

(Person who Prepares - 503.17)

I certify, under penalty of law, that the Class A pathogen requirements in 503.32 have been met
using method “PFRP Heat Drying.” Vector attraction reduction requirements in 503.33 have
been met using method “Percent Solids Exceeds 90%.” This determination has been made under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate the information used to determine that the pathogen
requirements and vector attraction reduction requirements are met. 1 am aware that there are
significant penalties for false certification, including the possibility of fine and imprisonment.

Person Who Prepares:

%%\

Megan R6Ss
Wastewater Treatment Manager
South Cross Bayou AWRF

December 2016 Information



Reference for Sections IIl.a(i) and b(i)

CERTIFICATION

"I certify, under penalty of law, that the information that will be used to determine compliance with the
Class A pathogen requirements in §503.32(a) and the vector attraction reduction requirement in
§503.33(b)(8) was prepared under my direction and supervision in accordance with the system designed
to ensure that qualified personnel properly gather and evaluate this information. | am aware that there
are significant penalties for false certification including the possibility of fine and imprisonment."

Project(s): South Cross Bayou WRF Pelletizing Facility

Reporting Period: December 2016

Name: Mathew B% :; ; Synagro
Signature: % Date: 01-Jan.-2017

The Class A pathogen requirements were met through §503.32(a)(7). The Process to Further Reduce
Pathogens was Heat Drying (Appendix B, B.2.). The biosolids were dried by direct or indirect contact with
hot gases to reduce the moisture content to 10% or lower. The temperature of the biosolids particles
exceeded 80 degrees Celsius. Fecal coliform testing was performed and the density of fecal coliform in
the biosolids was <1000 MPN per gram of total solids (dry weight basis).

The vector attraction reduction requirement was met through §503.33(b)(8). The percent solids of the
biosolids that contains unstabilized solids generated in a primary wastewater treatment process shall be
>90% based on the moisture content and total solids prior to mixing with other materials.

NTYPE 29: CA5 PR PELL PT VAR 90



Reference for Section III.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PA FILE NUMBER: FL0040436021DWF
ADDRESS: 14 South Ft. Harrison Avenue PERMIT NUMBER: FL0040436
Clearwater, FL 33756 LIMIT: FINAL REPORT: Monthly
FACILITY TYPE: DW GROUP.  Domestic
FACILITY: South Cross Bayou WRF MONITORING GROUP: RMP-AA
LOCATION: 7401 54th Ave N DESCRIPTION: Class AA Residuals
St Petersburg, FL 33709
COUNTY: PINELLAS MONITORING PERIOD: From: 01/01/2016 To: 01/31/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal SIS 0.195 0
M easur ement
PARM Code 74055 + Per mit 1000.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L ANC 0
M easur ement

PARM Code 71204 + Permit 3.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/4g 1 Monthly Grab
Nitrogen, Sludge, Tot, Dry Wt Sample 555 0
(asN) M easur ement '
PARM Code 78470 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 336 0
(asP) M easur ement '
PARM Code 78478 + Permit R

. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 025 0
(asK) M easur ement '
PARM Code 78472 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab




Reference for Section IIl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eg of S_?mpée
’ Analysis yp
Arsenic Total, Dry Weight, Sample 70 70 0
Sludge M easur ement ' '
PARM Code 49565 + Permit 41.0 75.0 .
Mon. Site: RMP-AA Requir ement (Mo Avg) (Maximum) [ Mokg 1Monthly f Composite
Cadmium, Sludge, Tot, Dry Sample
Weight (as Cd) M easur ement <20 <20 0
PARM Code 78476 + Permit 39.0 85.0 :
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly f Composite
Copper, Sludge, Tot, Dry Wt. (as |Sample 560 560 0
Cu) M easur ement
PARM Code 78475 + Permit 1500.0 4300.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
. Sample
Lead, Dry Weight, Sludge M easur ement 15 15 0
PARM Code 78468 + Permit 300.0 840.0 :
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) [ MOkg 1Monthly | Composite
. Sample
Mercury, Dry Weight, Sludge M easur ement <04 <04 0
PARM Code 78471 + Permit 17.0 57.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkO 1Monthly | Composite
Molybdenum, Dry Weight, Sample 10 0
Sludge M easur ement
PARM Code 78465 + Per mit 75.0 .
Mon. Site: RMP-AA Requir ement (Maximum) [ M9k 1Monthly | Composite
. . Sample
Nickel, Dry Weight, Sludge M rement 25 25 0
PARM Code 78469 + Permit 420.0 420.0 .
Mon. Site: RMP-AA Requirement (Mo Avg) Maximum) | M9k 1Monthly  Composite




Reference for Section IIl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. . Type
Analysis

Sdenium Sludge Solid =Emle 50 50 0

M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) [ Mokg 1Monthly | Composite

. . Sample

Zinc, Dry Weight, Sludge M rement 725 725 0
PARM Code 78467 + Permit 2800.0 7500.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
pH Sa'M ' p'femem 7.37 7.37 0
PARM Code 00400 + Permit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Total, Sludge, Percent | S2MPIe 9210 | 9210 0

M easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab

. . . Sample

Biosolids Quantity (Received) M rement 144.74 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement | M o Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 574.40 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code BO005 + Per mit Report
Mon. Site: RMP-03 Requirement | M o Total) ey lens 1Monthly | Calculated




Reference for Section IIl.a(ii)

Frequency s
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of bl
X. . Type
Analysis
L . Sample
Biosolids Quantity (Transferred) M rement NOD 0
PARM Code B0O007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample
Biosolids Quantity (Landfilled) M easur ement NOD 0
PARM Code BO008 + Permit Renort
Mon. Site: RMP-05 Requirement (Merl)'otal) dry tons 1 Monthly Calculated

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

Megan Ross

| CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED UNDER MY | SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE
DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT QUALIFIED PERSONNEL |OR AUTHORIZED AGENT

PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED ON MY INQUIRY OF THE PERSON OR

PERSONS WHO MANAGE THE SY STEM, OR THOSE PERSONS DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, | Electronically Signed

THE INFORMATION SUBMITTED IS, TO THE BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. |
AM AWARE THAT THERE ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE
POSSIBILITY OF FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

(727) 582-7023

SUBMITTED ON

02/27/2016




Reference for Section III.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PA FILE NUMBER: FL0040436021DWF
ADDRESS: 6370 142nd Avenue N. PERMIT NUMBER: FL0040436
Largo, FL 33771 LIMIT: FINAL REPORT: Monthly
FACILITY TYPE: DW GROUP:  Domestic
FACILITY: South Cross Bayou WRF MONITORING GROUP: RMP-AA
LOCATION: 7401 54th Ave N DESCRIPTION: Class AA Residuals
St Petersburg, FL 33709
COUNTY: PINELLAS MONITORING PERIOD: From: 02/01/2016 To: 02/29/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal Bl 0
M easur ement
PARM Code 74055 + Per mit
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L 0
M easur ement

PARM Code 71204 + Permit N et S
Mon. Site: RMP-AA Requirement (Maximum) 49 onthly '
Nitrogen, Sludge, Tot, Dry Wt Sample 560 0
(asN) M easur ement '
PARM Code 78470 + Permit R

. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 304 0
(asP) M easur ement '
PARM Code 78478 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 036 0
(asK) M easur ement '
PARM Code 78472 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab




Reference for Section ITl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eg of S_?mpée
‘ Analysis P
Arsenic Total, Dry Weight, Sample 80 80 0
Sludge M easur ement ' '
PARM Code 49565 + Permit 41.0 75.0 .
Mon. Site: RMP-AA Requir ement (Mo Avg) (Maximum) [ Mokg 1Monthly f Composite
Cadmium, Sludge, Tot, Dry Sample 20 20 0
Weight (as Cd) M easurement ' '
PARM Code 78476 + Permit 39.0 85.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
Copper, Sludge, Tot, Dry Wt. (as |Sample 466 466 0
Cu) M easur ement
PARM Code 78475 + Permit 1500.0 4300.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly f Composite
. Sample
Lead, Dry Weight, Sludge M easur ement 16 16 0
PARM Code 78468 + Permit 300.0 840.0 :
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkg 1Monthly | Composite
. Sample
Mercury, Dry Weight, Sludge M easur ement 0.6 0.6 0
PARM Code 78471 + Permit 17.0 57.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
Molybdenum, Dry Weight, Sample 8 0
Sludge M easur ement
PARM Code 78465 + Per mit 75.0 .
Mon. Site: RMP-AA Requirement (Maximum) [ M9k 1Monthly | Composite
. . Sample
Nickel, Dry Weight, Sludge M rement 20 20 0
PARM Code 78469 + Permit 420.0 420.0 )
Mon. Site: RMP-AA Requirement (Mo Avg) Maximum) | Mk 1Monthly ] Composite




Reference for Section IIl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. . Type
Analysis

Sdenium Sludge Solid =Emle 6.0 6.0 0

M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) [ Mokg 1Monthly | Composite

. . Sample

Zinc, Dry Weight, Sludge M rement 617 617 0
PARM Code 78467 + Permit 2800.0 7500.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
pH Sa'M ' p'femem 6.95 6.95 0
PARM Code 00400 + Per mit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Total, Sludge, Percent | S2MPIe 9050 | 9050 0

M easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab

. . . Sample

Biosolids Quantity (Received) M rement 143.22 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement | M o Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 653.03 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code BO005 + Per mit Report
Mon. Site: RMP-03 Requirement | M o Total) ey lens 1Monthly | Calculated




Reference for Section IIl.a(ii)

Frequency s
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of bl
X. . Type
Analysis
L . Sample
Biosolids Quantity (Transferred) M rement NOD 0
PARM Code B0O007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample
Biosolids Quantity (Landfilled) M easur ement NOD 0
PARM Code BO008 + Permit Renort
Mon. Site: RMP-05 Requirement (Merl)'otal) dry tons 1 Monthly Calculated

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

Megan Ross

| CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED UNDER MY | SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE
DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT QUALIFIED PERSONNEL |OR AUTHORIZED AGENT

PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED ON MY INQUIRY OF THE PERSON OR

PERSONS WHO MANAGE THE SY STEM, OR THOSE PERSONS DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, | Electronically Signed

THE INFORMATION SUBMITTED IS, TO THE BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. |
AM AWARE THAT THERE ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE
POSSIBILITY OF FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

(727) 582-7023

SUBMITTED ON

03/28/2016




Reference for Section III.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PA FILE NUMBER: FL0040436021DWF
ADDRESS: 6370 142nd Avenue N. PERMIT NUMBER: FL0040436
Largo, FL 33771 LIMIT: FINAL REPORT: Monthly
FACILITY TYPE: DW GROUP:  Domestic
FACILITY: South Cross Bayou WRF MONITORING GROUP: RMP-AA
LOCATION: 7401 54th Ave N DESCRIPTION: Class AA Residuals
St Petersburg, FL 33709
COUNTY: PINELLAS MONITORING PERIOD: From: 03/01/2016 To: 03/31/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal Bl 0
M easur ement
PARM Code 74055 + Per mit
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L 0
M easur ement

PARM Code 71204 + Permit N et S
Mon. Site: RMP-AA Requirement (Maximum) 49 onthly '
Nitrogen, Sludge, Tot, Dry Wt Sample 548 0
(asN) M easur ement '
PARM Code 78470 + Permit R

. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 204 0
(asP) M easur ement '
PARM Code 78478 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 023 0
(asK) M easur ement '
PARM Code 78472 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab




Reference for Section IIl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. Analvs Type
ysis
Arsenic Total, Dry Weight, Sample 90 90 0
Sludge M easur ement ' '
PARM Code 49565 + Permit 41.0 75.0 .
Mon. Site: RMP-AA Requir ement (Mo Avg) (Maximum) [ Mokg 1Monthly f Composite
Cadmium, Sludge, Tot, Dry Sample 20 20 0
Weight (as Cd) M easur ement ' '
PARM Code 78476 + Permit 39.0 85.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
Copper, Sludge, Tot, Dry Wt. (as |Sample 480 480 0
Cu) M easur ement
PARM Code 78475 + Permit 1500.0 4300.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly f Composite
. Sample
Lead, Dry Weight, Sludge M easur ement 17 17 0
PARM Code 78468 + Permit 300.0 840.0 :
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkg 1Monthly | Composite
. Sample
Mercury, Dry Weight, Sludge M easur ement 0.6 0.6 0
PARM Code 78471 + Permit 17.0 57.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
Molybdenum, Dry Weight, Sample 10 0
Sludge M easur ement
PARM Code 78465 + Per mit 75.0 .
Mon. Site: RMP-AA Requir ement (Maximum) [ M9k 1Monthly | Composite
. . Sample
Nickel, Dry Weight, Sludge M rement 23 23 0
PARM Code 78469 + Permit 420.0 420.0 )
Mon. Site: RMP-AA Requirement (Mo Avg) Maximum) | Mk 1Monthly ] Composite




Reference for Section IIl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. Analvs Type
ysis

Sdenium Sludge Solid =Emle 50 50 0

M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) [ MIkg S lenly Colbeate

. . Sample

Zinc, Dry Weight, Sludge M rement 625 625 0
PARM Code 78467 + Permit 2800.0 7500.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
pH Sa'M ' p'femem 7.06 7.06 0
PARM Code 00400 + Permit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Total, Sludge, Percent | S2MPIe 9370 | 9370 0

M easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab

. . . Sample

Biosolids Quantity (Received) M rement 159.45 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement | M o Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 616.59 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code B0O005 + Per mit Report
Mon. Site: RMP-03 Requirement | M o Total) ey lens 1Monthly | Calculated




Reference for Section II1.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units N, of SR
Ex. . Type
Analysis
Biosolids Quantity (Transferred) |27l NOD 0
M easur ement
PARM Code B0007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample

Biosolids Quantity (Landfilled) M rement NOD 0

PARM Code BO008 + Permit Renort

Mon. Site: RMP-05 Requirement M erl)'otal) dry tons 1 Monthly Calculated
NAME/TITLE PRINCIPAL EXECUTIVE OFFICER || CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED | SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE | RECEIVED DATE | SUBMITTED ON

Submitted by Data Entry Operator

UNDER MY DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT
QUALIFIED PERSONNEL PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED
ON MY INQUIRY OF THE PERSON OR PERSONS WHO MANAGE THE SYSTEM, OR THOSE PERSONS
DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, THE INFORMATION SUBMITTED IS, TO THE
BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. | AM AWARE THAT THERE
ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE POSSIBILITY OF
FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

ORAUTHORIZED AGENT

04/28/2016

05/04/2016




Reference for Section III.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PA FILE NUMBER: FL0040436021DWF
ADDRESS: 6370 142nd Avenue N. PERMIT NUMBER: FL0040436
Largo, FL 33771 LIMIT: FINAL REPORT: Monthly
FACILITY TYPE: DW GROUP:  Domestic
FACILITY: South Cross Bayou WRF MONITORING GROUP: RMP-AA
LOCATION: 7401 54th Ave N DESCRIPTION: Class AA Residuals
St Petersburg, FL 33709
COUNTY: PINELLAS MONITORING PERIOD: From: 04/01/2016 To: 04/30/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal SIS 0.193 0
M easur ement
PARM Code 74055 + Per mit 1000.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L ANC 0
M easur ement

PARM Code 71204 + Permit 3.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/4g 1 Monthly Grab
Nitrogen, Sludge, Tot, Dry Wt Sample 570 0
(asN) M easur ement '
PARM Code 78470 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 306 0
(asP) M easur ement '
PARM Code 78478 + Permit R

. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 023 0
(asK) M easur ement '
PARM Code 78472 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab




Reference for Section IIl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eg of S_?mpée
’ Analysis yp
Arsenic Total, Dry Weight, Sample 70 70 0
Sludge M easur ement ' '
PARM Code 49565 + Permit 41.0 75.0 .
Mon. Site: RMP-AA Requir ement (Mo Avg) (Maximum) [ Mokg 1Monthly f Composite
Cadmium, Sludge, Tot, Dry Sample 20 20 0
Weight (as Cd) M easurement ' '
PARM Code 78476 + Permit 39.0 85.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
Copper, Sludge, Tot, Dry Wt. (as |Sample 511 511 0
Cu) M easur ement
PARM Code 78475 + Permit 1500.0 4300.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly f Composite
. Sample
Lead, Dry Weight, Sludge M rement 18 18 0
PARM Code 78468 + Permit 300.0 840.0 :
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) [ MIkg S lenly Colbeate
. Sample
Mercury, Dry Weight, Sludge M rement <0.4 <0.4 0
PARM Code 78471 + Permit 17.0 57.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
Molybdenum, Dry Weight, Sample 10 0
Sludge M easur ement
PARM Code 78465 + Per mit 75.0 .
Mon. Site: RMP-AA Requir ement (Maximum) [ M9k 1Monthly | Composite
. . Sample
Nickel, Dry Weight, Sludge M rement 26 26 0
PARM Code 78469 + Permit 420.0 420.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) | Mok 1Monthly | Composite




Reference for Section III.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. . Type
Analysis

Sdenium Sludge Solid =Emle <50 <50 0

M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) [ MIkg S lenly Colbeate

. . Sample

Zinc, Dry Weight, Sludge M rement 685 685 0
PARM Code 78467 + Permit 2800.0 7500.0 )
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
pH Sa'M ' p'femen t 6.96 6.96 0
PARM Code 00400 + Permit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Total, Sludge, Percent | S2MPIe 9330 | 9330 0

M easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement ™M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab

. . . Sample

Biosolids Quantity (Received) M rement 133.42 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement (Mo Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 54081 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code BO005 + Per mit Report
Mon. Site: RMP-03 Requirement (Mo Total) ey lens 1Monthly | Calculated




Reference for Section III.a(ii)

Frequency s
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of bl
X. . Type
Analysis
L . Sample
Biosolids Quantity (Transferred) M rement NOD 0
PARM Code B0O007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample
Biosolids Quantity (Landfilled) M easur ement NOD 0
PARM Code BO008 + Permit Renort
Mon. Site: RMP-05 Requirement (Merl)'otal) dry tons 1 Monthly Calculated

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

Megan Ross

| CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED UNDER MY | SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE
DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT QUALIFIED PERSONNEL |OR AUTHORIZED AGENT

PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED ON MY INQUIRY OF THE PERSON OR

PERSONS WHO MANAGE THE SY STEM, OR THOSE PERSONS DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, | Electronically Signed

THE INFORMATION SUBMITTED IS, TO THE BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. |
AM AWARE THAT THERE ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE
POSSIBILITY OF FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

(727) 582-7023

SUBMITTED ON

05/28/2016




Reference for Section IIl.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PA FILE NUMBER: FL0040436021DWF
ADDRESS: 6730 142nd Avenue N. PERMIT NUMBER: FL0040436
Largo, FL 33771 LIMIT: FINAL REPORT: Monthly
FACILITY TYPE: DW GROUP:  Domestic
FACILITY: South Cross Bayou WRF MONITORING GROUP: RMP-AA
LOCATION: 7401 54th Ave N DESCRIPTION: Class AA Residuals
St Petersburg, FL 33709
COUNTY: PINELLAS MONITORING PERIOD: From: 05/01/2016 To: 05/31/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal Bl 0
M easur ement
PARM Code 74055 + Per mit
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L 0
M easur ement

PARM Code 71204 + Permit N et S
Mon. Site: RMP-AA Requirement (Maximum) 49 onthly '
Nitrogen, Sludge, Tot, Dry Wt Sample 553 0
(asN) M easur ement '
PARM Code 78470 + Permit R

. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 290 0
(asP) M easur ement '
PARM Code 78478 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 021 0
(asK) M easur ement '
PARM Code 78472 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab




Reference for Section IIl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eg of S_?mpée
’ Analysis yp
Arsenic Total, Dry Weight, Sample 70 70 0
Sludge M easur ement ' '
PARM Code 49565 + Permit 41.0 75.0 .
Mon. Site: RMP-AA Requir ement (Mo Avg) (Maximum) [ Mokg 1Monthly f Composite
Cadmium, Sludge, Tot, Dry Sample
Weight (as Cd) M easur ement <20 <20 0
PARM Code 78476 + Permit 39.0 85.0 :
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly f Composite
Copper, Sludge, Tot, Dry Wt. (as |Sample 497 497 0
Cu) M easur ement
PARM Code 78475 + Permit 1500.0 4300.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
. Sample
Lead, Dry Weight, Sludge M easur ement 16 16 0
PARM Code 78468 + Permit 300.0 840.0 :
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) [ MOkg 1Monthly | Composite
. Sample
Mercury, Dry Weight, Sludge M easur ement 0.5 0.5 0
PARM Code 78471 + Permit 17.0 57.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
Molybdenum, Dry Weight, Sample 10 0
Sludge M easur ement
PARM Code 78465 + Per mit 75.0 .
Mon. Site: RMP-AA Requir ement (Maximum) [ M9k 1Monthly | Composite
. . Sample
Nickel, Dry Weight, Sludge M rement 23 23 0
PARM Code 78469 + Permit 420.0 420.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) | Mok 1Monthly | Composite




Reference for Section III.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. Analvs Type
ysis

Sdenium Sludge Solid =Emle 50 50 0

M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) [ MIkg S lenly Colbeate

. . Sample

Zinc, Dry Weight, Sludge M rement 645 645 0
PARM Code 78467 + Permit 2800.0 7500.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
pH Sa'M ' p'femem 6.93 6.93 0
PARM Code 00400 + Permit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Total, Sludge, Percent | S2MPIe 9180 | 91.80 0

M easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab

. . . Sample

Biosolids Quantity (Received) M rement 136.16 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement | M o Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 47401 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code B0O005 + Per mit Report
Mon. Site: RMP-03 Requirement | M o Total) ey lens 1Monthly | Calculated




Reference for Section IIl.a(ii)

Frequency s
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of bl
X. . Type
Analysis
L . Sample
Biosolids Quantity (Transferred) M rement NOD 0
PARM Code B0O007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample
Biosolids Quantity (Landfilled) M easur ement NOD 0
PARM Code BO008 + Permit Renort
Mon. Site: RMP-05 Requirement (Merl)'otal) dry tons 1 Monthly Calculated

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

Megan Ross

| CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED UNDER MY

DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT QUALIFIED PERSONNEL |OR AUTHORIZED AGENT

PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED ON MY INQUIRY OF THE PERSON OR

PERSONS WHO MANAGE THE SY STEM, OR THOSE PERSONS DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, | Electronically Signed

THE INFORMATION SUBMITTED IS, TO THE BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. |
AM AWARE THAT THERE ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE

POSSIBILITY OF FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE

(727) 582-7023

SUBMITTED ON

06/27/2016




Reference for Section III.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PERMIT NUMBER: FL0040436
ADDRESS: 6730 142nd Avenue N. LIMIT: FINAL REPORT: Monthly
Largo, FL 33771 FACILITY TYPE: DW GROUP:  Domestic
MONITORING GROUP: RMP-AA
FACILITY: South Cross Bayou WRF
LOCATION: 7401 54th Ave N DESCRIPTION: Class AA Residuals
St Petersburg, FL 33709
COUNTY: PINELLAS MONITORING PERIOD: From: 06/01/2016 To: 06/30/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal SIS 0.195 0
M easur ement
PARM Code 74055 + Per mit 1000.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L ANC 0
M easur ement

PARM Code 71204 + Permit 3.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/4g 1 Monthly Grab
Nitrogen, Sludge, Tot, Dry Wt Sample 519 0
(asN) M easur ement '
PARM Code 78470 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 316 0
(asP) M easur ement '
PARM Code 78478 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 0.24 0
(asK) M easur ement '
PARM Code 78472 + Permit R

. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab




Reference for Section III.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eg of S_?mpée
’ Analysis yp
Arsenic Total, Dry Weight, Sample 80 80 0
Sludge M easur ement ' '
PARM Code 49565 + Permit 41.0 75.0 .
Mon. Site: RMP-AA Requir ement (Mo Avg) (Maximum) [ Mokg 1Monthly f Composite
Cadmium, Sludge, Tot, Dry Sample 20 20 0
Weight (as Cd) M easurement ' '
PARM Code 78476 + Permit 39.0 85.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
Copper, Sludge, Tot, Dry Wt. (as |Sample 507 507 0
Cu) M easur ement
PARM Code 78475 + Permit 1500.0 4300.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly f Composite
. Sample
Lead, Dry Weight, Sludge M easur ement 18 18 0
PARM Code 78468 + Permit 300.0 840.0 :
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkg 1Monthly | Composite
. Sample
Mercury, Dry Weight, Sludge M easur ement 0.6 0.6 0
PARM Code 78471 + Permit 17.0 57.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
Molybdenum, Dry Weight, Sample 10 0
Sludge M easur ement
PARM Code 78465 + Per mit 75.0 .
Mon. Site: RMP-AA Requir ement (Maximum) [ M9k 1Monthly | Composite
. . Sample
Nickel, Dry Weight, Sludge M rement 24 24 0
PARM Code 78469 + Permit 420.0 420.0 )
Mon. Site: RMP-AA Requirement (Mo Avg) Maximum) | Mk 1Monthly ] Composite




Reference for Section IIl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. . Type
Analysis

Sdenium Sludge Solid =Emle 50 50 0

M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) [ Mokg 1Monthly | Composite

. . Sample

Zinc, Dry Weight, Sludge M rement 664 664 0
PARM Code 78467 + Permit 2800.0 7500.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
pH Sa'M ' p'femen t 6.97 6.97 0
PARM Code 00400 + Permit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Total, Sludge, Percent | S2MPIe 9250 | 9250 0

M easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab

. . . Sample

Biosolids Quantity (Received) M rement 137.26 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement (Mo Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 509.99 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code BO005 + Per mit Report
Mon. Site: RMP-03 Requirement (Mo Total) ey lens 1Monthly | Calculated




Reference for Section III.a(ii)

Frequency s
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of bl
X. . Type
Analysis
L . Sample
Biosolids Quantity (Transferred) M rement NOD 0
PARM Code B0O007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample
Biosolids Quantity (Landfilled) M easur ement NOD 0
PARM Code BO008 + Permit Renort
Mon. Site: RMP-05 Requirement (Merl)'otal) dry tons 1 Monthly Calculated

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

Megan Ross

| CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED UNDER MY

DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT QUALIFIED PERSONNEL |OR AUTHORIZED AGENT

PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED ON MY INQUIRY OF THE PERSON OR

PERSONS WHO MANAGE THE SY STEM, OR THOSE PERSONS DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, | Electronically Signed

THE INFORMATION SUBMITTED IS, TO THE BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. |
AM AWARE THAT THERE ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE

POSSIBILITY OF FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE

(727) 582-7023

SUBMITTED ON

07/28/2016




Reference for Section IIl.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PERMIT NUMBER: FL0040436
ADDRESS: 6730 142nd Avenue N. LIMIT: FINAL REPORT: Monthly
Largo, FL 33771 FACILITY TYPE: DW GROUP:  Domestic
MONITORING GROUP: RMP-AA
FACILITY: South Cross Bayou WRF
LOCATION: 7401 54th Ave N DESCRIPTION: Class AA Residuals
St Petersburg, FL 33709
COUNTY: PINELLAS MONITORING PERIOD: From: 07/01/2016 To: 07/31/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal SIS 0.193 0
M easur ement
PARM Code 74055 + Per mit 1000.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L ANC 0
M easur ement

PARM Code 71204 + Permit 3.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/4g 1 Monthly Grab
Nitrogen, Sludge, Tot, Dry Wt Sample 415 0
(asN) M easur ement '
PARM Code 78470 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 315 0
(asP) M easur ement '
PARM Code 78478 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 018 0
(asK) M easur ement '
PARM Code 78472 + Permit R

. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab




Reference for Section ITl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eg of S_?mpée
’ Analysis yp
Arsenic Total, Dry Weight, Sample
Sludge M easur ement 130 130 0
PARM Code 49565 + Permit 41.0 75.0 .
Mon. Site: RMP-AA Requir ement (Mo Avg) (Maximum) [ Mokg 1Monthly f Composite
Cadmium, Sludge, Tot, Dry Sample 20 20 0
Weight (as Cd) M easur ement ' '
PARM Code 78476 + Permit 39.0 85.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
Copper, Sludge, Tot, Dry Wt. (as |Sample 556 556 0
Cu) M easur ement
PARM Code 78475 + Permit 1500.0 4300.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly f Composite
. Sample
Lead, Dry Weight, Sludge M rement 23 23 0
PARM Code 78468 + Permit 300.0 840.0 :
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkg 1Monthly | Composite
. Sample
Mercury, Dry Weight, Sludge M easur ement <04 <0.4 0
PARM Code 78471 + Permit 17.0 57.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
Molybdenum, Dry Weight, Sample 12 0
Sludge M easur ement
PARM Code 78465 + Per mit 75.0 .
Mon. Site: RMP-AA Requir ement (Maximum) [ M9k 1Monthly | Composite
. . Sample
Nickel, Dry Weight, Sludge M rement 28 28 0
PARM Code 78469 + Permit 420.0 420.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) | Mok 1Monthly | Composite




Reference for Section III.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. Analvs Type
ysis

Sdenium Sludge Solid =Emle 7.0 7.0 0

M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) [ Mokg 1Monthly | Composite

. . Sample

Zinc, Dry Weight, Sludge M rement 765 765 0
PARM Code 78467 + Permit 2800.0 7500.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
pH Sa'M ' p'femem 6.43 6.43 0
PARM Code 00400 + Permit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Total, Sludge, Percent | S2MPIe 9330 | 9330 0

M easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab

. . . Sample

Biosolids Quantity (Received) M rement 116.80 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement | M o Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 47789 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code B0O005 + Per mit Report
Mon. Site: RMP-03 Requirement | M o Total) ey lens 1Monthly | Calculated




Reference for Section IIl.a(ii)

Frequency s
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of bl
X. . Type
Analysis
L . Sample
Biosolids Quantity (Transferred) M rement NOD 0
PARM Code B0O007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample
Biosolids Quantity (Landfilled) M easur ement NOD 0
PARM Code BO008 + Permit Renort
Mon. Site: RMP-05 Requirement (Merl)'otal) dry tons 1 Monthly Calculated

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

Megan Ross

| CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED UNDER MY | SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE
DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT QUALIFIED PERSONNEL |OR AUTHORIZED AGENT

PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED ON MY INQUIRY OF THE PERSON OR

PERSONS WHO MANAGE THE SY STEM, OR THOSE PERSONS DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, | Electronically Signed

THE INFORMATION SUBMITTED IS, TO THE BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. |
AM AWARE THAT THERE ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE
POSSIBILITY OF FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

(727) 582-7023

SUBMITTED ON

08/26/2016




Reference for Section III.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PERMIT NUMBER: FL0040436
ADDRESS: 6730 142nd Avenue N. LIMIT: FINAL REPORT: Monthly
Largo, FL 33771 FACILITY TYPE: DW GROUP:  Domestic
MONITORING GROUP: RMP-AA
FACILITY: South Cross Bayou WRF
LOCATION: 7401 54th Ave N DESCRIPTION: Class AA Residuals
St Petersburg, FL 33709
COUNTY: PINELLAS MONITORING PERIOD: From: 08/01/2016 To: 08/31/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal SIS 200 0
M easur ement
PARM Code 74055 + Per mit 1000.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L ANC 0
M easur ement

PARM Code 71204 + Permit 3.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/4g 1 Monthly Grab
Nitrogen, Sludge, Tot, Dry Wt Sample 508 0
(asN) M easur ement '
PARM Code 78470 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 331 0
(asP) M easur ement '
PARM Code 78478 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 023 0
(asK) M easur ement '
PARM Code 78472 + Permit R

. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab




Reference for Section IIl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eg of S_?mpée
’ Analysis yp
Arsenic Total, Dry Weight, Sample
Sludge M easur ement L LR e
PARM Code 49565 + Permit 41.0 75.0 .
Mon. Site: RMP-AA Requir ement (Mo Avg) (Maximum) [ Mokg 1Monthly f Composite
Cadmium, Sludge, Tot, Dry Sample 20 20 0
Weight (as Cd) M easur ement ' '
PARM Code 78476 + Permit 39.0 85.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
Copper, Sludge, Tot, Dry Wt. (as |Sample 531 531 0
Cu) M easur ement
PARM Code 78475 + Permit 1500.0 4300.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOk9 1Manthly | Composite
. Sample
Lead, Dry Weight, Sludge M rement 20 20 0
PARM Code 78468 + Permit 300.0 840.0 :
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkg 1Monthly | Composite
. Sample
Mercury, Dry Weight, Sludge M rement 04 04 0
PARM Code 78471 + Permit 17.0 57.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
Molybdenum, Dry Weight, Sample 10 0
Sludge M easur ement
PARM Code 78465 + Per mit 75.0 .
Mon. Site: RMP-AA Requirement (Maximum) mg/kg 1 Monthly Composite
. . Sample
Nickel, Dry Weight, Sludge M rement 23 23 0
PARM Code 78469 + Permit 420.0 420.0 )
Mon. Site: RMP-AA Requirement (Mo Avg) Maximum) | Mk 1Monthly ] Composite




Reference for Section IIl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. Analvs Type
ysis

Sdenium Sludge Solid =Emle 50 50 0

M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) [ MIkg S lenly Colbeate

. . Sample

Zinc, Dry Weight, Sludge M rement 708 708 0
PARM Code 78467 + Permit 2800.0 7500.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
pH Sa'M ' p'femem 7.06 7.06 0
PARM Code 00400 + Permit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Total, Sludge, Percent | S2MPIe 9010 | 90.10 0

M easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab

. . . Sample

Biosolids Quantity (Received) M rement 116.06 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement | M o Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 546.07 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code B0O005 + Per mit Report
Mon. Site: RMP-03 Requirement | M o Total) ey lens 1Monthly | Calculated




Reference for Section III.a(ii)

Frequency s
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of bl
X. . Type
Analysis
L . Sample
Biosolids Quantity (Transferred) M rement NOD 0
PARM Code B0O007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample
Biosolids Quantity (Landfilled) M easur ement NOD 0
PARM Code BO008 + Permit Renort
Mon. Site: RMP-05 Requirement (Merl)'otal) dry tons 1 Monthly Calculated

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

Megan Ross

| CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED UNDER MY

DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT QUALIFIED PERSONNEL |OR AUTHORIZED AGENT

PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED ON MY INQUIRY OF THE PERSON OR

PERSONS WHO MANAGE THE SY STEM, OR THOSE PERSONS DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, | Electronically Signed

THE INFORMATION SUBMITTED IS, TO THE BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. |
AM AWARE THAT THERE ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE

POSSIBILITY OF FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE

(727) 582-7023

SUBMITTED ON

09/28/2016




Reference for Section III.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PERMIT NUMBER: FL0040436
ADDRESS: 6730 142nd Avenue N. LIMIT: FINAL REPORT: Monthly
Largo, FL 33771 FACILITY TYPE: DW GROUP:  Domestic
MONITORING GROUP: RMP-AA
FACILITY: South Cross Bayou WRF
LOCATION: 7401 54th Ave N DESCRIPTION: Class AA Residuals
St Petersburg, FL 33709
COUNTY: PINELLAS MONITORING PERIOD: From: 09/01/2016 To: 09/30/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal SIS 5.90 0
M easur ement
PARM Code 74055 + Per mit 1000.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L ANC 0
M easur ement

PARM Code 71204 + Permit 3.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/4g 1 Monthly Grab
Nitrogen, Sludge, Tot, Dry Wt Sample 452 0
(asN) M easur ement '
PARM Code 78470 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 322 0
(asP) M easur ement '
PARM Code 78478 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 0.29 0
(asK) M easur ement '
PARM Code 78472 + Permit R

. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab




Reference for Section III.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. . Type
Analysis
Arsenic Total, Dry Weight, Sample 13.4 13.4 0
Sludge M easur ement
PARM Code 49565 + Permit 41.0 75.0 .
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) mg/kg 1 Monthly Composite
Cadmium, Sludge, Tot, Dry Sample 20 20 0
Weight (as Cd) M easurement ' '
PARM Code 78476 + Permit 39.0 85.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
Copper, Sludge, Tot, Dry Wt. (as |Sample 511 511 0
Cu) M easur ement
PARM Code 78475 + Permit 1500.0 4300.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly f Composite
. Sample
Lead, Dry Weight, Sludge M rement 20.1 20.1 0
PARM Code 78468 + Permit 300.0 840.0 :
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkg 1Monthly | Composite
. Sample
Mercury, Dry Weight, Sludge M rement 111 111 0
PARM Code 78471 + Permit 17.0 57.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkO 1Monthly | Composite
Molybdenum, Dry Weight, Sample
9.03 0
Sludge M easur ement
PARM Code 78465 + Per mit 75.0 .
Mon. Site: RMP-AA Requir ement (Maximum) [ M9k 1Monthly | Composite
. . Sample
Nickel, Dry Weight, Sludge M rement 254 254 0
PARM Code 78469 + Permit 420.0 420.0 .
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) | M9k 1Monthly  Composite




Reference for Section III.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. . Type
Analysis

Sdenium Sludge Solid =Emle 5,01 5.01 0

M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite

. . Sample

Zinc, Dry Weight, Sludge M rement 640 640 0
PARM Code 78467 + Permit 2800.0 7500.0 )
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
pH Sa'M ' p'femen t 7.25 7.25 0
PARM Code 00400 + Permit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Total, Sludge, Percent | S2MPIe 9140 | 9140 0

M easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement ™M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab

. . . Sample

Biosolids Quantity (Received) M rement 115.22 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement (Mo Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 45334 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code BO005 + Per mit Report
Mon. Site: RMP-03 Requirement (Mo Total) ey lens 1Monthly | Calculated




Reference for Section IIl.a(ii)

Frequency s
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of bl
X. . Type
Analysis
L . Sample
Biosolids Quantity (Transferred) M rement NOD 0
PARM Code B0O007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample
Biosolids Quantity (Landfilled) M easur ement NOD 0
PARM Code BO008 + Permit Renort
Mon. Site: RMP-05 Requirement (Merl)'otal) dry tons 1 Monthly Calculated

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

Megan Ross

| CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED UNDER MY | SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE
DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT QUALIFIED PERSONNEL |OR AUTHORIZED AGENT

PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED ON MY INQUIRY OF THE PERSON OR

PERSONS WHO MANAGE THE SY STEM, OR THOSE PERSONS DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, | Electronically Signed

THE INFORMATION SUBMITTED IS, TO THE BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. |
AM AWARE THAT THERE ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE
POSSIBILITY OF FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

(727) 582-7023

SUBMITTED ON

10/28/2016




Reference for Section ITl.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PERMIT NUMBER: FL0040436
ADDRESS: 6730 142nd Avenue N. LIMIT: FINAL REPORT: Monthly
Largo, FL 33771 FACILITY TYPE: DW GROUP:  Domestic
MONITORING GROUP: RMP-AA
FACILITY: South Cross Bayou WRF
LOCATION: 7401 54th AveN DESCRIPTION: Class AA Residuals
St Petersburg, FL 33709
COUNTY: PINELLAS MONITORING PERIOD: From: 10/01/2016 To: 10/31/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal SIS 221 0
M easur ement
PARM Code 74055 + Per mit 1000.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L ANC 0
M easur ement
PARM Code 71204 + Permit 3.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/4g 1 Monthly Grab
Nitrogen, Sludge, Tot, Dry Wt Sample
477 0
(asN) M easur ement
PARM Code 78470 + Permit R
} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 287 0
(asP) M easur ement '
PARM Code 78478 + Permit R
} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 022 0
(asK) M easur ement '
PARM Code 78472 + Permit R
. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab




Reference for Section ITI.a(ii)

Parameter Quantity or Loading Units Quality or Concentration Units Eg Freq;‘en_cy S_?r;g)ée
Analysis

gﬁgg c Total, Dry Weight, '\sﬂameaglﬁmem 17.0 17.0 0
R A E;Tii = (MoAvg (Masimumy | mokg tMonthly | Composite
\?Vaad[;nr:??;s %l g;jge, Tot, Dry hSAarneagL?anent <2.0 <2.0 0
R R E;Tii = (Mo Avg (Maxmumy | mOkg tMonthly | Compostte
gS;)per, Sludge, Tot, Dry Wt. (as ,\S/Iam eaglj ?ement 557 557 0
Von, St RMPAA | e S i | o
L ead, Dry Weight, Sludge I\Sﬂameangmen t 23 23 0
o S P ;;Tii E— (Mo Avg (maximumy | Moo tMontly | Composite
Mercury, Dry Weight, Sludge f’ﬂameagfemen t 530 530 0
e e
Molybdenum, Dry Weight, Sample 9.00 0
Sludge M easur ement
pretmme B
Nickel, Dry Weight, Sludge fﬂameagfanen t 26.0 26.0 0
Mon Sts RMPAA | Requirement 0538 it | ot




Reference for Section III.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. . Type
Analysis
Sdenium Sludge Solid =Emle 5,00 5.00 0
M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
. . Sample
Zinc, Dry Weight, Sludge M rement 631 631 0
PARM Code 78467 + Permit 2800.0 7500.0 )
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
pH Sa'M ' p'femem 7.18 7.18 0
PARM Code 00400 + Permit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Totd, Sludge, Percent | >P'e 9203 | 9203 0
easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement ™M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab
. . . Sample
Biosolids Quantity (Received) M rement 109.53 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement | M o Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 624.91 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code BO005 + Per mit Report
Mon. Site: RMP-03 Requirement | M o Total) ey lens 1Monthly | Calculated




Reference for Section III.a(ii)

Frequency s
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of bl
X. . Type
Analysis
L . Sample
Biosolids Quantity (Transferred) M rement NOD 0
PARM Code B0O007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample
Biosolids Quantity (Landfilled) M easur ement NOD 0
PARM Code BO008 + Permit Renort
Mon. Site: RMP-05 Requirement (Merl)'otal) dry tons 1 Monthly Calculated

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

Megan Ross

| CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED UNDER MY

DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT QUALIFIED PERSONNEL |OR AUTHORIZED AGENT

PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED ON MY INQUIRY OF THE PERSON OR

PERSONS WHO MANAGE THE SY STEM, OR THOSE PERSONS DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, | Electronically Signed

THE INFORMATION SUBMITTED IS, TO THE BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. |
AM AWARE THAT THERE ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE

POSSIBILITY OF FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE

(727) 582-7023

SUBMITTED ON

11/28/2016




Reference for Section III.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PERMIT NUMBER: FL 0040436
ADDRESS: 6730 142nd Avenue N. LIMIT: FINAL REPORT: Monthly
Largo, FL 33771 FACILITY TYPE: DW GROUP:  Domestic
MONITORING GROUP: RMP-AA
FACILITY: South Cross Bayou WRF
LOCATION: 7401 54th AveN DESCRIPTION: Class AA Residuals

St Petersburg, FL 33709

COUNTY: PINELLAS MONITORING PERIOD: From: 11/01/2016 To: 11/30/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal SIS 0.198 0
M easurement
PARM Code 74055 + Per mit 1000.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L ANC 0
M easur ement
PARM Code 71204 + Permit 30
Mon. Site: RMP-AA Requirement (Maximum) | MPN/4g 1 Monthly Grab
Nitrogen, Sludge, Tot, Dry Wt Sample 401 0
(asN) M easur ement :
PARM Code 78470 + Permit Report
Mon. Site: RMP-AA Requirement M axe?n(%rum) per cent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 338 0
(asP) M easur ement '
PARM Code 78478 + Permit Report
Mon. Site: RMP-AA Requirement M axe?n(%rum) per cent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 031 0
(asK) M easur ement :
PARM Code 78472 + Permit Report
Mon. Site: RMP-AA Requirement M axe?n(%rum) per cent 1 Monthly Grab




Reference for Section IIl.a(ii)

Parameter Quantity or Loading Units Quality or Concentration Units Eg Freq;‘en_cy S_?r;g)ée
Analysis

gﬁgg ¢ Total, Dry Weight, '\sﬂameaglﬁmem 17.3 17.3 0
R A E;Tii = (MoAvg (Masimumy | mokg tMonthly | Composite
\?Vaad[;nr:??;s %l g;jge, Tot, Dry hSAarneagL?anent <2.0 <2.0 0
R R E;Tii = (Mo Avg (Maxmumy | mOkg tMonthly | Compostte
gS;)per, Sludge, Tot, Dry Wt. (as ,\S/Iam eaglj ?ement 566 566 0
Von, St RMPAA | e S i | o
L ead, Dry Weight, Sludge I\Sﬂameangmen t 202 202 0
o S P ;;Tii E— (Mo Avg (maximumy | mokg tMonthly | Composite
Mercury, Dry Weight, Sludge fﬂameagfemen t <0.400 <0.400 0
VA ST
Molybdenum, Dry Weight, Sample 9.50 0
Sludge M easur ement
e
Nickel, Dry Weight, Sludge fﬂameagfanen t 24.0 24.0 0
Mon Sits RMPAA | Requirement 0538 i | ot




Reference for Section III.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. . Type
Analysis
Sdenium Sludge Solid =Emle 5.70 5.70 0
M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
. . Sample
Zinc, Dry Weight, Sludge M rement 742 742 0
PARM Code 78467 + Permit 2800.0 7500.0 )
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
Sample
pH Moo ement 7.0 7.0 0
PARM Code 00400 + Permit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Total, Sludge, Percent | S2MPIe 9110 | 9110 0
M easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab
. . . Sample
Biosolids Quantity (Received) M rement 132.91 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement (Mo Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 498.74 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code BO005 + Per mit Report
Mon. Site: RMP-03 Requirement (Mo Total) ey lens 1Monthly | Calculated




Reference for Section IIl.a(ii)

Frequency s
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of bl
X. . Type
Analysis
L . Sample
Biosolids Quantity (Transferred) M rement NOD 0
PARM Code B0O007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample
Biosolids Quantity (Landfilled) M easur ement NOD 0
PARM Code BO008 + Permit Renort
Mon. Site: RMP-05 Requirement (Merl)'otal) dry tons 1 Monthly Calculated

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

Megan Ross

| CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED UNDER MY | SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE
DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT QUALIFIED PERSONNEL |OR AUTHORIZED AGENT

PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED ON MY INQUIRY OF THE PERSON OR

PERSONS WHO MANAGE THE SY STEM, OR THOSE PERSONS DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, | Electronically Signed

THE INFORMATION SUBMITTED IS, TO THE BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. |
AM AWARE THAT THERE ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE
POSSIBILITY OF FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

(727) 582-7023

SUBMITTED ON

12/27/2016




Reference for Section III.a(ii)

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

PERMITTEE NAME: Pinellas County Utilities PERMIT NUMBER: FL0040436
ADDRESS: 6730 142nd Avenue N. LIMIT: FINAL REPORT: Monthly
Largo, FL 33771 FACILITY TYPE: DW GROUP:  Domestic
MONITORING GROUP: RMP-AA
FACILITY: South Cross Bayou WRF
LOCATION: 7401 54th Ave N DESCRIPTION: Class AA Residuals
St Petersburg, FL 33709
COUNTY: PINELLAS MONITORING PERIOD: From: 12/01/2016 To: 12/31/2016
Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units E)? of S_alzmpée
’ Analysis yp
Coliform, Fecal SIS 0.196 0
M easur ement
PARM Code 74055 + Per mit 1000.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/g 1Monthly Grab
Salmonella Sludge =L ANC 0
M easur ement

PARM Code 71204 + Permit 3.0
Mon. Site: RMP-AA Requirement (Maximum) | MPN/4g 1 Monthly Grab
Nitrogen, Sludge, Tot, Dry Wt Sample 501 0
(asN) M easur ement '
PARM Code 78470 + Permit R

} eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Phosphorus, Sludge, Tot, Dry Wt [Sample 300 0
(asP) M easur ement '
PARM Code 78478 + Permit R

. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab
Potassium, Sludge, Tot, Dry Wt [Sample 021 0
(asK) M easur ement '
PARM Code 78472 + Permit R

. eport
Mon. Site: RMP-AA Requirement (Maximum) | Percent 1 Monthly Grab




Reference for Section IIl.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. . Type
Analysis
Arsenic Total, Dry Weight, Sample
Sludge M easur ement 128 128 0
PARM Code 49565 + Permit 41.0 75.0 .
Mon. Site: RMP-AA Requir ement (Mo Avg) (Maximum) [ Mokg 1Monthly f Composite
Cadmium, Sludge, Tot, Dry Sample
Weight (as Cd) M easur ement <20 <20 0
PARM Code 78476 + Permit 39.0 85.0 :
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly f Composite
Copper, Sludge, Tot, Dry Wt. (as |Sample 549 542 0
Cu) M easur ement
PARM Code 78475 + Permit 1500.0 4300.0 .
Mon. Site: RMP-AA Requir ement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
. Sample
Lead, Dry Weight, Sludge M rement 185 185 0
PARM Code 78468 + Permit 300.0 840.0 :
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite
. Sample
Mercury, Dry Weight, Sludge M rement 0.920 0.920 0
PARM Code 78471 + Permit 17.0 57.0 .
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkO 1Monthly | Composite
Molybdenum, Dry Weight, Sample
10.6 0
Sludge M easur ement
PARM Code 78465 + Per mit 75.0 .
Mon. Site: RMP-AA Requirement (Maximum) [ M9k 1Monthly | Composite
. . Sample
Nickel, Dry Weight, Sludge M rement 239 23.9 0
PARM Code 78469 + Permit 420.0 420.0 .
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) | MOk 1Monthly  Composite




Reference for Section III.a(ii)

Frequency
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of SR
X. . Type
Analysis

Sdenium Sludge Solid =Emle 5,54 554 0

M easur ement
PARM Code 61518 + Permit 100.0 100.0 :
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ Mokg 1Monthly | Composite

. . Sample

Zinc, Dry Weight, Sludge M rement 631 631 0
PARM Code 78467 + Permit 2800.0 7500.0 )
Mon. Site: RMP-AA Requirement (MoAvg) (Maximum) [ MOkQ 1Monthly | Composite
pH Sa'M ' p'femen t 7.38 7.38 0
PARM Code 00400 + Permit Report Report
Mon. Site: RMP-AA Requirement (Mo Avg) (Maximum) su 1 Monthly Grab
Solids, Total, Sludge, Percent | S2MPIe 9200 | 9200 0

M easur ement
PARM Code 61553 + Per mit Report Report
Mon. Site: RMP-AA Requirement ™M gp/g\r/g) M axe?n%m) per cent 1 Monthly Grab

. . . Sample

Biosolids Quantity (Received) M rement 142.14 0
PARM Code B0002 + Permit Renort
Mon. Site: RMP-01 Requirement (Mo Total) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample 666.56 0
Marketed in FL) M easur ement '
PARM Code B0004 + Permit Renort
Mon. Site: RMP-02 Requirement | (Mo otal) ey lens 1Monthly | Calculated
Biosolids Quantity (Distributed & [Sample NOD 0
Marketed outside FL) M easur ement
PARM Code BO005 + Per mit Report
Mon. Site: RMP-03 Requirement (Mo Total) ey lens 1Monthly | Calculated




Reference for Section IIl.a(ii)

Frequency s
Par ameter Quantity or Loading Units Quality or Concentration Units Eo. of bl
X. . Type
Analysis
L . Sample
Biosolids Quantity (Transferred) M rement NOD 0
PARM Code B0O007 + Permit Report
Mon. Site: RMP-04 Requirement (Mo Total) dry tons 1 Monthly Calculated
L . . Sample
Biosolids Quantity (Landfilled) M easur ement NOD 0
PARM Code BO008 + Permit Renort
Mon. Site: RMP-05 Requirement (Merl)'otal) dry tons 1 Monthly Calculated

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

Megan Ross

| CERTIFY UNDER PENALTY OF LAW THAT THIS DOCUMENT AND ALL ATTACHMENTS WERE PREPARED UNDER MY

DIRECTION OR SUPERVISION IN ACCORDANCE WITH A SYSTEM DESIGNED TO ASSURE THAT QUALIFIED PERSONNEL |OR AUTHORIZED AGENT

PROPERLY GATHERED AND EVALUATED THE INFORMATION SUBMITTED. BASED ON MY INQUIRY OF THE PERSON OR

PERSONS WHO MANAGE THE SY STEM, OR THOSE PERSONS DIRECTLY RESPONSIBLE FOR GATHERING THE INFORMATION, | Electronically Signed

THE INFORMATION SUBMITTED IS, TO THE BEST OF MY KNOWLEDGE AND BELIEF, TRUE, ACCURATE AND COMPLETE. |
AM AWARE THAT THERE ARE SIGNIFICANT PENALTIES FOR SUBMITTING FALSE INFORMATION, INCLUDING THE

POSSIBILITY OF FINE AND IMPRISONMENT FOR KNOWING VIOLATIONS.

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER | TELEPHONE

(727) 582-7023

SUBMITTED ON

01/26/2017




Reference for Section III. a(ii) and b(ii)

Page: 1 0of 2
Report Number:  16-007-0208

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

Submitted By: JUSTIN MANNING ANALYTICAL www.waypointanalytical.com
Send To: SYNAGRO FL (29-0750) Project : PINELLAS COUNTY PELLETIZER

MATTHEW BUSCH

PO BOX 3227

PINELLAS PARK , FL 33780

REPORT OF ANALYSIS Date Sampled: 1/4/2016 00:00:00

Lab Number : 66071 Date Received: 01/07/2016 00:00
Sample Id : PELLET Date Reported: 01/14/2016

PARAMETER RESULT  RESULT  QUANTITATIONLIMIT \yep  ANALYSIS METHOD
Total Solids * 91.90 919000 100.0 JM 01/07/2016 15:00 SM-2540G
Moisture * 8.10 100.0 JM 01/07/2016 15:00 SM-2540G
Total Kjeldahl Nitrogen 5.55 55500 10.0 JM 01/08/2016 08:50 SM-4500-NH3C-TKN
Total Phosphorus 3.36 33600 100 KM 01/08/2016 11:19 SW 6010C
Total Potassium 0.25 2510 100 KM 01/08/2016 11:19 SW 6010C
Total Sulfur 1.36 13600 100 KM 01/08/2016 11:19 SW 6010C
Total Calcium 3.54 35400 100 KM 01/08/2016 11:19 SW 6010C
Total Magnesium 0.68 6810 100 KM 01/08/2016 11:19 SW 6010C
Total Sodium 0.18 1810 100 KM 01/08/2016 11:19 SW 6010C
Total Iron 8030 100 KM 01/08/2016 11:19 SW 6010C
Total Manganese 219 5 KM 01/08/2016 11:19 SW 6010C
Total Copper 560 5 KM 01/08/2016 11:19 SW 6010C
Total Zinc 725 5 KM 01/08/2016 11:19 SW 6010C
Ammonia Nitrogen 0.46 4640 10.0 JM 01/08/2016 08:50 SM-4500-NH3C
Organic N 5.09 50860 10.0 01/08/2016 08:50 CALCULATION
Nitrate+Nitrite-N <2.00 2.00 IM 01/08/2016 08:50 SM-4500NO3F
Total Cadmium <2.0 2.0 KM 01/08/2016 11:19 SW 6010C
Total Nickel 25 5 KM 01/08/2016 11:19 SW 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘m

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt



Reference for Section III. a(ii) and b(ii)

Page: 2 of 2
Report Number:  16-007-0208

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

Submitted By: JUSTIN MANNING ANALYTICAL www.waypointanalytical.com
Send To: SYNAGRO FL (29-0750) Project : PINELLAS COUNTY PELLETIZER

MATTHEW BUSCH

PO BOX 3227

PINELLAS PARK , FL 33780

REPORT OF ANALYSIS Date Sampled: 1/4/2016 00:00:00

Lab Number : 66071 Date Received: 01/07/2016 00:00
Sample Id : PELLET Date Reported: 01/14/2016
PARAMETER RESULT  RESULT  QUANTITATIONLIMIT  ,yyyer  ANALYSIS METHOD
Total Lead 15 5 KM 01/08/2016 11:19 SW 6010C
Total Arsenic 7.0 3.0 KM 01/08/2016 11:19 SW 6010C
Total Mercury <0.4 0.4 KM 01/08/2016 09:00 SW-7471B
Total Selenium 5.0 5.0 KM 01/08/2016 11:19 SW 6010C
pH (Standard Units) * 7.21 2.00 IM 01/08/2016 08:50 SW-9045D
Calcium Carbonate Equivalent 7.10 71000 100 JM 01/08/2016 09:00 AOAC 955.01
Total Volatile Solids 69.94 699400 100.0 JM 01/07/2016 15:00 SM-2540G
Total Molybdenum 10 5 KM 01/08/2016 11:19 SW 6010C
Total Boron 65 3 KM 01/08/2016 11:19 SW 6010C
Specific Gravity (standard units) * 1.1980 JM 01/08/2016 10:25 ASTM D-1298-85
Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 68-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VAO11. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘m

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt



Reference for Section III. a(ii) and b(ii)

BENCHMARK

NELAC Certification #E84167

EnviroAnalytical Inc.

Synagro
P.O. Box 3227
Pinellas Park, FL. 33780

ANALYTICAL TEST REPORT

THESE RESULTS MEET NELAC STANDARDS
Submission Number : 16010053
Project Name:  PINELLAS COUNTY PELLETIZER

Date Received 1  01/05/2016
Time Received ;: 0830

Submission Number: 16010053
Sample Number: 001
Sample Description: Pellet

Sample Date: 01/05/20186
Sample Time: 0750
Sample Method: Grab

Analysis

Parameter Result Units ML Procedure Date/Time Analyst
PH 7.37Q UNITS 9045 01/05/2016 10:56 KP
TOTAL SOLIDS 82,1 % DRY WT 01 SM2540G /062016 10031 EV
FECAL COLIFORM BY MPN o185 U #IGRAM G1es SM9221E 01/05/2016 0902 KD
All values reported in UG/KG or MG/KG are on a dry weight basis
MWW . M 01/11/2016
Dale DY Dixon #LAboratory Director Date
Talay Tanrisever / QC Officer
Deborah A. Murphy / Projsct Manager
PATA QUALIFIERS THAT MAY APPLY: NOTES:
I = Reported value s belwesn the laboratory ML and the PQL, PQL = 4xMDL.
J2 = Estimated value. No control erlierla exisls for this component, X = Value exceads MCL.
J3 = Estimaled value. Quality canlrol criteria for precision or accuracy not met. 2 30UR calculetions are based on Total Solids.
J4 = Estimated value. Sample matrlx inlerference suspected, J2: Per cliant reguest, analysis conducted without method Hank.

L = Off-scale high. Value is known to be > the value reportad.

Q = Sampls hseld beyond accepted hoid tims.

U = Analyte analyzed but not detected at the value Indicated.

V = Analyte detected in sample and mathod blank.

Z = Too many colonles wera prasent (TNTC). The nurneric value represents the flltration volume.

For quesfions and comments regarding these results, please contact us at {941) 723-9986.

Resulls refate onfy fo the sampies.

16016053 1711 12th Street East * Palmetto, FL 34221 * Phone (941) 723-9986 * Fax (541) 723-6061 PAGE f OF




1

82350518 D0 RE

Reference for Section III. a(ii) and b(ii)

814 J0g A0S Yuid - WALIAIS UM 8107 MOISA PUE SLUM.

(und)

(Jupd)

|

aw | /seg

SuRwEy

(amppubijs) :Aq A101BI0GET 1O} PeAISDaY

|

awyl/a1eq

faimeutls) :Ag paysmbuliey

5/

—~7

7 O2L

PSR AR

Rosng LuHY

(iuud)

o580 9/ )

Q ) “Ag pausinbuliek

DL /e,
-
, L
G/ | X X [ 2520715
f » / Py a0 % o o0 se > o by v S o o o d 20 o o o = {
S $/E/8/5/8/8 s/ %. SN % g %% SIS /&8 %% %% &/ L | ava | u3ewnN Tanvs
& §/F/S/ 3 §/35/8/8/8/5/&/5/E/65/F/5/8
£ §/&8/5/4 &/ 8/ E/ /e / R/ E/S/F/ S/ F/ L) E
s $/&/5/8 VAT VARV VEVE VAN Vi
< J/S/ESE e /E ) o/ &/ S/ <
sS/E/S° &/ £/
SHILINVHY \
97%7 /
i X | 4K XT | AQLEA 59T /93¢
e e I x5 [/ lx /o Fo 75 % (32 ST e 77 ‘
NOLLYOOT /e /&/&5/&/5/F/&/e/8/8/) B |nglac|E |8 | 5| 8! 8.2
TIdAVS &/8 /& % % $/3 % K %. © ¥R g 0| 5] = ﬂm WL | FIVA |HIENNN TTdNYS
= 5 I~ & " Tl
g/ 8/ % 5 /) g/ & 2 @ O/ F y q -
WEVIVE VAV VF FF s/5/) O g
& 3 /7 Wilid) _ eImeubls) SHITINYS
1 - = »
M&uﬁ ,\, pII 7. @) Jezisljod 0620-62 #
SHILANVHY . \ /' :AHOIvHO AunoQ sejlsuld  zmvN 1oaroud 103rodd
£ \ _ T
0826€ 14 Hied sejsuld & SOI07)] 20€0 oN S —
e OHDUNAS QYOI AQOLSND 40 NIVHO CEYLOVS (Lgl)xed R
:SSIHAAY ONFTIVIN 6282-9v$ (2g2) suoud OYODVNAS

2 ot



Reference for Section III. a(ii) and b(ii)
Page: 1 of 2
Report Number:  16-035-0200

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

Submitted By: JUSTIN MANNING ANALYTICAL www.waypointanalytical.com
Send To: SYNAGRO FL (29-0750) Project : PINELLAS COUNTY PELLETIZER

MATTHEW BUSCH

PO BOX 3227

PINELLAS PARK , FL 33780

REPORT OF ANALYSIS Date Sampled: 2/3/2016 00:00:00

Lab Number : 66618 Date Received: 02/04/2016 00:00
Sample Id : PELLET Date Reported: 02/10/2016

PARAMETER RESULT  RESULT  QUANTITATIONLIMIT \yep  ANALYSIS METHOD
Total Solids * 91.77 917700 100.0 JM 02/04/2016 16:00 SM-2540G
Moisture * 8.23 100.0 JM 02/04/2016 16:00 SM-2540G
Total Kjeldahl Nitrogen 5.60 56000 10.0 JM 02/08/2016 10:00 SM-4500-NH3C-TKN
Total Phosphorus 3.04 30400 100 KM 02/05/2016 11:37 SW 6010C
Total Potassium 0.36 3560 100 KM 02/05/2016 11:37 SW 6010C
Total Sulfur 1.29 12900 100 KM 02/05/2016 11:37 SW 6010C
Total Calcium 3.15 31500 100 KM 02/05/2016 11:37 SW 6010C
Total Magnesium 0.64 6350 100 KM 02/05/2016 11:37 SW 6010C
Total Sodium 0.17 1650 100 KM 02/05/2016 11:37 SW 6010C
Total Iron 6950 100 KM 02/05/2016 11:37 SW 6010C
Total Manganese 187 5 KM 02/05/2016 11:37 SW 6010C
Total Copper 466 5 KM 02/05/2016 11:37 SW 6010C
Total Zinc 617 5 KM 02/05/2016 11:37 SW 6010C
Ammonia Nitrogen 0.44 4380 10.0 JM 02/08/2016 10:00 SM-4500-NH3C
Organic N 5.16 51620 10.0 02/08/2016 10:00 CALCULATION
Nitrate+Nitrite-N 6.42 2.00 JM 02/05/2016 09:20 SM-4500NO3F
Total Cadmium 2.0 2.0 KM 02/05/2016 11:37 SW 6010C
Total Chromium 40 5 KM 02/05/2016 11:37 SW 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘m

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt



Reference for Section III. a(ii) and b(ii)

Page: 2 of 2
Report Number:  16-035-0200

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

Submitted By: JUSTIN MANNING ANALYTICAL www.waypointanalytical.com
Send To: SYNAGRO FL (29-0750) Project : PINELLAS COUNTY PELLETIZER

MATTHEW BUSCH

PO BOX 3227

PINELLAS PARK , FL 33780

REPORT OF ANALYSIS Date Sampled: 2/3/2016 00:00:00

Lab Number : 66618 Date Received: 02/04/2016 00:00
Sample Id : PELLET Date Reported: 02/10/2016
PARAMETER RESULT  RESULT  QUANTITATIONLIMIT  ,yyyer  ANALYSIS METHOD
Total Nickel 20 5 KM 02/05/2016 11:37 SW 6010C
Total Lead 16 5 KM 02/05/2016 11:37 SW 6010C
Total Arsenic 8.0 3.0 KM 02/05/2016 11:37 SW 6010C
Total Mercury 0.6 0.4 KM 02/05/2016 09:00 SW-7471B
Total Selenium 6.0 5.0 KM 02/05/2016 11:37 SW 6010C
pH (Standard Units) * 7.10 2.00 IM 02/05/2016 09:20 SW-9045D
Calcium Carbonate Equivalent 478 47800 100 IM 02/08/2016 14:15 AOAC 955.01
Total Volatile Solids 71.38 713800 100.0 IM 02/04/2016 16:00 SM-2540G
Total Molybdenum 8 5 KM 02/05/2016 11:37 SW 6010C
Total Boron 63 3 KM 02/05/2016 11:37 SW 6010C
Specific Gravity (standard units) * 1.1730 IM 02/05/2016 13:20 ASTM D-1298-85
Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 68-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VAO11l. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

QUALIFIER: THE LRB WAS OUT OF LIMITS FOR "Mn". THE MATRIX SPIKE WAS OUT OF LIMITS FOR "P". ALL OTHER QC DATA IS ACCEPTABLE.

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘%M

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt



Reference for Section III. a(ii) and b(ii)

BENCHMARK
EnviroAnalytical Inc.

NELAC Certification #284187

ANALYTICAL TEST REPORT

THESE RESULTS MEET NELAC STANDARDS

Submission Number : 16020002
Synagro Project Name :  PINELLAS COUNTY PELLETIZER
P.O. Box 3227 Date Received ;  02/01/2016
Pinellas Park, FL 33780 Time Received : 1030
Submission Number: 16020002 Sample Date: 02/01/2016
Sample Number: 001 ) Sample Time: 0905
Sample Description: Pellet Sample Method: Grab
Result Unit: MDL P dure Analysis Analyst
Parameter esu nits roce DaterTime y
PH 5.95Q UNITS 2045 02/01/2018 1348 KPR
TOTAL SOLIDS 90.8 % DRY WT 0.1 SM254006 02/04/2018 1518 EV
FECAL COLIFORM BY MPN ) g1sa U #HERAM 0.199 SMe221E 02/01/2018 11:28 KD
All values reperted in UG/KG or MG/KG are on a dry weight basis
% /KA 02/08/2016
Dale D, Di@,‘l’f / Laboratory Director Diate
Tulay Tanrlsever / QC Officer
Deborah A. Murphy / Project Manager
DATA QUALIFIERS THAT MAY APPLY: NOTES:
| = Reported value'is between lhe labaratory MDL and the PQIL, PQL = 4xMDL.
J2 = Estimated value. No control criteria exists for this eomponent, X = Valua exceeds MCL.,
J3 = Eslimated velue. Quality control criteria for precislon or accuracy not met. 2! B0UR calculations are based on Total Salids.
J4 = Eslimated velus. Sampls matrlx intsrferencs suspected, J2: Per client request, analysis conducted without msthod blank.
L = Off-scale high. Value |s known to be > the value reportad.
Q = Sample held beyend accepted held Lims,
U = Analyte analyzed bul not detected at the value indicated, There were exceedances in the LCS Spikes for both the EPAB260(2-Butanene) and
V = Analyte detsctad [n sample and method blank. EPAB270 (Benzo{a)pyrene and Bls{2-chlorcisapropylether} lists, however they are an
Z = Too many colonies ware present (TNTC). The numeric valua represents the fiitration valume. acceptahle number of fallures based on the number of analytes reported par methods. The

affsctad compeunds were non-dstect.

For quastions and comments regarding these results, please contact us at (941) 723-9986.
Resuits relate only lo the samples.

16020002 1711 12th Street East * Palmetto, FL 34221 * Phone {941} 723-9986 * Fux (941) 723-6061 PAGE 1 OF 2




SYNAGRO Phone (727) 546-2875 : ____ =_- ___ ___ Eifms
B . Pe (7o BAsTas cHaiN oF custooy Recor [ I A RN AN RNV 2237
ReRcienburg, 1l 1709 Zm O w D m w“‘_,,_mﬂmmmo Mwmmﬁwmm_wrmdmmm s
PROJECT PROJECT NAME Pinellas County | LABORATORY:
# 29-0750 Pelletizer 2
SAMPLERS (Signatye) (Print)e—=— \ﬁ: . &/ & o £
~ o % @ =
\PNI““‘.-IE f\_\ks Meanns § n% 5 %% £ %%s F. %% uu%p%e
zl|e |0 [ B L] 8] 82 * /& /5 /& /8/ & g/8/8 /¢ SAMPLE
SAMPLE NUMBER o.>4m TME | £ 2|2 m w m R n% %o $/5/E/8/3 F/§/8 é oyt
=<f3 To
Lt A b Feal v VIPL | ] | x| XXX x| x| x|x]X
C ’AN N PARAMETERS
Q(& &/ 8 G/& ) &
&/ g %e o/S8/ o/ S % s/&
%%%@4%%%,,%%«%% £/E/8/¢ S
e g N 3 P\Q 9 /& % % S S’
%%%%%%%%%%%%% %%%%s.%s% SAMPLE
SRCAENUNOERIEONTE || T P £/ 8/ 8/ T/ &7 T §/&§/§/8/2/3)S/s/E/E/E/8/8 LOCATION | REMARKS
o Y 2
3 2 Fe
BPeflet  Lfpe| el ) [A]R[ X[ x[x x| [RIXTx )] x| X[X[X][x][x[ [x Buld Elewler |
L=t
~
pem
N
\‘
et
(-]
=
ﬁum__zngm:wn By: (Signature) \UwJ.:Bm Received by: (Signature)
3 ST [*3//¢|i430 T @@
] ,
Cg.\\l - \..Q% \V“NE NN
b
,.mw{h&r Manning
eo nquished By: (Signature) p— Date/Time Received for Laboratory by: (Signature) Date/Time Remarks
2 bed&, 2]uj | 12735~ |
4y1int = (Print)
o
3}

U/
&

hite and Yellow Copies with Shipment - Pink Copy for File



r

S2T0SHLS BN O

|1 40} AdoD) Huld - ewdiyS UM Se1doD MOJ|SA PUE SHUAL

L

o~
{uLg) i}
o~
@
SyleuayY au | foreq] . {auneubis) :Ag Aioteiogen 10 panteosy S ereq {aumeufis) Ag nmsm._:@_mm
TIASTF T Y Oy P
%,& ya — Gupd)
S| ogool | i/t ' Se-
sl /ereq feumewiis) Ag paysinbuliey
A,
7T el i
. e X /| $060\77%| T
NOILYDO » /XS &S SRS S S SRS FSFSESSES RS eSS S
YW | v £/ .,v% & w% $/F/S N & /SIS S % %V %,w S/s ¢/ ML | AIva | HIGNNN TTdWYS
OO &) = = -~ \v..../ g & .».VV %u = & RN = S v - Q
& e/ &/ 5/F S/ L/ E/ T/ G/ /S SN FSFSSS
7 L/ S/§5/5/ & §/§/8/s/°/F/s/5
&/8/9 > F/8& §/&
— SHALINWYHYL \
=
N
-0
~
=
54
~~
i
oy
N
<
et L
H Vess ¢ N ~\ A
| X/ A K A 29| 50607078 STV
(=) ¥ /e /s /oo e /oo /s [ o e /2 /o /0 lzz|qFEle e || 2] a|
oy NOIYDOT ..W. o o ¢ Is) o) m ml | mMFE | = o = | O b
2| Fanvs 3 % m% @% % %q o% %m,, §/9 i O = R = L O B O mm WL | F1va  [HISANN T1dNYS
o su.w. & &/ § Sy mnmu. n,w.,v g & mn.mu .wwv m . TN TN -
% s/s)e ) )s/F/F g/ e .
m & Z §/ 7 fuid) inmeubis) SYTIdNYS
1) ol
< N&gﬁv\w.m\ doznoled 0S20-62 #
9 SHILINVHv / Aublvedv1| AuUnod sefieuld  awvn 1o3roud 103roHd
3 . T -
5 osree A Wed seloud L 000Z09)] y0e0 oN . cotee 1 s =5
2 OHDVYNAS , ZEVL-obG (1Z2) Xed  wHoNens w006
& ado03d AAOLSD 40 NIVH
M :S53HaAY ONIHYIN 2 §.82-9%5 (Z22) suoud OHDVNAS




Reference for Section III. a(ii) and b(ii)

Page: 1 0of 2
Report Number:  16-063-0201

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

Submitted By:  MATT BUSCH ANALYTICAL www.waypointanalytical.com
Send To: SYNAGRO FL (29-0750) Project : PINELLAS COUNTY PELLETIZER

MATTHEW BUSCH

PO BOX 3227

PINELLAS PARK , FL 33780

REPORT OF ANALYSIS Date Sampled: 3/2/2016 00:00:00

Lab Number : 55399 Date Received: 03/03/2016 00:00
Sample Id : PELLET Date Reported: 03/10/2016

PARAMETER RESULT  RESULT  QUANTITATIONLIMIT \yep  ANALYSIS METHOD
Total Solids * 92.83 928300 100.0 IM 03/03/2016 15:15 SM-2540G
Moisture * 7.17 100.0 IM 03/03/2016 15:15 SM-2540G
Total Kjeldahl Nitrogen 5.48 54800 10.0 IM 03/04/2016 09:40 SM-4500-NH3C-TKN
Total Phosphorus 2.94 29400 100 KM 03/04/2016 12:20 SW 6010C
Total Potassium 0.23 2250 100 KM 03/04/2016 12:20 SW 6010C
Total Sulfur 1.36 13600 100 KM 03/04/2016 12:20 SW 6010C
Total Calcium 3.12 31200 100 KM 03/04/2016 12:20 SW 6010C
Total Magnesium 0.50 4980 100 KM 03/04/2016 12:20 SW 6010C
Total Sodium 0.13 1250 100 KM 03/04/2016 12:20 SW 6010C
Total Iron 8290 100 KM 03/04/2016 12:20 SW 6010C
Total Manganese 177 5 KM 03/04/2016 12:20 SW 6010C
Total Copper 480 5 KM 03/04/2016 12:20 SW 6010C
Total Zinc 625 5 KM 03/04/2016 12:20 SW 6010C
Ammonia Nitrogen 0.46 4590 10.0 IM 03/04/2016 09:40 SM-4500-NH3C
Organic N 5.02 50210 10.0 03/04/2016 09:40 CALCULATION
Nitrate+Nitrite-N 3.50 2.00 IM 03/04/2016 09:40 SM-4500NO3F
Total Cadmium 2.0 2.0 KM 03/04/2016 12:20 SW 6010C
Total Chromium 48 5 KM 03/04/2016 12:20 SW 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘m

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt



Reference for Section III. a(ii) and b(ii)

Page: 2 of 2
Report Number:  16-063-0201

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

Submitted By:  MATT BUSCH ANALYTICAL www.waypointanalytical.com
Send To: SYNAGRO FL (29-0750) Project : PINELLAS COUNTY PELLETIZER

MATTHEW BUSCH

PO BOX 3227

PINELLAS PARK , FL 33780

REPORT OF ANALYSIS Date Sampled: 3/2/2016 00:00:00

Lab Number : 55399 Date Received: 03/03/2016 00:00
Sample Id : PELLET Date Reported: 03/10/2016
PARAMETER RESULT  RESULT  QUANTITATIONLIMIT  ,yyyer  ANALYSIS METHOD
Total Nickel 23 5 KM 03/04/2016 12:20 SW 6010C
Total Lead 17 5 KM 03/04/2016 12:20 SW 6010C
Total Arsenic 9.0 3.0 KM 03/04/2016 12:20 SW 6010C
Total Mercury 0.6 0.4 KM 03/04/2016 09:00 SW-7471B
Total Selenium 5.0 5.0 KM 03/04/2016 12:20 SW 6010C
pH (Standard Units) * 7.04 2.00 IM 03/04/2016 09:40 SW-9045D
Calcium Carbonate Equivalent 6.00 60000 100 IM 03/07/2016 13:20 AOAC 955.01
Total Volatile Solids 71.19 711900 100.0 IM 03/03/2016 15:15 SM-2540G
Total Molybdenum 10 5 KM 03/04/2016 12:20 SW 6010C
Total Boron 60 3 KM 03/04/2016 12:20 SW 6010C
Specific Gravity (standard units) * 1.1680 IM 03/09/2016 08:15 ASTM D-1298-85
Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 68-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VAO11l. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘m

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt



Reference for Section III. a(ii) and b(ii)

BENCHMARK

EnviroAnalytical Inc.

NELAC Certification #584167

ANALYTICAL TEST REPORT

THESE RESULTS MEET NELAC STANDARDS

Submission Number : 16030001
Synagro Project Name :  PINELLAS GOUNTY PELLETIZER
PO, Box 3227 Date Received :  03/01/2016
Pinellas Park, FL 33780 Time Received : 0910
Submission Number: 15030001 Sample Date: 03/01/2016
Sample Number: 001 Sample Time: 0820
Sample Description: Pellet Sample Method: Grab

B Analysis

Parameter Result Units MDL Procedure Date/Time Analyst
PH 7.06 Q UNITS 9045 03/01/2016 16:35 KP
TOTAL SOLIDS 93.7 % DRY WT 0.1 SM2540G 03/08/2016 10:20 JG
FECAL COLIFORM BY MPN D192 U #GRAM 0,192 SM9221E 03/01/2016 10:35 KD

All values reported in UG/KG or MG/KG are on a dry weight basis

03/08/2016

Dale ). Dixer¥/ Laboratory Director
Tulay Tanrisever / QG Officer
Deborah A. Murphy / Project Manager

DATA QUALIFIERS THAT MAY APPLY:

I = Reported value is between the laboratory MDL &nd the PQIL,

42 = Estimated value. No control criteria exists for this component.

13 = Estimated value. Quality control criterla for precislon or accuracy not met.

14 = Estimated value. Sample malrlx interference suspectad,

L = Qff-scale high. Value is known to be > the value reported.

Q = Sample held beyond accapted hold time.

U = Analyte analyzed but not detected at the value indicated.

V = Analyte detacted in sample and method blank,

Z = Too many colonles were present (TNTC), The numaric value represents the filtration volume,

Date

NOTES:

POL = 4xMDL.

X = Value exceads MCL.

2: BQUR calculations are based on Total Solids.

J2; Per cllent request, analysis conducted without method blank.

For questions and comments regarding these results, pleasa contact us at (941) 723-9986,

Resulfs relate only to the samples,

16030007 1711 12th Street East * Palmetto, FL 34221 * Phone (941} 723-9986 * Fax (941) 723-6061 PAGE {1 OF 2



3l J0} AdoD Hjuld - Juswdiyg yim S8IdoD MOJIBA PUE BHYM

(1und) (1und)

/ANMN%E%W %?E%

Sylewey sw||/ereq (aumeubs) :Aq Alojesoqe 10) penigsay eI /se;
N>nGF _1ipzy

e o (und)
aesy | e

Ll /21eq

(ug)

(aunpeubys) :Aq penisosy ¥S) :Ag pausinbujay

I

P [ X AR R IX XX X XX (X XK K [ KK e 777
sevay | NOUMOOT /8 %« 5 %% %% $ %, 2 %% 2 m.% 3 w% 3 %% om% i3 @% £ %aa m% WL | MO | HIEWON TTdWVS
¢ %%%% %%%%%%%%%%%%%
§ u%m@%% /& /% %%%ﬁ% VE/ G

SHILINVHVd \ L Wnn,\m.. .m

III. a(ii) and b(ii)

AR

e/ r 2
g (7 XI XXX DX XX /2% x| B
oyl > I~ o a0 a8 o0 o8 > o o o> m| » %3 s o) o) w =
NOILYD01 F /= se se &/ B |md|adZ|2 | 8 8
5/ 8/8/8/&/3/8/5/8/)5 /5 S [Bg|2" |5 |® | 2| 8| £|2%| 3wy | 3iva |w3gwnN Tidwvs
I1dNVS 3 2 &£/ 3/ 3 e 3 g ez
£//5/8/8/8/8/8/8/8/% 5 | & 3 " |Ra
)e)E)8))E)E)E) TES) T BT L efrocge) s
- S g/ (und) (eThjeubls) SHITANYS
2

\ JledAT] 1eznajed 052062 #

—_ ¥IZIL3T13d ALNNOD SYTT3NId :AHOlvHOgavy1 | Auno) sejjsuld JNVYN LO3rOHd 103rodd
1 iad (0520-62) 14 OMOVYNAS =
B 1111171 T R et
10Z0-€90-91 28 .2-9vS A 12 hv xed YHON 19988 YiFL 0065
ao.isnd 40 NIVHO

Reference for Sect

| G.82-9vS (222) auoyd OHDVNAS



@

SEOEISE DN s

o)1 10} Adog yuld - WS UM SSIon MOISA PUE SUUM

I
218 JHFL o~
G
{wup} g}
oy
ah
sylewsy awn &eg (aumpubis) :Aq AloleIoqeT 10] pen@aay ous | fered (eumzuflg) :Ag uw_._mrEUE_wm

T~RPSUI fﬁwzﬁw\ A5 Ly
. (s} Gupd)
7 ‘

pa
a
olbo w§.
“Aq paneoed Bl | /e {ainipelis) thg pIUsInbuleY

= -

w7/ 7 X ¥ /[ |agto w.\\\“\m\. 2 FTT B

NOILYDOT ‘)3 /& /5 /e /e /o /s /8 /8/8/5/8/8/8/5/58/8 /%
SHHYINTY £/ 8/ S/ T/ &/ S/ P/ T NSNS NSNSV WS e o IWIL | 31vVA | Y3IFANN ITdAYS
A 1AvS ¢ /S S/S/E/SE F/ 55/ E/5/F/E/5//&/8/F/F
& $/5/5/5) JE/F/E/ 5/ 5/ S/ E/ 5/ E S F /S S
' < F 5 oF < R

$ $/E&/5/& $/F/P SIS/ &/ 5/ F

& S/ F/E o /S ) F/9 /8 LSF ) E

< /& & & @ 5 o) < & & & ,..\wv

&/ &/ 9 &£/ g &/ 48

SHIALINYHYA /

Reference for Sect

227, X7 7

ion III. a(ii) and b(ii

\ ¥ 4

] rs X | X[ oesa 7/ (PO 4] %

NOLYOOT F/x/&/&/ 8/ 8/ /8 x/E8/8/ 8 |s8|gF|2 |8 E| S| 8.k '
TdNYS 5 & S g/ & 8] b 5/ 5 i) 5 Y |eg m g - m % SRS FINL | FVQ (HIENNN T1dINVS

3 E: o .ED = e = ﬂ%«. Q
& e/ %v 1 \ fund) (2inpEubis) SHITANYS
\ﬁ 1oznoyed 0S20-62 #
\, SHILTNYHYd _/ Eﬁﬁé Aunod sejjeuld  gwwN 103roud 103rodd
‘ “ied sejjaul 3

08L£€ 14 ™ " Nn.h“ . xh_m_ O..u_"_ |ooo g Q9| JOED oN zeb1-006 (122) m,whmmm.méwwsm 5
OHDVYNAS ( - xeq 20N 9SG P, 0065



Reference for Section III. a(ii) and b(ii)
Page:
Report Number:  16-099-0200

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

Submitted By: JUSTIN MANNING ANALYTICAL www.waypointanalytical.com
Send To: SYNAGRO FL (29-0750) Project : PINELLAS COUNTY PELLETIZER

MATTHEW BUSCH

PO BOX 3227

PINELLAS PARK , FL 33780

REPORT OF ANALYSIS Date Sampled: 4/7/2016 00:00:00

Lab Number : 56646 Date Received: 04/08/2016 00:00
Sample Id : PELLET Date Reported: 04/13/2016

PARAMETER RESULT  RESULT  QUANTITATIONLIMIT \yep  ANALYSIS METHOD
Total Solids * 92.43 924300 100.0 JM 04/08/2016 14:19 SM-2540G
Moisture * 7.57 100.0 JM 04/08/2016 14:19 SM-2540G
Total Kjeldahl Nitrogen 5.70 57000 10.0 JM 04/11/2016 09:15 SM-4500-NH3C-TKN
Total Phosphorus 3.06 30600 100 KM 04/11/2016 11:41 SW 6010C
Total Potassium 0.23 2260 100 KM 04/11/2016 11:41 SW 6010C
Total Sulfur 141 14100 100 KM 04/11/2016 11:41 SW 6010C
Total Calcium 3.21 32100 100 KM 04/11/2016 11:41 SW 6010C
Total Magnesium 0.56 5590 100 KM 04/11/2016 11:41 SW 6010C
Total Sodium 0.14 1400 100 KM 04/11/2016 11:41 SW 6010C
Total Iron 8330 100 KM 04/11/2016 11:41 SW 6010C
Total Manganese 163 5 KM 04/11/2016 11:41 SW 6010C
Total Copper 511 5 KM 04/11/2016 11:41 SW 6010C
Total Zinc 685 5 KM 04/11/2016 11:41 SW 6010C
Ammonia Nitrogen 0.46 4570 10.0 JM 04/11/2016 09:15 SM-4500-NH3C
Organic N 5.24 52430 10.0 04/11/2016 09:15 CALCULATION
Nitrate+Nitrite-N 2.70 2.00 JM 04/11/2016 09:15 SM-4500NO3F
Total Cadmium 2.0 2.0 KM 04/11/2016 11:41 SW 6010C
Total Nickel 26 5 KM 04/11/2016 11:41 SW 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘m

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt



Reference for Section III. a(ii) and b(ii)
Page: 2 of 2
Report Number:  16-099-0200

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

Submitted By: JUSTIN MANNING ANALYTICAL www.waypointanalytical.com
Send To: SYNAGRO FL (29-0750) Project : PINELLAS COUNTY PELLETIZER

MATTHEW BUSCH

PO BOX 3227

PINELLAS PARK , FL 33780

REPORT OF ANALYSIS Date Sampled: 4/7/2016 00:00:00

Lab Number : 56646 Date Received: 04/08/2016 00:00
Sample Id : PELLET Date Reported: 04/13/2016
PARAMETER RESULT  RESULT  QUANTITATIONLIMIT  ,yyyer  ANALYSIS METHOD
Total Lead 18 5 KM 04/11/2016 11:41 SW 6010C
Total Arsenic 7.0 3.0 KM 04/11/2016 11:41 SW 6010C
Total Mercury <0.4 0.4 KM 04/12/2016 09:00 SW-7471B
Total Selenium <5.0 5.0 KM 04/11/2016 11:41 SW 6010C
pH (Standard Units) * 7.16 2.00 IM 04/11/2016 09:15 SW-9045D
Calcium Carbonate Equivalent 6.10 61000 100 JM 04/12/2016 10:30 AOAC 955.01
Total Volatile Solids 71.82 718200 100.0 JM 04/08/2016 14:19 SM-2540G
Total Molybdenum 10 5 KM 04/11/2016 11:41 SW 6010C
Total Boron 59 3 KM 04/11/2016 11:41 SW 6010C
Specific Gravity (standard units) * 1.2260 JM 04/12/2016 13:34 ASTM D-1298-85
Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 68-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VAO11. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘m

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt



Reference for Section III. a(ii) and b(ii)

BENCHMARK

EnviroAnalytical Inc.

NELAC Certification #E84 167

ANALYTICAL TEST REPORT

THESE RESULTS MEET NELAC STANDARDS

Submission Number : 16040080

Synagro Project Name :  PINELLAS COUNTY PELLETIZER
P.O. Box 3227 Date Received :  04/04/2016
Pinellas Park, FL 33780 Time Received 1 1317
Submission Number: 16040080 Sample Date: 04/04/2016
Sample Number: 001 Sample Time: 1204
Sample Description: Pellst Sample Method: Grab

: ; Analysis
Parameter Result Units MDL Procedure Date/Time Analyst
PH 8.98Q UNITS Q045 04/04/2016 14:49 Kp
TOTAL SOLIDS 93.3 % DRY WT 0.1 SM2540G 04/05/2016  10:30 KpP
FEGAL COLIFORM BY MPN 0.193 U HGRAM 0.193 SMg221E 04/04/2016 15:22 KD

All vatues reported in UG/KG or MG/KG are on a dry weight basis

..%u,/ ,@/m/é/\ 04/08/2016

Dale 8. Dixghf Laborilory Director Date
Tllay Tanrisaver / QC Cfficer
Dgborah A, Murphy / Project Manager

DATA QUALIFIERS THAT MAY APPLY: NOTES:

| = Raported valus is belwsen the laboratory MDL and Lhe PQL PQL = 4xiaDL. .

J2 = Estimated value. No control eriteria exists for this component. X = Valug exceads MCL.

J3 = Estimaled value. Quality control eriteria for precision or accuracy nol met. 2: S0UR calculations are basad on Total Solids.

J4 = Estimaled value. Sample matrix interference suspecled

L = Off-scate high. Value is known lo be > the value reported,

Q = Sample held beyond accepted hold time.

U = Analyte analyzed bul nol detected at the value indicated.

V = Analyts datacled in sampla and method blank,

£ = Too many colunies were present (TNTC). The numeric value represents the fillralion volume.

J2: Par client request, analysis conduclad withoul methed blank.

For questions and comments regarding these results, please contact us at (941) 723-0986.
Resuits refate onty to the samples,

16640080 711 12th Streat East * Palmetto, FL 34221 * Phone (641) 723-9986 * Fax (9413 723-6041 FAGE { OF 2



BACOYILS DON PY

3[4 10} Adog) yuld - wewdiyg Yum seidoD MoliBA PUB BHILAR

/
- Y]
S T O] >
g} o (und)
: 23]
| )
SyRLISY Bl | /SLe(] feunteubs) Aq Aloteloqe IO panRasy s /areq ({eurqeubis) :Ag umcm.:vc__wm
WZN E@\ j\jmv wa FAX TS Lt
: 4 Guugy P {lupd)
. .
\_ Y] 2| Fs — =
{aumeubig) . I aluy | jeleq (asglbig) 1A psysinbuiey
P
=)
* I A1TE | X X | Mozt iftfe -+l
7 by o ¢ & Xr s ae g r 'l 2r '3 (~3 o 2 > 3¢ t=3 (=3 o =
sy | NOYOOT S/ 8/8/5/5/5/8/5/5/5/S/F/S/F/F/F/S/&/S/F/S/E/ A | ava | wannn Tidnvs
I1dNVS NVAVEVEVE VIV IS %%%%%%%%%%%%%
& o/ T/ F /) &/ /5,8 g/ &/ 5/ &/ 5/ F/ 5/
F v £ = o R (g 5 O,..V ¥ .an & & S & uww. A =
Z G858 JES S i
§/8/7% ) /8 §/&
Sd3I1INVYHVYd \
~
oy
oy
-
)
o
=
(54
~~
oy
oy
N
(54
=
= N >
= X[ d A A e Gattlogain| WY
(=) & e a0 s e Je 20 a0 50 > o 0 il e u Y < 2 = o m 0
o= | NOWYOOT 3 /38 v/ 5/ = 5/ mo|ZelEF|lE 2|5 2 0E
S| Tanvs 3 % 4 £ % % E E %u % .,u.% L 2 05| g ﬂm awil | 3ivd mmmsnzuv.nﬁ,.\m
o T/ ES 5 &§/§/ &/ F /) 5 & g /& £~ i
oz WAV IS VAV Y Y VANE VEVERE LW S ol A
r & A g/ % () (2impubls) SHITLNYS
S © )Py Puegy laznojed 0G5/0-62 #
Y SHA1INvHYd _ \ . :Adolydogyl| AuUnod sejpuld  3mvwN 193rodd 193rodd
g 082€€ 14 Yed sejsuid Q@QQ&@Q 0T€0 oN 60L6e T Emquara 13
= Leee xod .O.m ) ZebI-OvS (122) Xed  'WHON#PRS WhL 0066
e OHOVYNA ado03d AdO1SNI 40 NIVHD . ouo
M :SSIHAGY ONFTIYIN §.82-9v5 (2gz) suoyd OYDVNAS




Reference for Section III. a(ii) and b(ii)

8|14 40} AdoD Muld - Wuswdiyg Yum seido] mojiex pue BYM

s

(wud)

|

awi/e1eq

syleway

NUERE

awi)/eeq

- (8smiBubl3) :AQ paysinbuliey

s, 7 dq

(1ud)

Sy W]

zot1] il

aw}/eeq

(sumeubis) 'Aq paneoey

: \—\ nﬁuv

(asmeubis) :Ag paysinbuiay

efh >
T ] X | XD XX XX A ] [ X R | [ R g I
» > a¢ o /¥ ae [/ o0 2 > /¥ /¥ / g s /& > S
ovnay | NOVOOT 5/ 8 %oe S/8/s/8/8/° e /8 /E %% %% 3 %% &8 oo% %% $/ 3L | 3va | HIENON TIdNYS
o &/ 52/8/ 35 b/ X/ L/ 6/ F/ S S &
o o /&/8 /4% &/L/E/5/R/E/S/T/S/8/F/F
> S/8/s /o §/§5/5/%/E/8/S/5/§ /)5
S §/&/F/8 S/F/a SIS/ /8/F &/F /&
$ % %4 %.% S & /& 9 %% %% - )
SHILINVHY \
IR 2
XXX XXX X[ X][X] 1 [W]~ N EN e A k=
= 50 o8 50 o o 3 > o FREREEIN Iy = @ Q »
RO §/8/)8/8/8/3/2/5/6/5/£/ B |BS|a7 |5 |2 |E| 2| 2|83| awu | ava |wzawnn Tidwvs
IdNYS N% % 2/&5/5/)F & %ou i A 18 | g 3 v me ;
n (S @ (o] o — ——
2 /E/E)s )5 )/E/8/ 8 /3 VI PYAL 4600 L/
Tl i 5/ Tond) (eimeubis) SHINANYS
Pood £y
. Lfwadho ™ Jaznajlad 0S.0-62 #
‘AHOLvHOgY1| AunoD sejjduld  3wvN 103roud 103rodd
¥3Z113713d ALNNOD SY113NId your
08.€€ 7 ZLGLEL (0620-62) 14 OHOVNAS _ OZ 60L€€ T ‘Sangsianag 1§
mec] [T T S L A
0020-660-9} J01SNJ 40 NIVHO 6282-9%S (222) @uoyd OYDVNAS



Reference for Section III. a(ii) and b(ii)

Page: 1 of 2 .
Report Number: 16-126-0211

. @
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-5446

Submitted By: JUSTIN MANNING

ANALYTICAL www.waypointanalytical.com
Send To: SYNAGRO FL (29-0750) Project : PINELLAS COUNTY PELLETIZER
MATTHEW BUSCH
PO BOX 3227
PINELLAS PARK , FL 33780
REPORT OF ANALYSIS Date Sampled: 5/4/2016 00:00:00
Lab Number: 57109 Date Recelved: 05/05/2016 00:00
Sample Id : PELLET Date Reported: 05/10/2016
PARAMETER Hﬁi’:;“ T:I;":;T DU"‘“T:;‘EE{? el ANALYST ;:mgmé METHOD
Total Solids * 83.09 930900 100.0 JM 05/05/2016 14:10 SM-2540G
Moisture * 6.91 100.0 JM 05/05/2016 14:1¢ SM-2540G
Total Kjeldahl Nitrogen 5.53 55300 10.0 JM 05/09/2016 09:28 SM-4500-NH3C-TKN
Total Phosphorus 2.92 29200 100 KM 05/08/2016 08:17 SW 6010C
Total Potassium 0.21 2110 100 KM 05/09/2016 08:17 SW 6010C
Total Sulfur 1.27 12700 100 KM 05/09/2016 08:17 SW 6010C
Total Calcium 3.24 32400 100 KM 05/08/2016 08:17 SW 6010C
Total Magnesium 0.58 5800 100 KM 05/09/2016 08:17 SW 6010C
Total Sodium 0.16 1570 100 KM 05/09/2016 08:17 SW 6010C
Total Iron 7880 100 KM 05/09/2016 08:17 SW 6010C
Total Manganese 171 5 KM 05/09/2016 08:17 SW 6010C
Total Copper 497 5 KM 05/09/2016 08:17 SW 6010C
Total Zing 645 5 KM 05/08/2016 08:17 SW 6010C
Ammonia Nitrogen 0.50 4950 10.0 JM 05/06/2016 09:40 SM-4500-NH3C
Organic N 503 50350 10.0 05/06/2016 09:40 CALCULATION
Nitrate+Nitrite-N 3.94 2,00 JM 05/06/2016 09:40 SM-4500NO3F
Total Cadmium <2.0 20 KM 05/09/2016 08:17 SW 6010C
Total Nickel 23 5 KM 05/09/2016 08:17 SW 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our repotis and leflers are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made /{M‘ %%

to the work. the resufls or the company in any arfvertising. news releass, or other public announcements withowt obitaining our prisr wiitten authorization.

Debbie Haolt



Reference for Section III. a(ii) and b(ii)

Page: 2 of 2 j—
Report Number: 16-126-0211

[ ]
Account Number: 02537 wa OI nt @ 7621 Whitepine Road, Richmond, VA 23237
N Main 804-743-8401 ° Fax 804-271-6446

Submitted By: JUSTIN MANNING

ANALYTICAL www.waypointanalytical.com
Send To: SYNAGRO FL (29-0750) Project : PINELLAS COUNTY PELLETIZER

MATTHEW BUSCH

PO BOX 3227

PINELLAS PARK , FL 33780

REPORT OF ANALYSIS Date Sampled: 5/4/2016 00:00:00
Lab Number : 57109 Date Received: 05/05/2016 00:00
Sample Id : PELLET Date Reported: 05/10/2016
PasAETER TS ST BN e TS
Total Lead 16 5 KM 05/09/2016 08:17 SW 6010C
Total Arsenic 7.0 30 KM 05/09/2016 08:17 SW 6010C
Total Mercury 0.5 04 KM 05/06/2016 09:00 SW-7471B
Total Selenium 5.0 50 KM 05/08/2016 08:17 SW 6010C
pH (Standard Units) * 7.27 2.00 JM 05/06/2016 09:40 SwW-9045D
Calcium Carbonate Equivalent 8.54 85400 100 JM 05/07/2016 10:25 AQAC 955.01
Total Volatile Solids 69.81 698100 100.0 JM 05/05/2016 14:10 SM-2540G
Total Molybdenum 10 5 KM 05/08/2016 08:17 SW 6010C
Total Boron 67 3 KM 05/09/2016 08:17 SW6010C
Specific Gravity (standard units) * 1.2720 JM 05/06/2016 10:00 ASTM D-1298-85
Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 63-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VA011. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

QUALIFIER: THE MATRIX SPIKE IS OUT OF LIMITS FOR "Se". ALL OTHER QC DATA IS ACCEPTABLE.

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Qur reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whoie or part, nor may any reference be made /(M‘ %ﬁé

to the work. the resulls. or the company in any adverising. news rel or other publiz announcernents without obtaining our prior written authorization.

Debbie Holt



Reference for Section III. a(ii) and b(ii)

BENCHMARK
EnviroAnalytical Inc. N

NELAC Certification #E84167
THESE RESULTS MEET NELAC STANDARDS
Submission Number : 18050038
Symigro Project Name: PINELLAS COUNTY PELLETIZER
P.O. Box 3227 Date Received :  0503/2016
Pinellas Park, FL 33780 Time Recejved : 0933
Submission Number: 16050038 8ample Date: 05/03/2018
Sample Number: 001 Sample Time: 0830
Sample Description: Bucket Elavator Sample Method: Grab
’ Analyals
Paramaeter Result Units MDL Procedure D ato#ima Analyst
PH 8.83Q UNITS 9045 06/0%/2018 10:17 Sw
TOTAL SOLIDS 1.8 % 0.1 SM2540B 05/068/2016 10,28 BLE
FECAL COLIFORM BY MPN 0,198 U #GRAM 0,186 SMo2ME 05/03/2016 09:46 KD
All values reported In UG/KG or MG/KG are on a dry welght basls
05/10/2018
Dale D. Dixo@l.aboratory Director Date
Tllay Tanrisever / QC Officer
Deborah A. Murphy / Project Manager
DAT, LIFIERS T MAY APPLY: NOTES:
| = Raported value ls betwaen the laboratory MDY and tha PQIL, PQL = 4xMDL.
J2 = Extimaiad vajue, No cartrol criterla exiets for this component. K = Vielue excaads MCL,
J3 = Estimaled valus. Quality confrol erliera for pracielon or accuracy not met, 2: SOUR calculations ara based on Tolaf 8olids,
J4 = Estimalad vahse, S8ample matrlx interference suspected. 42 Per client raquest, analys(s conduoted without method blank,

L ='0ff-suale high. Vaiua |s known to be > the value raparted,

G = Sample held beyund acceptad hold lime.

U = Analyle analyzed but not detected at the valys indlcatad,

V = Analyta detected In semple end method blark,

Z = Too meny colonles were present (TNTC). The numesric velue represents the ftraticn volume.,

G1 = Resufts mayba blas low. Assoclated callbration verlfication stendard did not maet the minimum control limil,

€2 = The azsndialed Iaboratory conirol sample sxhibited |ow bles; the raport resull should be consitered {o be a minimum estimats,

€3 = The associaled laboratory conirol sample exhibiled high bies; since tha rasull Is ND, the impact on data qualily Is minimal,

€4 = The assoclaled continuing calibmation verification stendard exhibited high bias; sinoe the result Is ND, there |s no Impact,

C5 = The splke racovery was oulsida acceptanca limits for the MS snd for MSD, The batch wae accepted besed on acosptable LGS recovery,
12 = The Reporting Limit for this analyle has been ralsed to acoount for matrix interfarence,

Rosulls relala ony i (he samples.

16060038 1711 12th Street Bast * Palmetto, FL 34221 * Phone (941) 723-9986 * Fax (941) 723-6061 PAGE 1 OF 2



Reference for Section III. a(ii) and b(ii)

®L1201S DN Pd

9B oy Adog duld - uewdiyg gy eodon MolIBA PLIE el

A )

Gupd) ﬂ.ﬁy
| | P
swlBLa atyy/eeg fewupuls) Aq Aioeioqe oy penpoay el Bleg (arpulig) :Ag Eﬁ_@_mm
1%PPH v s
(rand) r -
% ‘Nu A/ & “Mi‘.
& M.Q% m Qn: \ﬁé&%& @iv W " (euneifg :Ag peysmbuiery
Mogera1a 2 p ) § PLAA [0y YR
somviay | NOUVOOT w% F/E/8 .%w \% .%% %% %m % @% m%% M%_u %% g/3 %..N IWLL | DUNG | HIENNN TS
Ny 4 WY,
SHAITAVHV -/
. J_ 2l R e W N 221 T S T U SN
ol % %%m .%% % M%v % %% c @m i m F B 3 m m_,mf WL | SU¥A [HIGWNN TIdNYS
% \l WA ~
%%\w md AN m_‘wt& v A p%mﬁsﬁ
YFe—\ 3w Iozijoljod 0S/0-62 #
SH3LINVHVd \ 4 Ee.w.mom_«m Awno) selldlld 3wy 193084 103roud
e N H €0 oN errors Uz xes P



i 104 AdoD) il » WOURUS Y SaITor mMOHGA PUR BYUM
- {1uird) Quyy)
sIRweL !s._.__sun {amyeabig) E% E:g% . (0EUSS) (A0 pausinbuyey
g Sysvvl/ WA
G i)
) 1T A TR 1T
farulis) “Aq peneceri dunLmeg frunreulis) :Ag povainbugiay
ST PP XXX DO XX XXX XX XY X} T e A ek
vz | NOLI0T $/F m% £ %wm. .%q .%%& %@z 2/ 8 %% Y o.,%. %w.% g/F .%% 3 %% L%% Y $/ aww | awa | waawon sianvs
& %% %% \,m% & %w
\ & \ %%%m%ﬁ%%% . .w% »\ ¥ @\%\m%@% %%%% LOI£S
. SHILTNVHYVS /
Y
~
=
]
o/w
= XX XXX XXX ] T 9] A | L fesftR T P
®e ¢ L4 L o [~ | Z| e ] o
= ot oo %%%%% %%M%% %.%%% m%%% g 185 M1m g 3l mmm L | st e
oyt & & g ‘% = — s
w g &/ ¢ Ve «%« : $ 7 Svrnei éﬂn._bﬁ_iv ﬁ“ﬂmﬁm SHTIIWYS
5] n{odAppY) 10210, 0S£0-6¢ #
cm B . mmuhﬂu%mﬂoﬁw:ﬂoﬁﬂm \ \ \ = .HOEEOﬂ(.. Anod masﬁ.__n_ JWYN 1D3rodd LOIrOHd
® ol0zs0 g0 T€0 oN o] Hngaaag g
EE NG o N L S
-
<
Y
~




Reference for Section III. a(ii) and b(ii)

Page: 1 0of 2
Report Number:  16-155-0204

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

Submitted By: William Reyes ANALYTICAL www.waypointanalytical.com

Send To: SYNAGRO FL (29-0750) Project : Pinellas County Pelletizer
MATTHEW BUSCH
PO BOX 3227
PINELLAS PARK , FL 33780

REPORT OF ANALYSIS Date Sampled: 6/2/2016 00:00:00

Lab Number : 57598 Date Received: 06/03/2016 00:00
Sample Id : Pellet Date Reported: 06/09/2016

PARAMETER RESULT  RESULT  QUANTITATIONLIMIT \yep  ANALYSIS METHOD
Total Solids * 93.00 930000 100.0 SB 06/07/2016 09:00 SM-2540G
Moisture * 7.00 100.0 SB 06/07/2016 09:00 SM-2540G
Total Kjeldahl Nitrogen 5.19 51900 10.0 SB 06/07/2016 08:39 SM-4500-NH3C-TKN
Total Phosphorus 3.16 31600 100 km 06/06/2016 13:54 SW 6010C
Total Potassium 0.24 2350 100 km 06/06/2016 13:54 SW 6010C
Total Sulfur 1.33 13300 100 km 06/06/2016 13:54 SW 6010C
Total Calcium 3.15 31500 100 km 06/06/2016 13:54 SW 6010C
Total Magnesium 0.60 6020 100 km 06/06/2016 13:54 SW 6010C
Total Sodium 0.15 1500 100 km 06/06/2016 13:54 SW 6010C
Total Iron 9100 100 km 06/06/2016 13:54 SW 6010C
Total Manganese 195 5 km 06/06/2016 13:54 SW 6010C
Total Copper 527 5 km 06/06/2016 13:54 SW 6010C
Total Zinc 664 5 km 06/06/2016 13:54 SW 6010C
Ammonia Nitrogen 0.46 4590 10.0 SB 06/07/2016 08:24 SM-4500-NH3C
Organic N 4.73 47310 10.0 06/07/2016 08:24 CALCULATION
Nitrate+Nitrite-N 14.1 2.00 SB 06/07/2016 08:40 SM-4500NO3F
Total Cadmium 2.0 2.0 km 06/06/2016 13:54 SW 6010C
Total Nickel 24 5 km 06/06/2016 13:54 SW 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘m

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt



Reference for Section III. a(ii) and b(ii)

Page: 2 of 2
Report Number:  16-155-0204

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

Submitted By: William Reyes ANALYTICAL www.waypointanalytical.com

Send To: SYNAGRO FL (29-0750) Project : Pinellas County Pelletizer
MATTHEW BUSCH
PO BOX 3227
PINELLAS PARK , FL 33780

REPORT OF ANALYSIS Date Sampled: 6/2/2016 00:00:00

Lab Number : 57598 Date Received: 06/03/2016 00:00
Sample Id : Pellet Date Reported: 06/09/2016
PARAMETER RESULT  RESULT  QUANTITATIONLIMIT  ,yyyer  ANALYSIS METHOD
Total Lead 18 5 km 06/06/2016 13:54 SW 6010C
Total Arsenic 8.0 3.0 km 06/06/2016 13:54 SW 6010C
Total Mercury 0.6 0.4 KM 06/06/2016 09:00 SW-7471B
Total Selenium 5.0 5.0 km 06/06/2016 13:54 SW 6010C
pH (Standard Units) * 7.25 2.00 SB 06/07/2016 08:39 SW-9045D
Calcium Carbonate Equivalent 11.10 111000 100 RD 06/06/2016 12:20 AOAC 955.01
Total Volatile Solids 68.88 688800 100.0 SB 06/07/2016 09:00 SM-2540G
Total Molybdenum 10 5 km 06/06/2016 13:54 SW 6010C
Total Boron 55 3 km 06/06/2016 13:54 SW 6010C
Specific Gravity (standard units) * 1.3430 SB 06/08/2016 11:19 ASTM D-1298-85
Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 68-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VAO11. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

QUALIFIER: THE LRB WAS OUT OF LIMITS FOR "Ni". THE MATRIX SPIKE WAS OUT OF LIMITS FOR "TKN". ALL OTHER QC DATA IS ACCEPTABLE.

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘%M

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt



Reference for Section III. a(ii) and b(ii)

BENCHMARK

EnviroAnalytical Inc.

NELAC Certification #E84167

ANALYTICAL TEST REPORT

THESE RESULTS MEET NELAC STANDARDS

Submission Number : 16080001
Synagro Project Name :  PINELLAS COUNTY PELLETIZER
P.O, Box 3227 Date Received :  06/01/2015
Pinellas Park, FL 33780 . Time Received : 0852
Submission Number: 18060001 Sample Date: 06/01/2018
Sample Number: 0c1 Sample Time: 0800
Sample Description: Peltets ) Sample Method: Grab
. Analysis
Parameter Result Units MDL Procedure DatelTime Analyst
PH 8,97 Q UNITS 9045 06/01/2018 15:04 SwW
TOTAL SOLIDS 2.5 % DRY WT 0.1 SM2540G 08/02/2016 09:20 BLB
FECAL COLIFORM BY MPN 0195 U #HGRAM 0.195 SM9Z21E 08/01/2016 09:11 KD
All values reported in UG/KG or MG/KG aré on a dry welght basis
"m &m A/\ 06/06/2016
Dale D. Dixoty/ALaboratory Director Date
Thlay Tanrisever / QC Officer
Deborah A. Murphy / Project Manager
DATA QUALIFIERS THAT MAY APPLY: NOTES:
I = Reported value is betwsen the laberatory MDL and the PQL, . PQL = 4xMDL.
J2 = Estimated value. No contral criteria exlsts for this componant, X = Valus sxceads MCL.
J3 = Estimatad value. Quality control erlteria for pracislon or accuracy not met. 2; SOUR calculations are based on Total Sollds.
J4 = Estimated value. Sampie matrix interference suspected. J2: Por clfent request, analysis conducted without method blank.

L = Off-scale high. Vaiue Is known 1o be > the value reported.

G = Sample held beyond accepted hold tims.

U = Analyte analyzed but not detactsd at the valus indicated.

V = Analyte detected In sample and method blank.

Z = Too many colonies were prasent (TNTC). The numerls value represents the flltration volume.

For guestions and comments regarding these results, please contact us at ($41) 723-9986.
Resufts relate only to the samples,

16060001 1711 12th Street East * Palmetto, FL 34221 * Plione (541) 723-0986 * Fax (941) 723-5061 PAGE 1 OF



a4 Joy Adogy yud - wewdyg yum seidon 30_@, PUE S3LM

Il
3 B O
. Y .
290 0w gse S
[
fund) D juud)
o
[al
SHBWIY 3w /areq {ameul)s) 1A fioje10gen o) paalRoay aul/a@req {aumeufils) :Ag paysinbugey

i) ]

P Qund)
k2 715
awil/8Ea

,,
- VT e i - A7
&/ X A [ peget) o G e
> o & / s o o 2 / oo > /o o B o o o 5o o o > LA
SYHVINTH z%__ww.,_wm._ $/&8/8/5/8/5/8/5/ /5/5/F §/5/3/3 S/a % §/8/S/ anL | 2wva | HIGANN THAYS
& $/5/8 /8 &/ 3/ E/E /TS5 F S FE) S
s$/8/% A AVEIE s/
—_ SHILINVHY . /
==
N
o
~~
(=
(5
—
oyl
© pi
N
(S
-
-
] . L1 i
NAF ok ; < <
g | G X[ [72X | [ | X booetddllB sFpR
ey e o o o o R R 0 @ Q £
= | NOIY2O01 §/w/F/xfefxfefe/e/& /&) 8 ia8|aE| 2 |8 | Q¥
D | Tlawvs $/8/8/&8/&/8/F/5/8/¢/5/ PIBg g |7 3| E| 2|kE e | awa |uF@WONTIdNYS
7] /e/5/8/&/2/8/85/8/9/5 m m
s/g/ s/ 35/ /58 @ O/ F ; —
' VAN VEVAYE I V. §/3 fosnsg Ly _
s & o 5/ * Wiid) : Bineubls) SHIHNYS
& . A
cﬂ %&\wﬂd?@ RzZielled &~ 06/0-62 #
m SHALIWVHV \ ' LAHOLVHO Awno)d sejjeuld  3wyn 1o3rodd 103rodd
[3 * -
5 oszee W Medseeud | coOO7)] GTED  oN F—
i - THON 19208 L 0065
< OHOVNAS @HOD3H AQOLSND 40 NIVHO it Aﬁw_w& o
M :$5350ay SNV L8T-9r5S\LeL Ud OHOYVNAS



S P steTiR cra o custor [l

16-155-0204
02537
06-03-2016

Se. Perrsburg, FL 39709 No j =S L 33780
PROJECT PROJECT NAME i LABORATORY:
# 29-0750 _u_:%uwmmmw% 4 A +P> m@y_u&b\ .
| W S R ARY-N e §.L5 /% %w % § puns $ %% /o% &
SAMPLE NUMBER| DATE | TIME mm 2 Py Bla0 £/8/)8/E/8/8/5 §/8/8 %% SAMPLE
5 5 |5|8 Ak 5 o S]] e ] & LOCATION

XXX XX e x X Finel &1
5 a/ &)

0

=4
I K COMP.

Oc\e b v.frwmhc.
Telldt €316

\ 1

X 1Pc]]
o1l

\>< ><_|sLunce

PARAMETERS
hm 9 kW %
o S/ 8/
CL /&8 J8/E/5/§ £
.ﬁ\/ s/8/6 v/s/8/8 $
% g %« % §/& o § SAMPLE

z 9 S/ 0 l o /
nw.Um>g_u_.m NUMBER | DATE £/ &8/ 5 S/&/&/8 %% &/ 8 LocaTiON | REMARKS
P/l ¥PYe A XXX DA X | X ral B
S
m
J
d
)
n[
= i
¢ elinquished By: m@:w? Date/Time Received by: (Signature) \\|. o
L)) . ~-7.
3 It 5116|1030 KBD belas (o°C
S Print) (Print)
rmwi..\:.“o;s) N&M =L
P.. Tnauiebed mﬁCm:uEx& - ﬂms\.:_.:o Date/Time Remarks
3Tl 13119 1110 |
=y (Print) | *
e 93.95 "

R<§=m and Yellow Copies with Shipment - Pink Copy for File



Reference for Section III. a(ii) and b(ii)

Page: 10f 2
Report Number:  16-180-0206

()
Account Number: 02537 Wa OInt 7621 Whitepine Road, Richmond, VA 23237
) Main 804-743-9401 ° Fax 804-271-6446

Submitted By: William Reyes ANALYTICAL www.waypointanalytical.com

Send To: Synagro FL (28-0750) Project : Pinellas County Pelletizer
Matthew Busch
PO Box 3227
Pinellas Park , FL 33780

REPORT OF ANALYSIS Date Sampled: 7/7/2016 00:00:00
Lab Number : 58148 Date Recelved: 07/08/2016 00:00
Sample Id : Pellet Date Reported: 07/26/2016

— N T T

Total Solids * 92.13 921300 100.0 JM 07/08/2016 15:40 SM-2540G
Moisture * 7.87 100.0 JM 07/08/2016 15:40 SM-2540G
Totat Kjeldahl Nitrogen 4.15 41500 10.0 CLP 07/25/2016 14:30 SM-4500-NH3C-TKN
Total Phosphorus 3.15 31500 100 KM 07/11/2016 13:01 SW 6010C
Total Potassium 0.18 1840 100 KM 07/11/2016 13:01 SW 6010C
Total Sulfur 1.30 13000 100 KM 07/11/2016 13:01 SW 6010C
Total Calcium 347 34700 100 KM 07/11/2016 13:01 SW 6010C
Total Magnesium 0.60 5990 100 KM 07/11/2016 13:01 SwW 6010C
Total Sodium 0.17 1740 100 KM 07/11/2016 13:01 SW 6010C
Total Iron 11600 100 KM 07/11/2016 13.01 SW 6010C
Total Manganese 191 5 KM 07/11/2016 13:01 Sw 6010C
Total Copper 556 5 KM 07/11/2016 13:1 SW 6010C
Total Zinc 765 5 KM 07/11/2016 13:01 SW 6010C
Ammonia Nitrogen 0.51 5140 10.0 JM 07/13/2016 09:15 SM-4500-NH3C
Organic N 3.64 36360 10.0 07/13/2016 09:15 CALCULATION
Nitrate+Nitrite-N 6.62 2.00 JM 07/11/2016 10:05 SM-4500NO3F
Total Cadmium 2.0 20 KM 07/11/2016 13:01 SW 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letlers are for the exclusive and confidential use of our clients, and may not be reproduced in whofe or part, nor may any reference be made /{M’ %%

to the work, the results. or the company In any advertising, news releasa, ar other public announcements without obtaining our prior wiitten authorization.

Debbie Holt
Laboratory Supervisor



Reference for Section III. a(ii) and b(ii)

Page: 2of 2
Report Number:  16-190-0206
Account Number: 02537

Submitted By:

7621 Whitepine Road, Richmond, VA 23237
Main 804-743-9401 © Fax 804-271-6446

Waypoint..®

William Reyes

ANALYTICAL www.waypolntanalytical.com
Send To: Synagro FL {29-0750) Project :Pinellas County Pelletizer
Matthew Busch
PO Box 3227
Pinellas Park , FL 33780
REPORT OF ANALYSIS Date Sampled: 7/7/2016 00:00:00

Lab Number: 58148
Sample Id : Pellet

Date Recsived: 07/08/2016 00:00
Date Reported: 07/26/2016

RESULT RESULT QUANTITATION LIMIT ANALYSIS

DATEITIME

PARAMETER ANALYST METHOD

(%) {mafkal {migika')

Total Chromium 65 5 KM 07/11/2016 13:01 SW 6010C
Total Nickel 28 5 KM 07/11/2016 13:01 SwW 6010C
Total Lead 23 5 KM 07/11/2016 13:01 SW 6010C
Total Arsenic 13.0 3.0 KM 07/11/2016 13:01 SW 6010C
Total Mercury <0.4 0.4 KM 07/11/2016 09:00 SW-7471B
Total Selenium 7.0 5.0 KM 07/11/2016 13:01 SW 6010C
pH (Standard Units) * 712 2.00 JM 07111/2018 10:05 SW-9045D
Calcium Carbonate Equivalent 5.70 57000 100 RD 07/12/2016 09:45 AOAC 955.01
Total Volatile Solids 66.15 661500 100.0 JM 07/08/2016 15:40 SM-2540G
Total Molybdenum 12 5 KM 07/11/2016 13:01 SW 6010C
Total Boron o6 3 KM 07/11/2016 13:01 SW 6010C
Specific Gravity (standard units) * 1.1530 JM 07/12/2016 13:59 ASTM D-1298-85

Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 68-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VA011. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

QUALIFIER: THE LRB WAS OUT OF LIMITS FOR “Cr”, "Mo", AND "Ni". THE LCS WAS OUT OF LIMITS FOR "Ni". THE MATRIX SPIKE WAS OUT OF LIMITS

FOR "Fe" AND "S". ALL OTHER QC DATA IS ACCEPTABLE.

Debbie Holt
Laboratory Supervisor

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confitential use of our clients, and may not be reproduced in whale or part, nor may any reference bhe made
fo the work, the resufts. or the company in any advartising, news release, or other public announcements without obtaining our prior writtan authorfzation.



Reference for Section III. a(ii) and b(ii)

BENCHMARK j

EnviroAnalytical Inc.

NELAC Certification #E84167
THESE RESULTS MEET NELAC STANDARDS
Submission Number : 18070039
Synagro Project Name ; PINELLAS COUNTY PELLETIZER
P.O.Box 3227 Date Received : . 07/01/2018
Pinellas Park, FL 33780 Time Recelved: 13586
Submission Number: 18070039 Sample Date: 07/01/2016
Sample Number: 001 Sample Time: 1039
Sample Description: Pallat Sample Method: Grab
Parameter Result ' Unlts MBL Procedure ‘sm‘; o Analyst
PH 643 Q UNITS 0045 070012016 16:22 sSw
TOTAL SQUIDS 93.3 % DRY WT a1 SM2540G orhsizoie 11:.03 BLB
FECAL COLIFORM BY MPN o183 #GRAM 0.193 SMa221E 07/01/2018 14:30 KD
All values reported in UG/KG or MG/KG are on a dry weight basls
- W/\ 07/18/2018
Dale D, DixoVLaboratory Director Date
Tllay Tanrisever / QC Cfficer
Daborah A. Murphy / Project Manager
DATA QUALIFIERS THAT MAY APPLY: NOTES:
| = Reported value 1s between the lahoratory MDL and the PQL. PQL = 4xMDL.
J2 = Estimated value. No contral criterla exfsta for thla componenl. X =Value axcesds MCL,
J3 = Estimated vaiue. Quallty contral criteria for precislon or accuracy not met. 2; SOUR calculations are based on Total Sallds.
J4 = Esimated value. Sample matrix interference suspected, J2; Per cllent request, snalysis conducted without mathod biank,

L = Off-scale high. Valua is known {o be > the value reported.

Q = Semple held beyond accaplad hold ime.

U= Analyle analyzed but not delecled at the velue Indicated,

V= Analyte datected In saample and methad blank,

Y = Analysie parformed on an improperly preserved sampie. Data may be ineccurate,

Z = Too maxny colonles were present (TNTC). The numerlc value represents the filtratlon volums.

For questions and comments regarding these rasults, please contact us at (941) 723-9988.

Restdls refate only fo the samplas,

18070039 1711 12th Strect East * Palmetto, FL 34221 * Phone (941) 723-9986 * Fax (941) 723-6061 FAGE 1 OF 2



BLITAYLLE ©WR 1Y

M
Bjid 10y Ado yuld - WewdiUE Y sskioD Mol pie H_.EM

(upd)

(upd)

AW suyL/Eg {mnmutis) o Aomioqe oy peseosy | ewema

r)

{auinpufic) Ag Bﬁau.an:

VTR v

MbhﬂQ .lG*\ 'm

{Wpd)
b€60204] § ﬁmNEE ﬂwnk:_sw:&

géz

\

via s (o /o S EE RN
Sigvwan | NOLMOOT ,%% 4 .m% 5 %% ,%v %m&%%. & ,Mo%%%%% %f%\%%w %%%% .%% w%% %%%% ¥ ,m.m, SWIL | 3UVO | HIEWON T1dAVS
%%b #.m% % % %w F/a & £ mm% & S W
<~ & &/ ) & &

~ SH3LANVEY /
=
o)
=
=
=1
. | |
PR LN | \ / .E:m, Ll /| [yveafan-e v\
..m "Fanve. % %w w% %mq m%.w : mm m_n m - m 5 m mm WL | ZUYQ |HIEWNN TdWYS
3] r
nm | ¢ %% %\wun«N\ e \(@ak;
S \ v\ s Ry Iazfeled 052062 #
W SHALINVHY AHOLVHOEYT | AIUNOD SBlOUId 3wy 103roud 103rodd
I 3

082€¢€ T4 Mied sejjauld 1
172805 04 :g oN iy T
=4



Rl 40§ AJOD Ying - IUSWIGIYS YUM 58]00T) MOLGA PUB SthiM

) 3 J 4 g
SR nﬁp__san temmutys) -Aq Horesxge .\_ eq jﬁ aen..c Ag paysinbuiey
- Sl wollitm
(upd) A—..__hn-...
C wﬂ:mg 00L0 [N-L-/ ,\A\@ .
& .W d? \ \d fl\\\\\ taneubis) Aqpensooy EE__ES _s...a__ snac_._-mm
| iQ v w33 P \,\, A \, \) \) 7 B -t A3MMAad
syavway | NOLNVOOT &/8 %m. 5 x ... % %, % %% %%% L m% INLL | YO | HIEWON TAVS
7/ &% e m w ) 0
‘ ; b7
= mmmpms.«m& / JW/
)
ja=)
=
<
=
<
= :
M NED ey \. A. .& VA Va ATTRTavi-t] +anad
T[3E|22[E B | & g
..m ek % .sm.... ,% %m. g %w%q %w .%. g mm A m F 3 m 2 mm awlL | 2va |HISNNN S1dWVS
3 m F/§ %% " - ~
e Vowie a2 en VY
w % L 5 i () m m &Eau&m\»(mﬁ“m\zm
— &
o Arx0) bt | J9zZf19fl8d 0S20-62 #
cm AHOlvHOgY1| AUneD sejisUld  awvN Lo3rod 193roHd |
m 08.¢c¢ o ovuv .MM. Mm ;wuugom_mu_.un_ Aunos seyaury O mz A w SOLEY LI Himpaaiag 35
L 16880 0-6Z) 14 olbBuAg Zepr-ovs (121) Xed TINK 39T L, G068
NI 40 NIYHD

5 S0z Gesn -E__!E__!__E-EE—E___EE_ AQ0LS 9/8z-gva [zl UoUd QUDVNAS
)
~



Reference for Section III. a(ii) and b(ii)
Page: 1 of 2
Report Number:  16-217-0203

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

ANALYTICAL www.waypointanalytical.com

Send To: Synagro FL (29-0750) Project : Pinellas County Pelletizer

Matthew Busch

PO Box 3227

Pinellas Park , FL 33780

REPORT OF ANALYSIS Date Sampled: 8/3/2016 00:00:00
Lab Number : 58737 Date Received: 08/04/2016 00:00
Sample Id : Pellet Date Reported: 08/15/2016

PARAMETER RESULT  RESULT  QUANTITATIONLIMIT  ,yyyer  ANALYSIS METHOD
Total Solids * 92.11 921100 100.0 RD 08/04/2016 16:00 SM-2540G
Moisture * 7.89 100.0 RD 08/04/2016 16:00 SM-2540G
Total Kjeldahl Nitrogen 5.08 50800 10.0 IM 08/05/2016 09:49 SM-4500-NH3C-TKN
Total Phosphorus 3.31 33100 100 KM 08/05/2016 11:37 SW 6010C
Total Potassium 0.23 2270 100 KM 08/05/2016 11:37 SW 6010C
Total Sulfur 1.23 12300 100 KM 08/05/2016 11:37 SW 6010C
Total Calcium 3.20 32000 100 KM 08/05/2016 11:37 SW 6010C
Total Magnesium 0.64 6370 100 KM 08/05/2016 11:37 SW 6010C
Total Sodium 0.14 1400 100 KM 08/05/2016 11:37 SW 6010C
Total Iron 10000 100 KM 08/05/2016 11:37 SW 6010C
Total Manganese 180 5 KM 08/05/2016 11:37 SW 6010C
Total Copper 531 5 KM 08/05/2016 11:37 SW 6010C
Total Zinc 708 5 KM 08/05/2016 11:37 SW 6010C
Ammonia Nitrogen 0.48 4820 10.0 IM 08/05/2016 09:49 SM-4500-NH3C
Organic N 4.60 45980 10.0 08/05/2016 09:49 CALCULATION
Nitrate+Nitrite-N 3.12 2.00 IM 08/05/2016 09:50 SM-4500NO3F
Total Cadmium 2.0 2.0 KM 08/05/2016 11:37 SW 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘%M

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt
Laboratory Supervisor



Reference for Section III. a(ii) and b(ii)
Page: 2 of 2
Report Number:  16-217-0203

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

ANALYTICAL www.waypointanalytical.com
Send To: Synagro FL (29-0750) Project : Pinellas County Pelletizer

Matthew Busch

PO Box 3227

Pinellas Park , FL 33780

REPORT OF ANALYSIS Date Sampled: 8/3/2016 00:00:00
Lab Number : 58737 Date Received: 08/04/2016 00:00
Sample Id : Pellet Date Reported: 08/15/2016
PARAMETER RESULT  RESULT  QUANTITATIONLIMIT  ,yyyer  ANALYSIS METHOD
Total Chromium 55 5 KM 08/05/2016 11:37 SW 6010C
Total Nickel 23 5 KM 08/05/2016 11:37 SW 6010C
Total Lead 20 5 KM 08/05/2016 11:37 SW 6010C
Total Arsenic 11.0 3.0 KM 08/05/2016 11:37 SW 6010C
Total Mercury 0.4 0.4 KM 08/10/2016 11:20 SW-7471B
Total Selenium 5.0 5.0 KM 08/05/2016 11:37 SW 6010C
pH (Standard Units) * 7.06 2.00 JM 08/05/2016 09:49 SW-9045D
Total Volatile Solids 65.94 659400 100.0 RD 08/04/2016 16:00 SM-2540G
Total Molybdenum 10 5 KM 08/05/2016 11:37 SW 6010C
Total Boron 60 3 KM 08/05/2016 11:37 SW 6010C
Specific Gravity (standard units) * 1.3210 IM 08/05/2016 16:20 ASTM D-1298-85
Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 68-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VAO11l. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

QUALIFIER: THE LRB WAS OUT OF LIMITS FOR "Cr", "Mo", AND "Ni". THE LCS WAS OUT OF LIMITS FOR "Ni" AND "Se". THE MATRIX SPIKE WAS OUT
OF LIMITS FOR "S". ALL OTHER QC DATA IS ACCEPTABLE.

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M‘%M

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt
Laboratory Supervisor



Reference for Section III. a(ii) and b(ii)

BENCHMARK

EnviroAnalytical Inc.

NELAC Certification #E84167
THESE RESULTS MEET NELAC STANDARDS
Submission Number : 16080034
Synagro ' Project Name :  PINELLAS COUNTY PELLETIZER
P.Q. Box 3227 . Date Received :  08/02/2016
Pinellas Park, FL 33780 Time Received : 0900
Submission Number: 16080034 Sample Date: 08/02/2016
Sample Number: 001 Sample Time: 0810
Sample Description: Pellet Grab Samp]e Method: Grab
Analysis
Parameter Result Units MDL Procedure Date/Tirio Analyst
PH 7.32Q UNITS 0045 08/02/2016 10:40 sW
TOTAL SOLIDS 90.1 % DRY WT 0.1 SM2540G 08/04/2016 10:30 NS
FECAL CCOLIFCRM BY MPN 0.200U #GRAM 0.200 SMO221E 08/02/2016 09:42 KD
All values reported in UG/KG or MG/KG are on a dry weight basis
——/Zg@’éa/ W\ 08/10/2016
Dale I3, Dixaboratory Director Date
Tulay Tanrisever / QC Officer
Deborah A. Murphy / Project Manager
DATA QUALIFIERS THAT MAY APPLY: NOTES:
| = Reported value Is between the laboratory MDL and the PQL. PQL = 4xMDL.
J2 = Estimated value. No control criterla exists for this component. . X =Value exceeds MCL,
J3 = Estimated valus. Quality contrel eriteria for precision or sccuracy not met. 2: S8QUR calculatlons ara based on Total Sollds.
J4 = Estimated value. Sample matrix Interference suspected. J2: Per client requast, analysis conducted without mathed blank.

L = Off-scale high. Value is known to be > the value reported.

Q = Sample held beyond accepted hold time.

U = Analyte analyzed but not detected at the value Indlcated.

V = Analyte detected In sample and method blank.

Y = Analysis performed on an Improperly preserved sampie. Data may be Inaccurate.

Z = Too many colenias ware prasent {TNTC). The numeriz value reprasents the flitration volume.

For guestions and comments regarding these results, please contact us at (941) 723-9986,

Resuits refate only fo the samples.

16080034 1711 12th Street East * Palmetto, FL, 34221 * Phone (941) 723-9986 * Fax (941) 723-6061 PAGE 1 OF 2



“

BLIEOYLIS ©WON B

8]l Joy AdoQ yuld - WIAIYS Ui S3KI0T) MOJIBA PUE SYLAL

YD o
(und) @ qund)
[o]
&
Syeway o /ered | {aumpulis) wﬁn Aojesogqe] 101 pealsnay Ll | /areq (eungeubicy) :Ag uw:%ﬂ_uc__mm
23 b vy H2sNE gy
N &E 4, fud)
[t
aunisafeq 15} 1AQ pausnbuliek
\
y A
p) L P4 i / Ty
Y Zas Al X / |ol8¢ |\9758 T2 1%k
NOLL > @ / s o /@ so / oo > o 2 Y o - = > o o8 o T o = 7
Sigviay | " O01 &/ 8 $/5/8/5/8/8/° %% %,a NS %% £ % & m% %% $/$/ | awa | uanon Tenvs
P S/ESES S v/ &SNS FSE E/5/F/5/8
@
§/&/ K &/ 8 /&
. SHALANYHY \
o
-
-
~
=
<
~
oyl
o i
-
54
= _
LI ; z
- & povef X/ &t X 4 aso|20e8 T 1TUE
g B E e 3 ¢ 3 o o |Te|d3| ® @ W Q Fr
o= | NOLYOOT §/x/ /)& e e fele /s /o0 R8|a2 |2 |8 E] 8 8,8
S e 5 %s F. % % % o% % S/9/5 “lCelg g | T 2| & 3 RS| TWIL | 3iva [HIGWON TTdNYS
Qr——m T /§/5/8/5§5/&/F/5/5/8/5F m =
4 L £ T £ Prad o il
3 VE)E)S)E)E)S/E) )5/ S hS LY
M & & @ ,m.w Py ) {fuud) “Hlainpulis) SHITdNYS
& i o
.._m SHALINVHY \ Y “o &%ﬂb\ 24| 1eznsjed 0620-6¢ #
m : _ \ . adolvdodv| Aunod sejisuld  3wwN 103rowd 103roHd
5 08.€€ T Sied seliould FE0VOZ09) 02€0 oN 0Lc6 T Frqsing g
o L , 2erz-ors (122) xe TPION 33908 Wi/, 0065
& ___ OHOVYNAS @HO93H AQOLSND 40 NIVHD c187-955 ( Zw_o 4
M 'SSTHAAY DNITVI 282-9v5 (121 Ud OHDVNAS



Reference for

SAMPLE
LOcCATION

16-217-0203
08-04-2016
15:08:07

N

g
=
——
=
==
_—
=
= \
_ 9,
— Y
= _ Q,
= 3 > e
=233 Yy,
— D = U
=37 o U,
=Rz o
= 3 SS’VS
=is N g,
—_— g &’ Po‘? °
— 3 Vo
=58 o,
(o]
S
o N
w oy
o
> m
oo
2
(2]
=]
O (=]]
=
(o]
£
T
(&)

Received by: (Signature)

&

T N

-}

N®

by

o N

‘é’t:

X

=

8 i
£8 & y i
ES & 3
Z = g r‘, S
;e 5 0 2
E =z

@w 3 w p uz"
i g =
2 A

%(;; d() P e (g




Reference for Section III. a(ii) and b(ii)
Page: 1of 2
Report Number:  16-253-0200
o
Account Number: 02537 W t 7621 Whitepine Road, Richmond, VA 23237
ayp0| n . Main 804-743-9401 ° Fax 804-271-6446

Submitted By: William Reyes ANALYTICAL www.waypointanalytical.com

Send To: Synagro FL (29-0750) Project : Pinellas County Pelletizer
Matthew Busch
PO Box 3227
Pinellas Park , FL 33780

REPORT OF ANALYSIS Date Sampled: 9/8/2016 00:00:00

Lab Number : 59541 Date Received: 09/09/2016 00:00
Sample Id : Pellet Date Reported: 09/16/2016

PARAMETER RESULT  RESULT  QUANTIATIONLIMIT |\ ver  ANALYSIS METHOD
Total Solids * 92.86 928600 100.0 JM 09/09/2016 14:25 SM-2540G
Moisture * 7.13 100.0 JM 09/09/2016 14:25 SM-2540G
Total Kjeldahl Nitrogen 4.52 45200 10.0 JM 09/12/2016 10:15 SM-4500-NH3C-TKN
Total Phosphorus 3.22 32200 100 KMM 09/12/2016 15:43 6010C
Total Potassium 0.29 2940 100 KMM 09/12/2016 15:43 6010C
Total Sulfur 1.18 11800 100 KMM 09/12/2016 15:43 6010C
Total Calcium 3.15 31500 100 KMM 09/12/2016 15:43 6010C
Total Magnesium 0.69 6860 100 KMM 09/12/2016 15:43 6010C
Total Sodium 0.12 1200 100 KMM 09/12/2016 15:43 6010C
Total Iron 10700 100 KMM 09/12/2016 15:43 6010C
Total Manganese 198 5.00 KMM 09/12/2016 15:43 6010C
Total Copper 511 5.00 KMM 09/12/2016 15:43 6010C
Total Zinc 640 5.00 KMM 09/12/2016 15:43 6010C
Ammonia Nitrogen 0.49 4940 10.0 JM 09/12/2016 10:40 SM-4500-NH3C
Organic N 4.03 40260 10.0 09/12/2016 10:15 CALCULATION
Nitrate+Nitrite-N <25.0 25.0 SJB 09/13/2016 14:52 4500NO3F-2011
Total Cadmium <2.00 2.00 KMM 09/12/2016 15:43 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M%%

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt
Laboratory Supervisor



Reference for Section III. a(ii) and b(ii)

Page: 2 of 2

Report Number:  16-253-0200

Account Number: 02537 7621 Whitepine Road, Richmond, VA 23237
Main 804-743-9401 ° Fax 804-271-6446

www.waypointanalytical.com

Waypoint.

Submitted By: ANALYTICAL

William Reyes
Send To: Synagro FL (29-0750)
Matthew Busch
PO Box 3227
Pinellas Park , FL 33780

Project : Pinellas County Pelletizer

Date Sampled: 9/8/2016 00:00:00
Date Received: 09/09/2016 00:00

Date Reported: 09/16/2016

REPORT OF ANALYSIS
Lab Number : 59541

Sample Id : Pellet

RESULT RESULT QUANTITATION LIMIT

(mg/kg®)

ANALYSIS

PR T DATE/TIME

ANALYST METHOD

(%) (mg/kg)

Total Chromium 62.7 5.00 KMM 09/12/2016 15:43 6010C
Total Nickel 25.4 5.00 KMM 09/12/2016 15:43 6010C
Total Lead 20.1 5.00 KMM 09/12/2016 15:43 6010C
Total Arsenic 13.4 3.00 KMM 09/12/2016 15:43 6010C
Total Mercury 111 0.400 KMM 09/12/2016 11:10 SW-7471B
Total Selenium 5.01 5.00 KMM 09/12/2016 15:43 6010C

pH (Standard Units) * 7.25 IM 09/12/2016 10:05 SW-9045D
Calcium Carbonate Equivalent 5.87 58700 100 RD 09/12/2016 13:59 AOAC 955.01
Total Volatile Solids 62.36 623600 100.0 JM 09/09/2016 14:25 SM-2540G
Total Molybdenum 9.03 5.00 KMM 09/12/2016 15:43 6010C
Total Boron 54.0 3.00 KMM 09/12/2016 15:43 6010C
Specific Gravity (standard units) * 1.2290 JM 09/12/2016 14:10 ASTM D-1298-85

Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 68-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VAO11. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis. 2
Debbie Holt
Laboratory Supervisor

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made
to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.



Reference for Section III. a(ii) and b(ii)

NELAC Certification #E84 167

BENCHMARK

EnviroAnalytical Inc.

Synagro
P.0O. Box 3227
Pinellas Park, FL 33780

ANALYTICAL TEST REPORT

THESE RESULTS MEET NELAC STANDARDS

Submission Number : 16080170

Project Name:  PINELLAS COUNTY PELLETIZER

Date Received :  09/07/2018
Time Received : 0826

Sample Date: 08/07/2016

Submission Number: 16080170

Sample Number: 001 Sarmple Time: 0730

Sample Description: Pellet Sample Method: Grab

Parameter Resuit Units MDL Procedure 32?3‘?::13 Analyst
PH 587 Q UNITS 2045 09/07/2016 1233 Sw
TOTAL 80LIDS 91.4 % DRY WT 0.1 SM2540G 09/07/2016 09.20 NS
FECAL COLIFORM BY MPN 6.90 #HERAM 0.197 SMOZ21E 09/07/2016 0950 KD

All values reported in UG/KG or MIGIKG are on a dry weight basis

»*MZ/ WM 08/21/2018

Dale D. Dixeh / Laboratory Director Date

Tulay Tanrisever / QC Officer

Deborah A. Murphy / Project Manager

DATA QUALIFIERS THAT MAY APPLY: NOTES:
| = Reported valus is between the laboratory MOL and the PQL. PAL = 4xMDL.
J22 = Estimated valus. No control crlteria exists for this component. X = Value exceads MCL,

J3 = Estimated valus. Quality cantrol criteria for precision or accuracy not met.
J4 = Estimated value, Sample matrix interference suspected.

2: SOUR calculalions are based on Total Sofids.
J2: Per client request, analysis conducled without method blank.

L = Off-scale high. Valus is known to be > the value reported.

Q = Sample held bayond acecspted hold time.

U = Analyle analyzed but net detected at the value indicated.

WV = Analyle detectsd in sample and method blank,

¥ = Analysis performed on an improperly preserved samgple, [ata may be inaccurate.
Z = Too many coloniss were present {TNTC). The numeric value represents the filtration volumea.

For questions and comments regarding these results, please contact us at {(941) 723-9986.

Results refate anly to the samplas.

18090170 1711 12th Street East * Palmetto, FL 34221 * Phone (941) 723-9986 * Fax (941) 723-6061

PAGE

OF

2




BorEwLaS Do EE

alld Jo; Adog suid - wewdiys yim seidoD MO|ISA PUE SEUM

\II. a(ii) and b(ii)

10N

Reference for Sect

ol
g
{upd) .mcun:
7 w
Lo
Sewey awilereq (armeuis) :Aq Ai01El0G8 10§ pano2ay awil| B1eg {aumeubic) :Ag _umcm_.sﬁh__mr_
%S di2), é@wv@_ J\Sm:xﬁ Aosh g TRy
: {uog) o Gue)
NGO w§
B | e eubig# Ag paysmnbuey
2 77 ; .
a2 74 0% X oS|Iyl 3
» > o / e @ s / ae » > o > > > > 5 /& 20 > o o = < !
sigvnay | OO0 E/E/8/5 g %wa %/ s/ @% %% .% % s @% % $/$ %% %% %% &/ AL | Hiva | HIINON TTNYS
& SIS/ S/ S §5/5/8/8/8/3/8/8/8/5/F/5/8
Eal £ @ 8 o Y Qo /& o O/ F S A E SN v /o o)
§ F/8/E/H ) S/§5/ /& §/ &/ 5/ &/ ¥/ &/ 5/F
£/E/F S E/E §/8
SHIALIWVYHYL N
- rd
Lty -
ol Lt s X[ 7d X X X |20 e 520?58 ¥V 2H
T ° o o o & me | dm 2] )
NOILYDO S/ x/8/8/&/ 8/ s/ x2/8/8/ 8 qelor B |8 1 E] 2 81,8
S 1dNYS % S/E/E/&/S/8/)5/ & o/5/ P i8e|g g |7 F|E| % mw JAIL | AVA [HIGWON TTdAYS
$/§/6/85/)5/¢/85/8/5/8/5 i , m
RNV WEYE W N §/3 &3?% 4
& VAR 5/ (wnd) Bimpufs) SHITANVYS
&
w\\u x\%é jeznejjed -~ d 0S/0-62 #
SHILINVHV . \ 7 audivdoavi| Awnod se|suld 3w 103rodd 103roHd
k —
0BLEE 14 Ded seiisuld 7)) 10607 62€0 5N 066 1 Fmgsnng 3
3 €PL-9YS (L22) Xeq  BONISESELQ0GS
OUOVYNAS QHOD3Y ATOLSN 0 NIVHD ¢
‘SSTHAGY ONITIVI 5282-9vS (ZgL) suoyd OHYYNAS



-2875

Phone (727) 546

SYNAGRO

CHAIN OF cust
Ne

. FL 33780
SAMPLE
LOCATION

16-253-0200
537
?)%—09-2016

10:50:40

3

Q
=" 2
=_ i
— UEJ
= &(
<
o

LABORATORY:
A *

Received by: (Signature)

€
L
'-'-0’0)
o
- O
23 2
% B
2a <
o gD
§' T
7
Y
L * s
o s
3 z
= 1= Q
~ =
N2
S g
% |2 C
(T o )
o T —
=3 w ‘Ef
£ g g
3 z 2l
B P w
v 3 . | g
£ T B
a2 = 3
8~ 3 5
&rf; @

(Print)

int)

v~

A\
Relinquished By: (S

Remarks

Date/Time

by: (Signature)

aboral

T2
3 e
o /=
3
B -
A=<
a
B
2
o
<
D

(Print)

qL.1o

. dnr Cila

TS



Reference for Section III. a(ii) and b(ii)
Page: 10of2
Report Number:  16-280-0204

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

ANALYTICAL www.waypointanalytical.com
Send To: Synagro FL (29-0750) Project : Pinellas County Pelletizer

Matthew Busch

PO Box 3227

Pinellas Park , FL 33780

REPORT OF ANALYSIS Date Sampled: 10/5/2016 00:00:00
Lab Number : 60143 Date Received: 10/06/2016 00:00
Sample Id : Pellet Date Reported: 10/14/2016

PARAMETER RESULT  RESULT  QUANTIATIONLIMIT |\ ver  ANALYSIS METHOD
Total Solids * 92.03 920300 100.0 RD 10/06/2016 15:30 SM-2540G
Moisture * 7.96 100.0 RD 10/06/2016 15:30 SM-2540G
Total Kjeldahl Nitrogen 4.77 47700 10.0 SJB 10/12/2016 09:30 SM-4500-NH3C-TKN
Total Phosphorus 2.87 28700 100 CCR 10/12/2016 09:01 6010C
Total Potassium 0.22 2160 100 CCR 10/12/2016 09:01 6010C
Total Sulfur 1.17 11700 100 CCR 10/12/2016 09:01 6010C
Total Calcium 2.67 26700 100 CCR 10/12/2016 09:01 6010C
Total Magnesium 0.73 7340 100 CCR 10/12/2016 09:01 6010C
Total Sodium 0.12 1210 100 CCR 10/12/2016 09:01 6010C
Total Iron 10700 100 CCR 10/12/2016 09:01 6010C
Total Manganese 185 5.00 CCR 10/12/2016 09:01 6010C
Total Copper 557 5.00 CCR 10/12/2016 09:01 6010C
Total Zinc 631 5.00 CCR 10/12/2016 09:01 6010C
Ammonia Nitrogen 0.42 4220 10.0 SJB 10/07/2016 08:20 SM-4500-NH3C
Organic N 4.35 43480 10.0 10/07/2016 08:20 CALCULATION
Nitrate+Nitrite-N 8.12 6.14 SJB 10/11/2016 13:16 4500NO3F-2011
Total Cadmium <2.00 2.00 CCR 10/12/2016 09:01 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M%%

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt
Laboratory Supervisor



Reference for Section III. a(ii) and b(ii)
Page: 2 of 2

Report Number:  16-280-0204

Account Number: 02537 7621 Whitepine Road, Richmond, VA 23237
Main 804-743-9401 ° Fax 804-271-6446

www.waypointanalytical.com

Waypoint.

ANALYTICAL

Send To: Synagro FL (29-0750)
Matthew Busch
PO Box 3227
Pinellas Park , FL 33780

Project : Pinellas County Pelletizer

Date Sampled: 10/5/2016 00:00:00
Date Received: 10/06/2016 00:00

Date Reported: 10/14/2016

REPORT OF ANALYSIS
Lab Number : 60143

Sample Id : Pellet

RESULT RESULT QUANTITATION LIMIT ANALYSIS

PARAMETER ANALYST DATE/TIME

METHOD

(%) (mg/kg) (mg/kg®)

Total Chromium 65.0 5.00 CCR 10/12/2016 09:01 6010C
Total Nickel 26.0 5.00 CCR 10/12/2016 09:01 6010C
Total Lead 23.0 5.00 CCR 10/12/2016 09:01 6010C
Total Arsenic 17.0 3.00 CCR 10/12/2016 09:01 6010C
Total Mercury 0.530 0.400 JM 10/13/2016 10:15 SW-7471B
Total Selenium 5.00 5.00 CCR 10/12/2016 09:01 6010C
pH (Standard Units) * 7.18 SJB 10/07/2016 08:20 SW-9045D
Calcium Carbonate Equivalent 10.30 103000 100 RD 10/10/2016 11:00 AOAC 955.01
Total Volatile Solids 63.62 636200 100.0 RD 10/06/2016 15:30 SM-2540G
Total Molybdenum 9.00 5.00 CCR 10/12/2016 09:01 6010C
Total Boron 51.0 3.00 CCR 10/12/2016 09:01 6010C
Specific Gravity (standard units) * 1.2260 JM 10/12/2016 13:14 ASTM D-1298-85
Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 68-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VAO11. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

QUALIFIER: THE LRB WAS OUT OF LIMITS FOR "Ni". ALL OTHER QC DATA IS ACCEPTABLE.

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis. 2
Debbie Holt
Laboratory Supervisor

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made
to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.



Reference for Section III. a(ii) and b(ii)

BENCHMARK

EnviroAnalytical Inc.

NELAC Certification #E84167

ANALYTICAL TEST REPORT

THESE RESULTS MEET NELAC STANDARDS

Submission Number : 16100061
Synagro Project Name:  PINELLAS COUNTY PELLETIZER
P.O. Box 3227 Date Received :  10/04/2018
Pinellas Park, FL 33780 Time Received : 1341
Submission Number: 16100061 Sample Date: 10/04/2016
Sample Number: 001 " Sample Time: 1230
Sample Description: Pallst Sample Method: Grab
' ' Analysls
Parameter Result Units MDL Procedure Date/Time Analyst
PH 8.93Q UNITS 9045 10/04/2018 18:04 Sw
TOTAL SOLIDS Q0.7 % DRY WT 0.1 SM2540G 10/04/2016 16:00 NS
FECAL COIFORM BY MPN 0.221 #HGRAM 0,198 SM9221E 10/04/2016 14:05 KD
All values reported in UG/KG or MG/KG are on a dry weight basis
MJ””%W WL/\ 10/10/2016
Dale D! Dixo:f//Laboratory Directo Date
Tulay Tanrisever / QC Officer
Deborah A, Murphy / Project Manager
DATA QUALIFIERS THAT MAY APPLY: NOTES:
| = Reported value is between the laboratory-MDL and the PQL. PQL = 4xMDL.
JZ = Estimated value. No control criteria exIsts for this componaent, X = Value exceeds MCL.
J3 = Estimated value. Qualily control criteria for precision or aceuracy not met. 2: S0UR calculations are based on Total Solids.
J4 = Eslimated value. Sample matlrlx Interference suspected. J2: Per client request, analysis conducted without mathod blank.

L = Off-scale high, Value is known to be > the value reported.

Q = Sampls held beyond accepted hold tims.

U = Analyte analyzed but not detected at the value indicated.

V = Analyte detacted In sample and method blank.

Y = Analysis performed on an improperly preserved sample. Data may be inaccurate,

Z = Too many colonies were present (TNTC). The numeric value represents the filtration voiume.

For guestions and cemments regarding these results, please contact us at {941) 723-9986,
Rastilfs refate only lo the samples.

16100061 1711 12th Street East * Palmetto, FL 34221 * Phone (941) 723-9986 * Fax (041} 723-6061 PAGE 1 OF




Reference for Section III. a(ii) and b(ii)

B180%LIS DU BE

9l 40} AJOD Huld - WBWICIYS LI SBITI0D) AMOIIGAPUE BUUM

f
(=3
o
fuud) @ Gund)
dudz 7 ; g
2 9 . o
e m — SHIBWEY ) jaeq «E@Pmc_m@ _E._mEEcnme.um..._momm al | fareq (eunzeubfis) :Ag peysinbuyay
f e .
PSR TW U U 0 S ke wailim
P (une} Gupg
g 112 37 wol ‘ .JQ\YQ\
_(meubis) A || /areq (agmeufig} :4q pausinbuley
- ety otk X X 9 ¢\ |3/ Hal >\
o ™ o > X o o B ) E 3 o
Styway | NOUYOOT 8/85/8/5/E/ /)5 //F)5/5/E/F/5/5/F/&/F/E/F/S/ 3w | awa | uzanon Tanvs
IdNYS VA VEVENS VS V-V G/F5/3/6/5/F/E/5/8/8/8/F/F
& & &/ s ~ A & X & S i -~ 3]
& o /g S /Gy S S ¥y/& /0O
§ S/S/S/E g/& /)¢ s/e/8/8 C/E/ 5
s/8/° i £/& s/&
SH3LIWVHY /
PPy 4 7
IR C R R X1 V|4 X X X 228 |QELN [T mjay ./.0//@
o e e o o O x| 43 w ©
NOILVYOOT F/&/8&/ S/ X/ /e x5/ 8) B gaglde 28 18 E| 8 8.2
T1dAYS o/ 8/ E/E/E/S/8/5/&/9/5/ °1P¢F 18| || F| 5|83| I | 3o |u3BwON TS
s/&/8/° N % N F/3 Sa PP@ v 3L A z\\ﬂ ] w\wﬂw&ﬁ;m\
& z 5/ (d) m@ 2uBublS) SHITANYS
: (7] P
~ AWV Jaznielfad 05.0-62 #
J1INWVHYd _ \ _Adolvdoavi| Aunod sejpud JNYN LO3rodd 103ro4d
E — - -
08.£€ 114 SHed Selisuld 1900010 ) z2€0 oN s 3 Golce  ‘Bnqenag 5
; ~ ZEer.L-abs Xe YUON 19205 W) 0065
_ OHDYNAS QHODIH AQOLSND 40 NIVHD pa e e
:883HAGY ONITIVIV §£82-9v5 (£2/) suoyd OHDVNAS



SYNAGRO Phone (727) 546-2875 CHAIN O| ______:__ _ .ﬂwummmm‘
ot S FaX (727) 5467432 WA > S
o>t Petersburg, m<: T ;
SCraha, | menoem ens®  @Park,FL 33760
PROJECT PROJECT NAME Pinellas County | LABORATORY:
# 29-0750 Pelletizer = |\WANPOTNT .
& Q
SAMPLERS 5&%‘»\( (Print) &/ & o /e &
r\k%, . /8 s/&/s F LR S,
AL (L WS RENES 5 5/ [/ E/F/5/E/F/F/§
Ful o & i , © al. S S £ o g/ § N7 <) S & SAMPLE
SAMPLE NUMBER| DATE | TIME | 23 2|2 m 2 S |:8|38 8 %w ' YETEPETETSIN | & i LOCATION
Peuer  |10Sb¥em b v JRy 2 VAV A v VI IV
PARAMETERS
o /&) E
(3 2 S S
d/r,\w S/ &/ oy %% S £ $
\9 §/8/5/) /8/§/8/$8
& /& SLF/ )& S &
ZSSAMPLE NUMBER | DATE | TIME £ %@ % e/ S/8 %% £ £ & /& rww,»w_ro_mz REMARKS
|
A P
Q\P\WJ\ \e54b Mue P. /\ /\ /\ I\I\ I\ ﬂmi«)a (w—\/
=
)
J
—t
o
=) 22N
elinquished By: (; G:EEN &Y Date/Time Received by: (Signature) "
\m&. - E,m._r_owoo «VC? @
fint) .~ (Print) <é /Q o
AN Leyes
~
jrelinquished By: (Signature) Date/Time Received for Laboratory by: (Signature) e Date/Time Remarks
A2 A by 37 YRGBl ) L PNQT T |
rint) ¥ 5 (Print) 9 o e M
5 J
S

hite and Yellow Copies with Shipment - Pink Copy for File




Reference for Section III. a(ii) and b(ii)

Page: 1of 2
Report Number:  16-308-0203

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

ANALYTICAL www.waypointanalytical.com

Send To: Synagro FL (29-0750) Project : Pinellas County Pelletizer

Matthew Busch

PO Box 3227

Pinellas Park , FL 33780

REPORT OF ANALYSIS Date Sampled: 11/2/2016 00:00:00
Lab Number : 60506 Date Received: 11/03/2016 00:00
Sample Id : Pellet Date Reported: 11/09/2016

PARAMETER RESULT  RESULT  QUANTIATIONLIMIT |\ ver  ANALYSIS METHOD
Total Solids * 92.87 928700 100.0 RD 11/03/2016 15:15 SM-2540G
Moisture * 7.12 100.0 RD 11/03/2016 15:15 SM-2540G
Total Kjeldahl Nitrogen 491 49100 10.0 JM 11/04/2016 09:45 SM-4500-NH3C-TKN
Total Phosphorus 3.38 33800 100 SJB 11/09/2016 11:13 6010C
Total Potassium 0.31 3070 100 SJB 11/09/2016 11:13 6010C
Total Sulfur 121 12100 100 SJB 11/09/2016 11:13 6010C
Total Calcium 3.20 32000 100 SJB 11/09/2016 11:13 6010C
Total Magnesium 0.68 6800 100 SJB 11/09/2016 11:13 6010C
Total Sodium 0.17 1660 100 SJB 11/09/2016 11:13 6010C
Total Iron 10100 100 SJB 11/09/2016 11:13 6010C
Total Manganese 198 5.00 SJB 11/09/2016 11:13 6010C
Total Copper 566 5.00 SJB 11/09/2016 11:13 6010C
Total Zinc 742 5.00 SJB 11/09/2016 11:13 6010C
Ammonia Nitrogen 0.42 4220 10.0 JM 11/04/2016 09:45 SM-4500-NH3C
Organic N 4.49 44880 10.0 11/04/2016 09:45 CALCULATION
Nitrate+Nitrite-N 5.65 1.25 SJB 11/04/2016 13:54 4500NO3F-2011
Total Cadmium <2.00 2.00 SJB 11/09/2016 11:13 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M%%

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt
Laboratory Supervisor



Reference for Section III. a(ii) and b(ii)

Page: 2 of 2
Report Number:  16-308-0203

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

ANALYTICAL www.waypointanalytical.com
Send To: Synagro FL (29-0750) Project : Pinellas County Pelletizer

Matthew Busch

PO Box 3227

Pinellas Park , FL 33780

REPORT OF ANALYSIS Date Sampled: 11/2/2016 00:00:00
Lab Number : 60506 Date Received: 11/03/2016 00:00
Sample Id : Pellet Date Reported: 11/09/2016
PARAMETER RESULT  RESULT  QUANTITATIONLIMIT  \yyyer  ANALYSIS METHOD
Total Nickel 24.0 5.00 SJB 11/09/2016 11:13 6010C
Total Lead 20.2 5.00 SJB 11/09/2016 11:13 6010C
Total Arsenic 17.3 3.00 SJB 11/09/2016 11:13 6010C
Total Mercury <0.400 0.400 IM 11/07/2016 09:50 SW-7471B
Total Selenium 5.70 5.00 SJB 11/09/2016 11:13 6010C
pH (Standard Units) * 7.00 IM 11/04/2016 09:45 SW-9045D
Calcium Carbonate Equivalent 3.86 38600 2500 RD 11/04/2016 10:40 AOAC 955.01
Total Volatile Solids 65.81 658100 100.0 RD 11/03/2016 15:15 SM-2540G
Total Molybdenum 9.50 5.00 SJB 11/09/2016 11:13 6010C
Total Boron 64.4 3.00 SJB 11/09/2016 11:13 6010C
Specific Gravity (standard units) * 1.2900 IM 11/04/2016 12:40 ASTM D-1298-85
Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 68-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VAO11l. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M%%

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt
Laboratory Supervisor



Reference for Section III. a(ii) and b(ii)

BENCHMARK
EnviroAnalytical Inc.

NELAC Certification #584167

ANALYTICAL TEST REPORT
THESE RESULTS MEET NELAC STANDARDS

Submission Number : 16110001
Synagro Project Name:  PINELLAS COUNTY PELLETIZER
P.O. Box 3227 Date Received :  11/01/2018
Pinellas Park, FL 33780 Time Received : 0916
Submission Number: 16110001 Sample Date: 11/01/2018
Sample Number: 001 Sample Time: 0805
Sample Description: Final Elevator Sample Method: Grah
. Analysls
Parameter Result Units MDL Procedure DatelTime Analyst
PH 7.00Q UNITS o048 11/01/2016  10:47 5wW
TGTAL S0LIDS 211 % DRY WT [eNy] SM2540G 11/03/2016 00:37 NS
FECAL COLIFORM BY MPN 0.198 U #/GRAM 0.198 SME221E 11/01/2016 09:52 KD
All values reported in UG/KG or MG/KG are on a dry weight basis
i ] 4
[tboee/ «z()é;_/\ 11/04/2016
Dale D. Dixqf)/ Laboratory Director Date
Tilay Tanrisever / QC Officer
Deborah A. Murphy / Project Manager
DATA QUALIFIERS THAT MAY APPLY: NOTES:
| = Reported value is batwean the labaratory MDL and the PQL, PQL = 4xMDL,
J2 = Estimated value, No control criterla ex|sts for this component, X = Value exceeds MCL,
J3 = Estimated value. Quallty control criterla for precision or accuracy not mat. 2; 5OUR calculations are based on Total Soilds,
J4 = Estimatad value. Sample matrix interference suspacted, J2: Per client request, analysls conducted without method blank.

L = Off-scale high. Valua is known to be > the value reported.

Q = Sample hald bayond accepted hold time.

U = Analyte analyzed but not detected at the value Indlcated.

V = Analyte detecled in sample and mathod blank.

Y = Analysls parformed on an Impropearly preserved sample. Data may be inaccurate.

Z = Too many colonies were present (TNTG). The numerlc valle represents the filization volume,

For questions and comments regarding these results, please contact us at (941) 723-8986.
Resiits relate only to the samples.

16110001 1711 12th Street East * Palmette, FL 34221 * Phone (941) 723-9986 * Fax (941) 723-6061 PAGE 1 OF 2



SLiZ0VLIC DION Y

a4 Jop Adon) yuid - awdiyg yus seidon) MOIISA PUB SlUAL

oSt E S
(juud) o)
@
PRV \ﬁ\ pezidi el
e Q m - ayeluay m.E._._._Ewn_ ! «m.éwc_m@ :Af) AlojeloqeT Io) paAlsasY mEF_‘EmQ (euneub)s) (Ag nmsm%wc__ax
UL O 2507 Hoglys
o — p (upe)f . P S e o -
N TN GEZ
(auimBsLbig) 3 Baay UL /AIB (eurgelibig) :Ag paysmbuyay
/‘l,..llllll.l\\
. R IE, [ X X L5029 [y Py
NOIY301 i _
wz%.&zmm T1dINVS O.,% NI 1vd HAgNON J1dNYS
&
B
&
—~ SHILINVYHYd \
oyl
Z
-
s~
=
(51
Ve
=
A
54
|
—
= 22, R X X|  hes syl A2\19
=) & 30 20 £ 50 oo se o0 5 = o S 28| dR| e @ = @ @ @ )
m NOLUvoOT '5/&/8/£/&/)8/8/5/8/¢/5/ °© amm Sl d] 3 mmw AL | 3ivO |HITWNNN TIINYS
5] Sg/Ss/e/e/§/F/F ¥/3 122 Ly >
M %w /e N % & W% uid N (eingeufis) SHIIANVS
= “ R AemONRR sezpsad ” 0S/0-62 #
Y | SHILINVHYd \ _ 7 a”oivdoayT| AUno) sefduld  3wyn 103roud 153roud
[ 7 _—
5 0826 14 SHed Seljeuld 1o 1179 00v0 °N 6oies 1 By 19
3 S SuDNAS HOOIH ATOLSND 40 NIVHO O e ey e
M :SSIHAAY ONITVIN 5.182-9vS (LgL) suoud OHUDVNAS



sracn, - T
e e i cun [IINENLRRMNINNIN 3.

St. Petersburg, FL 33709 Pinellas County Pelletizer

ING ADDRESS:
JAGRO

. Box 3227

iellas Park, FL 33780

PROJECT PROJECT NAME Pinellas Qounty 'LABORATOI ) RS
# 29-0750 Pelletizer ~ |'WAR QoINT / S
: Q >
SAMPLERS (Signature) (Print) & @ [/ & N
/’)‘M'&W Wi \W\Vam &&755 5 g g 5 s & §° (3§ 5 &
‘ & S % & 3 s /& S & %@
SAMPLE NUMBE‘I: DA:E TIME 2yle o | B 2| 8 3 5\% §/s5/& & o“? 5/35/8 § &€ SAMPLE
22| & = ' (2 )l [ S 9 ~ 9 (%)
39|83 |8 | 5| 3| F|zE|cl|8 /8/8/«x/s//n/)s% 7 e LOCATION
24 we [ \e
Pevter  Walilomer ot |V v VIPL| L x| x| x| | X]|X]|x|X |X
/ PARAMETERS
12 $ 5/ & g/ &
Q L &/ & 5 $/8
Q &/ @ S/8/>/8 /& S/ ST RS
s 9 > & & O /i 3 N S & &
y & ¥ L8 o/ & g Y /S /K S
§/5/8/8/8/E/5/85/8/5/E/6/8) /5/8/E/ &) /8 /o /5 T
: & N/ &) o) S
SAMPLE NUMBER DATE TIME 9 c?e @e QQ@ 5 § @s QQ@ QQ@ QQ@ (?g éc QQ@ S o\:\ 0\9 § £/ & S/8/& LOCATION
PeLLET WA [N XX X (X (X [ X XX X% [X [ XXX |[X|X[¥ X Fival bin
— - . : . 4 6@\'\/
Relinquished By: (Signature) Date/Time Received by: (Signature) 5\0
A AN \\/L/.q \Lo0 ol
rint) (Print) sc’lx\?
Wi \\lom (Le1 S
Relinquished By: (Signature) Date/Time Received for Laboratory by: (Signature) o Date/Time Remarks = C/
"*" o o | bt sy
A, 05, wia [Vble] waoem  ANAVOA A on b
(Print) (Print) P O

White and Yellow Copies with Shipment - Pink Copy for File

Reference for Section III. a(ii) and b(ii)



SYNAGRO

5900 74th Street North
St. Petersburg, FL 33709

Phone (727)

546-2875

Fax (727) 546-7432

CHAIN OF CUSTODY RECORD

Ne 0401

MAILING ADDRESS: l l

SYNAGRO
P.O. Box 3227
Pinellas Park, FL 33780

White and Yellow Copies with Shipment - Pink Copy for File

Reference for Section III. a(ii) and b(ii) R

PROJECT PROJECT NAME Pinellas County LABORA;[’ﬁEW{f_ i Sl f ":/;x":, PARANIETERS T
# 29-0750 Pelletizer WAX PITN T v/ f /ey
: : ¥ & Q &>
SAMPLERS (Signature) (Print) &/ & 8/ & &
/,-);M&W \p\)\\\uﬁ\ &3‘165 ~ 18 ; & § 2 g § S @
& &5 o GEAS . ). D" /. o) ) ST €
‘ L W 4 - 8| o /6 /S/F/E/F/5/8/5/8/8 SAM
w s s g ~ O R ~ & & PLE
SAMPLENUMBER| DATE | TIME |&N| S | 2 |8 | | 8| . 2|8a| o T ol el [ SR S e R BT Ly R Y Y 5 G
°|3 |5 |5|3| 2|zpElc8| B /8/8/<F /S )8/ )5/ )s)x/)§ LOCATION
241 hWe [\°
Pevtetr  Mliblons ot |V v VIRL [ 2 x [x [x |x [x X |x [x |¥ o
Y, [T e : '- w r ",\‘ \
.’: -
'-\ T
\ ~ -
/ G FARAMETERS
— o }_1‘ %) $ @ 1$ ! % 15 $
\JSQ‘\D §/5/ S/E/s/9 o/ 2/ B SiPla /& S
(2 /58 s | E/ELS /)3 e/ S/ E/S $/E/8/& $ :
. X N g Q = S & R
S S/ &/ &[S/ EFESE/ L/ E/)5/8/E/5) -/ &/E/8/E &
sawbLenuvser | oate | ve /S /Sl /$/ 8/ SIS/ &/ 8/ E/ /8 S/E/E/8/&/8/8/S SAMPLE | pEMARKS
)8/ W)/ &/&) &/ &/ &/ &/ &/&)&)fx/))E/E/&/8/E/ & LOCATION
Pe\vieT WA [ (X X X [X X X XX OIX (X XX (X XY X Fina) Vo iw
e
- —
— \\\1.’ e -2
4573\ O
5 ANY \'\ - £
- A% . P | b
“ 4 ‘l{ \'}
e el W -
(| © s QX
A\
j S
Relinquished By: (Signature) Date/Time Received by: (Signature) 6 \)b\ \(\
uu
L)M- (2\/)/ \\/z/”,|\‘L°° ; 4 ol
i) (Print) 6 Q"L%\o
wi\liom [Leyes
Relinquished By: (Signature) Date/Time Received for Laboratory by: (Signature) o T Date/Time Remarks VC/
({dt" - ” | . /(/LA’__ 1 T | ¥ b{\ b @
1L 5L Wra [l fo:10m o)
(Print) (Print) L / e




Reference for Section III. a(ii) and b(ii)

Page: 1of 2
Report Number:  16-342-0201

°
Account Number: 02537 Wa OI nt 7621 Whitepine Road, Richmond, VA 23237
. Main 804-743-9401 ° Fax 804-271-6446

ANALYTICAL www.waypointanalytical.com

Send To: Synagro FL (29-0750) Project : Pinellas County Pelletizer

Matthew Busch

PO Box 3227

Pinellas Park , FL 33780

REPORT OF ANALYSIS Date Sampled: 12/6/2016 00:00:00
Lab Number : 61100 Date Received: 12/07/2016 00:00
Sample Id : Pellet Date Reported: 12/22/2016

PARAMETER RESULT  RESULT  QUANTITATIONLIMIT  \yyyer  ANALYSIS METHOD
Total Solids * 90.98 909800 100.0 DH 12/07/2016 16:00 SM-2540G
Moisture * 9.01 100.0 DH 12/07/2016 16:00 SM-2540G
Total Kjeldahl Nitrogen 5.01 50100 10.0 IM 12/09/2016 09:30 SM-4500-NH3C-TKN
Total Phosphorus 3.00 30000 100 JTR 12/21/2016 20:36 6010C
Total Potassium 0.21 2130 1000 JTR 12/21/2016 20:40 6010C
Total Sulfur 1.20 12000 100 JTR 12/21/2016 20:36 6010C
Total Calcium 3.19 31900 1000 JTR 12/21/2016 20:40 6010C
Total Magnesium 0.59 5890 100 JTR 12/21/2016 20:36 6010C
Total Sodium 0.16 1580 100 JTR 12/21/2016 20:36 6010C
Total Iron 10200 100 JTR 12/21/2016 20:36 6010C
Total Manganese 193 5.00 JTR 12/21/2016 20:36 6010C
Total Copper 542 5.00 JTR 12/21/2016 20:36 6010C
Total Zinc 631 5.00 JTR 12/21/2016 20:36 6010C
Ammonia Nitrogen 0.43 4250 10.0 SJB 12/08/2016 09:10 SM-4500-NH3C
Organic N 4.58 45850 10.0 12/08/2016 09:10 CALCULATION
Nitrate+Nitrite-N <11.8 11.8 SJB 12/13/2016 12:09 4500NO3F-2011
Total Cadmium <2.00 2.00 JTR 12/21/2016 20:36 6010C

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made M%%

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

Debbie Holt
Laboratory Supervisor



Reference for Section III. a(ii) and b(ii)
Page: 2 of 2

Report Number:  16-342-0201

Account Number: 02537 7621 Whitepine Road, Richmond, VA 23237
Main 804-743-9401 ° Fax 804-271-6446

www.waypointanalytical.com

Waypoint.

ANALYTICAL

Send To: Synagro FL (29-0750)
Matthew Busch
PO Box 3227
Pinellas Park , FL 33780

Project : Pinellas County Pelletizer

Date Sampled: 12/6/2016 00:00:00
Date Received: 12/07/2016 00:00

Date Reported: 12/22/2016

REPORT OF ANALYSIS
Lab Number : 61100

Sample Id : Pellet

RESULT RESULT QUANTITATION LIMIT ANALYSIS

PARAMETER ANALYST DATE/TIME

METHOD

(%) (mg/kg) (mg/kg®)

Total Chromium 64.2 5.00 JTR 12/21/2016 20:36 6010C
Total Nickel 23.9 5.00 JTR 12/21/2016 20:36 6010C
Total Lead 18.5 5.00 JTR 12/21/2016 20:36 6010C
Total Arsenic 12.8 3.00 JTR 12/21/2016 20:36 6010C
Total Mercury 0.920 0.400 JM 10/12/2016 09:55 SW-7471B
Total Selenium 5.54 5.00 JTR 12/21/2016 20:36 6010C
pH (Standard Units) * 7.38 1.00 SJB 12/08/2016 09:10 SW-9045D
Calcium Carbonate Equivalent 6.30 63000 2500 MOS 12/09/2016 13:00 AOAC 955.01
Total Volatile Solids 65.88 658800 100.0 DH 12/07/2016 16:00 SM-2540G
Total Molybdenum 10.6 5.00 JTR 12/21/2016 20:36 6010C
Total Boron 57.0 3.00 JTR 12/21/2016 20:36 6010C
Specific Gravity (standard units) * 1.3060 JM 12/09/2016 14:10 ASTM D-1298-85
Comments:

NELAP ACCREDITED: VA NELAC LAB. # 460014. PA NELAC LAB # 68-03109, FL NELAC LAB # E871087, NJ NELAC LAB # VAO11. RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY, SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES. CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

All values are on a dry weight basis except as noted by asterisk. Detection limit on all N series is on a wet basis. 2
Debbie Holt
Laboratory Supervisor

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made
to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.



Reference for Section III. a(ii) and b(ii)

BENCHMARK
EnviroAnalytical Inc.

NELAC Certification #E84167

ANALYTICAL TEST REPORT

THESE RESULTS MEET NELAC STANDARDS

Submission Number : 16120008
Synagro Project Name:  PINELLAS COUNTY PELLETIZER
P.O. Box 3227 Date Received :  12/01/2016
Pinellas Park, FL 33780 Time Received : 1023
Submission Number: 16120008 Sample Date: 12/01/2016
Sample Number: 001 Sample Time: 0930
Sample Description: Final Elevator Sample Method: Grab
Analysis
Parameter Result Units ML Procedure Date/Time Analyst
PH 8.85Q UNITS 9045 12/01/2016 11:25 SW
TOTAL SOLIDS 92.0 % DRY WT 01 SM2540G 12/02/2016 10:59 NS
FECAL COLIFORM BY MPN 0186 U #GRAM 0.195 SMez221E 12/01/2016 1045 KD
All values reported in UG/KG or MG/KG are on a dry weight hasis
%W k@é’lﬂé\/\ 12/06/2016
Dale D.vDixon&Laboratory Director , Date
Tulay Tanrisgver / QC Officer
Deborah A. Murphy / Project Manager
DATA QUALIFIERS THAT MAY APPLY: NOTES:
| = Reported value |s betwsen the laboratory MDL and the PQL. PQL = 4xMDL,
J2 = Estimated valus. No control criteria exists for this compenent. X = Valus excesds MCL.
J3 = Estimatad valus. Quallty control eriteria for preclsion or accuracy not met. 2: SOUR calculations are based on Total Solids,
J4 = Estimatad value. Sample matrix Interferance suspected. J2: Per client request, analysls conducted without methed blank.

L = Off-scale high. Value is known to be > the value reported.

Q = Sample held beyond accepted hold tims.

U = Analyts analyzed but not detectad at the value Indicated.

\ = Analyte detected in sample and method blank.

Y = Anatysis petrformact on an impreperly preserved sample. Data may be Inaccurate.

Z = Too many colonies were present (TNTC). The numeric value reprasents the filtration voluma.

For guestions and comments regarding these results, please contact us at (841) 723-9986.
Resuits refate only fo the samples.

16120008 1711 12th Street East * Palmetto, FL 34221 * Phone (941) 723-9936 * Fax (941) 723-6061 PAGE 1 OF 2



CLIBDPLLT DTON P

N afiy Jo} AdoD juld - uewdiug yum ssidoD) mofss pUE iy

] N ™~

, 17 0o [ g
{tapic) e~ {(ungd)

[0

[

| :
spetey swl)/s1eq (earngrfis) 1Aq Alcreioqer] Joppasraay SuwiLiRleg faumeuls) AQ paffmbuyay

Fa

VISSIZ] Ny VU HAS \Q\A\.A

o — ez [ 97
s 2sln)g) i paneDay mEFHan_\ \m\ g #G paysinbuiy

uud)

[ =il \ -,
AR\ eerd Ve : L L QW0 aYy AN
NOILYOOT
SMHVAIH | T3iie NIl | Eva | H3IENON T1dINYS
SHILANYHY
T PRt N Al Tglesw Wy X34
NOUVOGT F /e fw /oo fefe e/ 2o/ ai25ldzie g2 2| g 2
TS 5/8/8/ & E/$/8/5/8 o/§/ 882187 B 12 13| E| 2/85| 3w | awa [umawnN Tdnvs
F/8/8//5/8/F/8/5/8/5 ; G - nl e R
WAVEVEVRYEVE Y §/5/ Seheg) =230 eyl
& /8 5/ liud) unpeubls) 'sHE4NYS
) &
1aznoajjed 0S.0-62 #
n SH3L3NYHYd \ \ ‘AHOlvHOogy1| Auno) sejsuid INYN LOIArOHd 193roHd
08.€¢€ 14 &HWN&N%M%—N@TOW“ %QQQ N\ @\ N D ..q D mZ . 60L6E T4 Bngeming 1g
OHOYNAS ayé . _ eevs-9vs (£22) xed TPION 32975 YL Q065

Reference for Section III. a(ii) and b(ii)



|
SYNAGRO Phone (727) 546-2875

[
CHAIN OF T
P00t St Fax (727) 546-7432 o O ATON TR O ==
¢ £ C 12-07-2016
St. Petersburg, FL 33709 anu. O‘ Svnaaro FL (29-0750) 10:51:33 ! FL 33780
PROJECT PROJECTNAME Pinellas County | LABORATORY: ‘ Fifiien: Goond Pelietizer
# 29-0750 Pelletizer WAY Yozt
SAMPLERS (Signatur (Print) : &/ & o/« ®
Wil e ) e A wi llor (Leges/E)s/) /5/8/8/)0/c/5/)s/.
e : IIF/s/8/4/5/85/8/8/5/8
SAMPLENUMBER| DATE | TiME |EX|¢ (o | B | L | 8| 8(a.] 4 &/¢/5/E/8/5 5/8/8 S/ € SAMPLE
a-8 |§ 5|8 B[d0|ol| By el < /3 5/5/2/3/3/&/ s LORRTEN
TR VAT = e \
lelle } e EARE L 1/ Vv ol W W 7 i L N e
/c//aO \ PARAMETERS
2] 'y > - = o
& /) & ¥/ & < o / &/ §
§/ e & S > S & /.
&18/8/, [E/E/S/5) s [ [3/E18) 8/ 83/
§/E/ 8/ /5 E/5/8/8/5/8/8/8/ /&/&/8/8 &
SAMPLE NUMBER | DATE | TIME $/8/8/8 %o §/5/E/E/5/E/€/8 S/E/E/8/e/8/ e 5 SAMPLE | e VIARKS
/L&) &/ 8/&/E/&/E/E/&/8/2/5)S/E/E/E/E/E/ & LOCATION
j rA WY & r
m»:.ay. dﬂ\m\:u nos,s.d\...\ ot \/\\/\/\/\/\/\(\/\ v’ ﬁ.mn’r\mmu. o

III. a(ii) and b(ii)

Relinquished By: (Signature) Date/Time Received by: (Signature)

fTPrint) x\g; &w\ .p&\:u\ o (Print) = Wm\ NQ M\ ﬁ/

w,_w;/ ?\A/\ e o \&3\% ad >
elingut By: (Signature) Date/Time Received for Labora : (S ate/Time Remarks
Fed mv\ 2 E__c W0.4K_

(Print) (Print)

White and Yellow Copies with Shipment - Pink Copy for File

Reference for Section

Ref. No: G 571402178



Parameter

Reference for Section III.a(iii)

Dry Tons Produced

Total Nitrogen - N (% dry wt)

Total Phosphorus (% dry wt)

% Total Solids

pH (std units)

Potassium (% dry wt)

Cadmium (mg/Kg)

Copper (mg/Kg)

Lead (mg/Kg)

Nickel (mg/Kg)

Zinc (mg/Kg)

Selenium (mg/Kg)

Molybdenum

(mg/Kg)

Mercury (mg/Kg)

Arsenic (mg/Kg)

Fecal Coliform (MPN/gram total solids)

Dry Tons Produced = South Cross Bayou WRF, W.E Dunn WRF

H:/users/excel/biosolid/biosolids summary data/2013 biosolids summary

503 Table 3

(mg/dry Kg)
AA Product

39
1500
300
420
2800
100
75
17
41

1000

2016 Biosolids Summary_final pellet_pdf

SCB CY 2016 (Final Product)Pell

January

574.40

5.55

3.4

92.1

7.37

0.25

2.0

560

15

25

725

5.0

10.0

0.40

7.0

0.195

February
653.03
5.60
3.0
90.5
6.95
0.36
2.0
466
16
20
617
6.0
8.0
0.60
8.0

0.199

March

616.59

5.48

2.9

93.7

7.06

0.23

2.0

480

17

23

625

5.0

10.0

0.60

9.0

0.192

Biosolids Analysis Data Summary - Final Product (Pellets)

April
540.81
5.70
3.1
93.3
6.96
0.23
2.0
511
18
26
685
5.0
10.0
0.40
7.0

0.193

PINELLAS COUNTY UTILITIES

CY 2016

South Cross Bayou WRF - 2016

May
474.01
5.53
29
91.8
6.93
0.21
2.0
497
16
23
645
5.0
10.0
0.50
7.0

0.196

June

509.99

5.19

3.2

92.5

6.97

0.24

2.0

527

18

24

664

5.0

10.0

0.60

8.0

0.195

Sampling Month

July

477.89

4.15

3.2

93.3

6.43

0.18

2.0

556

23

28

765

7.0

12.0

0.40

13.0

0.193

August

546.07

5.08

3.3

90.1

7.06

0.23

2.0

531

20

23

708

5.0

10.0

0.40

11.0

0.200

September

453.34

4.52

3.2

91.4

7.25

0.29

2.0

511

20

25

640

5.0

9.0

1.11

13.4

5.900

October

624.91

4.77

2.9

92.0

7.18

0.22

2.0

557

23

26

631

5.0

9.0

0.53

17.0

0.221

November

498.74

491

3.4

91.1

7.00

0.31

2.0

566

20

24

742

5.7

9.5

0.40

17.3

0.198

December

666.56

5.01

3.0

92.0

6.85

0.21

2.0

542

19

24

631

5.5

10.6

0.92

12.8

0.196

Total

6,636.34

Annual Avg
553.03
5.12
3.1
92.0
7.00
0.25
2.0
525
19
24
673
54
9.8
0.57
10.88

0.673

Minimum

453.34

4.15

2.9

90.1

6.43

0.18

2.0

466

15

20

617

5.0

8.0

0.40

7.0

0.192

Maximum

666.56

5.70

3.4

93.7

7.37

0.36

2.0

566

23

28

765

7.0

12.0

1.11

17.3

5.900




Reference for Section ITI.a(iii)

Parameter

Total Nitrogen - N (% dry wt)
Kjeldahl Nitrogen - N (% dry wt)
Nitrite + Nitrate - N (% dry wt)
Total Phosphorus (% dry wt)
% Total Solids

pH (std units)

Potassium (% dry wt)
Cadmium (mg/Kg)

Copper (mg/Kg)

Lead (mg/Kg)

Nickel (mg/Kg)

Zinc (mg/Kg)

Selenium (mg/Kg)

Chromium (mg/Kg)
Molybdenum (mg/Kg)
Mercury (mg/Kg)

Arsenic (mg/Kg)

Fecal Coliform (#/gm dry wt, geo mean)

H:/users/excel/biosolid/biosolids annual summary/2013 biosolids summary

PINELLAS COUNTY UTILITIES

Biosolids Analysis Data Summary - Digested Sludge

503 Table 3
(mg/dry Kg) February

4.5

4.5

0.0041

2.8

3.20

7.30

0.31

39 1.8
1500 500
300 32
420 17
2800 690
100 17
1200 42

75 11

17 0.25

41 2.2

432346

Note: March 3, 1997, Adjusted concentration maximum value of Molybdenum from 18 to 75 mg/Kg

Potassium reported as mg/kg beginning with April 2016 samples

2016 Biosolids Summary
SCB CY 2016 (Digested)Fecal

CY 2016

South Cross Bayou AWRF-2016

3.4

3.4

0.0030

1.7

4.10

7.40

1480*

0.9

276

11.8

11

299

24

I 0.15

U 3.4

745147

June

6.3

6.3

0.0026

3.4

4.00

7.50

2640*

13

578

13.3

23

687

11

56

11

0.37

6.0

249664

Sampling Month

August

3.1
3.1
0.0016
2.8
3.9
7.70
2100*
0.6
496
24.9
23.6
614
8
55
10
0.33
10.8

199981

October

4.0

4.0

0.0027

2.6

4.30

7.60

2760*

U 0.54

477

26.1

18.5

525

50

0.43

I 20.0

74671

12.9

December

6.2

6.2

0.0035

3.7

4.00

0.96

2040*

0.8

437

83

18

540

12

48

10

0.75

8.2

74419

Annual Avg

4.58
4.58
0.0029
2.8
3.92
6.41
0.31
1.0
461
32
18
559
11
46
10
0.38
8.4

296038

Minimum

3.10

3.10

0.0016

1.7

3.20

0.96

0.3

0.5

276

12

11

299

24

0.15

2.2

74419

Maximum

6.3

6.3

0.0041

3.7

4.30

7.70

0.31

1.8

578

83

24

690

17

56

12

0.75

20

745147




Reference for Section II1.d

Florida Department of Rk et

Environmental Protection
Carlos Lopez-Cantera

Southwest District Office Lt. Governor

13051 North Telecom Parkway, Suite 101 _
Temple Terrace, Florida 33637-0926 Noah Valenstein
Secretary

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FL0040436 (Major)

Pinellas County Utilities FILE NUMBER: FL0040436-023-DW1P/NR
ISSUE DATE: November 15, 2017

RESPONSIBLE OFFICIAL: EXPIRATION DATE: November 14, 2022

Randi M. Kim, PE

Utilities Director

14 South Ft. Harrison Avenue
Clearwater, Florida 33756
rkim@pinellascounty.org
(727) 582-2304

FACILITY:

South Cross Bayou AWWTF

7401 - 54th Avenue North

St. Petersburg, FL 33709-1374

Pinellas County

Latitude: 27°49' 33.2486" N Longitude: 82°44' 31.9111" W

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant
Discharge Elimination System. This permit does not constitute authorization to discharge wastewater other than as expressly
stated in this permit. The above named permittee is hereby authorized to operate the facilities in accordance with the documents
attached hereto and specifically described as follows:

WASTEWATER TREATMENT:

An existing 33.0 million gallons per day (MGD) annual average daily flow (AADF) permitted capacity Type | dual train
advanced domestic wastewater treatment plant consisting of the following components: an influent array which includes a
pumping station with grinders and coarse screens, an influent line from Madeira Beach service area, an influent line from Boca
Ciega/McKay Creek service areas and a septage receiving station with four holding tanks of 13,500 gallons each, totaling
54,000 gallons, and two septage transfer pumps; a headworks with three Hydro-Dyne mechanical screens, with bypasses, and
a grit removal system consisting of fourteen free vortex grit removal units with two grit classifiers and associated de-watering
equipment; and a flow splitter system which divides flow between the North and South trains.

The North train, rated at 18 MGD, consists of: five primary clarifiers of 3,000 ft2 surface area each, for a total of 15,000 ft2,
and a total volume of 1,687,500 gallons; two primary sludge pumps; two anoxic basins of 930,000 gallons each, providing a
total capacity of 1,860,000 gallons, six secondary aeration basins using fine bubble membrane diffusers, two of 1,800,000
gallons volume, and four of 1,500,000 gallons volume, providing a total capacity of 9,600,000 gallons and four final clarifiers
with a total surface area of 45,216 ft2 and a total volume of 5,086,800 gallons.

The South train, rated at 15 MGD, consists of: four primary clarifiers of 3,000 ft2 surface area each, for a total of 12,000 ft2,
and a total volume of 1,350,000 gallons; two primary sludge pumps; three anoxic basins of 458,000 gallons each, providing a
total capacity of 1,374,000 gallons, with four internal recycle pumps; six secondary aeration basins using fine bubble membrane


mailto:rkim@pinellascounty.org

Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

diffusers, two of 1,338,500 gallons volume, and four of 1,330,000 gallons volume, providing a total capacity of 7,997,000
gallons and four final clarifiers with a total surface area of 45,216 ft2 and a total volume of 5,086,800 gallons.

Effluent from both trains is directed to the filter feed pump station, wet well volume of 34,400 gallons, with seven vertical
turbine pumps, thence through a static mixer basin to the de-nitrification filters. Excess effluent flow may be directed to the
plant flow equalization basin from which it is returned to the filter feed wet well. The de-nitrification filter system consists of
twelve automatically backwashed filter cells, with a total surface area of 9,863 ft2 and a total volume of approximately
1,770,680 gallons. The denitrification filters system has a clearwell with a maximum volume of 392,000 gallons and a working
volume of 98,000 gallons; and a mudwell with a working volume of 200,000 gallons. Backwash from the filter system is
returned through the plant drainage system to the influent of the grit removal system.

Effluent from the de-nitrification filters can be directed to the dual channel chlorine contact chamber with a total volume of
1,350,000 gallons and to the UV disinfection system. Effluent to be discharged from the chlorine contact chamber is directed
to the effluent transfer pumping station, withdrawn from the reclaimed water line, de-chlorinated with sulfur dioxide, mixed
with the effluent from the UV system, reaerated with a dual channel aeration cascade and directed to the outfall described
below. Public access reuse water is directed from the effluent transfer pumping station to three above ground storage tanks of
6,030,000 gallons each, providing a total on-site storage of 18,090,000 gallons. The reclaimed water is then directed to the
Master Urban Reuse System and to on-site reclaimed water usage. This facility is designed to meet advanced wastewater
treatment with high level disinfection.

Odor control facilities have been installed on the septage holding basin, the plant influent pumping station, the headworks
mechanical screens and grit removal system, the grit de-watering system, and the biosolids treatment system. Chemical feeds
are available. Alum and polymer may be added to the final clarifiers. Methanol and other carbon sources, alum, and polymer
are available in the static mixer prior to the denitrification filters. Standby electrical power is provided by 10 autostart
generators totaling 14,650 KW. There are also two standby diesel blower units available. A SCADA system is used for plant
and pumping station monitor and control.

The existing biosolids treatment system consists of: two anaerobic digesters of 800,000 gallons capacity each, with a methane
gas storage system, consisting of a gas/sludge storage tank with floating cover and associated piping and appurtenances; three
rotary drum thickeners, three dewatering centrifuges and a polymer feed system and multiple sludge storage tanks, storing
primary, waste activated, and thickened sludge, of 3,281,000 gallons total capacity. Supernatant/centrate is returned to the
head of the South train through drainage lift station #1. De-watered unstabilized biosolids may be transported to a permitted
Biosolids Management Facility for further treatment. The facility also consists of the operation of a biosolids pelletizing facility
with a permitted capacity of 11,000 dry tons per year (DTY). The system consists of: a cake unloading facility; a wet storage
bin; a gas fueled furnace (using either natural or digester gas); a rotary drum dryer; a mixer; a recycle bin; a pre-separator and
poly-cyclone; a sub cooler and venturi scrubber; a vibrating screen and crusher; an induced draft fan; a regenerative thermal
oxidizer; a pellet cooler heat exchanger; two 60 ton product storage silos; a truck loading facility; a fugitive dust system
baghouse, building odor control and a 750 KW backup generator for emergency power supply. The operation is fully automated
using PLC and PC-based interface applications for monitoring and control. Biosolids processed in the pelletizer may be
disposed of by means of marketing and distribution. The pelletizing facility at the South Cross Bayou facility is designated as
an 11,000 DTY Biosolids Treatment Facility and may accept unstabilized sludges from other Pinellas County wastewater
treatment facilities for treatment.

REUSE OR DISPOSAL.:

Surface Water Discharge D-001: An existing 20 MGD annual average daily flow (AADF) permitted discharge to Joe's Creek,
Class 111 Marine waters, (WBID# 1668E). Joe’s Creek flows into WBID 1641 of Cross Bayou Canal Class 11 Marine waters.
Cross Bayou Canal flows into WBID 1618C of Long Bayou/Cross Bayou Class 111 Marine waters. The outfall structure is
approximately 310-foot-long weir running parallel to the east bank of Joe’s Creek overflowing through drain holes over rip-
rap along the bank into the creek. The point of discharge is located approximately at latitude 27°49' 32" N, longitude 82°44'
36" W.

Surface Water Discharges: Golf course irrigation reclaimed water storage lakes which may intermittently discharge through
the stormwater management and control system during storm events. These lakes are located at Belleview Biltmore Country
Club Golf Course Pond # 1 (D-002) and Belleair Country Club Pond # 2 Golf Course (D-003). Each course will carry additional



Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

NPDES outfall designations as shown, and the lake discharge locations will be monitored in accordance for number of
occurrences and duration of discharges.

REUSE:

Land Application R-001: An existing 33.0 MGD annual average daily flow (AADF) permitted capacity slow-rate public
access (R-001) consisting of an existing Master Urban Reuse System. The system service area covering about 57 square miles
is described in detail in Permit Condition Section IV and is shown on the map entitled "Pinellas County Reclaimed Water
Service Area" dated July 29, 2002, provided by Pinellas County Utilities. The system provides reclaimed water to
unincorporated Central Pinellas County as well as a number of incorporated users as listed in Permit Condition Section IV.

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and
Part | through Part IX on pages 3 through 32 of this permit.



Reference for Section III.d

PERMITTEE:
FACILITY:

Pinellas County Utilities
South Cross Bayou AWWTF

PERMIT NUMBER:

FL0040436-023-DW1P/NR

RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Surface Water Discharges

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to discharge effluent from
Outfall D-001 to Joe's Creek. Such discharge shall be limited and monitored by the permittee as specified below and reported in accordance with Permit

Condition 1.C.8.:
Effluent Limitations Monitoring Requirements
Frequency of Monitoring
Parameter Units Max/Min Limit Statistical Basis Analysis Sample Type Site Number Notes
Flow Recording Flow
MGD Max 20 Annual Average Continuous Meter with FLW-01 See I.A4
Max Report Monthly Average Totali
otalizer
BOD, Carbonaceous 5 Max 5.0 Annual Average Monthly
day, 20C mg/L Max 6.25 Monthly Average Monthly 24-hr FPC EFA-01
Max 7.5 Weekly Average Monthly
BOD, Carbonaceous 5 . .
day, 20C mg/L Max 10.0 Single Sample Daily; 24 hours 24-hr FPC EFA-01
Solids, Total Suspended Max 5.0 Annual Average Monthly
mg/L Max 6.25 Monthly Average Monthly 24-hr FPC EFA-01
Max 7.5 Weekly Average Monthly
Solids, Total Suspended mg/L Max 10.0 Single Sample Daily; 24 hours 24-hr FPC EFA-01
Nitrogen, Total Max 3.0 Annual Average Monthly
mg/L Max 3.75 Monthly Average Monthly 24-hr FPC EFA-01
Max 45 Weekly Average Monthly
Nitrogen, Total mg/L Max 6.0 Single Sample Daily; 24 hours 24-hr FPC EFA-01
Phosphorus, Total (as P) Max 1.0 Annual Average Monthly
mg/L Max 1.25 Monthly Average Monthly 24-hr FPC EFA-01
Max 15 Weekly Average Monthly
Phosphorus, Total (as P) mg/L Max 2.0 Single Sample Daily; 24 hours 24-hr FPC EFA-01
Solids, Total Suspended mg/L Max 5.0 Single Sample Daily; 24 hours Grab EFB-01
pH s.u. Min 6.5 S!ngle Sample Continuous Meter EFD-02 See LA3
Max 8.5 Single Sample
Coliform, Fecal, % less EFA-01
than detection percent Min 75 Monthly Total Monthly Calculated EFA-02 See LA5
EFA-03
Coliform, Fecal EFA-01
#/100mL Max 25 Single Sample Daily; 24 hours Grab EFA-02
EFA-03




Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF
Effluent Limitations Monitoring Requirements
Frequency of Monitoring
Parameter Units Max/Min Limit Statistical Basis Analysis Sample Type Site Number Notes
Chiorine, Total Residual mg/L Min 1.0 Single Sample Continuous Meter EFA-01 See A3 and
(For Disinfection) 9 ' Y P .LA.6
Chlorine, Tot'al Residual mg/L Max 0.01 Single Sample Daily; 24 hours Grab EFD-02
(For Dechlorination) ) '
Max Report Single Sample Weekly Grab EFA-01
Enterococci #/100mL Max 35 Monthly Geometric Mean Monthly Calculation EFA-02 See LA7
Max 130 90th percentile Monthly Calculation EFA-03

Oxygen, Dissolved (DO) mg/L Min 5.0 Single Sample Daily; 24 hours Grab EFD-01
Chlorodibromomethane Max 34 Annual Average Monthly

ug/L Max Report Single Sample Monthly Grab EFD-02
Dichlorobromomethane Max 22 Annual Average Monthly

ug/L Max Report Single Sample Monthly Grab EFD-02
Chronic Whole Effluent
TOX'C'Fy‘ 7-D§y 1C25 percent Min 100 Single Sample Quarterly 24-hr FPC EFD-02 See LA.9
(Americamysis
(Mysidopsis) bahia)
Chronic Whole Effluent
Toxicity, 7-Day 1C25 percent Min 100 Single Sample Quarterly 24-hr FPC EFD-02 See LA.9
(Menidia beryllina)
Flow Rate . . .

gpd Max Report Daily Maximum Continuous Meter FLW-04
Ultraviolet Light Dosage mW-s/sgcm Min 100 Single Sample Continuous Meter Eg:gg
_LI_JItraquet Light percent Min 51 Single Sample Continuous Meter EFB-01

ransmittance

Ultraviolet Light . . . PPI-01
Intensity mW/sqcm Min Report Single Sample Continuous Meter PPI-02
Turbidity NTU Min Report Single Sample Continuous Meter EFB-01




Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

2. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as
described below:

Monitoring Site Description of Monitoring Site
Number
FLW-01 Flow to discharge outfall D001 measured by magnetic meters
FLW-04 Flow rate through the UV system
EFA-01 Effluent sampling point at end of chlorine contact chamber
EFA-02 Effluent sampling point at the UV Channel 1
EFA-03 Effluent sampling point at the UV Channel 2
EFB-01 Turbidity monitoring/TSS sample point after filtration and prior to disinfection
PPI -01 UV system monitoring location at Channel 1
PPI -02 UV system monitoring location at Channel 2
EFD-01 Effluent sampling location at outfall D001 after reaeration cascade
EFD-02 Effluent sampling point at the blending box after the combination of discharge from
the UV disinfection system and chlorine contact chamber

3. Hourly measurement of pH and total residual chlorine for disinfection during the period of required operator
attendance may be substituted for continuous measurement. [62-600.660(1)]

4. A recording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12
months. [62-600.200(25)]

5. To report the "% less than detection,” count the number of fecal coliform observations that were less than
detection, divide by the total number of fecal coliform observations in the month, and multiply by 100% (round
to the nearest integer). [62-600.440(6)(a)]

6. Total residual chlorine must be maintained for a minimum contact time of 15 minutes based on peak hourly flow.
[62-600.440(5)(c), (6)(b), and (7)(c)]

7. The effluent limitation for the monthly geometric mean for enterococci is only applicable if 10 or more values
are reported. If fewer than 10 values are reported, the monthly geometric mean shall be calculated and reported
on the Discharge Monitoring Report, but shall not be used to determine compliance with the limitation for the
monthly geometric mean. All other enterococci effluent limitations included in permit condition 1.A.1 apply
regardless of the number of values reported. [62-302.530(6)(c)]

To report the “90™ percentile,”

a. Place the bacteria results in ascending order (from lowest to highest value) and assign each sample a number,
1 for the lowest value.

b. Multiply the total number of samples by 0.9 to determine the 90™ percentile level.

c. Report the value of the sample that corresponds to the 90™ percentile level (e.g., 10 samples x 0.9 = 9, report
the value of the 9™ sample). If the 90™ percentile level is not a whole number, rounding or interpolation
should be used to determine the 90™ percentile. When rounding, round down to the nearest whole number if
the decimal is 0.4 or lower, and round up to the nearest whole number if the decimal is 0.5 or higher (e.g., 12
samples x 0.9 = 10.8, report the value of the 11%" sample if rounding).

8. Delivery of reclaimed water to the lakes listed in the table below shall only occur when the elevation of the water
in the lakes is less than the corresponding control elevation listed in the table below. A list of all days during a
month on which discharges from the lakes to the receiving water bodies occurred shall be attached to the DMR
form. For each day on which discharge occurred, the approximate number of hours of discharge shall be noted.
[62-610.830(1) and (3)]



Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF
Monitoring Name of Storage Lake/Description of Monitoring Control Elevation Receiving
Location Location (in.M.S.L.) Water Body
STM-01 Belleview Biltmore Golf Course Pond #1 (D-002) 38.11 feet
(NAVD88)
STM-02 Belleair Country Club Golf Course Pond #2 (D-003) 33.2 feet Intercostal
(NAVD88) waterway
9. The permittee shall comply with the following requirements to evaluate chronic whole effluent toxicity of the

discharge from outfall D-001.

a.

C.

d.

Effluent Limitation

(1)

2

In any routine or additional follow-up test for chronic whole effluent toxicity, the 25 percent inhibition
concentration (IC25) for reproduction or growth shall not be less than 100% effluent. [Rules 62-
302.530(61) and 62-4.241(1)(b), F.A.C.]

For acute whole effluent toxicity, the 96-hour LC50 shall not be less than 100% effluent in any test.
[Rule 62-302.500(1)(a)4. and 62-4.241(1)(a), F.A.C.]

Monitoring Frequency

)
()

3)

Routine toxicity tests shall be conducted once every three months, the first starting within 60 days of
the effective date of this permit and lasting for the duration of this permit.

Upon completion of four consecutive valid routine tests that demonstrate compliance with the effluent
limitation in 1.A.9.a.(1) above, the permittee may submit a written request to the Department for a
reduction in monitoring frequency to once every six months. The request shall include a summary of
the data and the complete bioassay laboratory reports for each test used to demonstrate compliance. The
Department shall act on the request within 45 days of receipt. Reductions in monitoring shall only
become effective upon the Department's written confirmation that the facility has completed four
consecutive valid routine tests that demonstrate compliance with the effluent limitation in 1.A.9.a.(1)
above.

If a test within the sequence of the four is deemed invalid based on the acceptance criteria in EPA-821-
R-02-013, but is replaced by a repeat valid test initiated within 21 days after the last day of the invalid
test, the invalid test will not be counted against the requirement for four consecutive valid tests for the
purpose of evaluating the reduction of monitoring frequency.

Sampling Requirements

)

()
3)

For each routine test or additional follow-up test conducted, a total of three flow proportional 24-hr
composite samples of final effluent shall be collected and used in accordance with the sampling protocol
discussed in EPA-821-R-02-013, Section 8.

The first sample shall be used to initiate the test. The remaining two samples shall be collected according
to the protocol and used as renewal solutions on Day 3 (48 hours) and Day 5 (96 hours) of the test.
Samples for routine and additional follow-up tests shall not be collected on the same day.

Test Requirements

(1)
()

3)

(4)

Routine Tests: All routine tests shall be conducted using a control (0% effluent) and a minimum of five

test dilutions: 100%, 50%, 25%, 12.5%, and 6.25% final effluent.

The permittee shall conduct 7-day survival and growth chronic toxicity tests with a mysid shrimp,

Americamysis (Mysidopsis) bahia, Method 1007.0, and an inland silverside, Menidia beryllina,

Method 1006.0, concurrently.

All test species, procedures and quality assurance criteria used shall be in accordance with Short-term

Methods for Estimating the Chronic Toxicity of Effluents and Receiving Waters to Marine and

Estuarine Organisms, 3rd Edition, EPA-821-R-02-014. Any deviation of the bioassay procedures

outlined herein shall be submitted in writing to the Department for review and approval prior to use. In

the event the above method is revised, the permittee shall conduct chronic toxicity testing in accordance

with the revised method.

The control water and dilution water used shall be artificial sea salts as described in EPA-821-R-02-014,

Section 7.2. The test salinity shall be determined as follows:

(@) For the Americamysis bahia bioassays, the effluent shall be adjusted to a salinity of 20 parts per
thousand (ppt) with artificial sea salts. The salinity of the control/dilution water (0% effluent) shall
be 20 ppt. If the salinity of the effluent is greater than 20 ppt, no salinity adjustment shall be made




Reference for Section II1.d

PERMITTEE:

FACILITY:

€.

g.

Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
South Cross Bayou AWWTF

to the effluent and the test shall be run at the effluent salinity. The salinity of the control/dilution
water shall match the salinity of the effluent.

(b) For the Menidia beryllina bioassays, if the effluent salinity is less that 5 ppt, the salinity shall be
adjusted to 5 ppt with artificial sea salts. The salinity of the control/dilution water (0% effluent)
shall be 5 ppt. If the salinity of the effluent is greater than 5 ppt, no salinity adjustment shall be
made to the effluent and the test shall be run at the effluent salinity. The salinity of the
control/dilution water shall match the salinity of the effluent.

Quality Assurance Requirements

)

()

3)

(4)

A standard reference toxicant (SRT) quality assurance (QA) chronic toxicity test shall be conducted with
each species used in the required toxicity tests either concurrently or initiated no more than 30 days
before the date of each routine or additional follow-up test conducted. Additionally, the SRT test must
be conducted concurrently if the test organisms are obtained from outside the test laboratory unless the
test organism supplier provides control chart data from at least the last five monthly chronic toxicity tests
using the same reference toxicant and test conditions. If the organism supplier provides the required
SRT data, the organism supplier's SRT data and the test laboratory's monthly SRT-QA data shall be
included in the reports for each companion routine or additional follow-up test required.

If the mortality in the control (0% effluent) exceeds 20% for either species in any test or the "test
acceptability criteria” are not met, the test for that species (including the control) shall be invalidated and
the test repeated. Test acceptability criteria for each species are defined in EPA-821-R-02-014, Section
14.12 (Americamysis bahia) and Section 13.12 (Menidia beryllina). The repeat test shall begin within
21 days after the last day of the invalid test.

If 100% mortality occurs in all effluent concentrations for either species prior to the end of any test and
the control mortality is less than 20% at that time, the test (including the control) for that species shall
be terminated with the conclusion that the test fails and constitutes non-compliance.

Routine and additional follow-up tests shall be evaluated for acceptability based on the observed dose-
response relationship as required by EPA-821-R-02-014, Section 10.2.6., and the evaluation shall be
included with the bioassay laboratory reports.

Reporting Requirements

(1)

)

3)

(4)
(5)
(6)

Results from all required tests shall be reported on the Discharge Monitoring Report (DMR) as follows:

(@) Routine and Additional Follow-up Test Results: The calculated 1C25 for reproduction or growth for
each test species shall be entered on the DMR.

A bioassay laboratory report for each routine test shall be prepared according to EPA-821-R-02-013,

Section 10, Report Preparation and Test Review, and mailed to the Department at the address below

within 30 days after the last day of the test.

For additional follow-up tests, a single bioassay laboratory report shall be prepared according to EPA-

821-R-02-013, Section 10, and mailed within 30 days after the last day of the second valid additional

follow-up test.

Data for invalid tests shall be included in the bioassay laboratory report for the repeat test.

The same bioassay data shall not be reported as the results of more than one test.

All bioassay laboratory reports shall be sent to:

Florida Department of Environmental Protection

Southwest District Office

13051 N Telecom Pkwy, Suite 101,

Temple Terrace, Florida 33637-926

swd_dw@dep.state.fl.us

Test Failures

(1)
()

A test fails when the test results do not meet the limits in 1.A.9.a.(2).

Additional Follow-up Tests:

(a) If aroutine test does not meet the chronic toxicity limitation in 1.A.9.a.(1) above, the permittee shall
notify the Department at the address above within 21 days after the last day of the failed routine test
and conduct two additional follow-up tests on each species that failed the test in accordance with
I.,A.9.d.


mailto:swd_dw@dep.state.fl.us

Reference for Section III.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

©)

(4)

()

(b)

(©)

The first test shall be initiated within 28 days after the last day of the failed routine test. The
remaining additional follow-up tests shall be conducted weekly thereafter until a total of two valid
additional follow-up tests are completed.

The first additional follow-up test shall be conducted using a control (0% effluent) and a minimum
of five dilutions: 100%, 50%, 25%, 12.5%, and 6.25% effluent. The permittee may modify the
dilution series in the second additional follow-up test to more accurately bracket the toxicity such
that at least two dilutions above and two dilutions below the target concentration and a control (0%
effluent) are run. All test results shall be analyzed according to the procedures in EPA-821-R-02-
013.

In the event of three valid test failures (whether routine or additional follow-up tests) within a 12-month
period, the permittee shall notify the Department within 21 days after the last day of the third test failure.

(@)

(b)
(©)
(d)
(e)

(f)

The permittee shall submit a plan for correction of the effluent toxicity within 60 days after the last
day of the third test failure.

The Department shall review and approve the plan before initiation.

The plan shall be initiated within 30 days following the Department's written approval of the plan.
Progress reports shall be submitted quarterly to the Department at the address above.

During the implementation of the plan, the permittee shall conduct quarterly routine whole effluent
toxicity tests in accordance with 1.A.9.d. Additional follow-up tests are not required while the plan
is in progress. Following completion or termination of the plan, the frequency of monitoring for
routine and additional follow-up tests shall return to the schedule established in 1.A.9.b.(1). Ifa
routine test is invalid according to the acceptance criteria in EPA-821-R-02-013, a repeat test shall
be initiated within 21 days after the last day of the invalid routine test.

Upon completion of four consecutive quarterly valid routine tests that demonstrate compliance with
the effluent limitation in 1.A.9.a.(1) above, the permittee may submit a written request to the
Department to terminate the plan. The plan shall be terminated upon written verification by the
Department that the facility has passed at least four consecutive quarterly valid routine whole
effluent toxicity tests. If a test within the sequence of the four is deemed invalid, but is replaced by
a repeat valid test initiated within 21 days after the last day of the invalid test, the invalid test will
not be counted against the requirement for four consecutive quarterly valid routine tests for the
purpose of terminating the plan.

If chronic toxicity test results indicate greater than 50% mortality within 96 hours in an effluent
concentration equal to or less than the effluent concentration specified as the acute toxicity limit in
I.A.9.a.(2), the Department may revise this permit to require acute definitive whole effluent toxicity
testing.

The additional follow-up testing and the plan do not preclude the Department taking enforcement action
for acute or chronic whole effluent toxicity failures.

10. Ambient Monitoring

The Permittee shall conduct an ambient monitoring program to evaluate the potential impacts of the discharge on
the water quality of the receiving waters. The monitoring described below shall be conducted on a semi-annual
(wet season/dry season) basis for the life of the permit.

a.

Sampling Locations:

1. OF-02: 350 meters downstream of outfall.
2. OF-05: Long Bayou at Bay Pines Blvd. Bridge.
3. OF-07A: Joe’s Creek at 54" Avenue N. Bridge.

Sampling Parameters:

1. Surface: pH, dissolved oxygen, temperature and specific conductance shall be measured at 0.1
meter below the surface of the water.

2. Mid-depth: pH, dissolved oxygen, temperature, turbidity, specific conductivity, CBOD:s, total
ammonia nitrogen, total nitrogen, total phosphorous, chlorophyll-a corrected and Enterococci



Reference for Section III.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR

FACILITY:

South Cross Bayou AWWTF

or E. coli (Depending when sampled, if the mid-depth is predominantly freshwater or
predominantly marine per DEP regulations).

3. Bottom: pH, dissolved oxygen, temperature and specific conductivity shall be measured at 0.1
meter above the bottom.

c. Report: An ambient monitoring report shall be submitted with the permit renewal application.
[62-302.300]

11. The permittee shall assess the direct receiving water as described in 1.A.10., above, to ensure that the discharge

12.

13.

14.

15.

16.

does not cause or contribute to non-attainment of applicable nutrient criteria in downstream waters, as described
in this condition.

a. The permittee shall obtain necessary data and information to:

(1) Evaluate Joe’s Creek, the direct receiving water for Outfall D-001, based on the nutrient criteria for
tidal streams in 62-302.530(90)(b), F.A.C. and

(2) Demonstrate downstream protection in Long Bayou pursuant to subsection 62-302.531(4), F.A.C.
b. Waterbody monitoring in accordance with 1.A.10. above shall be conducted at the representative locations.

C. Data and information required in 1.A.11.a. above may be developed by the permittee or obtained from other
sources, provided it meets the requirements of 1.A.11.d. below.

d. All work conducted and data or information obtained for this evaluation shall be consistent with the
following:

(1) The document titled “Implementation of Florida’s Numeric Nutrient Standards,” dated April 2013,
incorporated by reference in subsection 62-302.300(19), F.A.C.; and

(2) Applicable Standard Operating Procedures (SOPs) and documents incorporated by reference in
paragraphs 62-302.300(19)(a)-(d), F.A.C.

€. The permittee shall submit documentation for 1.A.11.a. through d. to the Department as an attachment to
the permit renewal application.

[62-302.300, 62-302.530 and 62-302.531]

The filtration and UV disinfection systems shall be operated in compliance with the approved operating protocol,
such that the permit limitations for fecal coliform bacteria shall be achieved. [62-600.440(5)(b); 62-
610.460(2);62-610.463(2)]

The on/off status of each reactor shall be monitored and logged continuously. As described in the approved
operating protocol, if an insufficient number of reactors are “on,” reclaimed water shall not be released to system
storage or to the reuse system. [62-600.440(1); 62-4.070;62-610.463(2)]

The on/off status of each lamp shall be monitored and logged continuously. As described in the approved
operating protocol, failure of two or more adjacent lamps in a bank shall result in reclaimed water being diverted
away from both the system storage and reuse systems. Failure of more than five percent of lamps in a bank also
shall result in reclaimed water being diverted away from both the system storage and reuse systems. [62-
600.440(1); 62-4.070; 62-610.463(2)]

The lamp age of each lamp shall be monitored and logged continuously. As described in the approved operating
protocol, lamps shall be replaced at the appropriate lamp age. [62-600.440(1); 62-4.070; 62-610.463(2)]

The reactor power settings shall be as described in the approved operating protocol. The occurrence of power

settings below that prescribed in the operating protocol shall result in reclaimed water being diverted away from
both the systems storage and reuse systems. [62-600.440(1); 62-4.070; 62-610.463(2)]

10



Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR

FACILITY:

17.

18.

19.

20.

21.

South Cross Bayou AWWTF

Ground fault interrupt (GFI) status of the UV disinfection system shall be monitored and logged continuously.
As described in the approved operating protocol, a GFI condition shall result in reclaimed water being diverted
away from both the system storage and reuse systems. [62-600.440(1); 62-4.070; 62-610.463(2)]

UV intensity shall be monitored and logged continuously in each reactor. The location of the probe shall be at
the same point as was used in the validation testing. [62-600.440(1); 62-4.070; 62-610.463(2)]

UV transmittance shall be monitored and logged continuously, and shall be limited as described in the approved
operating protocol. [62-600.440(1); 62-4.070; 62-610.463(2)]

Operational UV dosage shall be continuously calculated and logged and shall be limited as described in the
approved operating protocol. [62-600.440(1); 62-4.070; 62-610.463(2)]

Operating data for UV light transmittance, UV intensity, UV dose, turbidity, reactor status, lamp status, lamp age,
reactor on/off cycles, reactor power settings, ground fault interrupt status shall be available for inspection at the
treatment facility and shall be summarized and submitted to the Department as part of the documentation
associated with reviews and approvals of operating protocols pursuant to Rule 62-610.320(6), F.A.C. [62-
600.440(1); 62-4.070; 62-610.463(2); 62-610.320(6)]

[62-4.241, 62-620.620(3)]

11



Reference for Section I11.d

PERMITTEE:
FACILITY:

Pinellas County Utilities
South Cross Bayou AWWTF

B. Reuse and Land Application Systems

PERMIT NUMBER:

FL0040436-023-DW1P/NR

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water
to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below and reported in accordance with Permit

Condition I.C.8.:
Reclaimed Water Limitations Monitoring Requirements
Frequency of Monitoring
Parameter Units Max/Min Limit Statistical Basis Analysis Sample Type Site Number Notes
Flow Recording Flow
MGD Max 33.0 Annual Average Continuous Meter with FLW-02 See 1.B.4
Max Report Monthly Average .
Totalizer
BOD, Carbonaceous 5 day, Max 20.0 Annual Average
20C mg/L Max 30.0 Monthly Average Monthly Calculated EFA-01
Max 45.0 Weekly Average
ZB(?CD’ Carbonaceous 5 day, mg/L Max 60.0 Single Sample Daily; 24 hours 24-hr FPC EFA-01
Solids, Total Suspended mg/L Max 5.0 Single Sample Daily; 24 hours Grab EFB-01
Coliform, Fecal, % less EFA-01
than detection percent Min 75 Monthly Total Daily; 24 hours Calculated EFA-02 See 1.B.5
EFA-03
Coliform, Fecal EFA-01
#/100mL Max 25 Single Sample Daily; 24 hours Grab EFA-02
EFA-03
PH S.u. Min 6.0 S!ngle Sample Continuous Meter EFA-01 See 1.B.3
Max 8.5 Single Sample
Chlorine, Total Residual . . . See I.B.6
(For Disinfection) mg/L Min 1.0 Single Sample Continuous Meter EFA-01 and 1 B9
Turbidity NTU Max Report Single Sample Continuous Meter EFB-01 gﬁg :gg
Giardia cysts/100L Max Report Single Sample Bi-annually, Grab EFA-01 See 1.B.10
every 2 years
Cryptosporidium oocysts/100L Max Report Single Sample Bi-annually, Grab EFA-01 See 1.B.10
every 2 years
Flow Rate gpd Max Report Daily Maximum Continuous Meter FLW-04
Ultraviolet Light Dosage mW-s/sgcm Min 100 Single Sample Continuous Meter Eg:gé
UItraquet Light percent Min 51 Single Sample Continuous Meter EFB-01
Transmittance

12




Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

Reclaimed Water Limitations Monitoring Requirements
Frequency of Monitoring
Parameter Units Max/Min Limit Statistical Basis Analysis Sample Type Site Number Notes
Ultraviolet Light Intensity mW/sgcm Min Report Single Sample Continuous Meter PPpPllgzl

13



Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition 1.B.1. and as
described below:

Monitoring Site Number Description of Monitoring Site
FLW-02 Flow measurement location downstream of reclaimed water pumping station (venturi meter)
FLW-04 Flow rate through the UV system.
EFA-01 Effluent sampling point at end of chlorine contact chamber
EFA-02 Effluent sampling point at the UV Channel 1
EFA-03 Effluent sampling point at the UV Channel 2
PPI -01 UV system monitoring location at Channel 1.
PPI1 -02 UV system monitoring location at Channel 2.
EFB-01 Turbidity monitoring/TSS sample point after filtration and prior to disinfection

3. Hourly measurement of pH during the period of required operator attendance may be substituted for continuous
measurement. [62-600.660(1)]

4. A recording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12
months. [62-600.200(25)]

5. To report the "% less than detection,” count the number of fecal coliform observations that were less than
detection, divide by the total number of fecal coliform observations in the month, and multiply by 100% (round
to the nearest integer). [62-600.440(6)(a)]

6. The minimum total chlorine residual shall be limited as described in the approved operating protocol, such that
the permit limitation for fecal coliform bacteria will be achieved. In no case shall the total chlorine residual be
less than 1.0 mg/L. [62-600.440(6)(b)][62-610.460(2)][62-610.463(2)]

7. The maximum turbidity shall be limited as described in the approved operating protocol, such that the permit
limitations for total suspended solids and fecal coliforms will be achieved. [62-610.463(2)]

8. The treatment facilities shall be operated in accordance with all approved operating protocols. Only reclaimed
water that meets the criteria established in the approved operating protocol(s) may be released to system storage
or to the reuse system. Reclaimed water that fails to meet the criteria in the approved operating protocol(s) shall
be directed to the following permitted alternate discharge system: D-001 . [62-610.320(6) and 62-610.463(2)]

9. Instruments for continuous on-line monitoring of total residual chlorine and turbidity shall be equipped with an
automated data logging or recording device. [62-610.463(2)]

10. Intervals between sampling for Giardia and Cryptosporidium shall not exceed two years. [62-610.463(4)]

14



Reference for Section I11.d

PERMITTEE: Pinellas County Utilities
FACILITY: South Cross Bayou AWWTF

PERMIT NUMBER:

C. Other Limitations and Monitoring and Reporting Requirements

FL0040436-023-DW1P/NR

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the treatment facility shall be limited and monitored
by the permittee as specified below and reported in accordance with condition 1.C.8.:

Limitations Monitoring Requirements
Frequency of Monitoring
Parameter Units Max/Min Limit Statistical Basis Analysis Sample Type Site Number Notes

Flow Recording Flow See l1.C.4

Max 33 Annual Average Continuous Meter with FLW-03

MGD Max Report Monthly Average .
Totalizer

Percent Capacity,
(TMADF/Permitted percent Max Report Monthly Average Monthly Calculated INF-01
Capacity) x 100
BOD, Carbonaceous 5 . . See I.C.3
day, 20C (Influent) my/L Max Report Single Sample Daily; 24 hours 24-hr FPC INF-01
Solids, Total Suspended . . See I.C.3
(Influent) my/L Max Report Single Sample Daily; 24 hours 24-hr FPC INF-01

15




Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

2. Samples shall be taken at the monitoring site locations listed in Permit Condition I.C.1. and as described below:

Monitoring Site Number Description of Monitoring Site
FLW-03 Integrated plant flow measured by two magnetic meters on lines from headworks/grit removal
to the north and south trains
INF-01 At headworks prior to treatment and ahead of return activated sludge line

3. Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or
any other plant process recycled waters. [62-600.660(4)(a)]

4. A recording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12
months. [62-600.200(25)]

5. Sampling results for giardia and cryptosporidium shall be reported on DEP Form 62-610.300(4)(a)4, Pathogen
Monitoring, which is attached to this permit. This form shall be submitted to the Department's Southwest District
Office and to DEP's Reuse Coordinator in Tallahassee. [62-610.300(4)(a)]

6. The sample collection, analytical test methods, and method detection limits (MDLs) applicable to this permit shall
be conducted using a sufficiently sensitive method to ensure compliance with applicable water quality standards
and effluent limitations and shall be in accordance with Rule 62-4.246, Chapters 62-160 and 62-600, F.A.C., and
40 CFR 136, as appropriate. The list of Department established analytical methods, and corresponding MDLs
(method detection limits) and PQLs (practical quantitation limits), which is titled "FAC 62-4 MDL/PQL Table
(April 26, 2006)" is available at http://www.dep.state.fl.us/labs/library/index.htm. The MDLs and PQLs as
described in this list shall constitute the minimum acceptable MDL/PQL values and the Department shall not
accept results for which the laboratory's MDLs or PQLs are greater than those described above unless alternate
MDLs and/or PQLs have been specifically approved by the Department for this permit. Any method included in
the list may be used for reporting as long as it meets the following requirements:

a. The laboratory's reported MDL and PQL values for the particular method must be equal or less than the
corresponding method values specified in the Department's approved MDL and PQL list;

b. The laboratory reported MDL for the specific parameter is less than or equal to the permit limit or the
applicable water quality criteria, if any, stated in Chapter 62-302, F.A.C. Parameters that are listed as "report
only™ in the permit shall use methods that provide an MDL, which is equal to or less than the applicable water
quality criteria stated in 62-302, F.A.C.; and

c. If the MDLs for all methods available in the approved list are above the stated permit limit or applicable
water quality criteria for that parameter, then the method with the lowest stated MDL shall be used.

When the analytical results are below method detection or practical quantitation limits, the permittee shall report
the actual laboratory MDL and/or PQL values for the analyses that were performed following the instructions on
the applicable discharge monitoring report.

Where necessary, the permittee may request approval of alternate methods or for alternative MDLs or PQLs for
any approved analytical method. Approval of alternate laboratory MDLs or PQLs are not necessary if the
laboratory reported MDLs and PQLs are less than or equal to the permit limit or the applicable water quality
criteria, if any, stated in Chapter 62-302, F.A.C. Approval of an analytical method not included in the above-
referenced list is not necessary if the analytical method is approved in accordance with 40 CFR 136 or deemed
acceptable by the Department. [62-4.246, 62-160]

7. The permittee shall provide safe access points for obtaining representative samples which are required by this
permit. [62-600.650(2)]

8. Monitoring requirements under this permit are effective on the first day of the second month following the
effective date of the permit. Until such time, the permittee shall continue to monitor and report in accordance with

16



Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

10.

11.

12.

13.

previously effective permit requirements, if any. During the period of operation authorized by this permit, the
permittee shall complete and submit to the Department Discharge Monitoring Reports (DMRs) in accordance
with the frequencies specified by the REPORT type (i.e. monthly, quarterly, semiannual, annual, etc.) indicated
on the DMR forms attached to this permit. Unless specified otherwise in this permit, monitoring results for each
monitoring period shall be submitted in accordance with the associated DMR due dates below. DMRs shall be
submitted for each required monitoring period including periods of no discharge.

REPORT Type on DMR Monitoring Period Submit by
Monthly first day of month - last day of month 28™ day of following month
Quarterly January 1 - March 31 April 28

April 1 - June 30 July 28
July 1 - September 30 October 28
October 1 - December 31 January 28
Semiannual January 1 - June 30 July 28
July 1 - December 31 January 28
Annual January 1 - December 31 January 28

The permittee shall use the electronic DMR system approved by the Department (EzDMR) and shall
electronically submit the completed DMR forms using the DEP Business Portal at
http://www.fldepportal.com/go/ , unless the permittee has a waiver from the Department in accordance with 40
CFR 127.15. Reports shall be submitted to the Department by the twenty-eighth (28th) of the month following
the month of operation.

[62-620.610(18)] [62-600.680(1)]

During the period of operation authorized by this permit, reclaimed water or effluent shall be monitored annually
for the primary and secondary drinking water standards contained in Chapter 62-550, F.A.C., (except for asbestos,
total coliform, color, odor, and residual disinfectants). These monitoring results shall be reported to the
Department annually on the DMR. During years when a permit is not renewed, a certification stating that no new
non-domestic wastewater dischargers have been added to the collection system since the last reclaimed water or
effluent analysis was conducted may be submitted with the signed DMR in lieu of performing the analysis. When
such a certification is submitted with the DMR, monitoring not required this period should be noted on the DMR.
The annual reclaimed water or effluent analysis report, and certification if applicable, shall be completed and
submitted in a timely manner so as to be received by the Department at the address identified on the DMR by
January 28 of each year. Approved analytical methods identified in Rule 62-620.100(3)(j), F.A.C., shall be used
for the analysis. 1f no method is included for a parameter, methods specified in Chapter 62-550, F.A.C., shall be
used. [62-600.660(2) and (3)(d)][62-600.680(2)][62-610.300(4)]

The permittee shall submit an Annual Reuse Report using DEP Form 62-610.300(4)(a)2. on or before January 1
of each year. [62-610.870(3)]

Operating protocol(s) shall be reviewed and updated periodically to ensure continuous compliance with the
minimum treatment and disinfection requirements. Updated operating protocols shall be submitted to the
Department's Southwest District Office for review and approval upon revision of the operating protocol(s) and
with each permit application. [62-610.320(6)][62-610.463(2)]

The permittee shall maintain an inventory of storage systems. The inventory shall be submitted to the
Department's Southwest District Office at least 30 days before reclaimed water will be introduced into any new
storage system. The inventory of storage systems shall be attached to the annual submittal of the Annual Reuse
Report. [62-610.464(5)]

Unless specified otherwise in this permit, all reports and other information required by this permit, including
24-hour notifications, shall be submitted to or reported to, as appropriate, the Department's Southwest District
Office at the address specified below:

Florida Department of Environmental Protection
Southwest District

17


http://www.fldepportal.com/go/

Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

13051 N Telecom Pkwy, Suite 101
Temple Terrace, Florida 33637-926

Phone Number - (813) 470-5700
FAX Number - (813) 470-5996
swd_dw@dep.state.fl.us

14. All reports and other information shall be signed in accordance with the requirements of Rule 62-620.305,
F.A.C. [62-620.305]

Il. BIOSOLIDS MANAGEMENT REQUIREMENTS
A. Basic Requirements

1. Biosolids generated by this facility may be distributed and marketed and/or transferred to a Biosolids Treatment
Facility (BTF) or disposed of in a Class | solid waste landfill. Transferring biosolids to an alternative biosolids
treatment facility does not require a permit modification. However, use of an alternative biosolids treatment
facility requires submittal of a copy of the agreement pursuant to Rule 62-640.880(1)(c), F.A.C., along with a
written notification to the Department at least 30 days before transport of the biosolids. [62-620.320(6), 62-
640.880(1)]

2. The permittee shall monitor and keep records of the quantities of biosolids generated, received from source
facilities, treated, distributed and marketed, land applied, used as a biofuel or for bioenergy, transferred to another
facility, or landfilled. These records shall be kept for a minimum of five years. [62-640.650(4)(a)]

3. Biosolids quantities shall be monitored by the permittee as specified below. Results shall be reported on the
permittee's Discharge Monitoring Report for Monitoring Group RMP-Q in accordance with Condition 1.C.8.

Biosolids Limitations Monitoring Requirements
Frequency Sample Monitoring
Parameter Units Max/ | Limit Statistical Basis of Analysis Type Site

Min Number
Biosolids Quantity dry tons Max | Report Monthly Total Monthl Calculated RMP-05
(Landfilled) y P y y
Biosolids Quantity
(Received) dry tons Max | Report Monthly Total Monthly Calculated RMP-01
Biosolids Quantity
(Distributed & dry tons Max | Report Monthly Total Monthly Calculated RMP-02
Marketed in FL)
Biosolids Quantity
(Distributed & dry tons Max | Report Monthly Total Monthly Calculated RMP-03
Marketed outside FL)
Biosolids Quantity
(Transferred) dry tons Max | Report Monthly Total Monthly Calculated RMP-04

[62-640.650(5)(a)1]

4. Biosolids quantities shall be calculated as listed in Permit Condition 11.A.3 and as described below:

Monitoring Site Number Description of Monitoring Site Calculations
RMP-01 Quantity of biosolids received.
RMP-02 Quantity of biosolids distributed and marketed in Florida.
RMP-03 Quantity of biosolids distributed and marketed outside Florida.
RMP-04 Quantity of biosolids transferred to Biosolids Treatment Facility.
RMP-05 Quantity of biosolids transferred to landfill

18


mailto:swd_dw@dep.state.fl.us

Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF
5. The treatment, management, transportation, use, land application, or disposal of biosolids shall not cause a
violation of the odor prohibition in subsection 62-296.320(2), F.A.C. [62-640.400(6)]
6. Storage of biosolids or other solids at this facility shall be in accordance with the Facility Biosolids Storage Plan.
[62-640.300(4)]
7. Biosolids shall not be spilled from or tracked off the treatment facility site by the hauling vehicle. [62-640.400(9)]

B. Treatment and Monitoring Requirements

8.

9.

10.

11.

12.

13.

14,

The permittee is authorized to produce Class AA biosolids.

The permittee shall achieve vector attraction reduction for Class AA biosolids by meeting the vector attraction
reduction requirements in section 503.32(a)(7) (Use of PFRP (Processes to Further Reduce Pathogens)-Heat
Treatment) of Title 40 CFR Part 503. [62-640.600(1)(a)]

The permittee shall achieve vector attraction reduction for Class AA biosolids by meeting the vector attraction
reduction requirements in section 503.33(b)(8) (Reduce moisture content of biosolids to at least 90 % solids) of
Title 40 CFR Part 503. [62-640.600(2)(a)]

The permittee shall be routinely monitored to demonstrate compliance with pathogen reduction requirements
specified in Rule 62-640.600, F.A.C. [62-640.650(3)(a)2]

The permittee shall be routinely monitored to demonstrate compliance with vector attraction reduction
requirements specified in Rule 62-640.600, F.A.C. [62-640.650(3)(a)2]

Treatment of liquid biosolids or septage for the purpose of meeting the pathogen reduction or vector attraction
reduction requirements set forth in Rule 62-640.600, F.A.C., shall not be conducted in the tank of a hauling
vehicle. Treatment of biosolids or septage for the purpose of meeting pathogen reduction or vector attraction
reduction requirements shall take place at the permitted facility. [62-640.400(7)]

Class AA biosolids shall comply with the limits and be monitored by the permittee as specified below. Results
shall be reported on the permittee's Discharge Monitoring Report in accordance with Permit Condition I.C.8.
Biosolids shall not be distributed and marketed or land applied if a single sample result or the monthly average
of sample results for any parameter exceeds the following Class AA parameter concentrations:

Biosolids Limitations Monitoring Requirements
Frequency Sample Monitoring
Parameter Units Max/ Limit Statistical Basis | of Analysis Type Site
Min Number

Nitrogen, Sludge, Tot,

Dry W (as N) percent Max Report | Monthly Average Monthly Composite [ RMP-AA

Phosphorus, Sludge,

Tot, Dry Wt (as P) percent Max Report | Monthly Average Monthly Composite | RMP-AA

Potassium, Sludge, Tot,

Dry W (as K) percent Max Report | Monthly Average Monthly Composite [ RMP-AA

Arsenic Total, Dry Max 41.0 Monthly Average

Weight, Sludge mglkg Max 75.0 Single Sample Monthly Composite | RMP-AA
Caniun Sudge Tot | gxg | Mox | 580 | Moty Avate | yponny | composie | ve-Aa
Drywt (G | ™9 | Vi | 43000 | Singlesample | Montly | Composite | RMP-AA
e | ™9 | Vi | sino | Singiosample | Momtly | Composite | RMP-AA
gﬁ[fgfy’ Pry Welght, mg/kg mg é;g Msﬁr;tgr}gs'z\rﬁglage Monthly | Composite | RMP-AA

19



PERMITTEE:
FACILITY:

Reference for Section I11.d

Pinellas County Utilities
South Cross Bayou AWWTF

PERMIT NUMBER:

FL0040436-023-DW1P/NR

Biosolids Limitations

Monitoring Requirements

Frequency Sample Monitoring
Parameter Units Max/ Limit Statistical Basis | of Analysis Type Site
Min Number
Mo!ybdenum, Dry mg/kg Max 75.0 Single Sample Monthly Composite | RMP-AA
Weight, Sludge '
Nickel, Dry Weight, Max 420.0 Monthly Average - i
Sludge mg/kg Max 4200 Single Sample Monthly Composite | RMP-AA
Selenium Sludge Solid Max 100.0 Monthly Average .
g mg/kg Max 100.0 SingleySamplg Monthly Composite [ RMP-AA
Zinc, Dry Weight, Max 2800.0 | Monthly Average . i
Sludge mg/kg Max 7500.0 Single Sample Monthly Composite [ RMP-AA
pH s.u. Max Report Single Sample Monthly Grab RMP-AA
Solids, Total, Sludge, Max Report | Monthly Average . i
Percent percent Max Report Single Sample Monthly Composite [ RMP-AA
Coliform, Fecal MPN/g | Max | 1000.0 | Single Sample Monthly Grab RMP-AA
Salmonella Sludge MPN/4g | Max 3.0 Single Sample Monthly Grab RMP-AA

*Either the fecal coliform limit or Salmonella sp. limit must be met.
**Note, monthly averages of parameter concentrations shall be determined by taking the arithmetic mean of all
sample results for the month.

[62-640.650(3)(a)(3), 62-640.700(5)(a), 62-640.700(5)(b) and 62-640.850(4)]

15. Class AA biosolids that are stored for more than 45 days shall be re-sampled for fecal coliform or Salmonella

sp. every 45 days. [62-640.650(3)(a)5]

16. Sampling and analysis shall be conducted in accordance with 40 CFR Part 503.8 and the U.S. Environmental
Protection Agency publication - POTW Sludge Sampling and Analysis Guidance Document, August 1989. In
cases where conflicts exist between 40 CFR 503.8 and the POTW Sludge Sampling and Analysis Guidance
Document, the requirements in 40 CFR Part 503.8 will apply. [62-640.650(3)(a)1]

17. All samples shall be representative and shall be taken after final treatment of the biosolids but before

land application or distribution and marketing. [62-640.650(3)(a)5]

18. Biosolids samples shall be taken at the monitoring site locations listed in Permit Condition 11.14 and as

described below:

Monitoring Site Number

Description of Monitoring Site

RMP-AA

Class AA Biosolids

C. Distribution and Marketing

19. Biosolids or biosolids products may be distributed and marketed only if the biosolids or biosolids products meet
Class AA standards and are either sold or given-away under a Florida fertilizer license or distributed and marketed
to a person or entity that will sell or give-away the biosolids or biosolids products under Florida fertilizer license.
Biosolids composts that are enrolled and certified under the U.S. Composting Council's Seal of Testing Assurance
(USCC STA) program do not have to be sold or given-away under a Florida fertilizer license except if distributed
and marketed within the Lake Okeechobee, St. Lucie River, and Caloosahatchee River watersheds. [62-640.850]

20. Within 24 hours of discovering that distributed and marketed biosolids did not meet the Class AA standards, the
permittee shall notify the Department and all persons to whom they delivered or distributed and marketed the
Class AA biosolids. [62-640.650(6)(g)]

21. The permittee shall make the following information available to users by product labels or other means:

20




Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR

FACILITY:

South Cross Bayou AWWTF

a. The fertilizer label required by Florida fertilizer law or the equivalent information required by the USCC
STA program;

b. The name and address of the facility or person that produced the Class AA biosolids;
c. A statement that the biosolids or biosolids product meets the criteria of subsection 62-640.700(5), F.A.C.;
d. Recommendation that biosolids be applied at a rate that does not exceed crop or plant nutrient needs and,;

e. Recommendations on proper storage of the biosolids or biosolids product prior to use. For distributed
quantities of biosolids or biosolids products greater than one dry ton, the recommendations shall include
that biosolids may not be stored on property for more than seven days unless stored to prevent runoff of
biosolids or stormwater that has been in contact with biosolids, violation of the odor prohibition in
subsection 62-296.320(2), F.A.C., and vector attraction.

[62-640.850(5)]

D. Disposal

22.

Disposal of biosolids, septage, and "other solids" in a solid waste disposal facility, or disposal by placement on
land for purposes other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste
pile, or dedicated site, shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)(b) & (c)]

E. Transfer
23. The permittee shall not be held responsible for treatment and management violations that occur after its biosolids
have been accepted by a permitted biosolids treatment facility with which the source facility has an agreement in
accordance with subsection 62-640.880(1)(c), F.A.C., for further treatment, management, or disposal. [62-
640.880(1)(b)]
24. The permittee shall keep hauling records to track the transport of biosolids between the facilities. The hauling

records shall contain the following information:

Source Facility Biosolids Treatment Facility or Treatment Facility

1. Date and time shipped 1. Date and time received

2. Amount of biosolids shipped 2. Amount of biosolids received

3. Degree of treatment (if applicable) 3. Name and ID number of source facility

4. Name and ID Number of treatment facility 4. Signature of hauler

5. Signature of responsible party at source 5. Signature of responsible party at treatment facility

facility
6. Signature of hauler and name of hauling
firm
A copy of the source facility hauling records for each shipment shall be provided upon delivery of the biosolids
to the biosolids treatment facility or treatment facility. The treatment facility permittee shall report to the
Department within 24 hours of discovery any discrepancy in the quantity of biosolids leaving the source facility
and arriving at the biosolids treatment facility or treatment facility.
[62-640.880(4)]
F. Receipt

25.

26.

The permittee shall be responsible for proper treatment, management, and disposition of biosolids accepted from
source facilities. [62-640.880(1)(a)]

The permittee shall enter into a written agreement with each source facility that it intends to receive biosolids
from. The agreement shall address the quality and quantity of the biosolids accepted by the permittee. The
agreement shall include a statement, signed by the permittee, as to the availability of sufficient permitted capacity

21



Reference for Section I11.d
PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR

FACILITY:

South Cross Bayou AWWTF

to receive the biosolids from the source facility, and indicating that the permittee will continue to operate in
compliance with the requirements of its permit. The agreement shall also address responsibility during transport
of biosolids between the facilities. The permittee shall submit a copy of this agreement to the Department's
Southwest District Office at least 30 days before transporting biosolids from the source facility to the permittee.
[62-640.880(1)(c)]

I11. GROUND WATER REQUIREMENTS

1.

The permittee shall give at least 72-hours' notice to the Department's Southwest District Office, prior to the
installation of any monitoring wells. [62-520.600(6)(h)]

Before construction of new ground water monitoring wells, a soil boring shall be made at each new monitoring
well location to properly determine monitoring well specifications such as well depth, screen interval, screen slot,
and filter pack. [62-520.600(6)(g)]

Within 30 days after installation of a monitoring well, the permittee shall submit to the Department's Southwest
District Office well completion reports and soil boring/lithologic logs on the attached DEP Form(s) 62-
520.900(3), Monitoring Well Completion Report. [62-520.600(6)(j) and .900(3)]

All piezometers and monitoring wells not part of the approved ground water monitoring plan shall be plugged
and abandoned in accordance with Rule 62-532.500(5), F.A.C., unless future use is intended. [62-532.500(5)]

For the Part 111 Public Access system, all ground water quality criteria specified in Chapter 62-520, F.A.C., shall
be met at the edge of the zone of discharge. The zone of discharge shall extend horizontally 100 feet from the
application site(s) or to the property boundaries, whichever is less, and vertically to the base of the surficial
aquifer. [62-520.200(27)] [62-520.465]

The ground water minimum criteria specified in Rule 62-520.400 F.A.C., shall be met within the zone of
discharge. [62-520.400 and 62-520.420(4)]

If the concentration for any constituent listed in Permit Condition 111.10. in the natural background quality of the
ground water is greater than the stated maximum, or in the case of pH is also less than the minimum, the
representative background quality shall be the prevailing standard. [62-520.420(2)]

During the period of operation authorized by this permit, the permittee shall continue to sample ground water at
the monitoring wells identified in Permit Condition 111.9., below in accordance with this permit and the approved
ground water monitoring plan prepared in accordance with Rule 62-520.600, F.A.C. [62-520.600] [62-610.463]

The following monitoring wells shall be sampled for Reuse System R-001.

Monitoring Well Alternate Well Name and/or Description of
ID Monitoring Location Aquifer Monitored New or
Existing
MWB-01R Bay Pines Veterans Hospital (SCB-117) Surficial Existing
MWB-03R Belleair CC Surficial New
MWC-14 Belleair CC (MW-7) Surficial Existing
MWC-18 Bay Pines National Cemetery (SCB-118) Surficial Existing
MWI-01R Bay Pines National Cemetery Surficial New
MWI1-03 Belleair CC (MW-5) Surficial Existing

MWC = Compliance; MWB = Background; MWI = Intermediate; MWP =Piezometer

[62-520.600] [62-610.463]

22



Reference for Section I11.d

PERMITTEE:
FACILITY:

10. The following parameters shall be analyzed for each monitoring well identified in Permit Condition 111.9.:

Pinellas County Utilities
South Cross Bayou AWWTF

PERMIT NUMBER:

Parameter Compliance Units Sample Type Monitoring

Well Limit Frequency
Water Level Relative to NGVD Report ft In Situ Semi-annually
Nitrogen, Nitrate, Total (as N) 10 mg/L Grab Semi-annually
Solids, Total Dissolved (TDS) 500 mg/L Grab Semi-annually
Arsenic, Total Recoverable 10 ug/L Grab Semi-annually
Chloride (as Cl) 250 mg/L Grab Semi-annually
Coliform, Fecal 4 #/100mL Grab Semi-annually
pH 6.5-8.5 S.U. In Situ Semi-annually
Sulfate, Total 250 mg/L Grab Semi-annually
Turbidity Report NTU Grab Semi-annually
Sodium, Total Recoverable 160 MG/L Grab Semi-annually

FL0040436-023-DW1P/NR

[62-520.600(11)(b)] [62-600.670] [62-600.650(3)] [62-520.310(5)]

11.

12.

13.

14,

15.

IV. ADDITI

Water levels shall be recorded before evacuating each well for sample collection. Elevation references shall
include the top of the well casing and land surface at each well site (NAVD allowable) at a precision of plus or
minus 0.01 foot. [62-520.600(11)(c)] [62-610.463(3)(a)]

Ground water monitoring wells shall be purged prior to sampling to obtain representative samples. [62-160.210]
[62-600.670(3)]

Analyses shall be conducted on unfiltered samples, unless filtered samples have been approved by the
Department's Southwest District Office as being more representative of ground water conditions. [62-520.310(5)]

Ground water monitoring test results shall be submitted on Part D of Form 62-620.910(10) in accordance with
Permit Condition 1.C.8. [62-520.600(11)(b)] [62-600.670] [62-600.680(1)] [62-620.610(18)]

If any monitoring well becomes inoperable or damaged to the extent that sampling or well integrity may be
affected, the permittee shall notify the Department's Southwest District Office within two business days from
discovery, and a detailed written report shall follow within ten days after notification to the Department. The
written report shall detail what problem has occurred and remedial measures that have been taken to prevent
recurrence or request approval for replacement of the monitoring well. All monitoring well design and
replacement shall be approved by the Department's Southwest District Office before installation. [62-
520.600(6)(1)]

ONAL REUSE AND LAND APPLICATION REQUIREMENTS

A. Part I11 Public Access System(s)

1. Use
area

of reclaimed water is authorized within the general service area identified in the attached map. The system service
covering provided by Pinellas County Utilities. The system provides reclaimed water to unincorporated Central

Pinellas County as well as a number of incorporated users as listed in Permit Condition Section V. The following

uses

of reclaimed water are authorized within this general service area:

Aesthetic Purposes (Decorative Ponds, Pools, and Fountains)
Athletic Complexes and Parks

Golf Courses

Other Landscape Irrigation

Residential Developments

[62-620.630(10)(a)]

23



Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

2. New major users of reclaimed water (i.e., using 0.1 MGD or more) may be added to the reuse system using the general
permit described in Rule 62-610.890, F.A.C., if the requirements in this rule are complied with. Application for use
of this general permit shall be made using Form 62-610.300(4)(a)1. [62-610.890]

3. Cross-connections to the potable water system are prohibited. [62-610.469(7)]

4. A cross-connection control program shall be implemented and/or remain in effect within the areas where reclaimed
water will be provided for use and shall be in compliance with the Rule 62-555.360, F.A.C. [62-610.469(7)]

5. The permittee shall conduct inspections within the reclaimed water service area to verify proper connections, to
minimize illegal cross-connections, and to verify both the proper use of reclaimed water and that the proper backflow
prevention assemblies or devices have been installed and tested. Inspections are required when a customer first
connects to the reuse distribution system. Subsequent inspections are required as specified in the cross-connection
control and inspection program. [62-610.469(7)(h)]

6. If an actual or potential (e.g. no dual check device on residential connections served by a reuse system) cross-
connection between the potable and reclaimed water systems is discovered, the permittee shall:

a. Immediately discontinue potable water and/or reclaimed water service to the affected area if an actual cross-
connection is discovered.

b. If the potable water system is contaminated, clear the potable water lines.

c. Eliminate the cross-connection and install a backflow prevention device as required by the Rule 62-
555.360.F.A.C.

d. Test the affected area for other possible cross-connections.

e.  Within 24 hours, notify the Department's Southwest District Office's domestic wastewater and drinking water
programs.

f.  Within 5 days of discovery of an actual or potential cross-connection, submit a written report to the
Department's Southwest District Office detailing: a description of the cross-connection, how the cross-
connection was discovered, the exact date and time of discovery, approximate time that the cross-connection
existed, the location, the cause, steps taken to eliminate the cross-connection, whether reclaimed water was
consumed, and reports of possible illness, whether the drinking water system was contaminated and the steps
taken to clear the drinking water system, when the cross-connection was eliminated, plan of action for testing
for other possible cross-connections in the area, and an evaluation of the cross-connection control and
inspection program to ensure that future cross-connections do not occur.

[62-555.350(3) and 62-555.360] [62-620.610(20)]

7. Maximum obtainable separation of reclaimed water lines and potable water lines shall be provided and the minimum
separation distances specified in Rule 62-610.469(7), F.A.C., shall be provided. Reuse facilities shall be color coded
or marked. Underground piping which is not manufactured of metal or concrete shall be color coded using Pantone
Purple 522C using light stable colorants. Underground metal and concrete pipe shall be color coded or marked using
purple as the predominant color. [62-610.469(7)]

8. In constructing reclaimed water distribution piping, the permittee shall maintain a 75-foot setback distance from a
reclaimed water transmission facility to public water supply wells. No setback distances are required to other potable
water supply wells or to any nonpotable water supply wells. [62-610.471(3)]

9. A setback distance of 75 feet shall be maintained between the edge of the wetted area and potable water supply wells,
unless the utility adopts and enforces an ordinance prohibiting potable water supply wells within the reuse service
area. No setback distances are required to any nonpotable water supply well, to any surface water, to any developed
areas, or to any private swimming pools, hot tubs, spas, saunas, picnic tables, barbecue pits, or barbecue grills. [62-
610.471(1), (2), (5), and (7)]

10. Reclaimed water shall not be used to fill swimming pools, hot tubs, or wading pools. [62-610.469(4)]

24



Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

11.

12.

13.

14,

15.

16.

17.

Low trajectory nozzles, or other means to minimize aerosol formation shall be used within 100 feet from outdoor
public eating, drinking, or bathing facilities. [62-610.471(6)]

A setback distance of 100 feet shall be maintained from indoor aesthetic features using reclaimed water to adjacent
indoor public eating and drinking facilities. [62-610.471(8)]

The public shall be notified of the use of reclaimed water. This shall be accomplished by posting of advisory signs in
areas where reuse is practiced, notes on scorecards, or other methods. [62-610.468(2)]

All new advisory signs and labels on vaults, service boxes, or compartments that house hose bibbs along with all labels
on hose bibbs, valves, and outlets shall bear the words "do not drink" and "no beber" along with the equivalent standard
international symbol. In addition to the words "do not drink™ and "no beber," advisory signs posted at storage ponds
and decorative water features shall also bear the words "do not swim" and "no nadar" along with the equivalent
standard international symbols. Existing advisory signs and labels shall be retrofitted, modified, or replaced in order
to comply with the revised wording requirements. For existing advisory signs and labels this retrofit, modification, or
replacement shall occur within 365 days after the date of this permit. For labels on existing vaults, service boxes, or
compartments housing hose bibbs this retrofit, modification, or replacement shall occur within 730 days after the date
of this permit. [62-610.468, 62-610.469]

The permittee shall ensure that users of reclaimed water are informed about the origin, nature, and characteristics of
reclaimed water; the manner in which reclaimed water can be safely used; and limitations on the use of reclaimed
water. Notification is required at the time of initial connection to the reclaimed water distribution system and annually
after the reuse system is placed into operation. A description of on-going public notification activities shall be included
in the Annual Reuse Report. [62-610.468(6)]

Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are required.
[62-610.414(8)]

Overflows from emergency discharge facilities on storage ponds shall be reported as abnormal events in accordance
with Permit Condition 1X.20. [62-610.800(9)]

V. OPERATION AND MAINTENANCE REQUIREMENTS

A

B.

Staffing Requirements

1. During the period of operation authorized by this permit, the wastewater facilities shall be operated under the
supervision of one or more operators certified in accordance with Chapter 62-602, F.A.C. In accordance with
Chapter 62-699, F.A.C., this facility is a Category I, Class A facility and, at a minimum, operators with appropriate
certification must be on the site as follows:

A Class C or higher operator 24 hours/day for 7 days/week. The lead/chief operator must be a Class A operator.
[62-620.630(3)][62-699.310] [62-610.462]

2. The lead/chief operator shall be employed at the plant full time. "Full time" shall mean at least 4 days per week,
working a minimum of 35 hours per week, including leave time. A licensed operator shall be on-site and in
charge of each required shift for periods of required staffing time when the lead/chief operator is not on-site. An
operator meeting the lead/chief operator class for the treatment plant shall be available during all periods of plant
operation. "Available” means able to be contacted as needed to initiate the appropriate action in a timely manner.
[62-699.311(10), (6) and (1)]

Capacity Analysis Report and Operation and Maintenance Performance Report Requirements

1. The application to renew this permit shall include an updated capacity analysis report prepared in accordance with
Rule 62-600.405, F.A.C. [62-600.405(5)]

25



Reference for Section I11.d

PERMITTEE:

FACILITY:

Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
South Cross Bayou AWWTF

2. The application to renew this permit shall include a detailed operation and maintenance performance report
prepared in accordance with Rule 62-600.735, F.A.C. [62-600.735(1)]

C. Recordkeeping Requirements

1. The permittee shall maintain the following records and make them available for inspection on the site of the
permitted facility.

a.

> e -~

i.

Records of all compliance monitoring information, including all calibration and maintenance records and all
original strip chart recordings for continuous monitoring instrumentation, including, if applicable, a copy of
the laboratory certification showing the certification number of the laboratory, for at least three years from
the date the sample or measurement was taken;

Copies of all reports required by the permit for at least three years from the date the report was prepared;

Records of all data, including reports and documents, used to complete the application for the permit for at
least three years from the date the application was filed;

Monitoring information, including a copy of the laboratory certification showing the laboratory certification
number, related to the residuals use and disposal activities for the time period set forth in Chapter 62-640,
F.A.C., for at least three years from the date of sampling or measurement;

A copy of the current permit;

A copy of the current operation and maintenance manual as required by Chapter 62-600, F.A.C.;
A copy of any required record drawings;

Copies of the licenses of the current certified operators;

Copies of the logs and schedules showing plant operations and equipment maintenance for three years from
the date of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the
signature and license number of the operator(s) and the signature of the person(s) making any entries; date
and time in and out; specific operation and maintenance activities, including any preventive maintenance or
repairs made or requested; results of tests performed and samples taken, unless documented on a laboratory
sheet; and notation of any notification or reporting completed in accordance with Rule 62-602.650(3), F.A.C.
The logs shall be maintained on-site in a location accessible to 24-hour inspection, protected from weather
damage, and current to the last operation and maintenance performed; and

Records of biosolids quantities, treatment, monitoring, and hauling for at least five years.

[62-620.350, 62-602.650, 62-640.650(4)]

VI. SCHEDULES

1. The permittee is not authorized to discharge to waters of the state after the expiration date of this permit, unless:

a.

The permittee has applied for renewal of this permit at least 180 days before the expiration date of this permit
using the appropriate forms listed in Rule 62-620.910, F.A.C., and in the manner established in the
Department of Environmental Protection Guide to Permitting Wastewater Facilities or Activities Under
Chapter 62-620, F.A.C., including submittal of the appropriate processing fee set forth in Rule 62-4.050,
F.AC,;or

The permittee has made complete the application for renewal of this permit before the permit expiration date.

Please note, effluent testing shall be conducted for each outfall in accordance with the instructions provided
in Sections 3. A.12., 13., and 14. of the application form. A minimum of three samples shall be taken within
four and one-half years prior to the date of the permit application and must be representative of the seasonal
variation in the discharge from each outfall. [62-620.335(1) - (4)]

VIl. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS

26



Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR

FACILITY:

A

South Cross Bayou AWWTF

Implementation Requirements

1.

The permittee shall function as the Control Authority and shall be responsible for the performance of all
pretreatment program requirements contained in Chapter 62-625, F.A.C. The permittee shall be subject to
enforcement actions, penalties, and other remedies by the Department or other appropriate parties. The permittee
shall implement and enforce its Approved Pretreatment Program. The permittee's Approved Pretreatment
Program is hereby made an enforceable condition of this permit. The Department may initiate enforcement action
against an industrial user for noncompliance with applicable standards and requirements. [62-625.500]

The permittee shall enforce the requirements promulgated under Sections 307(b), 307(c), 307(d), and 402(b) of
the Act. The permittee shall cause industrial users subject to Federal Categorical Standards to achieve compliance
no later than the date specified in those requirements or, in the case of new industrial users, upon commencement
of the discharge. [62-625.410]

The permittee shall perform the pretreatment functions as required in Chapter 62-625, F.A.C., including, but not
limited to, the following:

a. Implementing the necessary legal authorities as provided in Rule 62-625.500(2)(a), F.A.C. This includes,
among other things, the authority to require compliance with applicable pretreatment standards, which
includes general prohibitions listed in Rule 62-625.400(1), F.A.C., specific prohibitions in Rule 62-
625.400(2), F.A.C., locally developed limits as required by Rules 62-625.400(3) and (4), F.A.C., and national
categorical limits in accordance with Rule 62-625.410, F.A.C.;

b. Implementing the programmatic functions as required under Rule 62-625.500(2)(b), F.A.C.;

c. Providing the required funding, equipment, and personnel to implement the pretreatment program as
provided in Rules 62-625.500(2), (3), and (4)., F.A.C.; and

d. Providing a written technical evaluation that local limits have been developed in accordance with Rule 62-
625.400(3)(a), F.A.C. The evaluation shall verify whether existing local limits protect the wastewater
facilities, and if not, the permittee shall develop new local limits as part of the evaluation in accordance with
Rule 62-625.600(16), F.A.C. For new local limits, a plan of study shall be submitted to the Department prior
to initiating sampling required to develop the new local limits. This evaluation shall be submitted to the
Department at the address in the condition below within 180 days after permit renewal.

[62-625.400 and .500]

As required by Rules 62-625.600(8) and (12), F.A.C., the permittee shall submit a signed copy of the annual
report for pretreatment activities, including DMRs for Monitoring Site Numbers PRT-I, PRT-E, and PRT-R for
this facility and for all facilities covered by the permittee's pretreatment program, to the Department at the
following address:

Florida Department of Environmental Protection
Domestic Wastewater Section, Mail Station 3540
Bob Martinez Center

2600 Blair Stone Road

Tallahassee, Florida 32399-2400

The annual report shall contain the information required in accordance with Rule 62-625.600(8), F.A.C., except
section (8)(f) as noted below, and shall describe the permittee's pretreatment activities, including those of all
covered facilities, for the reporting year. In the event that the permittee is not in compliance with any conditions
or requirements of the pretreatment program, then the permittee shall also include the reasons for
noncompliance and state how and when the permittee shall comply with such conditions and requirements.

In order to comply with Rule 62-625.600(8)(f), F.A.C., the permittee shall submit annual DMRs with the
analytical results of influent, effluent, and residuals for those pollutants listed on the DMRs. For any other
nonpriority pollutants which the permittee believes may be causing or contributing to interference, pass through,
or adversely impacting residuals quality, the annual report shall provide a summary of all analytical results of

27



Reference for Section I11.d
PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
FACILITY: South Cross Bayou AWWTF

influent, effluent, and residuals. The annual report and DMRs are due on May 1 of each year, to cover a period
between January 1 to December 31. [62-625.600(8) and (12)]

In addition to the South Cross Bayou WRF (FL0040436), the following facilities are covered by the South
Cross Bayou WRF pretreatment program:

William E Dunn WRF

Samples for Monitoring Site Numbers PRT-1, PRT-E, and PRT-R shall be taken at the monitoring site locations
described below:

Monitoring Location Description of Monitoring Location
Site Number
PRT-I At headworks prior to treatment and ahead of any return activated slud
PRT-E Blending box after the Chlorine Contact Chamber and UV disinfection
PRT-R From the discharge hopper

VIIl. OTHER SPECIFIC CONDITIONS

1.

The permittee shall comply with all conditions and requirements for reuse contained in their consumptive use
permit issued by the Water Management District, if such requirements are consistent with Department rules. [62-
610.800(10)]

In the event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms
of public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed areas
at the levels prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (which may include additional
maintenance or modifications of the permitted facilities) shall be taken by the permittee. Other corrective action
may be required to ensure compliance with rules of the Department. Additionally, the treatment, management,
use or land application of residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2),
F.A.C. [62-600.410(5) and 62-640.400(6)]

The deliberate introduction of stormwater in any amount into collection/transmission systems designed solely for
the introduction (and conveyance) of domestic/industrial wastewater; or the deliberate introduction of stormwater
into collection/transmission systems designed for the introduction or conveyance of combinations of storm and
domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by the treatment
plant is prohibited, except as provided by Rule 62-610.472, F.A.C. [62-604.130(3)]

Collection/transmission system overflows shall be reported to the Department in accordance with Permit
Condition IX. 20. [62-604.550] [62-620.610(20)]

The operating authority of a collection/transmission system and the permittee of a treatment plant are prohibited
from accepting connections of wastewater discharges which have not received necessary pretreatment or which
contain materials or pollutants (other than normal domestic wastewater constituents):

a.  Which may cause fire or explosion hazards; or

b. Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action
or pH levels; or

¢.  Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or
treatment; or

d. Which result in the wastewater temperature at the introduction of the treatment plant exceeding 40°C or
otherwise inhibiting treatment; or

e.  Which result in the presence of toxic gases, vapors, or fumes that may cause worker health and safety
problems.

28



Reference for Section II1.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR

FACILITY:

South Cross Bayou AWWTF

[62-604.130(5)]

The treatment facility, storage ponds for Part Il systems, rapid infiltration basins, and/or infiltration trenches shall
be enclosed with a fence or otherwise provided with features to discourage the entry of animals and unauthorized
persons. [62-600.400(2)(b)]

Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to
a Department approved Class | landfill or to a landfill approved by the Department for receipt/disposal of
screenings and grit. [62-701.300(1)(a)]

Where required by Chapter 471 or Chapter 492, F.S., applicable portions of reports that must be submitted under
this permit shall be signed and sealed by a professional engineer or a professional geologist, as appropriate. [62-
620.310(4)]

The permittee shall provide verbal notice to the Department's Southwest District Office as soon as practical after
discovery of a sinkhole or other karst feature within an area for the management or application of wastewater,
wastewater residuals (sludges), or reclaimed water. The permittee shall immediately implement measures
appropriate to control the entry of contaminants, and shall detail these measures to the Department's Southwest
District Office in a written report within 7 days of the sinkhole discovery. [62-620.320(6)]

IX. GENERAL CONDITIONS

1.

The terms, conditions, requirements, limitations, and restrictions set forth in this permit are binding and
enforceable pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of
Chapter 403, Florida Statutes, and is grounds for enforcement action, permit termination, permit revocation and
reissuance, or permit revision. [62-620.610(1)]

This permit is valid only for the specific processes and operations applied for and indicated in the approved
drawings or exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications, or
conditions of this permit constitutes grounds for revocation and enforcement action by the Department. [62-
620.610(2)]

As provided in subsection 403.087(7), F.S., the issuance of this permit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of personal
rights, nor authorize any infringement of federal, state, or local laws or regulations. This permit is not a waiver
of or approval of any other Department permit or authorization that may be required for other aspects of the total
project which are not addressed in this permit. [62-620.610(3)]

This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title,
and does not constitute authority for the use of submerged lands unless herein provided and the necessary title or
leasehold interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust Fund
may express State opinion as to title. [62-620.610(4)]

This permit does not relieve the permittee from liability and penalties for harm or injury to human health or
welfare, animal or plant life, or property caused by the construction or operation of this permitted source; nor
does it allow the permittee to cause pollution in contravention of Florida Statutes and Department rules, unless
specifically authorized by an order from the Department. The permittee shall take all reasonable steps to minimize
or prevent any discharge, reuse of reclaimed water, or residuals use or disposal in violation of this permit which
has a reasonable likelihood of adversely affecting human health or the environment. It shall not be a defense for
a permittee in an enforcement action that it would have been necessary to halt or reduce the permitted activity in
order to maintain compliance with the conditions of this permit. [62-620.610(5)]

If the permittee wishes to continue an activity regulated by this permit after its expiration date, the permittee shall
apply for and obtain a new permit. [62-620.610(6)]

29



Reference for Section II1.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR

FACILITY:

10.

11.

12.

13.

14.

15.

South Cross Bayou AWWTF

The permittee shall at all times properly operate and maintain the facility and systems of treatment and control,
and related appurtenances, that are installed and used by the permittee to achieve compliance with the conditions
of this permit. This provision includes the operation of backup or auxiliary facilities or similar systems when
necessary to maintain or achieve compliance with the conditions of the permit. [62-620.610(7)]

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the
permittee for a permit revision, revocation and reissuance, or termination, or a notification of planned changes or
anticipated noncompliance does not stay any permit condition. [62-620.610(8)]

The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, including
an authorized representative of the Department and authorized EPA personnel, when applicable, upon
presentation of credentials or other documents as may be required by law, and at reasonable times, depending
upon the nature of the concern being investigated, to:

a. Enter upon the permittee's premises where a regulated facility, system, or activity is located or conducted, or
where records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this permit;
c. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure compliance with this
permit or Department rules.

[62-620.610(9)]

In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other
information relating to the construction or operation of this permitted source which are submitted to the
Department may be used by the Department as evidence in any enforcement case involving the permitted source
arising under the Florida Statutes or Department rules, except as such use is proscribed by Section 403.111, F.S.,
or Rule 62-620.302, F.A.C. Such evidence shall only be used to the extent that it is consistent with the Florida
Rules of Civil Procedure and applicable evidentiary rules. [62-620.610(10)]

When requested by the Department, the permittee shall within a reasonable time provide any information required
by law which is needed to determine whether there is cause for revising, revoking and reissuing, or terminating
this permit, or to determine compliance with the permit. The permittee shall also provide to the Department upon
request copies of records required by this permit to be kept. If the permittee becomes aware of relevant facts that
were not submitted or were incorrect in the permit application or in any report to the Department, such facts or
information shall be promptly submitted or corrections promptly reported to the Department. [62-620.610(11)]

Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply
with changes in Department rules and Florida Statutes after a reasonable time for compliance; provided, however,
the permittee does not waive any other rights granted by Florida Statutes or Department rules. A reasonable time
for compliance with a new or amended surface water quality standard, other than those standards addressed in
Rule 62-302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing zone for the new or
amended standard. [62-620.610(12)]

The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in
accordance with Rule 62-4.052, F.A.C. [62-620.610(13)]

This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The
permittee shall be liable for any noncompliance of the permitted activity until the transfer is approved by the
Department. [62-620.610(14)]

The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a

wastewater facility or activity and shall specify what steps will be taken to safeguard public health and safety
during and following inactivation or abandonment. [62-620.610(15)]

30



Reference for Section I11.d

PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR

FACILITY:

16.

17.

18.

19.

20.

South Cross Bayou AWWTF

The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300, F.A.C.,
and the Department of Environmental Protection Guide to Permitting Wastewater Facilities or Activities Under
Chapter 62-620, F.A.C., at least 90 days before construction of any planned substantial modifications to the
permitted facility is to commence or with Rule 62-620.325(2), F.A.C., for minor modifications to the permitted
facility. A revised permit shall be obtained before construction begins except as provided in Rule 62-620.300,
F.A.C. [62-620.610(16)]

The permittee shall give advance notice to the Department of any planned changes in the permitted facility or
activity which may result in noncompliance with permit requirements.The permittee shall be responsible for any
and all damages which may result from the changes and may be subject to enforcement action by the Department
for penalties or revocation of this permit. The notice shall include the following information:

a. A description of the anticipated noncompliance;
b. The period of the anticipated noncompliance, including dates and times; and

c. Steps being taken to prevent future occurrence of the noncompliance.
[62-620.610(17)]

Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246 and Chapters
62-160, 62-600, and 62-610, F.A.C., and 40 CFR 136, as appropriate.

a.  Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported
on a Discharge Monitoring Report (DMR), DEP Form 62-620.910(10), or as specified elsewhere in the
permit.

b. If the permittee monitors any contaminant more frequently than required by the permit, using Department
approved test procedures, the results of this monitoring shall be included in the calculation and reporting of
the data submitted in the DMR.

¢. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean unless
otherwise specified in this permit.

d. Except as specifically provided in Rule 62-160.300, F.A.C., any laboratory test required by this permit shall
be performed by a laboratory that has been certified by the Department of Health Environmental Laboratory
Certification Program (DOH ELCP). Such certification shall be for the matrix, test method and analyte(s)
being measured to comply with this permit. For domestic wastewater facilities, testing for parameters listed
in Rule 62-160.300(4), F.A.C., shall be conducted under the direction of a certified operator.

e. Field activities including on-site tests and sample collection shall follow the applicable standard operating
procedures described in DEP-SOP-001/01 adopted by reference in Chapter 62-160, F.A.C.

f.  Alternate field procedures and laboratory methods may be used where they have been approved in accordance
with Rules 62-160.220, and 62-160.330, F.A.C.

[62-620.610(18)]

Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements
contained in any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days
following each schedule date. [62-620.610(19)]

The permittee shall report to the Department's Southwest District Office any noncompliance which may endanger
health or the environment. Any information shall be provided orally within 24 hours from the time the permittee
becomes aware of the circumstances. A written submission shall also be provided within five days of the time
the permittee becomes aware of the circumstances. The written submission shall contain: a description of the
noncompliance and its cause; the period of noncompliance including exact dates and time, and if the
noncompliance has not been corrected, the anticipated time it is expected to continue; and steps taken or planned
to reduce, eliminate, and prevent recurrence of the noncompliance.

a. The following shall be included as information which must be reported within 24 hours under this condition:

31



Reference for Section I11.d

PERMITTEE:
FACILITY:

C.

Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
South Cross Bayou AWWTF

(1) Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation
or results in an unpermitted discharge,

(2) Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

(3) Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the
permit for such notice, and

(4) Any unauthorized discharge to surface or ground waters.

Oral reports as required by this subsection shall be provided as follows:

(1) For unauthorized releases or spills of treated or untreated wastewater reported pursuant to subparagraph
1X.20.(a)4. that are in excess of 1,000 gallons per incident, or where information indicates that public
health or the environment will be endangered, oral reports shall be provided to the STATE WATCH
OFFICE TOLL FREE NUMBER (800) 320-0519, as soon as practical, but no later than 24 hours from
the time the permittee becomes aware of the discharge. The permittee, to the extent known, shall provide
the following information to the State Watch Office:

(a) Name, address, and telephone number of person reporting;

(b) Name, address, and telephone number of permittee or responsible person for the discharge;

(c) Date and time of the discharge and status of discharge (ongoing or ceased);

(d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic
wastewater);

(e) Estimated amount of the discharge;

(f) Location or address of the discharge;

(g) Source and cause of the discharge;

(h) Whether the discharge was contained on-site, and cleanup actions taken to date;

(i) Description of area affected by the discharge, including name of water body affected, if any; and

(j) Other persons or agencies contacted.

(2) Oral reports, not otherwise required to be provided pursuant to subparagraph 1X.20.b.1 above, shall be
provided to the Department's Southwest District Office within 24 hours from the time the permittee
becomes aware of the circumstances.

If the oral report has been received within 24 hours, the noncompliance has been corrected, and the
noncompliance did not endanger health or the environment, the Department's Southwest District Office shall
waive the written report.

[62-620.610(20)]

21. The permittee shall report all instances of noncompliance not reported under Permit Conditions 1X.17., 1X.18., or
1X.19. of this permit at the time monitoring reports are submitted. This report shall contain the same information
required by Permit Condition 1X.20. of this permit. [62-620.610(21)]

22. Bypass Provisions.

a.
b.

"Bypass" means the intentional diversion of waste streams from any portion of a treatment works.

Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass, unless

the permittee affirmatively demonstrates that:

(1) Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

(2) There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities,
retention of untreated wastes, or maintenance during normal periods of equipment downtime. This
condition is not satisfied if adequate back-up equipment should have been installed in the exercise of
reasonable engineering judgment to prevent a bypass which occurred during normal periods of
equipment downtime or preventive maintenance; and

(3) The permittee submitted notices as required under Permit Condition 1X.22.c. of this permit.

If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if
possible at least 10 days before the date of the bypass. The permittee shall submit notice of an unanticipated
bypass within 24 hours of learning about the bypass as required in Permit Condition 1X.20. of this permit. A
notice shall include a description of the bypass and its cause; the period of the bypass, including exact dates
and times; if the bypass has not been corrected, the anticipated time it is expected to continue; and the steps
taken or planned to reduce, eliminate, and prevent recurrence of the bypass.

32



Reference for Section II1.d

PERMITTEE:
FACILITY:

d.

Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR
South Cross Bayou AWWTF

The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee
demonstrates that it will meet the three conditions listed in Permit Condition 1X.22.h.(1) through (3) of this
permit.

A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to
be exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject
to the provisions of Permit Condition 1X.22.b. through d. of this permit.

[62-620.610(22)]

23. Upset Provisions.

a.

b.

"Upset" means an exceptional incident in which there is unintentional and temporary noncompliance with

technology-based effluent limitations because of factors beyond the reasonable control of the permittee.

(1) An upset does not include noncompliance caused by operational error, improperly designed treatment
facilities, inadequate treatment facilities, lack of preventive maintenance, careless or improper operation.

(2) An upset constitutes an affirmative defense to an action brought for noncompliance with technology
based permit effluent limitations if the requirements of upset provisions of Rule 62-620.610, F.A.C., are
met.

A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly

signed contemporaneous operating logs, or other relevant evidence that:

(1) An upset occurred and that the permittee can identify the cause(s) of the upset;

(2) The permitted facility was at the time being properly operated,;

(3) The permittee submitted notice of the upset as required in Permit Condition 1X.20. of this permit; and

(4) The permittee complied with any remedial measures required under Permit Condition IX.5. of this
permit.

In any enforcement proceeding, the burden of proof for establishing the occurrence of an upset rests with the
permittee.

Before an enforcement proceeding is instituted, no representation made during the Department review of a
claim that noncompliance was caused by an upset is final agency action subject to judicial review.

[62-620.610(23)]

Executed in Temple Terrace, Florida.

STATE OF FLORIDA DEPARTMENT OF
ENVIRONMENTAL PROTECTION

Pamala Vazquez

Program Administrator

Permitting & Waste Cleanup Program
Southwest District

33



Reference for Section I11.d

When Completed submit this report to: http://www.fldepportal.com/go/

PERMITTEE NAME:
MAILING ADDRESS:

Pinellas County Utilities
14 South Ft. Harrison Avenue

PERMIT NUMBER: FL0040436-023-DW1P

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

Clearwater, Florida 33756- LIMIT: Final REPORT FREQUENCY: Monthly
CLASS SIZE: MA PROGRAM: Domestic
FACILITY: South Cross Bayou AWWTF MONITORING GROUP NUMBER: D-001
LOCATION: 7401 54th Ave N MONITORING GROUP DESCRIPTION:  D-001, with Influent
St Petersburg, FL 33709-1374 RE-SUBMITTED DMR: O
NO DISCHARGE FROM SITE: [
COUNTY: Pinellas MONITORING PERIOD From: To:
OFFICE: Southwest District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Flow Sample
Measurement
PARM Code 50050 Y Permit 20 MGD Continuous Flow Totalizer
Mon. Site No. FLW-01 Requirement (An.Avg.)
Flow Sample
Measurement
PARM Code 50050 1 Permit Report MGD Continuous Flow Totalizer
Mon. Site No. FLW-01 Requirement (Mo.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
Measurement
PARM Code 80082 Y Permit 5.0 mg/L Monthly 24-hr FPC
Mon. Site No. EFA-01 Requirement (An.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
Measurement
PARM Code 80082 A Permit 6.25 7.5 mg/L Monthly 24-hr FPC
Mon. Site No. EFA-01 Requirement (Mo.Avg.) (Max.WK.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
Measurement
PARM Code 80082 P Permit 10.0 mg/L Daily; 24 hours 24-hr FPC
Mon. Site No. EFA-01 Requirement (Max.)
Solids, Total Suspended Sample
Measurement
PARM Code 00530 Y Permit 5.0 mg/L Monthly 24-hr FPC
Mon. Site No. EFA-01 Requirement (An.Avg.)

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. |1 am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

DATE (mm/dd/yyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP D-001 PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Solids, Total Suspended Sample

Measurement
PARM Code 00530 A Permit 6.25 7.5 mg/L Monthly 24-hr FPC
Mon. Site No. EFA-01 Requirement (Mo.Avg.) (Max.WK.Avg.)
Solids, Total Suspended Sample

Measurement
PARM Code 00530 P Permit 10.0 mg/L Daily; 24 hours 24-hr FPC
Mon. Site No. EFA-01 Requirement (Max.)
Nitrogen, Total Sample

Measurement
PARM Code 00600 Y Permit 3.0 mg/L Monthly 24-hr FPC
Mon. Site No. EFA-01 Requirement (An.Avg.)
Nitrogen, Total Sample

Measurement
PARM Code 00600 A Permit 3.75 45 mg/L Monthly 24-hr FPC
Mon. Site No. EFA-01 Requirement (Mo.Avg.) (Max.WK.Avg.)
Nitrogen, Total Sample

Measurement
PARM Code 00600 P Permit 6.0 mg/L Daily; 24 hours 24-hr FPC
Mon. Site No. EFA-01 Requirement (Max.)
Phosphorus, Total (as P) Sample

Measurement
PARM Code 00665 Y Permit 1.0 mg/L Monthly 24-hr FPC
Mon. Site No. EFA-01 Requirement (An.Avg.)
Phosphorus, Total (as P) Sample

Measurement
PARM Code 00665 A Permit 1.25 15 mg/L Monthly 24-hr FPC
Mon. Site No. EFA-01 Requirement (Mo.Avg.) (Max.WK.Avg.)
Phosphorus, Total (as P) Sample

Measurement
PARM Code 00665 P Permit 2.0 mg/L Daily; 24 hours 24-hr FPC
Mon. Site No. EFA-01 Requirement (Max.)
Solids, Total Suspended Sample

Measurement
PARM Code 00530 B Permit 5.0 mg/L Daily; 24 hours Grab
Mon. Site No. EFB-01 Requirement (Max.)
pH Sample

Measurement
PARM Code 00400 1 Permit 6.5 8.5 S.U. Continuous Meter
Mon. Site No. EFD-02 Requirement (Min.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section II1.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP D-001 PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Coliform, Fecal, % less than Sample
detection Measurement
PARM Code 51005 A Permit 75 percent Monthly Calculated
Mon. Site No. EFA-01 Requirement (Min.Mo.Total)
Coliform, Fecal, % less than Sample
detection Measurement
PARM Code 51005 P Permit 75 percent Monthly Calculated
Mon. Site No. EFA-02 Requirement (Min.Mo.Total)
Coliform, Fecal, % less than Sample
detection Measurement
PARM Code 51005 Q Permit 75 percent Monthly Calculated
Mon. Site No. EFA-03 Requirement (Min.Mo.Total)
Coliform, Fecal Sample

Measurement
PARM Code 74055 A Permit 25 #/100mL Daily; 24 hours Grab
Mon. Site No. EFA-01 Requirement (Max.)
Coliform, Fecal Sample

Measurement
PARM Code 74055 P Permit 25 #/100mL Daily; 24 hours Grab
Mon. Site No. EFA-02 Requirement (Max.)
Coliform, Fecal Sample

Measurement
PARM Code 74055 Q Permit 25 #/100mL Daily; 24 hours Grab
Mon. Site No. EFA-03 Requirement (Max.)
Chlorine, Total Residual (For Sample
Disinfection) Measurement
PARM Code 50060 A Permit 1.0 mg/L Continuous Meter
Mon. Site No. EFA-01 Requirement (Min.)
Chlorine, Total Residual (For Sample
Dechlorination) Measurement
PARM Code 50060 1 Permit 0.01 mg/L Daily; 24 hours Grab
Mon. Site No. EFD-02 Requirement (Max.)
Enterococci Sample

Measurement
PARM Code 31639 A Permit Report #/100mL Weekly Grab
Mon. Site No. EFA-01 Requirement (Max.)
Enterococci Sample

Measurement
PARM Code 31639 P Permit 35 130 #/100mL Monthly Calculated
Mon. Site No. EFA-01 Requirement (Mo.Geo.Mn.) (90th %)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d )
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP D-001 PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Enterococci Sample

Measurement
PARM Code 31639 Q Permit Report #/100mL Weekly Grab
Mon. Site No. EFA-02 Requirement (Max.)
Enterococci Sample

Measurement
PARM Code 31639 R Permit 35 130 #/100mL Monthly Calculated
Mon. Site No. EFA-02 Requirement (Mo.Geo.Mn.) (90th %)
Enterococci Sample

Measurement
PARM Code 31639 S Permit Report #/100mL Weekly Grab
Mon. Site No. EFA-03 Requirement (Max.)
Enterococci Sample

Measurement
PARM Code 31639 T Permit 35 130 #/100mL Monthly Calculated
Mon. Site No. EFA-03 Requirement (Mo.Geo.Mn.) (90th %)
Oxygen, Dissolved (DO) Sample

Measurement
PARM Code 00300 1 Permit 5.0 mg/L Daily; 24 hours Grab
Mon. Site No. EFD-01 Requirement (Min.)
Chlorodibromomethane Sample

Measurement
PARM Code 34306 Y Permit 34 ug/L Monthly Grab
Mon. Site No. EFD-02 Requirement (An.Avg.)
Chlorodibromomethane Sample

Measurement
PARM Code 34306 1 Permit Report ug/L Monthly Grab
Mon. Site No. EFD-02 Requirement (Max.)
Dichlorobromomethane Sample

Measurement
PARM Code 32101 Y Permit 22 ug/L Monthly Grab
Mon. Site No. EFD-02 Requirement (An.Avg.)
Dichlorobromomethane Sample

Measurement
PARM Code 32101 1 Permit Report ug/L Monthly Grab
Mon. Site No. EFD-02 Requirement (Max.)
7-DAY CHRONIC STATRE Sample
Americamysis (Mysidopsis) bahia |Measurement
(Routine)
PARM Code TRP3E P Permit 100 percent Quarterly 24-hr FPC
Mon. Site No. EFD-02 Requirement (Min.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP D-001 PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

7-DAY CHRONIC STATRE Sample
Americamysis (Mysidopsis) bahia |Measurement
(Additional)
PARM Code TRP3E Q Permit 100 percent As needed As required by
Mon. Site No. EFD-02 Requirement (Min.) the permit
7-DAY CHRONIC STATRE Sample
Americamysis (Mysidopsis) bahia |Measurement
(Additional)
PARM Code TRP3E R Permit 100 percent As needed As required by
Mon. Site No. EFD-02 Requirement (Min.) the permit
7-DAY CHRONIC STATRE Sample
Menidia beryllina (Routine) Measurement
PARM Code TRP6B P Permit 100 percent Quarterly 24-hr FPC
Mon. Site No. EFD-02 Requirement (Min.)
7-DAY CHRONIC STATRE Sample
Menidia beryllina (Additional) Measurement
PARM Code TRP6B Q Permit 100 percent As needed As required by
Mon. Site No. EFD-02 Requirement (Min.) the permit
7-DAY CHRONIC STATRE Sample
Menidia beryllina (Additional) Measurement
PARM Code TRP6B R Permit 100 percent As needed As required by
Mon. Site No. EFD-02 Requirement (Min.) the permit
Flow Rate Sample

Measurement
PARM Code 00056 1 Permit Report gpd Continuous Meter
Mon. Site No. FLW-04 Requirement (Day.Max.)
Ultraviolet Light Dosage Sample

Measurement
PARM Code 61938 J Permit 100 mW-s/sgem Continuous Meter
Mon. Site No. PPI-01 Requirement (Min.)
Ultraviolet Light Dosage Sample

Measurement
PARM Code 61938 P Permit 100 mW-s/sqcm Continuous Meter
Mon. Site No. PPI-02 Requirement (Min.)
Ultraviolet Light Transmittance Sample

Measurement
PARM Code 51043 J Permit 51 percent Continuous Meter
Mon. Site No. EFB-01 Requirement (Min.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section II1.d

DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP D-001 PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Ultraviolet Light Intensity Sample

Measurement
PARM Code 49607 J Permit Report mWi/sgem Continuous Meter
Mon. Site No. PPI-01 Requirement (Min.)
Ultraviolet Light Intensity Sample

Measurement
PARM Code 49607 P Permit Report mWi/sgecm Continuous Meter
Mon. Site No. PPI-02 Requirement (Min.)
Turbidity Sample

Measurement
PARM Code 00070 B Permit Report NTU Continuous Meter
Mon. Site No. EFB-01 Requirement (Min.)
Flow Sample

Measurement
PARM Code 50050 P Permit 33 MGD Continuous Flow Totalizer
Mon. Site No. FLW-03 Requirement (An.Avg.)
Flow Sample

Measurement
PARM Code 50050 Q Permit Report MGD Continuous Flow Totalizer
Mon. Site No. FLW-03 Requirement (Mo.Avg.)
Percent Capacity, Sample
(TMADF/Permitted Capacity) x Measurement
100
PARM Code 00180 G Permit Report percent Monthly Calculated
Mon. Site No. INF-01 Requirement (Mo.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
(Influent) Measurement
PARM Code 80082 G Permit Report mg/L Daily; 24 hours 24-hr FPC
Mon. Site No. INF-01 Requirement (Max.)
Solids, Total Suspended (Influent) |Sample

Measurement
PARM Code 00530 G Permit Report mg/L Daily; 24 hours 24-hr FPC
Mon. Site No. INF-01 Requirement (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

When Completed submit this report to: http://www.fldepportal.com/go/

PERMITTEE NAME:
MAILING ADDRESS:

Pinellas County Utilities
14 South Ft. Harrison Avenue

PERMIT NUMBER: FL0040436-023-DW1P

Clearwater, Florida 33756- LIMIT: Final REPORT FREQUENCY: Monthly
CLASS SIZE: MA PROGRAM: Domestic
FACILITY: South Cross Bayou AWWTF MONITORING GROUP NUMBER: R-001
LOCATION: 7401 54th Ave N MONITORING GROUP DESCRIPTION:  R001- REUSE SYSTEM SLOW-RATE PUBLIC ACCESS LAND APPLICATION
SYSTEM
St Petersburg, FL 33709-1374 RE-SUBMITTED DMR: d
NO DISCHARGE FROM SITE: [
COUNTY: Pinellas MONITORING PERIOD From: To:
OFFICE: Southwest District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Flow Sample
Measurement
PARM Code 50050 Y Permit 33.0 MGD Continuous Flow Totalizer
Mon. Site No. FLW-02 Requirement (An.Avg.)
Flow Sample
Measurement
PARM Code 50050 1 Permit Report MGD Continuous Flow Totalizer
Mon. Site No. FLW-02 Requirement (Mo.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
Measurement
PARM Code 80082 Y Permit 20.0 mg/L Monthly Calculated
Mon. Site No. EFA-01 Requirement (An.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
Measurement
PARM Code 80082 A Permit 30.0 45.0 mg/L Monthly Calculated
Mon. Site No. EFA-01 Requirement (Mo.Avg.) (Max.WK.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
Measurement
PARM Code 80082 P Permit 60.0 mg/L Daily; 24 hours 24-hr FPC
Mon. Site No. EFA-01 Requirement (Max.)
Solids, Total Suspended Sample
Measurement
PARM Code 00530 B Permit 5.0 mg/L Daily; 24 hours Grab
Mon. Site No. EFB-01 Requirement (Max.)

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. |1 am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

DATE (mm/dd/yyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d

DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP R-001 PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Coliform, Fecal, % less than Sample
detection Measurement
PARM Code 51005 A Permit 75 percent Daily; 24 hours Calculated
Mon. Site No. EFA-01 Requirement (Min.Mo.Total)
Coliform, Fecal, % less than Sample
detection Measurement
PARM Code 51005 P Permit 75 percent Daily; 24 hours Calculated
Mon. Site No. EFA-02 Requirement (Min.Mo.Total)
Coliform, Fecal, % less than Sample
detection Measurement
PARM Code 51005 Q Permit 75 percent Daily; 24 hours Calculated
Mon. Site No. EFA-03 Requirement (Min.Mo.Total)
Coliform, Fecal Sample

Measurement
PARM Code 74055 A Permit 25 #/100mL Daily; 24 hours Grab
Mon. Site No. EFA-01 Requirement (Max.)
Coliform, Fecal Sample

Measurement
PARM Code 74055 P Permit 25 #/100mL Daily; 24 hours Grab
Mon. Site No. EFA-02 Requirement (Max.)
Coliform, Fecal Sample

Measurement
PARM Code 74055 Q Permit 25 #/100mL Daily; 24 hours Grab
Mon. Site No. EFA-03 Requirement (Max.)
pH Sample

Measurement
PARM Code 00400 A Permit 6.0 8.5 s.U. Continuous Meter
Mon. Site No. EFA-01 Requirement (Min.) (Max.)
Chlorine, Total Residual (For Sample
Disinfection) Measurement
PARM Code 50060 A Permit 1.0 mg/L Continuous Meter
Mon. Site No. EFA-01 Requirement (Min.)
Turbidity Sample

Measurement
PARM Code 00070 B Permit Report NTU Continuous Meter
Mon. Site No. EFB-01 Requirement (Max.)
Flow Rate Sample

Measurement
PARM Code 00056 1 Permit Report gpd Continuous Meter
Mon. Site No. FLW-04 Requirement (Day.Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section IIL.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP R-001 PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Ultraviolet Light Dosage Sample

Measurement
PARM Code 61938 J Permit 100 mW-s/sgem Continuous Meter
Mon. Site No. PPI-01 Requirement (Min.)
Ultraviolet Light Dosage Sample

Measurement
PARM Code 61938 P Permit 100 mW-s/sgcm Continuous Meter
Mon. Site No. PPI-02 Requirement (Min.)
Ultraviolet Light Transmittance Sample

Measurement
PARM Code 51043 J Permit 51 percent Continuous Meter
Mon. Site No. EFB-01 Requirement (Min.)
Ultraviolet Light Intensity Sample

Measurement
PARM Code 49607 J Permit Report mW/sgcm Continuous Meter
Mon. Site No. PPI-01 Requirement (Min.)
Ultraviolet Light Intensity Sample

Measurement
PARM Code 49607 P Permit Report uW/sgem Continuous Meter
Mon. Site No. PPI-02 Requirement (Min.)

Sample

Measurement

Permit

Requirement

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

When Completed submit this report to: http://www.fldepportal.com/go/

PERMITTEE NAME:
MAILING ADDRESS:

Pinellas County Utilities
14 South Ft. Harrison Avenue

PERMIT NUMBER:

FL0040436-023-DW1P

Clearwater, Florida 33756- LIMIT: Final REPORT FREQUENCY: Monthly
CLASS SIZE: MA PROGRAM: Domestic
FACILITY: South Cross Bayou AWWTF MONITORING GROUP NUMBER: RMP-AA
LOCATION: 7401 54th Ave N MONITORING GROUP DESCRIPTION:  Class AA Biosolids
St Petersburg, FL 33709-1374 RE-SUBMITTED DMR: O
NO DISCHARGE FROM SITE: [
COUNTY: Pinellas MONITORING PERIOD From: To:
OFFICE: Southwest District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Nitrogen, Sludge, Tot, Dry Wt (as |Sample
N) Measurement
PARM Code 78470 + Permit Report percent Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.)
Phosphorus, Sludge, Tot, Dry Wt  |Sample
(as P) Measurement
PARM Code 78478 + Permit Report percent Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.)
Potassium, Sludge, Tot, Dry Wt (as |Sample
K) Measurement
PARM Code 78472 + Permit Report percent Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.)
Avrsenic Total, Dry Weight, Sludge [Sample
Measurement

PARM Code 49565 + Permit 41.0 75.0 mg/kg Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.) (Max.)
Cadmium, Sludge, Tot, Dry Weight|Sample
(as Cd) Measurement
PARM Code 78476 + Permit 39.0 85.0 mg/kg Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.) (Max.)
Copper, Sludge, Tot, Dry Wt. (as  |Sample
Cu) Measurement
PARM Code 78475 + Permit 1500.0 4300.0 mg/kg Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.) (Max.)

*EITHER THE FECAL COLIFORM LIMIT OR SALMONELLA SP. LIMIT MUST BE MET.

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. |1 am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

DATE (mm/dd/yyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section III.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP RMP-AA PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Lead, Dry Weight, Sludge Sample

Measurement
PARM Code 78468 + Permit 300.0 840.0 mg/kg Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.) (Max.)
Mercury, Dry Weight, Sludge Sample

Measurement
PARM Code 78471 + Permit 17.0 57.0 mg/kg Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.) (Max.)
Molybdenum, Dry Weight, Sludge [Sample

Measurement
PARM Code 78465 + Permit 75.0 mg/kg Monthly Composite
Mon. Site No. RMP-AA Requirement (Max.)
Nickel, Dry Weight, Sludge Sample

Measurement
PARM Code 78469 + Permit 420.0 420.0 mg/kg Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.) (Max.)
Selenium Sludge Solid Sample

Measurement
PARM Code 61518 + Permit 100.0 100.0 mg/kg Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.) (Max.)
Zinc, Dry Weight, Sludge Sample

Measurement
PARM Code 78467 + Permit 2800.0 7500.0 mg/kg Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.) (Max.)
pH Sample

Measurement
PARM Code 00400 + Permit Report s.U. Monthly Grab
Mon. Site No. RMP-AA Requirement (Max.)
Solids, Total, Sludge, Percent Sample

Measurement
PARM Code 61553 + Permit Report Report percent Monthly Composite
Mon. Site No. RMP-AA Requirement (Mo.Avg.) (Max.)
Coliform, Fecal Sample

Measurement
PARM Code 74055 + Permit 1000.0 MPN/g Monthly Grab
Mon. Site No. RMP-AA Requirement (Max.)
Salmonella Sludge Sample

Measurement
PARM Code 71204 + Permit 3.0 MPN/4g Monthly Grab
Mon. Site No. RMP-AA Requirement (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section II1.d

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

When Completed submit this report to: http://www.fldepportal.com/go/

PERMITTEE NAME:
MAILING ADDRESS:

Pinellas County Utilities
14 South Ft. Harrison Avenue

PERMIT NUMBER:

FL0040436-023-DW1P

Clearwater, Florida 33756- LIMIT: Final REPORT FREQUENCY: Monthly
CLASS SIZE: MA PROGRAM: Domestic
FACILITY: South Cross Bayou AWWTF MONITORING GROUP NUMBER: RMP-Q
LOCATION: 7401 54th Ave N MONITORING GROUP DESCRIPTION:  Biosolids Quantity
St Petersburg, FL 33709-1374 RE-SUBMITTED DMR:
NO DISCHARGE FROM SITE: [
COUNTY: Pinellas MONITORING PERIOD From: To:
OFFICE: Southwest District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Biosolids Quantity (Landfilled) Sample
Measurement
PARM Code B0008 + Permit Report dry tons Monthly Calculated
Mon. Site No. RMP-05 Requirement (Mo.Total)
Biosolids Quantity (Received) Sample
Measurement
PARM Code B0002 + Permit Report dry tons Monthly Calculated
Mon. Site No. RMP-01 Requirement (Mo.Total)
Biosolids Quantity (Distributed & |Sample
Marketed in FL) Measurement
PARM Code B0004 + Permit Report dry tons Monthly Calculated
Mon. Site No. RMP-02 Requirement (Mo.Total)
Biosolids Quantity (Distributed & [Sample
Marketed outside FL) Measurement
PARM Code B0O005 + Permit Report dry tons Monthly Calculated
Mon. Site No. RMP-03 Requirement (Mo.Total)
Biosolids Quantity (Transferred)  [Sample
Measurement
PARM Code B0007 + Permit Report dry tons Monthly Calculated
Mon. Site No. RMP-04 Requirement (Mo.Total)

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. |1 am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

DATE (mm/dd/yyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

When Completed submit this report to: http://www.fldepportal.com/go/

PERMITTEE NAME:
MAILING ADDRESS:

Pinellas County Utilities
14 South Ft. Harrison Avenue

PERMIT NUMBER:

FL0040436-023-DW1P

Clearwater, Florida 33756- LIMIT: Final REPORT FREQUENCY: Annually
CLASS SIZE: MA PROGRAM: Domestic
FACILITY: South Cross Bayou AWWTF MONITORING GROUP NUMBER: PRT-I
LOCATION: 7401 54th Ave N MONITORING GROUP DESCRIPTION: Influent Pretreatment
St Petersburg, FL 33709-1374 RE-SUBMITTED DMR: O
NO DISCHARGE FROM SITE: [
COUNTY: Pinellas MONITORING PERIOD From:
OFFICE: Southwest District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
pH Sample
Measurement
PARM Code 00400 G Permit Report Report s.U. Annually Grab
Mon. Site No. PRT-I| Requirement (Min.) (Max.)
Oil and Grease, hexane extr method|Sample
Measurement
PARM Code 00552 G Permit Report Report mg/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Benzene Sample
Measurement
PARM Code 34030 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Bromoform Sample
Measurement
PARM Code 32104 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Carbon tetrachloride Sample
Measurement
PARM Code 32102 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Chlorobenzene Sample
Measurement
PARM Code 34301 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

*FOR THOSE PARAMETERS THAT ARE SAMPLED ANNUALLY, THE MAXIMUM AND AVERAGE CONCENTRATIONS ARE EQUIVALENT AND SHALL BE REPORTED AS SUCH ON THE DMR.

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. |1 am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

DATE (mm/dd/yyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section II1.d
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Chlorodibromomethane Sample

Measurement
PARM Code 34306 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Chloroethane Sample

Measurement
PARM Code 85811 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
2-chloroethyl vinyl ether (mixed) |Sample

Measurement
PARM Code 34576 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Chloroform Sample

Measurement
PARM Code 32106 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Dichlorobromomethane Sample

Measurement
PARM Code 32101 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
1,2-dichlorobenzene Sample

Measurement
PARM Code 34536 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
1,3-dichlorobenzene Sample

Measurement
PARM Code 34566 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
1,4-dichlorobenzene Sample

Measurement
PARM Code 34571 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
1,1-dichloroethane Sample

Measurement
PARM Code 34496 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
1,2-dichloroethane Sample

Measurement
PARM Code 32103 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d .
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

1,1-dichloroethylene Sample

Measurement
PARM Code 34501 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
1,2-dichloropropane Sample

Measurement
PARM Code 34541 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
1,3-dichloropropene Sample

Measurement
PARM Code 77163 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Ethylbenzene Sample

Measurement
PARM Code 34371 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Methyl bromide Sample

Measurement
PARM Code 34413 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Methyl chloride Sample

Measurement
PARM Code 34418 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Methylene chloride Sample

Measurement
PARM Code 34423 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
1,1,2,2-tetrachloroethane Sample

Measurement
PARM Code 34516 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Tetrachloroethylene Sample

Measurement
PARM Code 34475 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Toluene Sample

Measurement
PARM Code 34010 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d i
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

1,2-trans-dichloroethylene Sample

Measurement
PARM Code 34546 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
1,1,1-trichloroethane Sample

Measurement
PARM Code 34506 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
1,1,2-trichloroethane Sample

Measurement
PARM Code 34511 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Trichloroethylene Sample

Measurement
PARM Code 39180 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Vinyl chloride Sample

Measurement
PARM Code 39175 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
2-chlorophenol Sample

Measurement
PARM Code 34586 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
2,4-dichlorophenol Sample

Measurement
PARM Code 34601 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
2,4-dimethylphenol Sample

Measurement
PARM Code 34606 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
4,6-dinitro-o-cresol Sample

Measurement
PARM Code 34657 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
2,4-dinitrophenol Sample

Measurement
PARM Code 34616 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Se

ction III.d

DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

2-nitrophenol Sample

Measurement
PARM Code 34591 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
4-nitrophenol Sample

Measurement
PARM Code 34646 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
p-chloro-m-cresol Sample

Measurement
PARM Code 82627 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Pentachlorophenol Sample

Measurement
PARM Code 39032 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Phenol, Single Compound Sample

Measurement
PARM Code 34694 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
2,4,6-trichlorophenol Sample

Measurement
PARM Code 34621 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Acenaphthene Sample

Measurement
PARM Code 34205 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Acenaphthylene Sample

Measurement
PARM Code 34200 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Anthracene Sample

Measurement
PARM Code 34220 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Benzidine Sample

Measurement
PARM Code 39120 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section III.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Benzo(a)anthracene Sample

Measurement
PARM Code 34526 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Benzo(a)pyrene Sample

Measurement
PARM Code 34247 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Benzo(b)fluoranthene (3,4-benzo) [Sample

Measurement
PARM Code 79531 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Benzo(ghi)perylene Sample

Measurement
PARM Code 34521 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Benzo(k)fluoranthene Sample

Measurement
PARM Code 34242 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Bis (2-chloroethoxy) methane Sample

Measurement
PARM Code 34278 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Bis (2-chloroethyl) ether Sample

Measurement
PARM Code 34273 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Bis (2-chloroisopropyl) ether Sample

Measurement
PARM Code 34283 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Bis (2-ethylhexyl) phthalate Sample

Measurement
PARM Code 39100 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
4-bromophenyl phenyl ether Sample

Measurement
PARM Code 34636 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I1.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Butyl benzyl phthalate Sample

Measurement
PARM Code 34292 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
2-chloronaphthalene Sample

Measurement
PARM Code 34581 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
4-chlorophenyl phenyl ether Sample

Measurement
PARM Code 34641 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Chrysene Sample

Measurement
PARM Code 34320 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Dibenzo (a,h) anthracene Sample

Measurement
PARM Code 34556 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
3,3'-dichlorobenzidine Sample

Measurement
PARM Code 34631 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Diethyl phthalate Sample

Measurement
PARM Code 34336 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Dimethyl phthalate Sample

Measurement
PARM Code 34341 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Di-n-butyl phthalate Sample

Measurement
PARM Code 39110 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
2,4-dinitrotoluene Sample

Measurement
PARM Code 34611 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section II1.d )
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

2,6-dinitrotoluene Sample

Measurement
PARM Code 34626 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Di-n-octyl phthalate Sample

Measurement
PARM Code 34596 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
1,2-diphenylhydrazine Sample

Measurement
PARM Code 34346 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Fluoranthene Sample

Measurement
PARM Code 34376 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Fluorene Sample

Measurement
PARM Code 34381 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Hexachlorobenzene Sample

Measurement
PARM Code 39700 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Hexachlorobutadiene Sample

Measurement
PARM Code 39702 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Hexachlorocyclopentadiene Sample

Measurement
PARM Code 34386 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Hexachloroethane Sample

Measurement
PARM Code 34396 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Indeno (1,2,3-Cd) pyrene Sample

Measurement
PARM Code 34403 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I1L.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Isophorone Sample

Measurement
PARM Code 34408 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Naphthalene Sample

Measurement
PARM Code 34696 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Nitrobenzene Sample

Measurement
PARM Code 34447 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
N-nitrosodimethylamine Sample

Measurement
PARM Code 34438 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
N-nitrosodi-n-propylamine Sample

Measurement
PARM Code 34428 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
N-nitrosodiphenylamine Sample

Measurement
PARM Code 34433 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Phenanthrene Sample

Measurement
PARM Code 34461 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Pyrene Sample

Measurement
PARM Code 34469 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
1,2,4-trichlorobenzene Sample

Measurement
PARM Code 34551 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Aldrin Sample

Measurement
PARM Code 39330 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Alpha-bhc Sample

Measurement
PARM Code 39336 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
B-bhc-beta Sample

Measurement
PARM Code 39338 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Gamma BHC (Lindane) Sample

Measurement
PARM Code 39782 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Delta benzene hexachloride Sample

Measurement
PARM Code 34259 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Chlordane (tech mix. and Sample
metabolites) Measurement
PARM Code 39350 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
4,4'-DDT (p,p'-DDT) Sample

Measurement
PARM Code 39300 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
4,4'-DDE (p,p'-DDE) Sample

Measurement
PARM Code 39320 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
4,4'-DDD (p,p'-DDD) Sample

Measurement
PARM Code 39310 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Dieldrin Sample

Measurement
PARM Code 39380 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
A-endosulfan-alpha Sample

Measurement
PARM Code 34361 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d i
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

B-endosulfan-beta Sample

Measurement
PARM Code 34356 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Endosulfan sulfate Sample

Measurement
PARM Code 34351 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Endrin Sample

Measurement
PARM Code 39390 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Endrin aldehyde Sample

Measurement
PARM Code 34366 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Heptachlor Sample

Measurement
PARM Code 39410 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Heptachlor epoxide Sample

Measurement
PARM Code 39420 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
PCB-1242 Sample

Measurement
PARM Code 39496 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
PCB-1254 Sample

Measurement
PARM Code 39504 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
PCB-1221 Sample

Measurement
PARM Code 39488 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
PCB-1232 Sample

Measurement
PARM Code 39492 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d

DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

PCB-1248 Sample

Measurement
PARM Code 39500 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
PCB-1260 Sample

Measurement
PARM Code 39508 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
PCB-1016 Sample

Measurement
PARM Code 34671 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Toxaphene Sample

Measurement
PARM Code 39400 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Antimony, Total Recoverable Sample

Measurement
PARM Code 01268 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Arsenic, Total Recoverable Sample

Measurement
PARM Code 00978 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Beryllium, Total Recoverable Sample

Measurement
PARM Code 00998 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Cadmium, Total Recoverable Sample

Measurement
PARM Code 01113 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Chromium, Total Recoverable Sample

Measurement
PARM Code 01118 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Copper, Total Recoverable Sample

Measurement
PARM Code 01119 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d i
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-I PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Lead, Total Recoverable Sample

Measurement
PARM Code 01114 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Mercury, Total Recoverable Sample

Measurement
PARM Code 71901 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Nickel, Total Recoverable Sample

Measurement
PARM Code 01074 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Selenium, Total Recoverable Sample

Measurement
PARM Code 00981 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Silver, Total Recoverable Sample

Measurement
PARM Code 01079 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)
Thallium, Total Recoverable Sample

Measurement
PARM Code 00982 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Zinc, Total Recoverable Sample

Measurement
PARM Code 01094 G Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Cyanide, Total Recoverable Sample

Measurement
PARM Code 78248 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-| Requirement (An.Avg.) (Max.)
Phenolic Compounds, Total Sample
Recoverable Measurement
PARM Code 70029 G Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-I| Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d

PERMITTEE NAME:

MAILING ADDRESS:

When Completed submit this report to: http://www.fldepportal.com/go/

Pinellas County Utilities
14 South Ft. Harrison Avenue

PERMIT NUMBER:

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

FL0040436-023-DW1P

Clearwater, Florida 33756- LIMIT: Final REPORT FREQUENCY: Annually
CLASS SIZE: MA PROGRAM: Domestic
FACILITY: South Cross Bayou AWWTF MONITORING GROUP NUMBER: PRT-E
LOCATION: 7401 54th Ave N MONITORING GROUP DESCRIPTION:  Effluent Pretreatment
St Petersburg, FL 33709-1374 RE-SUBMITTED DMR: O
NO DISCHARGE FROM SITE: [
COUNTY: Pinellas MONITORING PERIOD From: To:
OFFICE: Southwest District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
pH Sample
Measurement
PARM Code 00400 1 Permit Report Report s.U. Annually Grab
Mon. Site No. PRT-E Requirement (Min.) (Max.)
Oil and Grease, hexane extr method|Sample
Measurement
PARM Code 00552 1 Permit Report Report mg/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Benzene Sample
Measurement
PARM Code 34030 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Bromoform Sample
Measurement
PARM Code 32104 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Carbon tetrachloride Sample
Measurement
PARM Code 32102 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Chlorobenzene Sample
Measurement
PARM Code 34301 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

*FOR THOSE PARAMETERS THAT ARE SAMPLED ANNUALLY, THE MAXIMUM AND AVERAGE CONCENTRATIONS ARE EQUIVALENT AND SHALL BE REPORTED AS SUCH ON THE DMR.

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. |1 am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO DATE (mm/ddlyyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section IIL.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Chlorodibromomethane Sample

Measurement
PARM Code 34306 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Chloroethane Sample

Measurement
PARM Code 85811 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
2-chloroethyl vinyl ether (mixed) |Sample

Measurement
PARM Code 34576 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Chloroform Sample

Measurement
PARM Code 32106 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Dichlorobromomethane Sample

Measurement
PARM Code 32101 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,2-dichlorobenzene Sample

Measurement
PARM Code 34536 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,3-dichlorobenzene Sample

Measurement
PARM Code 34566 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,4-dichlorobenzene Sample

Measurement
PARM Code 34571 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,1-dichloroethane Sample

Measurement
PARM Code 34496 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,2-dichloroethane Sample

Measurement
PARM Code 32103 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section IIL.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

1,1-dichloroethylene Sample

Measurement
PARM Code 34501 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,2-dichloropropane Sample

Measurement
PARM Code 34541 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,3-dichloropropene Sample

Measurement
PARM Code 77163 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Ethylbenzene Sample

Measurement
PARM Code 34371 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Methyl bromide Sample

Measurement
PARM Code 34413 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Methyl chloride Sample

Measurement
PARM Code 34418 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Methylene chloride Sample

Measurement
PARM Code 34423 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,1,2,2-tetrachloroethane Sample

Measurement
PARM Code 34516 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Tetrachloroethylene Sample

Measurement
PARM Code 34475 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Toluene Sample

Measurement
PARM Code 34010 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

1,2-trans-dichloroethylene Sample

Measurement
PARM Code 34546 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,1,1-trichloroethane Sample

Measurement
PARM Code 34506 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,1,2-trichloroethane Sample

Measurement
PARM Code 34511 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Trichloroethylene Sample

Measurement
PARM Code 39180 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Vinyl chloride Sample

Measurement
PARM Code 39175 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
2-chlorophenol Sample

Measurement
PARM Code 34586 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
2,4-dichlorophenol Sample

Measurement
PARM Code 34601 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
2,4-dimethylphenol Sample

Measurement
PARM Code 34606 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
4,6-dinitro-o-cresol Sample

Measurement
PARM Code 34657 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
2,4-dinitrophenol Sample

Measurement
PARM Code 34616 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section IIL.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

2-nitrophenol Sample

Measurement
PARM Code 34591 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
4-nitrophenol Sample

Measurement
PARM Code 34646 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
p-chloro-m-cresol Sample

Measurement
PARM Code 82627 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Pentachlorophenol Sample

Measurement
PARM Code 39032 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Phenol, Single Compound Sample

Measurement
PARM Code 34694 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
2,4,6-trichlorophenol Sample

Measurement
PARM Code 34621 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Acenaphthene Sample

Measurement
PARM Code 34205 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Acenaphthylene Sample

Measurement
PARM Code 34200 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Anthracene Sample

Measurement
PARM Code 34220 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Benzidine Sample

Measurement
PARM Code 39120 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I1L.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Benzo(a)anthracene Sample

Measurement
PARM Code 34526 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Benzo(a)pyrene Sample

Measurement
PARM Code 34247 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Benzo(b)fluoranthene (3,4-benzo) [Sample

Measurement
PARM Code 79531 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Benzo(ghi)perylene Sample

Measurement
PARM Code 34521 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Benzo(k)fluoranthene Sample

Measurement
PARM Code 34242 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Bis (2-chloroethoxy) methane Sample

Measurement
PARM Code 34278 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Bis (2-chloroethyl) ether Sample

Measurement
PARM Code 34273 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Bis (2-chloroisopropyl) ether Sample

Measurement
PARM Code 34283 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Bis (2-ethylhexyl) phthalate Sample

Measurement
PARM Code 39100 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
4-bromophenyl phenyl ether Sample

Measurement
PARM Code 34636 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section II1.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Butyl benzyl phthalate Sample

Measurement
PARM Code 34292 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
2-chloronaphthalene Sample

Measurement
PARM Code 34581 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
4-chlorophenyl phenyl ether Sample

Measurement
PARM Code 34641 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Chrysene Sample

Measurement
PARM Code 34320 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Dibenzo (a,h) anthracene Sample

Measurement
PARM Code 34556 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
3,3'-dichlorobenzidine Sample

Measurement
PARM Code 34631 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Diethyl phthalate Sample

Measurement
PARM Code 34336 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Dimethyl phthalate Sample

Measurement
PARM Code 34341 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Di-n-butyl phthalate Sample

Measurement
PARM Code 39110 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
2,4-dinitrotoluene Sample

Measurement
PARM Code 34611 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

2,6-dinitrotoluene Sample

Measurement
PARM Code 34626 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Di-n-octyl phthalate Sample

Measurement
PARM Code 34596 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,2-diphenylhydrazine Sample

Measurement
PARM Code 34346 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Fluoranthene Sample

Measurement
PARM Code 34376 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Fluorene Sample

Measurement
PARM Code 34381 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Hexachlorobenzene Sample

Measurement
PARM Code 39700 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Hexachlorobutadiene Sample

Measurement
PARM Code 39702 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Hexachlorocyclopentadiene Sample

Measurement
PARM Code 34386 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Hexachloroethane Sample

Measurement
PARM Code 34396 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Indeno (1,2,3-Cd) pyrene Sample

Measurement
PARM Code 34403 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d i
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Isophorone Sample

Measurement
PARM Code 34408 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Naphthalene Sample

Measurement
PARM Code 34696 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Nitrobenzene Sample

Measurement
PARM Code 34447 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
N-nitrosodimethylamine Sample

Measurement
PARM Code 34438 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
N-nitrosodi-n-propylamine Sample

Measurement
PARM Code 34428 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
N-nitrosodiphenylamine Sample

Measurement
PARM Code 34433 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Phenanthrene Sample

Measurement
PARM Code 34461 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Pyrene Sample

Measurement
PARM Code 34469 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
1,2,4-trichlorobenzene Sample

Measurement
PARM Code 34551 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Aldrin Sample

Measurement
PARM Code 39330 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section II1.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Alpha-bhc Sample

Measurement
PARM Code 39336 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
B-bhc-beta Sample

Measurement
PARM Code 39338 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Gamma BHC (Lindane) Sample

Measurement
PARM Code 39782 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Delta benzene hexachloride Sample

Measurement
PARM Code 34259 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Chlordane (tech mix. and Sample
metabolites) Measurement
PARM Code 39350 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
4,4'-DDT (p,p'-DDT) Sample

Measurement
PARM Code 39300 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
4,4'-DDE (p,p'-DDE) Sample

Measurement
PARM Code 39320 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
4,4'-DDD (p,p'-DDD) Sample

Measurement
PARM Code 39310 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Dieldrin Sample

Measurement
PARM Code 39380 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
A-endosulfan-alpha Sample

Measurement
PARM Code 34361 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section III.d

DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

B-endosulfan-beta Sample

Measurement
PARM Code 34356 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Endosulfan sulfate Sample

Measurement
PARM Code 34351 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Endrin Sample

Measurement
PARM Code 39390 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Endrin aldehyde Sample

Measurement
PARM Code 34366 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Heptachlor Sample

Measurement
PARM Code 39410 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Heptachlor epoxide Sample

Measurement
PARM Code 39420 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
PCB-1242 Sample

Measurement
PARM Code 39496 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
PCB-1254 Sample

Measurement
PARM Code 39504 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
PCB-1221 Sample

Measurement
PARM Code 39488 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
PCB-1232 Sample

Measurement
PARM Code 39492 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section III.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

PCB-1248 Sample

Measurement
PARM Code 39500 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
PCB-1260 Sample

Measurement
PARM Code 39508 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
PCB-1016 Sample

Measurement
PARM Code 34671 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Toxaphene Sample

Measurement
PARM Code 39400 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Antimony, Total Recoverable Sample

Measurement
PARM Code 01268 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Arsenic, Total Recoverable Sample

Measurement
PARM Code 00978 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Beryllium, Total Recoverable Sample

Measurement
PARM Code 00998 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Cadmium, Total Recoverable Sample

Measurement
PARM Code 01113 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Chromium, Total Recoverable Sample

Measurement
PARM Code 01118 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Copper, Total Recoverable Sample

Measurement
PARM Code 01119 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section IIL.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-E PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Lead, Total Recoverable Sample

Measurement
PARM Code 01114 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Mercury, Total Recoverable Sample

Measurement
PARM Code 71901 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Nickel, Total Recoverable Sample

Measurement
PARM Code 01074 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Selenium, Total Recoverable Sample

Measurement
PARM Code 00981 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Silver, Total Recoverable Sample

Measurement
PARM Code 01079 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Thallium, Total Recoverable Sample

Measurement
PARM Code 00982 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Zinc, Total Recoverable Sample

Measurement
PARM Code 01094 1 Permit Report Report ug/L Annually 24-hr FPC
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Cyanide, Total Recoverable Sample

Measurement
PARM Code 78248 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)
Phenolic Compounds, Total Sample
Recoverable Measurement
PARM Code 70029 1 Permit Report Report ug/L Annually Grab
Mon. Site No. PRT-E Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

When Completed submit this report to: http://www.fldepportal.com/go/

PERMITTEE NAME:
MAILING ADDRESS:

Pinellas County Utilities
14 South Ft. Harrison Avenue

PERMIT NUMBER:

FL0040436-023-DW1P

Clearwater, Florida 33756- LIMIT: Final REPORT FREQUENCY: Annually
CLASS SIZE: MA PROGRAM: Domestic
FACILITY: South Cross Bayou AWWTF MONITORING GROUP NUMBER: PRT-R
LOCATION: 7401 54th Ave N MONITORING GROUP DESCRIPTION:  Residuals Pretreatment
St Petersburg, FL 33709-1374 RE-SUBMITTED DMR: O
NO DISCHARGE FROM SITE: [
COUNTY: Pinellas MONITORING PERIOD From:
OFFICE: Southwest District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Arsenic Total, Dry Weight, Sludge [Sample
Measurement
PARM Code 49565 + Permit Report Report mg/kg Annually Composite
Mon. Site No. PRT-R Requirement (An.Avg.) (Max.)
Cadmium, Sludge, Tot. Dry Wt. Sample
(Cd) Measurement
PARM Code 78476 + Permit Report Report mg/kg Annually Composite
Mon. Site No. PRT-R Requirement (An.Avg.) (Max.)
Copper, Sludge, Tot, Dry Wt. (as  |Sample
Cu) Measurement
PARM Code 78475 + Permit Report Report mg/kg Annually Composite
Mon. Site No. PRT-R Requirement (An.Avg.) (Max.)
Lead, Dry Weight Sample
Measurement
PARM Code 78468 + Permit Report Report mg/kg Annually Composite
Mon. Site No. PRT-R Requirement (An.Avg.) (Max.)
Mercury, Dry Weight Sample
Measurement
PARM Code 78471 + Permit Report Report mg/kg Annually Composite
Mon. Site No. PRT-R Requirement (An.Avg.) (Max.)
Molybdenum, Dry Weight Sample
Measurement
PARM Code 78465 + Permit Report Report mg/kg Annually Composite
Mon. Site No. PRT-R Requirement (An.Avg.) (Max.)

*FOR THOSE PARAMETERS THAT ARE SAMPLED ANNUALLY, THE MAXIMUM AND AVERAGE CONCENTRATIONS ARE EQUIVALENT AND SHALL BE REPORTED AS SUCH ON THE DMR.

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. |1 am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

DATE (mm/dd/yyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section IIL.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP PRT-R PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Nickel, Dry Weight Sample
Measurement
PARM Code 78469 + Permit Report Report mg/kg Annually Composite
Mon. Site No. PRT-R Requirement (An.Avg.) (Max.)
Selenium Sludge Solid Sample
Measurement
PARM Code 61518 + Permit Report Report mg/kg Annually Composite
Mon. Site No. PRT-R Requirement (An.Avg.) (Max.)
Zinc, Dry Weight Sample
Measurement
PARM Code 78467 + Permit Report Report mg/kg Annually Composite
Mon. Site No. PRT-R Requirement (An.Avg.) (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section II1.d
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

When Completed submit this report to: http://www.fldepportal.com/go/

PERMITTEE NAME: Pinellas County Utilities PERMIT NUMBER: FLO0040436-023-DW1P
MAILING ADDRESS: 14 South Ft. Harrison Avenue
Clearwater, Florida 33756- LIMIT: Final REPORT FREQUENCY: Annually
CLASS SIZE: MA PROGRAM: Domestic
FACILITY: South Cross Bayou AWWTF MONITORING GROUP NUMBER: RWS-A
LOCATION: 7401 54th Ave N MONITORING GROUP DESCRIPTION:  Annual Reclaimed Water or Effluent Analysis
St Petersburg, FL 33709-1374 RE-SUBMITTED DMR: O

NO DISCHARGE FROM SITE: [
MONITORING NOT REQUIRED:* []

COUNTY: Pinellas MONITORING PERIOD From: To:
OFFICE: Southwest District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Antimony, Total Recoverable Sample
(GWS = 6)** Measurement
PARM Code 01268 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Arsenic, Total Recoverable Sample
(GWS =10) Measurement
PARM Code 00978 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Barium, Total Recoverable Sample
(GWS = 2,000) Measurement
PARM Code 01009 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Beryllium, Total Recoverable Sample
(GWsS =4) Measurement
PARM Code 00998 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Cadmium, Total Recoverable Sample
(GWS =5) Measurement
PARM Code 01113 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Chromium, Total Recoverable Sample
(GWS =100) Measurement
PARM Code 01118 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

*THE "MONITORING NOT REQUIRED" CHECKBOX SHOULD BE SELECTED WHEN A CERTIFICATION STATEMENT IN ACCORDANCE WITH SUBSECTION 62-600.680(2), F.A.C., IS SUBMITTED WITH
THIS DMR. SEE CERTIFICATION STATEMENT IN COMMENTS SECTION BELOW.
**GROUND WATER STANDARD (GWS) FOR REFERENCE AND REVIEW ONLY.

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT TELEPHONE NO DATE (mm/dd/yyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):
[] NO NEW NON-DOMESTIC WASTEWATER DISCHARGERS HAVE BEEN ADDED TO THE COLLECTION SYSTEM SINCE THE LAST RECLAIMED WATER OR EFFLUENT ANALYSIS WAS CONDUCTED.
SIGN AND DATE:

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section IIL.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP RWS-A PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Cyanide, Free (amen. to Sample
chlorination)(GWS = 200) Measurement
PARM Code 00722 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Fluoride, Total (as F) Sample
(GWS =4.0/2.0) Measurement
PARM Code 00951 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Lead, Total Recoverable Sample
(GWS = 15) Measurement
PARM Code 01114 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Mercury, Total Recoverable Sample
(GWs =2) Measurement
PARM Code 71901 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Nickel, Total Recoverable Sample
(GWS = 100) Measurement
PARM Code 01074 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Nitrogen, Nitrate, Total (as N) Sample
(GWS =10) Measurement
PARM Code 00620 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Nitrogen, Nitrite, Total (as N) Sample
(GWs=1) Measurement
PARM Code 00615 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Nitrite plus Nitrate, Total 1 det. (as [Sample
N)(GWS = 10) Measurement
PARM Code 00630 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Selenium, Total Recoverable Sample
(GWS =50) Measurement
PARM Code 00981 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Sodium, Total Recoverable Sample
(GWS = 160) Measurement
PARM Code 00923 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d .
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP RWS-A PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Thallium, Total Recoverable Sample
(GWs =2) Measurement
PARM Code 00982 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
1,1-dichloroethylene Sample
(GWs=7) Measurement
PARM Code 34501 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,1,1-trichloroethane Sample
(GWS = 200) Measurement
PARM Code 34506 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,1,2-trichloroethane Sample
(GWS =5) Measurement
PARM Code 34511 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,2-dichloroethane Sample
(GWS =3) Measurement
PARM Code 32103 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,2-dichloropropane Sample
(GWS =5) Measurement
PARM Code 34541 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,2,4-trichlorobenzene Sample
(GWS =70) Measurement
PARM Code 34551 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Benzene Sample
(GWs=1) Measurement
PARM Code 34030 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Carbon tetrachloride Sample
(GWS =3) Measurement
PARM Code 32102 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Cis-1,2-dichloroethene Sample
(GWS =70) Measurement
PARM Code 81686 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d i
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP RWS-A PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Dichloromethane (methylene Sample
chloride)(GWS = 5) Measurement
PARM Code 03821 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Ethylbenzene Sample
(GWS = 700) Measurement
PARM Code 34371 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Monochlorobenzene Sample
(GWS = 100) Measurement
PARM Code 34031 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,2-dichlorobenzene Sample
(GWS = 600) Measurement
PARM Code 34536 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,4-dichlorobenzene Sample
(GWS =75) Measurement
PARM Code 34571 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Styrene, Total Sample
(GWS = 100) Measurement
PARM Code 77128 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Tetrachloroethylene Sample
(GWS =3) Measurement
PARM Code 34475 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Toluene Sample
(GWS = 1,000) Measurement
PARM Code 34010 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,2-trans-dichloroethylene Sample
(GWS = 100) Measurement
PARM Code 34546 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Trichloroethylene Sample
(GWS =3) Measurement
PARM Code 39180 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section IIL.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP RWS-A PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Vinyl chloride Sample
(GWs=1) Measurement
PARM Code 39175 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Xylenes Sample
(GWS = 10,000) Measurement
PARM Code 81551 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
2,3,7,8-tetrachlorodibenzo-p- Sample
dioxin(GWS = 3x10"-5) Measurement
PARM Code 34675 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
2,4-dichlorophenoxyacetic acid Sample
(GWS =70) Measurement
PARM Code 39730 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Silvex Sample
(GWS =50) Measurement
PARM Code 39760 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Alachlor Sample
(GWs =2) Measurement
PARM Code 39161 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Atrazine Sample
(GWS =3) Measurement
PARM Code 39033 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Benzo(a)pyrene Sample
(GWS =0.2) Measurement
PARM Code 34247 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Carbofuran Sample
(GWS = 40) Measurement
PARM Code 81405 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Chlordane (tech mix. and Sample
metabolites)(GWS = 2) Measurement
PARM Code 39350 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section II1.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP RWS-A PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Dalapon Sample
(GWS = 200) Measurement
PARM Code 38432 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Bis(2-ethylhexyl)adipate Sample
(GWS = 400) Measurement
PARM Code 77903 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Bis (2-ethylhexyl) phthalate Sample
(GWS =6) Measurement
PARM Code 39100 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Dibromochloropropane (DBCP) Sample
(GWS =0.2) Measurement
PARM Code 82625 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Dinoseb Sample
(GWs=7) Measurement
PARM Code 30191 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Diquat Sample
(GWS = 20) Measurement
PARM Code 04443 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Endothall Sample
(GWS = 100) Measurement
PARM Code 38926 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Endrin Sample
(GWSs =2) Measurement
PARM Code 39390 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Ethylene dibromide (1,2- Sample
dibromoethane)(GWS = 0.02) Measurement
PARM Code 77651 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Glyphosate Sample
(GWS =0.7) Measurement
PARM Code 79743 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section III.d )
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP RWS-A PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Heptachlor Sample
(GWS =0.4) Measurement
PARM Code 39410 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Heptachlor epoxide Sample
(GWS =0.2) Measurement
PARM Code 39420 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Hexachlorobenzene Sample
(GWs=1) Measurement
PARM Code 39700 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Hexachlorocyclopentadiene Sample
(GWS =50) Measurement
PARM Code 34386 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Gamma BHC (Lindane) Sample
(GWS =0.2) Measurement
PARM Code 39782 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Methoxychlor Sample
(GWS = 40) Measurement
PARM Code 39480 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Oxamyl (vydate) Sample
(GWS = 200) Measurement
PARM Code 38865 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Pentachlorophenol Sample
(GWs=1) Measurement
PARM Code 39032 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Picloram Sample
(GWS = 500) Measurement
PARM Code 39720 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Polychlorinated Biphenyls Sample
(PCBs)(GWS = 0.5) Measurement
PARM Code 39516 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section III.d DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP RWS-A PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Simazine Sample
(GWsS =4) Measurement
PARM Code 39055 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Toxaphene Sample
(GWS =3) Measurement
PARM Code 39400 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Trihalomethane, Total by Sample
summation(GWS = 0.080) Measurement
PARM Code 82080 P Permit Report mg/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Radium 226 + Radium 228, Total |Sample
(GWS =5) Measurement
PARM Code 11503 P Permit Report pCi/lL Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Alpha, Gross Particle Activity Sample
(GWS = 15) Measurement
PARM Code 80045 P Permit Report pCi/lL Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Aluminum, Total Recoverable Sample
(GWS =0.2) Measurement
PARM Code 01104 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Chloride (as CI) Sample
(GWS = 250) Measurement
PARM Code 00940 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Iron, Total Recoverable Sample
(GWS =0.3) Measurement
PARM Code 00980 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Copper, Total Recoverable Sample
(GWS = 1,000) Measurement
PARM Code 01119 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Manganese, Total Recoverable Sample
(GWS =50) Measurement
PARM Code 11123 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d .
DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: South Cross Bayou AWWTF MONITORING GROUP RWS-A PERMIT NUMBER: FL0040436-023-DW1P
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Silver, Total Recoverable Sample
(GWS = 100) Measurement
PARM Code 01079 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Sulfate, Total Sample
(GWS = 250) Measurement
PARM Code 00945 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Zinc, Total Recoverable Sample
(GWS = 5,000) Measurement
PARM Code 01094 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
pH Sample
(GWS =6.5-8.5) Measurement
PARM Code 00400 P Permit Report s.U. Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Solids, Total Dissolved (TDS) Sample
(GWS = 500) Measurement
PARM Code 70295 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Foaming Agents Sample
(GWS =0.5) Measurement
PARM Code 01288 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit - Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d

Permit Number:
Monitoring Period

DAILY SAMPLE RESULTS - PART B

FL0040436-023-DW1P

From:

To:

Facility:

South Cross Bayou AWWTF

Flow
MGD
(D-001)

BOD,
Carbonaceou
s 5 day, 20C

mg/L

Solids, Total
Suspended
mg/L

Nitrogen,
Total
mg/L

Phosphorus,
Total (asP)
mg/L

Solids, Total
Suspended
mg/L

pH
s.u.
(Min)

pH
s.u
(Max).

Coliform,
Fecal
#/100mL

Coliform,
Fecal
#/100mL

Coliform,
Fecal
#/100mL

Code 50050

80082

00530

00600

00665

00530

00400

00400

74055

74055

74055

Mon. Site|| FLW-01

EFA-01

EFA-01

EFA-01

EFA-01

EFB-01

EFD-02

EFD-02

EFA-01

EFA-02

EFA-03

©| o N| of g &~ W] N =

[
o

[N
[N

=
N

[N
w

=
~

=
[$3]

=
»

[N
~

=
o]

[N
[{e]

N
o

N
[y

N
N

N
w

N
~

N
[$)]

N
»

]
~

N
o]

N
[{e]

w
o

31

Total

Mo. Avg.

PLANT STAFFING:
Day Shift Operator

Evening Shift Operator
Night Shift Operator
Lead Operator

Class:
Class:
Class:

Class:

Certificate No:
Certificate No:
Certificate No:

Certificate No:

Name:

Name:

Name:

Name:

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d

Permit Number:
Monitoring Period

From:

DAILY SAMPLE RESULTS - PART B
FLO0040436-023-DW1P

To:

Facility:

South Cross Bayou AWWTF

BOD,
Carbonaceou
s 5 day, 20C

mg/L

Chlorine,
Total
Residual (For
Disinfection)
mg/L

Coliform,
Fecal
#/100mL

Chlorine,
Total
Residual (For
Dechlorinatio
n)
mg/L

Chlorine,
Total
Residual (For
Dechlorinatio
n)
mg/L

Enterococci

#/100mL

#/100mL

Enterococci

Enterococci
#/100mL

Oxygen,
Dissolved
(DO)
mg/L

Chlorodibro
momethane
ug/L

Dichlorobro
momethane
ug/L

Code

80082

50060

74055

50060

50060

31639

31639

31639

00300

34306

32101

Mon. Site

EFA-01

EFA-01

EFA-01

EFA-01

EFD-02

EFA-01

EFA-02

EFA-03

EFD-01

EFD-02

EFD-02

©| | Nl o g ] Wl N|

=
o

=
[N

[N
N

=
w

-
~

[
[&)]

[N
[e)]

=
~

[N
o]

=
©

N
o

N
[y

N
N

N
w

N
~

N
6]

N
(o))

N
Y]

N
[oe]

N
©

w
o

31

Total

Mo. Avg.

PLANT STAFFING:
Day Shift Operator

Evening Shift Operator

Night Shift Operator

Lead Operator

Class:
Class:
Class:

Class:

Certificate No:

Certificate No:

Certificate No:

Certificate No:

Name:

Name:

Name:

Name:

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d

DAILY SAMPLE RESULTS - PART B
Permit Number: FL0040436-023-DW1P Facility: ~ South Cross Bayou AWWTF
Monitoring Period From: To:

Flow Rate | Ultraviolet | Ultraviolet | Ultraviolet | Ultraviolet | Ultraviolet | Ultraviolet Turbidity, Flow Flow
gpd Light Light Light Light Light Light NTU MGD MGD
Dosage Intensity | Transmittanc| Dosage Intensity | Transmittanc
mW-s/sqcm | uW/sqcm e mW-s/sqcm|  uW/sgem e
percent percent

Code 00056 61938 49607 51043 61938 49607 51043 00070 50050 50050

Mon. Site]| FLW-04 PP1-01 PPI1-01 EFB-01 PP1-02 PP1-02 EFB-01 EFB-01 FLW-03 FLW-02

©| | Nl o g ] Wl N|

=
o

=
[N

[N
N

=
w

-
~

[
[&)]

[N
[e)]

=
~

[N
o]

=
©

N
o

N
[y

N
N

N
w

N
~

N
6]

N
(o))

N
Y]

N
[oe]

N
©

w
o

31

Total

Mo. Avg.

PLANT STAFFING:

Day Shift Operator Class: Certificate No: Name:
Evening Shift Operator Class: Certificate No: Name:
Night Shift Operator Class: Certificate No: Name:
Lead Operator Class: Certificate No: Name:

DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d

GROUNDWATER MONITORING REPORT - PART D

Facility Name: South Cross Bayou AWWTF Monitoring Well ID: MWB-01R
Permit Number: FLO0040436-023-DW1P Well Type: Background Report Frequency: Semi-annually
County: Pinellas Description: Bay Pines Veterans Program: Domestic
Hospital (SCB-117)
Office: Southwest District Re-submitted DMR: O
Monitoring Period From: To: Date Sample Obtained:
Time Sample Obtained:
Was the well purged before sampling? __Yes ___ No
Parameter PARM Code Sample Permit Units Sample Type [Frequency of Analysis| Detection Limits Analysis Method Sampling Samples
Measurement | Requirement Equipment Used | Filtered
(L/FIN)
82545 Report ft In Situ Semi-Annually; twice
Water Level Relative to NGVD per year
00620 Report mg/L Grab Semi-Annually; twice
Nitrogen, Nitrate, Total (as N) per year
70295 Report mg/L Grab Semi-Annually; twice
Solids, Total Dissolved (TDS) per year
00978 Report ug/L Grab Semi-Annually; twice
|Arsenic, Total Recoverable per year
00940 Report mg/L Grab Semi-Annually; twice
Chloride (as Cl) per year
74055 Report #/100mL Grab Semi-Annually; twice
Coliform, Fecal per year
00400 Report s.u. In Situ Semi-Annually; twice
pH per year
00945 Report mg/L Grab Semi-Annually; twice
Sulfate, Total per year
00070 Report NTU Grab Semi-Annually; twice
Turbidity per year
00923 Report mg/L Grab Semi-Annually; twice
Sodium, Total Recoverable per year

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my knowledge and
belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

| DATE (mm/dd/yyyy)

COMMENTS AND EXPLANATION (Reference all attachments here):

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d

GROUNDWATER MONITORING REPORT - PART D

Facility Name: South Cross Bayou AWWTF Monitoring Well ID: MWB-03R
Permit Number: FLO0040436-023-DW1P Well Type: Background Report Frequency: Semi-annually
County: Pinellas Description: Belleair CC Program: Domestic
Office: Southwest District Re-submitted DMR:
Monitoring Period From: To: Date Sample Obtained:
Time Sample Obtained:
Was the well purged before sampling? __Yes ___ No
Parameter PARM Code Sample Permit Units Sample Type |Frequency of Analysis| Detection Limits Analysis Method Sampling Samples
Measurement | Requirement Equipment Used | Filtered
(L/FIN)
82545 Report ft In Situ Semi-Annually; twice
IWater Level Relative to NGVD per year
00620 Report mg/L Grab Semi-Annually; twice
Nitrogen, Nitrate, Total (as N) per year
70295 Report mg/L Grab Semi-Annually; twice
Solids, Total Dissolved (TDS) per year
00978 Report ug/L Grab Semi-Annually; twice
JArsenic, Total Recoverable per year
00940 Report mg/L Grab Semi-Annually; twice
Chloride (as Cl) per year
74055 Report #/100mL Grab Semi-Annually; twice
Coliform, Fecal per year
00400 Report S.u. In Situ Semi-Annually; twice
pH per year
00945 Report mg/L Grab Semi-Annually; twice
Sulfate, Total per year
00070 Report NTU Grab Semi-Annually; twice
Turbidity per year
00923 Report mg/L Grab Semi-Annually; twice
Sodium, Total Recoverable per year

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my knowledge and
belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

| DATE (mm/dd/yyyy)

COMMENTS AND EXPLANATION (Reference all attachments here):

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d

GROUNDWATER MONITORING REPORT - PART D

Facility Name: South Cross Bayou AWWTF Monitoring Well ID: MWC-14
Permit Number: FLO0040436-023-DW1P Well Type: Compliance Report Frequency: Semi-annually
County: Pinellas Description: Belleair CC (MW-7) Program: Domestic
Office: Southwest District Re-submitted DMR: O
Monitoring Period From: To: Date Sample Obtained:
Time Sample Obtained:
Was the well purged before sampling? __Yes ___ No
Parameter PARM Code Sample Permit Units Sample Type |Frequency of Analysis| Detection Limits Analysis Method Sampling Samples
Measurement | Requirement Equipment Used | Filtered
(L/FIN)
82545 Report ft In Situ Semi-Annually; twice
IWater Level Relative to NGVD per year
00620 10 mg/L Grab Semi-Annually; twice
Nitrogen, Nitrate, Total (as N) per year
70295 500 mg/L Grab Semi-Annually; twice
Solids, Total Dissolved (TDS) per year
00978 10 ug/L Grab Semi-Annually; twice
JArsenic, Total Recoverable per year
00940 250 mg/L Grab Semi-Annually; twice
Chloride (as Cl) per year
74055 4 #/100mL Grab Semi-Annually; twice
Coliform, Fecal per year
00400 6.5-8.5 S.u. In Situ Semi-Annually; twice
pH per year
00945 250 mg/L Grab Semi-Annually; twice
Sulfate, Total per year
00070 Report NTU Grab Semi-Annually; twice
Turbidity per year
00923 160 mg/L Grab Semi-Annually; twice
Sodium, Total Recoverable per year

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my knowledge and
belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

| DATE (mm/dd/yyyy)

COMMENTS AND EXPLANATION (Reference all attachments here):

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d

GROUNDWATER MONITORING REPORT - PART D

Facility Name: South Cross Bayou AWWTF Monitoring Well ID: MWC-18
Permit Number: FLO0040436-023-DW1P Well Type: Compliance Report Frequency: Semi-annually
County: Pinellas Description: Bay Pines National Program: Domestic
Cemetery (SCB-118)
Office: Southwest District Re-submitted DMR:
Monitoring Period From: To: Date Sample Obtained:
Time Sample Obtained:
Was the well purged before sampling? __Yes ___ No
Parameter PARM Code Sample Permit Units Sample Type |Frequency of Analysis| Detection Limits Analysis Method Sampling Samples
Measurement | Requirement Equipment Used | Filtered
(L/F/N)
82545 Report ft In Situ Semi-Annually; twice
Water Level Relative to NGVD per year
00620 10 mg/L Grab Semi-Annually; twice
Nitrogen, Nitrate, Total (as N) per year
70295 500 mg/L Grab Semi-Annually; twice
Solids, Total Dissolved (TDS) per year
00978 10 ug/L Grab Semi-Annually; twice
|Arsenic, Total Recoverable per year
00940 250 mg/L Grab Semi-Annually; twice
Chloride (as Cl) per year
74055 4 #/100mL Grab Semi-Annually; twice
Coliform, Fecal per year
00400 6.5-8.5 s.u. In Situ Semi-Annually; twice
pH per year
00945 250 mg/L Grab Semi-Annually; twice
Sulfate, Total per year
00070 Report NTU Grab Semi-Annually; twice
Turbidity per year
00923 160 mg/L Grab Semi-Annually; twice
Sodium, Total Recoverable per year

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my knowledge and
belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

| DATE (mm/dd/yyyy)

COMMENTS AND EXPLANATION (Reference all attachments here):

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d

GROUNDWATER MONITORING REPORT - PART D

Facility Name: South Cross Bayou AWWTF Monitoring Well ID: MWI-01R
Permit Number: FLO0040436-023-DW1P Well Type: Intermediate Report Frequency: Semi-annually
County: Pinellas Description: Bay Pines National Program: Domestic
Cemetery
Office: Southwest District Re-submitted DMR: O
Monitoring Period From: To: Date Sample Obtained:
Time Sample Obtained:
Was the well purged before sampling? __Yes ___ No
Parameter PARM Code Sample Permit Units Sample Type [Frequency of Analysis| Detection Limits Analysis Method Sampling Samples
Measurement | Requirement Equipment Used | Filtered
(L/FIN)
82545 Report ft In Situ Semi-Annually; twice
Water Level Relative to NGVD per year
00620 Report mg/L Grab Semi-Annually; twice
Nitrogen, Nitrate, Total (as N) per year
70295 Report mg/L Grab Semi-Annually; twice
Solids, Total Dissolved (TDS) per year
00978 Report ug/L Grab Semi-Annually; twice
|Arsenic, Total Recoverable per year
00940 Report mg/L Grab Semi-Annually; twice
Chloride (as Cl) per year
74055 Report #/100mL Grab Semi-Annually; twice
Coliform, Fecal per year
00400 Report s.u. In Situ Semi-Annually; twice
pH per year
00945 Report mg/L Grab Semi-Annually; twice
Sulfate, Total per year
00070 Report NTU Grab Semi-Annually; twice
Turbidity per year
00923 Report mg/L Grab Semi-Annually; twice
Sodium, Total Recoverable per year

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my knowledge and
belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

| DATE (mm/dd/yyyy)

COMMENTS AND EXPLANATION (Reference all attachments here):

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d

GROUNDWATER MONITORING REPORT - PART D

Facility Name: South Cross Bayou AWWTF Monitoring Well ID: MWI-03
Permit Number: FLO0040436-023-DW1P Well Type: Intermediate Report Frequency: Semi-annually
County: Pinellas Description: Belleair CC (MW-5) Program: Domestic
Office: Southwest District Re-submitted DMR: O
Monitoring Period From: To: Date Sample Obtained:
Time Sample Obtained:
Was the well purged before sampling? __Yes ___ No
Parameter PARM Code Sample Permit Units Sample Type |Frequency of Analysis| Detection Limits Analysis Method Sampling Samples
Measurement | Requirement Equipment Used | Filtered
(L/FIN)
82545 Report ft In Situ Semi-Annually; twice
IWater Level Relative to NGVD per year
00620 Report mg/L Grab Semi-Annually; twice
Nitrogen, Nitrate, Total (as N) per year
70295 Report mg/L Grab Semi-Annually; twice
Solids, Total Dissolved (TDS) per year
00978 Report ug/L Grab Semi-Annually; twice
JArsenic, Total Recoverable per year
00940 Report mg/L Grab Semi-Annually; twice
Chloride (as Cl) per year
74055 Report #/100mL Grab Semi-Annually; twice
Coliform, Fecal per year
00400 Report S.u. In Situ Semi-Annually; twice
pH per year
00945 Report mg/L Grab Semi-Annually; twice
Sulfate, Total per year
00070 Report NTU Grab Semi-Annually; twice
Turbidity per year
00923 Report mg/L Grab Semi-Annually; twice
Sodium, Total Recoverable per year

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my knowledge and
belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

| DATE (mm/dd/yyyy)

COMMENTS AND EXPLANATION (Reference all attachments here):

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Reference for Section I11.d
INSTRUCTIONS FOR COMPLETING THE WASTEWATER DISCHARGE MONITORING REPORT

Read these instructions before completing the DMR. Hard copies and/or electronic copies of the required parts of the DMR were provided with the permit. All required information shall be completed in full and typed or printed in
ink. A signed, original DMR shall be mailed to the address printed on the DMR by the 28" of the month following the monitoring period. Facilities who submit their DMR(s) electronically through eDMR do not need to submit a
hardcopy DMR. The DMR shall not be submitted before the end of the monitoring period.

The DMR consists of three parts--A, B, and D--all of which may or may not be applicable to every facility. Facilities may have one or more Part A's for reporting effluent or reclaimed water data. All domestic wastewater facilities
will have a Part B for reporting daily sample results. Part D is used for reporting ground water monitoring well data.

When results are not available, the following codes should be used on parts A and D of the DMR and an explanation provided where appropriate. Note: Codes used on Part B for raw data are different.

CODE DESCRIPTION/INSTRUCTIONS CODE DESCRIPTION/INSTRUCTIONS
ANC Analysis not conducted. NOD No discharge from/to site.
DRY Dry Well OPS Operations were shutdown so no sample could be taken.
FLD Flood disaster. OTH Other. Please enter an explanation of why monitoring data were not available.
IFS Insufficient flow for sampling. SEF Sampling equipment failure.
LS Lost sample.
MNR Monitoring not required this period.

When reporting analytical results that fall below a laboratory's reported method detection limits or practical quantification limits, the following instructions should be used, unless indicated otherwise in the permit or on the DMR:

=

Results greater than or equal to the PQL shall be reported as the measured quantity.

2. Results less than the PQL and greater than or equal to the MDL shall be reported as the laboratory's MDL value. These values shall be deemed equal to the MDL when necessary to calculate an average for that parameter and
when determining compliance with permit limits.

3. Results less than the MDL shall be reported by entering a less than sign ("<") followed by the laboratory's MDL value, e.g. < 0.001. A value of one-half the MDL or one-half the effluent limit, whichever is lower, shall be

used for that sample when necessary to calculate an average for that parameter. Values less than the MDL are considered to demonstrate compliance with an effluent limitation.

PART A -DISCHARGE MONITORING REPORT (DMR)

Part A of the DMR is comprised of one or more sections, each having its own header information. Facility information is preprinted in the header as well as the monitoring group number, whether the limits and monitoring
requirements are interim or final, and the required submittal frequency (e.g. monthly, annually, quarterly, etc.). Submit Part A based on the required reporting frequency in the header and the instructions shown in the permit. The
following should be completed by the permittee or authorized representative:

Resubmitted DMR: Check this box if this DMR is being re-submitted because there was information missing from or information that needed correction on a previously submitted DMR. The information that is being revised
should be clearly noted on the re-submitted DMR (e.g. highlight, circle, etc.)

No Discharge From Site: Check this box if no discharge occurs and, as a result, there are no data or codes to be entered for all of the parameters on the DMR for the entire monitoring group number; however, if the monitoring
group includes other monitoring locations (e.g., influent sampling), the "NOD" code should be used to individually denote those parameters for which there was no discharge.

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.

Sample Measurement: Before filling in sample measurements in the table, check to see that the data collected correspond to the limit indicated on the DMR (i.e. interim or final) and that the data correspond to the monitoring group
number in the header. Enter the data or calculated results for each parameter on this row in the non-shaded area above the limit. Be sure the result being entered corresponds to the appropriate statistical base code (e.g. annual average,
monthly average, single sample maximum, etc.) and units. Data qualifier codes are not to be reported on Part A.

No. Ex.: Enter the number of sample measurements during the monitoring period that exceeded the permit limit for each parameter in the non-shaded area. If none, enter zero.

Frequency of Analysis: The shaded areas in this column contain the minimum number of times the measurement is required to be made according to the permit. Enter the actual number of times the measurement was made in the
space above the shaded area.

Sample Type: The shaded areas in this column contain the type of sample (e.g. grab, composite, continuous) required by the permit. Enter the actual sample type that was taken in the space above the shaded area.

Signature: This report must be signed in accordance with Rule 62-620.305, F.A.C. Type or print the name and title of the signing official. Include the telephone number where the official may be reached in the event there are
questions concerning this report. Enter the date when the report is signed.

Comment and Explanation of Any Violations: Use this area to explain any exceedances, any upset or by-pass events, or other items which require explanation. If more space is needed, reference all attachments in this area.

DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d
PART B - DAILY SAMPLE RESULTS

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.

Daily Monitoring Results: Transfer all analytical data from your facility's laboratory or a contract laboratory's data sheets for all day(s) that samples were collected. Record the data in the units indicated. Table 1 in Chapter 62-160,
F.A.C., contains a complete list of all the data qualifier codes that your laboratory may use when reporting analytical results. However, when transferring numerical results onto Part B of the DMR, only the following data qualifier
codes should be used and an explanation provided where appropriate.

CODE | DESCRIPTION/INSTRUCTIONS
< The compound was analyzed for but not detected.
A Value reported is the mean (average) of two or more determinations.
J Estimated value, value not accurate.
Q Sample held beyond the actual holding time.
Y Laboratory analysis was from an unpreserved or improperly preserved sample.

To calculate the monthly average, add each reported value to get a total. For flow, divide this total by the number of days in the month. For all other parameters, divide the total by the number of observations.
Plant Staffing: List the name, certificate number, and class of all state certified operators operating the facility during the monitoring period. Use additional sheets as necessary.

PART D - GROUND WATER MONITORING REPORT

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.
Date Sample Obtained: Enter the date the sample was taken. Also, check whether or not the well was purged before sampling.

Time Sample Obtained: Enter the time the sample was taken.

Sample Measurement: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. Data qualifier codes are not to be reported on Part D.

Detection Limits: Record the detection limits of the analytical methods used.

Analysis Method: Indicate the analytical method used. Record the method number from Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources.

Sampling Equipment Used: Indicate the procedure used to collect the sample (e.qg. airlift, bucket/bailer, centrifugal pump, etc.)

Samples Filtered: Indicate whether the sample obtained was filtered by laboratory (L), filtered in field (F), or unfiltered (N).

Signature: This report must be signed in accordance with Rule 62-620.305, F.A.C. Type or print the name and title of the signing official. Include the telephone number where the official may be reached in the event there are
questions concerning this report. Enter the date when the report is signed.

Comments and Explanation: Use this space to make any comments on or explanations of results that are unexpected. If more space is needed, reference all attachments in this area.

SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES

Flow (Limited Wet Weather Discharge): Enter the measured average flow rate during the period of discharge or divide gallons discharged by duration of discharge (converted into days). Record in million gallons per day (MGD).
Flow (Upstream): Enter the average flow rate in the receiving stream upstream from the point of discharge for the period of discharge. The average flow rate can be calculated based on two measurements; one made at the start and
one made at the end of the discharge period. Measurements are to be made at the upstream gauging station described in the permit.

Actual Stream Dilution Ratio: To calculate the Actual Stream Dilution Ratio, divide the average upstream flow rate by the average discharge flow rate. Enter the Actual Stream Dilution Ratio accurate to the nearest 0.1.

No. of Days the SDF > Stream Dilution Ratio: For each day of discharge, compare the minimum Stream Dilution Factor (SDF) from the permit to the calculated Stream Dilution Ratio. On Part B of the DMR, enter an asterisk
(*) if the SDF is greater than the Stream Dilution Ratio on any day of discharge. On Part A of the DMR, add up the days with an "*" and record the total number of days the Stream Dilution Factor was greater than the Stream
Dilution Ratio.

CBOD;: Enter the average CBOD; of the reclaimed water discharged during the period shown in duration of discharge.

TKN: Enter the average TKN of the reclaimed water discharged during the period shown in duration of discharge.

Actual Rainfall: Enter the actual rainfall for each day on Part B. Enter the actual cumulative rainfall to date for this calendar year and the actual total monthly rainfall on Part A. The cumulative rainfall to date for this calendar year
is the total amount of rain, in inches, that has been recorded since January 1 of the current year through the month for which this DMR contains data.

Rainfall During Average Rainfall Year: On Part A, enter the total monthly rainfall during the average rainfall year and the cumulative rainfall for the average rainfall year. The cumulative rainfall for the average rainfall year is
the amount of rain, in inches, which fell during the average rainfall year from January through the month for which this DMR contains data.

No. of Days LWWD Activated During Calendar Year: Enter the cumulative number of days that the limited wet weather discharge was activated since January 1 of the current year.

Reason for Discharge: Attach to the DMR a brief explanation of the factors contributing to the need to activate the limited wet weather discharge.

DEP Form 62-620.910(10), Effective Nov. 29, 1994



Reference for Section I11.d

FACT SHEET
FOR
STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT
PERMIT NUMBER: FLO0040436-023 (Major)
FACILITY NAME: South Cross Bayou WRF

FACILITY LOCATION: 7401 54th Ave N, St Petersburg, FL 33709-1374
Pinellas County

NAME OF PERMITTEE: Pinellas County Utilities
PERMIT WRITER: Astrid Flores Thiebaud

1. SUMMARY OF APPLICATION

a. Chronology of Application

Application Number: FL0040436-023-DW1P

Application Submittal Date: March 22, 2017

b. Type of Facility
Domestic Wastewater Treatment Plant
Ownership Type: County

SIC Code: 4952

c. Facility Capacity

Existing Permitted Capacity: 33 mgd Annual Average Daily Flow
Proposed Increase in Permitted Capacity: 0 mgd Annual Average Daily Flow
Proposed Total Permitted Capacity: 33 mgd Annual Average Daily Flow

d. Description of Wastewater Treatment

An existing 33.0 million gallons per day (MGD) annual average daily flow (AADF) permitted capacity Type | dual
train advanced domestic wastewater treatment plant consisting of the following components: an influent array which
includes a pumping station with grinders and coarse screens, an influent line from Madeira Beach service area, an
influent line from Boca Ciega/McKay Creek service areas and a septage receiving station with four holding tanks
of 13,500 gallons each, totaling 54,000 gallons, and two septage transfer pumps; a headworks with three Hydro-
Dyne mechanical screens, with bypasses, and a grit removal system consisting of fourteen free vortex grit removal
units with two grit classifiers and associated de-watering equipment; and a flow splitter system which divides flow
between the North and South trains.

The North train, rated at 18 MGD, consists of: five primary clarifiers of 3,000 ft2 surface area each, for a total of
15,000 ft2, and a total volume of 1,687,500 gallons; two primary sludge pumps; two anoxic basins of 930,000 gallons
each, providing a total capacity of 1,860,000 gallons, six secondary aeration basins using fine bubble membrane
diffusers, two of 1,800,000 gallons volume, and four of 1,500,000 gallons volume, providing a total capacity of
9,600,000 gallons and four final clarifiers with a total surface area of 45,216 ft2 and a total volume of 5,086,800
gallons.

The South train, rated at 15 MGD, consists of: four primary clarifiers of 3,000 ft2 surface area each, for a total of
12,000 ft2, and a total volume of 1,350,000 gallons; two primary sludge pumps; three anoxic basins of 458,000



Reference for Section II1.d

gallons each, providing a total capacity of 1,374,000 gallons, with four internal recycle pumps; six secondary
aeration basins using fine bubble membrane diffusers, two of 1,338,500 gallons volume, and four of 1,330,000
gallons volume, providing a total capacity of 7,997,000 gallons and four final clarifiers with a total surface area of
45,216 ft2 and a total volume of 5,086,800 gallons.

Effluent from both trains is directed to the filter feed pump station, wet well volume of 34,400 gallons, with seven
vertical turbine pumps, thence through a static mixer basin to the de-nitrification filters. Excess effluent flow may
be directed to the plant flow equalization basin from which it is returned to the filter feed wet well. The de-
nitrification filter system consists of twelve automatically backwashed filter cells, with a total surface area of 9,863
ft2 and a total volume of approximately 1,770,680 gallons. The denitrification filters system has a clearwell with a
maximum volume of 392,000 gallons and a working volume of 98,000 gallons; and a mudwell with a working
volume of 200,000 gallons. Backwash from the filter system is returned through the plant drainage system to the
influent of the grit removal system.

Effluent from the de-nitrification filters can be directed to the dual channel chlorine contact chamber with a total
volume of 1,350,000 gallons and to the UV disinfection system. Effluent to be discharged from the chlorine contact
chamber is directed to the effluent transfer pumping station, withdrawn from the reclaimed water line, de-chlorinated
with sulfur dioxide, mixed with the effluent from the UV system, reaerated with a dual channel aeration cascade and
directed to the outfall described below. Public access reuse water is directed from the effluent transfer pumping
station to three above ground storage tanks of 6,030,000 gallons each, providing a total on-site storage of 18,090,000
gallons. The reclaimed water is then directed to the Master Urban Reuse System and to on-site reclaimed water
usage. This facility is designed to meet advanced wastewater treatment with high level disinfection.

Odor control facilities have been installed on the septage holding basin, the plant influent pumping station, the
headworks mechanical screens and grit removal system, the grit de-watering system, and the biosolids treatment
system. Chemical feeds are available. Alum and polymer may be added to the final clarifiers. Methanol and other
carbon sources, alum, and polymer are available in the static mixer prior to the denitrification filters. Standby
electrical power is provided by 10 autostart generators totaling 14,650 KW. There are also two standby diesel blower
units available. A SCADA system is used for plant and pumping station monitor and control.

The existing biosolids treatment system consists of: two anaerobic digesters of 800,000 gallons capacity each, with
a methane gas storage system, consisting of a gas/sludge storage tank with floating cover and associated piping and
appurtenances; three rotary drum thickeners, three dewatering centrifuges and a polymer feed system and multiple
sludge storage tanks, storing primary, waste activated, and thickened sludge, of 3,281,000 gallons total capacity.
Supernatant/centrate is returned to the head of the South train through drainage lift station #1. De-watered
unstabilized biosolids may be transported to a permitted Biosolids Management Facility for further treatment. The
facility also consists of the operation of a biosolids pelletizing facility with a permitted capacity of 11,000 dry tons
per year (DTY). The system consists of: a cake unloading facility; a wet storage bin; a gas fueled furnace (using
either natural or digester gas); a rotary drum dryer; a mixer; a recycle bin; a pre-separator and poly-cyclone; a sub
cooler and venturi scrubber; a vibrating screen and crusher; an induced draft fan; a regenerative thermal oxidizer; a
pellet cooler heat exchanger; two 60 ton product storage silos; a truck loading facility; a fugitive dust system
baghouse, building odor control and a 750 KW backup generator for emergency power supply. The operation is
fully automated using PLC and PC-based interface applications for monitoring and control. Biosolids processed in
the pelletizer may be disposed of by means of marketing and distribution. The pelletizing facility at the South Cross
Bayou facility is designated as an 11,000 DTY Biosolids Treatment Facility and may accept unstabilized sludges
from other Pinellas County wastewater treatment facilities for treatment

.e. Description of Effluent Disposal and Land Application Sites (as reported by applicant)

Surface Water Discharge

D-001: An existing 20 MGD annual average daily flow (AADF) permitted discharge to Joe's Creek, Class |11 Marine
waters, (WBID# 1668E). Joe’s Creek flows into WBID 1641 of Cross Bayou Canal Class I1l Marine waters. Cross
Bayou Canal flows into WBID 1618C of Long Bayou/Cross Bayou Class Il Marine waters. The outfall structure
is approximately 310-foot-long weir running parallel to the east bank of Joe’s Creek overflowing through drain holes

over rip-rap along the bank into the creek. The point of discharge is located approximately at latitude 27°49' 32" N,
longitude 82°44' 36" W.



Reference for Section II1.d

D-002 and D-003: Golf course irrigation reclaimed water storage lakes which may intermittently discharge through
the stormwater management and control system during storm events. These lakes are located at Belleview Biltmore
Country Club Golf Course Pond # 1 (D-002) and Belleair Country Club Pond # 2 Golf Course (D-003). Each course
will carry additional NPDES outfall designations as shown, and the lake discharge locations will be monitored for
number of occurrences and duration of discharges

Land Application

R-001: An existing 33.0 MGD annual average daily flow (AADF) permitted capacity slow-rate public access (R-
001) consisting of an existing Master Urban Reuse System. The system service area covering about 57 square miles
is described in detail in Permit Condition Section IV and is shown on the map entitled "Pinellas County Reclaimed
Water Service Area" dated July 29, 2002, provided by Pinellas County Utilities. The system provides reclaimed
water to unincorporated Central Pinellas County as well as a number of incorporated users as listed in Permit
Condition Section IV.

SUMMARY OF SURFACE WATER DISCHARGE

1. This facility does not have a new or expanded discharge to surface waters.

2. The Department does not anticipate adverse impacts on threatened or endangered species as a result of permit
issuance.

3. The following exceedances were noted during the previous permit cycle:

Date Parameters Value | Limit Units Date
1/31/2017 BOD, Carbonaceous 5 day, 20C 28 10.0 MG/L MB
4/30/2016 BOD, Carbonaceous 5 day, 20C 16 10.0 MG/L MB
3/31/2016 BOD, Carbonaceous 5 day, 20C 12 10.0 MG/L MB
11/30/2015 BOD, Carbonaceous 5 day, 20C 21 10.0 MG/L MB
10/31/2015 BOD, Carbonaceous 5 day, 20C 18 10.0 MG/L MB
9/30/2015 BOD, Carbonaceous 5 day, 20C 14 10.0 MG/L MB
2/28/2013 BOD, Carbonaceous 5 day, 20C 22 10.0 MG/L MB
5/31/2012 BOD, Carbonaceous 5 day, 20C 15 10.0 MG/L MB
3/31/2012 BOD, Carbonaceous 5 day, 20C 12 10.0 MG/L MB
11/30/2015 BOD, Carbonaceous 5 day, 20C 8.5 75 MG/L WA
5/31/2012 Chlorine, Total Residual 0.13 .01 MG/L MB
6/30/2016 Coliform, Fecal 200 25.0 #/100mL MD
5/31/2016 Coliform, Fecal 45 25.0 #/100mL MD
9/30/2015 Coliform, Fecal 50 25.0 #/100ML MD
8/31/2016 Coliform, Fecal, % less than 71 75.0 percent | TM

detection
7/31/2016 Coliform, Fecal, % less than 62 75.0 percent | TM
detection
9/30/2015 Coliform, Fecal, % less than 33 75.0 percent | TM
detection
8/31/2015 Coliform, diig;'i'oof less than 33 75.0 percent | TM
7/31/2015 Coliform, dii:gt'i'oof less than 73 75.0 percent | TM
11/30/2015 IC25 Statre 7day Chr Mendia 71.2 100.0 percent ME
9/30/2016 IC25 Statre 7day Chr Mysid Bahia 35 100.0 percent ME
8/31/2016 IC25 Statre 7day Chr Mysid Bahia | 78.8 100.0 percent ME
5/31/2015 IC25 Statre 7day Chr Mysid Bahia | 66.7 100.0 percent ME
3/31/2014 IC25 Statre 7day Chr Mysid Bahia | 82.8 100 percent ME




Reference for Section I11.d

2/28/2014 IC25 Statre 7day Chr Mysid Bahia 78 100 percent ME
5/31/2013 IC25 Statre 7day Chr Mysid Bahia | 2.36 100 percent ME
10/31/2015 Nitrogen, Total 7.1 6.0 MG/L MB
9/30/2015 Nitrogen, Total 7 6.0 MG/L MB
8/31/2015 Nitrogen, Total 7.3 6.0 MG/L MB
4/30/2015 Nitrogen, Total 7 6.0 MG/L MB
2/28/2014 Nitrogen, Total 7.44 6.0 MG/L MB
10/31/2015 Nitrogen, Total 6 4.5 MG/L WA
9/30/2015 Nitrogen, Total 5.6 4.5 MG/L WA
8/31/2015 Nitrogen, Total 5.8 4.5 MG/L WA
5/31/2015 Nitrogen, Total 2.2 4.5 MG/L WA
10/31/2015 Nitrogen, Total 3.96 3.75 MG/L MK
9/30/2015 Nitrogen, Total 4,94 3.75 MG/L MK
8/31/2015 Nitrogen, Total 4.41 3.75 MG/L MK
3/31/2013 Nitrogen, Total 6.1 3.75 MG/L MK
12/31/2012 Nitrogen, Total 5.31 3.75 MG/L MK
10/31/2014 Oxygen, Dissolved (DO) 4 5.0 MG/L ME
4/30/2013 Oxygen, Dissolved (DO) 5.23 5.0 MG/L ME
12/31/2012 Oxygen, Dissolved (DO) 4.08 5.0 MG/L ME
12/31/2012 Phosphorus, Total (as P) 2.17 1.25 MG/L MK
9/30/2014 Solids, Total Suspended 15 5.0 MG/L MB
4/30/2013 Solids, Total Suspended 18 5.0 MG/L MB
2/28/2013 Solids, Total Suspended 7 5.0 MG/L MB
5/31/2012 Solids, Total Suspended 9 5.0 MG/L MB
8/31/2015 Ultraviolet Light Transmittance 36.96 51.0 percent ME
5/31/2015 Ultraviolet Light Transmittance 51.21 51.0 percent ME

3. BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS

a. This facility is authorized to discharge effluent from Outfall D-001 to Joe's Creek, WBID 1668E, Class Il1
Marine waters, based on the following:

Parameter Units Max/ | Limit | Statistical Basis Rationale
Min

Flow MGD Max 20 Annual Average | 62-600.700(2)(b) FAC
Flow MGD Max | Report | Monthly Average | 62-600.700(2)(b) FAC
BOD, Carbonaceous mg/L Max 5.0 Annual Average | 403.086(4)(a)1. FS & 62-600.740(2)(b)1.
5 day, 20C FAC
BOD, Carbonaceous mg/L Max 6.25 Monthly Average | 62-600.740(2)(b)2. FAC
5 day, 20C
BOD, Carbonaceous mg/L Max 7.5 Weekly Average | 62-600.740(2)(b)3. FAC
5 day, 20C
BOD, Carbonaceous mg/L Max 10.0 Single Sample | 62-600.740(2)(b)4. FAC
5 day, 20C
Solids, Total mg/L Max 5.0 Annual Average | 403.086(4)(a)l. FS & 62-
Suspended 600.740(1)(b)2.a. FAC




Reference for Section III.d

Parameter Units Max/ | Limit | Statistical Basis Rationale
Min
Solids, Total mg/L Max 6.25 Monthly Average | 62-600.740(2)(b)2. FAC
Suspended
Solids, Total mg/L Max 7.5 Weekly Average | 62-600.740(2)(b)3. FAC
Suspended
Solids, Total mg/L Max 10.0 Single Sample | 62-600.740(2)(b)4. FAC
Suspended
Nitrogen, Total mg/L Max 3.0 Annual Average | 403.086(4)(a)3. FS & 62-600.740(2)(b)1.
FAC
Nitrogen, Total mg/L Max 3.75 Monthly Average | 62-600.740(2)(b)2. FAC
Nitrogen, Total mg/L Max 4.5 Weekly Average | 62-600.740(2)(b)3. FAC
Nitrogen, Total mg/L Max 6.0 Single Sample | 62-600.740(2)(b)4. FAC
Phosphorus, Total mg/L Max 1.0 Annual Average | 403.086(4)(a)4. FS & 62-600.740(2)(b)1.
(as P) FAC
Phosphorus, Total mg/L Max 1.25 Monthly Average | 62-600.740(2)(b)2. FAC
(as P)
Phosphorus, Total mg/L Max 1.5 Weekly Average | 62-600.740(2)(b)3. FAC
(as P)
Phosphorus, Total mg/L Max 2.0 Single Sample 62-600.740(2)(b)4. FAC
(as P)
Solids, Total mg/L Max 5.0 Single Sample 62-600.440(6)(a)3. FAC
Suspended
pH S.u. Min 6.5 Single Sample 62-600.445 FAC
pH S.u. Max 8.5 Single Sample 62-600.445 FAC
Coliform, Fecal, % percent Min 75 Monthly Total | 62-600.440(6)(a)l. FAC
less than detection
Coliform, Fecal #/100mL Max 25 Single Sample | 62-600.440(6)(a)2. FAC
Chlorine, Total mg/L Min 1.0 Single Sample | 62-600.440(6)(b) FAC

Residual (For
Disinfection)

Chlorine, Total mg/L Max 0.01 Single Sample | 62-600.440(2) & 62-302.530(18) FAC
Residual (For
Dechlorination)

Enterococci #/100mL Max | Report Single Sample

Enterococci #/100mL Max 35 Monthly 62-302.530(6)(a)FAC
Geometric Mean

Enterococci #/100mL Max 130 90th Percentile | 62-302.530(6)(c)FAC

Oxygen, Dissolved mg/L Min 5.0 Single Sample | 62-302.530(31)FAC

(DO)

Chlorodibromometh ug/L Max 34 Annual Average | 62-302.530(35)(b)2 FAC

ane

Chlorodibromometh ug/L Max | Report Single Sample | 62-302.530(35)(b)2 FAC

ane

Dichlorobromometh ug/L Max 22 Annual Average | 62-302.530(35)(b)5 FAC

ane

Dichlorobromometh ug/L Max | Report Single Sample | 62-302.530(35)(b)5 FAC

ane

Chronic Whole percent Min 100 Single Sample | 62-302.530(20) & (62) FAC and 62-

Effluent Toxicity, 7- 4.241(1)(b) FAC

Day IC25

(Americamysis
(Mysidopsis) bahia)

Chronic Whole percent Min 100 Single Sample | 62-302.530(20) & (62) FAC and 62-
Effluent Toxicity, 7- 4.241(1)(b) FAC

Day IC25 (Menidia
beryllina)




Reference for Section I11.d

Parameter Units Max/ | Limit | Statistical Basis Rationale
Min
Flow Rate gpd Max | Report | Daily Maximum | 62-600.440(1) FAC, as required for the
UV system design
Ultraviolet Light mW-s/sqcm Min 100 Single Sample | 62-600.440(1) FAC, as required for the
Dosage UV system design
Ultraviolet Light percent Min 51 Single Sample | 62-600.440(1) FAC, as required for the
Transmittance UV system design
Ultraviolet Light uw/sgcm Min | Report Single Sample | 62-600.440(1) FAC, as required for the
Intensity UV system design
Turbidity NTU Min | Report Single Sample | 62-600.440(1) FAC, as required for the
UV system design
(1) Effluent limitations are based on a Level | WQBEL developed by District staff and available in the District

()

3)

(4)

(5)

(6)

()

(8)

permit files. Additionally, effluent limitations are based on Rule 62-302, F.A.C.-Class 11l Marine Standards,
Rule 62-600, F.A.C. and 403.086, F.S.

This facility has provided reasonable assurance that the discharge will not adversely affect the designated use
of the receiving water. The data collected by FDEP, reported on the DMRs and provided in the application
package, have been evaluated in accordance with the Department's reasonable assurance procedures to ensure
that no limits other than those included in this permit are needed to maintain Florida water quality standards.

The facility discharges directly through Outfall D-001 to the tidal segment of St. Joe’s Creek (WBID 1668E),
a Class 3M Estuary. The current comprehensive list of verified impaired waters (verified list) identifies this
receiving water as impaired for dissolved oxygen, nutrients (based on chlorophyll), and mercury. Note that
the Department has adopted a statewide TMDL for mercury, and is in the process of removing mercury from
the impaired waters list when basin assessments are updated.

The first and second downstream waters are Cross Canal, (WBID1641), a Class 3M Estuary and Long
Bayou/Cross Bayou, (WBID1618C), a Class 3M Estuary. Both WBIDs are in the verified list as impaired for
dissolved oxygen, nutrients (based on chlorophyll), fecal coliforms and mercury.

The subsequent downstream water is Boca Ciega Bay North, WBID 1694B, a Class 3M Estuary also
identified as Estuary Nutrient Region ENRB5 within the overall Tampa Bay Estuary System. The estuary
specific criteria for this waterbody in Rule 62-302.532(1)(b), F.A.C. are considered a hierarchy 1 site-specific
NNC pursuant to Rule 62-302.532(2)(a), F.A.C. This WBID is on the verified list as impaired for mercury.

The receiving stream (Joe’s Creek, WBID 1668E), and downstream waters (Cross Bayou Canal -WBID 1641,
Long Bayou/Cross Bayou -WBID 1618C and Boca Ciega Bay North-WBID 1694B) were considered during
the numeric nutrient criteria (NNC) evaluation for this facility.

Joe’s Creek-WBID 1668E and WBID 1618C are on the EPA 303D list for dissolved oxygen, chlorophyll-a and
fecal coliform. However, The Department’s Watershed Assessment Section has indicated that the St. Joe’s
Creek (WBID 1668E), Cross Canal, (WBID1641) and Long Bayou/Cross Bayou, (WBID1618C) are tidally
influenced. In accordance with subsection 62-302.200(36), F.A.C., paragraph 62-302.531(2)(c), F.A.C., and
“Implementation of Florida’s Numeric Nutrient Standards,” dated April 2013, adopted and incorporated by
reference in subsection 62-302.300(19), F.A.C., waters that qualify as tidally influenced segments under
paragraph 62-302.200(36)(a), F.A.C., are subject to the narrative nutrient criterion established in paragraph 62-
302.530(90)(b), F.A.C., rather than the numeric criteria for streams described in paragraph 62-302.531(2)(c),
F.A.C. In addition, the verified list of impaired waters notes that the nutrient and DO impairments in the direct
and downstream waters have medium priority for TMDL development

The permit requires sampling for total nitrogen and total phosphorus, with permit limits that are established by
Florida Statute (403.086, F.S.) and Rule 62-600.740, F.A.C. Total nitrogen and total phosphorus concentration
limits remain the same as in the previous permit. There is no increase in permitted surface water discharge
capacity for this facility, therefore no increase in nutrient loading is anticipated.




Reference for Section II1.d

(9) There is a statewide TMDL for mercury. The industrial pretreatment program addresses the mercury

minimization plan requirements for this facility.

(10) In accordance with Rule 62-600.420, all domestic wastewater facilities are required, at a minimum, to provide
secondary treatment of wastewater. New facilities and modifications of existing facilities shall be designed to
achieve an effluent after disinfection containing not more than 20 mg/L CBODS5 and 20 mg/L TSS, or 90%
removal of each of these pollutants from the wastewater influent, whichever is more stringent. All facilities
shall be operated to achieve, at a minimum, the specified effluent limitations (20 mg/L). This facility has
continuously met the limits specified in condition 1.A.1 of the permit which is the most stringent.

This facility is authorized to direct reclaimed water to Reuse System R-001, a slow-rate public access system, based on

the following:
Parameter Units Max/ | Limit | Statistical Basis Rationale
Min
Flow MGD Max 33.0 | Annual Average | 62-600.700(2)(b) & 62-610.810(5) FAC
Flow MGD Max | Report | Monthly Average | 62-600.700(2)(b) & 62-610.810(5) FAC
BOD, Carbonaceous n Max 20.0 | Annual Average | 62-610.460 & 62-600.420(3)(a)l. FAC
5 day, 20C Mg
BOD, Carbonaceous / Max 30.0 | Monthly Average | 62-610.460 & 62-600.420(3)(a)2. FAC
5 day, 20C mg/L
BOD, Carbonaceous Max 45.0 | Weekly Average | 62-610.460 & 62-600.420(3)(a)3. FAC
mg/L
5 day, 20C
BOD, Carbonaceous Max 60.0 | Single Sample 62-610.460 & 62-600.420(3)(a)4. FAC
mg/L
5 day, 20C
Solids, Total ma/L. Max 5.0 Single Sample 62-610.460(1) & 62-600.440(6)(a)3. FAC
Suspended 9
Coliform, Fecal, % ercent Min 75 Monthly Total 62-610.460 & 62-600.440(6)(a)1. FAC
less than detection P
Coliform, Fecal #/100mL Max 25 Single Sample 62-610.460 & 62-600.440(6)(a)2. FAC
pH S.u. Min 6.0 Single Sample 62-600.445 FAC
pH S.u. Max 8.5 Single Sample 62-600.445 FAC
Chlorine, Total Min 1.0 Single Sample 62-600.440(6)(b), 62-610.460(2), & 62-
Residual (For mg/L 610.463(2) FAC
Disinfection)
Turbidity NTU Max | Report | Single Sample
Giardia cysts/100L Max | Report | Single Sample 62-610.463(4) FAC
Cryptosporidium oocysts/100L | Max [ Report | Single Sample 62-610.463(4) FAC
Flow Rate gpd Max | Report | Daily Maximum
Ultraviolet Light Min 100 Single Sample 62-600.440(1) FAC, As required for the
mW-s/sqcm .
Dosage UV system design
Ultraviolet Light ercent Min 51 Single Sample 62-600.440(1) FAC, As required for the
Transmittance P UV system design
Ultraviolet Light Min | Report | Single Sample 62-600.440(1) FAC, As required for the
. uw/sgcm .
Intensity UV system design
Other Limitations and Monitoring Requirements:
Parameter Units Max/ | Limit [ Statistical Basis Rationale
Min
Flow MGD Max 33 Annual Average | 62-600.700(2)(b) FAC
Max | Report [ Monthly 62-600.700(2)(b) FAC

Average




Reference for Section II1.d

Parameter Units Max/ [ Limit | Statistical Basis Rationale
Min
Percent Capacity, percent Max | Report | Monthly 62-600.405(4) FAC
(TMADF/Permitted Average
Capacity) x 100
BOD, mg/L Max | Report | Single Sample 62-600.660(1) FAC

Carbonaceous 5
day, 20C (Influent)

Solids, Total mg/L Max | Report | Single Sample 62-600.660(1) FAC

Suspended (Influent)

Monitoring - - - All Parameters 62-600 FAC & 62-699 FAC and/or BPJ of
Frequencies and permit writer

Sample Types

Sampling Locations - - - All Parameters 62-600, 62-610.412, 62-610.463(1), 62-

610.568, 62-610.613 FAC and/or BPJ of
permit writer

4. DISCUSSION OF CHANGES TO PERMIT LIMITATIONS

The current wastewater permit for this facility FL0040436-023-DW1P expires on September 18, 2017. The following items
changed from the current permit:

5.

a)
b)

c)

d)

e)

9)

h)

Minor changes were made to Monitoring Location Site Numbers and sampling location.

The ambient monitoring program was updated to reflect changes requested by the facility and for consistency with
other ambient monitoring requirements.

The Administrative order (AO-155-SW) issued with the previous permit to address potential cyanide exceedances
was closed. Language related to the AO and the total cyanide parameters was removed. The facility provided
reasonable assurance that cyanide exceedances were related to laboratory interference in sample analysis.

The Enterococci parameter was modified to reflect changes to the Water Quality Standards in Rule 62-302-530,
FAC.

The groundwater monitoring plan (GWMP) was modified to reflect the recommendations provided by the
permittee.

Reporting of ground water monitoring results for Specific Conductance, Dissolved Oxygen and Temperature were
removed from the groundwater monitoring plan as these parameters are used to demonstrate sample stability.
Therefore, these parameters are not required to be reported on the DMRs, however the field parameters are recorded
on sampling field sheets for quality assurance and quality control purposes (QA/QC).

The facility requested to remove three groundwater parameters from the permit monitoring requirements; Total
Recoverable Cadmium, Total Recoverable Chromium, and Total Recoverable Lead. Removal of these three
parameters was based on the Department evaluation of the data collected from 1/31/12 to 1/31/17. The monitoring
results for these metals were consistently below the regulatory limits for groundwater, therefore, the data was
analyzed through the reasonable assurance verification worksheet (RAV). Based on the results of the RAV and
best professional judgement, these parameters were removed from the groundwater monitoring plan.

The GWMP was evaluated by the permittee and a Technical Memorandum report was submitted on June 16, 2017,
as a part of the request for additional information (RAI) response. Based on the Technical Memorandum and
sample results from the previous permit cycle, several wells were removed from the GWMP and two new wells
will be constructed.

BIOSOLIDS MANAGEMENT REQUIREMENTS




Reference for Section II1.d

Biosolids generated by this facility may be distributed and marketed, transported to a Biosolids Management Facility

(BMF) or disposed in a Class | solid waste landfill. Transferring biosolids to an alternative biosolids treatment facility

does not require a permit modification. However, use of an alternative biosolids treatment facility requires submittal of
a copy of the agreement pursuant to Rule 62-640.880(1) (c), F.A.C., along with a written notification to the Department

at least 30 days before transport of the biosolids. [62-620.320(6), 62-640.880(1)]

See the table below for the rationale for the Class AA biosolids limits and monitoring requirements.

Parameter Units Max/ | Limit | Statistical Basis Rationale
Min

Nitrogen, Sludge, percent Max | Report | Monthly Average | 62-640.650(3)(a)3. FAC
Tot, Dry Wt (as N)
Phosphorus, Sludge, percent Max | Report | Monthly Average | 62-640.650(3)(a)3. FAC
Tot, Dry Wt (as P)
Potassium, Sludge, percent Max | Report | Monthly Average | 62-640.650(3)(a)3. FAC
Tot, Dry Wt (as K)
Arsenic Total, Dry mg/kg Max 75.0 | Single Sample 62-640.700(5)(a) & 650(3)(a)3. FAC
Weight, Sludge Max 41.0 | Monthly Average | 62-640.700(5)(b) & 650(3)(a)3. FAC
Cadmium, Sludge, mg/kg Max 85.0 | Single Sample 62-640.700(5)(a) & 650(3)(a)3. FAC
Tg; Dry Weight (as Max | 39.0 | Monthly Average | 62-640.700(5)(b) & 650(3)(a)3. FAC
C
Copper, Sludge, mg/kg Max | 4300.0 | Single Sample 62-640.700(5)(a) & 650(3)(a)3. FAC
Tot, Dry Wt. (as Max | 1500.0 | Monthly Average | 62-640.700(5)(b) & 650(3)(a)3. FAC
Cu)
Lead, Dry Weight, mg/kg Max | 840.0 | Single Sample 62-640.700(5)(a) & 650(3)(a)3. FAC
Sludge Max | 300.0 | Monthly Average | 62-640.700(5)(b) & 650(3)(a)3. FAC
Mercury, Dry mg/kg Max 57.0 | Single Sample 62-640.700(5)(a) & 650(3)(a)3. FAC
Weight, Sludge Max 17.0 | Monthly Average | 62-640.700(5)(b) & 650(3)(a)3. FAC
Molybdenum, Dry mg/kg Max 75.0 | Single Sample 62-640.700(5)(a) & 650(3)(a)3. FAC
Weight, Sludge
Nickel, Dry Weight, mg/kg Max | 420.0 | Single Sample 62-640.700(5)(a) & 650(3)(a)3. FAC
Sludge Max | 420.0 | Monthly Average | 62-640.700(5)(b) & 650(3)(a)3. FAC
Selenium Sludge mg/kg Max | 100.0 | Single Sample 62-640.700(5)(a) & 650(3)(a)3. FAC
Solid Max | 100.0 | Monthly Average | 62-640.700(5)(b) & 650(3)(a)3. FAC
Zinc, Dry Weight, mg/kg Max | 7500.0 | Single Sample 62-640.700(5)(a) & 650(3)(a)3. FAC
Sludge Max | 2800.0 | Monthly Average | 62-640.700(5)(b) & 650(3)(a)3. FAC
pH S.u. Max | Report | Single Sample 62-640.650(3)(a)3. FAC
Solids, Total, percent Max | Report | Single Sample 62-640.650(3)(a)3. FAC
Sludge, Percent Max | Report | Monthly Average | 62-640.650(3)(a)3. FAC
Coliform, Fecal MPN/g Max | 1000.0 | Single Sample 62-640.600(1)(a) FAC
Salmonella Sludge MPN/4g Max 3.0 Single Sample 62-640.600(1)(a) FAC
Monitoring Frequency All Parameters 62-640.650(3)(a)4. & .850(4)(c) FAC
Pathogen and vector attraction All Parameters 62-640.600 & 650(3)(a)1. FAC
reduction monitoring

See the table below for the rationale for the biosolids quantities monitoring requirements.

Parameter Units Max/ Limit Statistical Basis Rationale
Min

Biosolids Quantity drytons | Max Report Monthly Total 62-640.650(5)(a)1. FAC
(Landfilled)
Biosolids Quantity drytons | Max Report Monthly Total 62-640.650(5)(a)1. FAC
(Received)
Biosolids Quantity drytons | Max Report Monthly Total 62-640.650(5)(a)1. & 850(4)(a) FAC
(Distributed &
Marketed in FL)




Reference for Section II1.d

Parameter Units Max/ Limit Statistical Basis Rationale
Min

Biosolids Quantity drytons | Max Report Monthly Total 62-640.650(5)(a)1. & 850(4)(a) FAC
(Distributed &
Marketed outside FL)

Biosolids Quantity drytons | Max Report Monthly Total 62-640.650(5)(a)1. FAC
(Transferred)

Monitoring Frequency All Parameters 62-640.650(5)(a) FAC

10.

11.

12.

GROUND WATER MONITORING REQUIREMENTS
Ground water monitoring requirements have been established in accordance with Chapters 62-520, 532, 601, 610, and
620, F.A.C.

PERMIT SCHEDULES

The permit schedule includes the following actions:
1) Abandonment of the wells no longer included in the GWMP.

INDUSTRIAL PRETREATMENT REQUIREMENTS

The permittee has an active, approved industrial pretreatment program. The permit includes standard conditions requiring
implementation and enforcement of the existing program.

ADMINISTRATIVE ORDERS (AO) AND CONSENT ORDERS (CO)

This permit is not accompanied by an AO and the facility has not entered into a CO with the Department.

REQUESTED VARIANCES OR ALTERNATIVES TO REQUIRED STANDARDS

No variances were requested for this facility.

THE ADMINISTRATIVE RECORD

The administrative record including application, draft permit, fact sheet, public notice (after release), comments received
and additional information is available for public inspection during normal business hours at the location specified in
item 14. Copies will be provided at a minimal charge per page.

CHANGES FROM COURTESY DRAFT AND DRAFT

A courtesy draft permit copy was sent on August 24, 2017. On August 31, 2017, the Department received comments
from the Pinellas County Utilities on the courtesy copy of Draft permit. Based on the comments received, the permit
was revised as follows:

1) Minor typographical edits and minor changes were made to Monitoring Location Site Numbers and Parameter
Naming.

2) Toxicity species were changed to marine organisms.

3) Ambient Monitoring: Turbidity was removed from the field readings at surface and bottom. In addition, the
mid-depth was modified to change fecal coliform bacteria to Enterococci or E. coli depending when sampled,
if the mid-depth is predominantly freshwater or predominantly marine.

4) Groundwater monitoring sites location were corrected in the groundwater monitoring plan.

5) Class B hiosolids treatment references were removed from the permit.

Changes to the draft permit issued on September 18, 2017, included minor typographical corrections and the addition
of the control elevations for the storage lakes in permit condition 1.A.8.




Reference for Section I11.d

13. PROPOSED SCHEDULE FOR PERMIT ISSUANCE

Draft Permit and Public Notice to Applicant and EPA September 18, 2017

Public Comment Period Beginning: September 29, 2017
Ending: October 29, 2017

Notice of Permit Issuance November 2017
14. DEP CONTACT

Additional information concerning the permit and proposed schedule for permit issuance may be obtained during
normal business hours from:

Astrid Flores Thiebaud
Engineer IV
Southwest District Office

13051 N Telecom Pkwy, Suite 101
Temple Terrace, FL 33637-926

Telephone No.: (813) 470-5760



Reference for Section I11.d

1

2

5

7

5

S

001 NATURAL & DIGESTER GAS FIRED
6 10 LN RO RO IROE BRI IRONEEO NN IR & ® ® @ | @ @ @ | ® FURNACE
002 ROTARY DRUM DRYER
STREAM PROCESS GAS|PROCESS GAS| CIRCULATING| EXHAUST GAS | DEWATERED| — RECYCLED |MXED FEED | DRIED BIOSOLIDS|FINAL BIOSOLIDS| CDOLING WATER | COOLING WATER | COOLING WATER | COOLING WATER|LEAK AR [COMBUSTION AIR | RTO INLET | RTO STACK | NATURAL GAS | DIGESTER GASEY NATURAL GAS |COOLING WATER | COOLING WATER | BUILDING VENT EXHAUST| 03 PRE_SEPARATOR
GAS (AFTER WET CAKE BIOSOLIDS PRODUCT | TRAY CONDENSER | TRAY CONDENSER | PELLET COOLER |PELLET COOLER FURNACE GASES (ASES DRYER DRYER RTO VENTURI VENTURI VENTILATION 004 POLY—CYCLONE
VENTURI) INLET OUTLET INLET OUTLET SCRUBBER INLET | SCRUBBER OUTLET 005 LD, FAN
MASS FLOW LB/HR 50,228 69,028 44,871 14,804 11432 22,008 33,440 24,583 2,573 169,822 178,735 8,030 8,030 4,422 10,176 20,909 20,939 430 331 24 16,343 16,784 52,636 73,569 006 ROTARY VALVE
VOLUMETRIC FLOW ACFM 35,179 21419 11544 3.652 989 2,277 5,152 6,037 160 83 9 11,999 17,993 007 SCREW CONVEYOR
008 ROTARY VALVE
VOLUMETRIC FLOW GPM 339 357 16 16 33 34 009 VIBRATING SCREEN
TENPERATURE F 367 200 125 1o 60 170 1 170 90 35 147 85 95 70 70 1 209 70 70 70 85 116 75 114 010 CRUSHER
. 011 SCREW CONVEYOR
DENSITY LB/FT 0.0285 0.0538 0.0648 0.0676 60 45 (NOTE 1) 48 45 62 62 62 52 00745 0.0745 0.0676 00578 0.045 0.066 0.045 62 62 0.0731 00685 012 BUCKET ELEVATOR
013 RECYCLE BIN
; 9% 0% 0% 0% 0% 288 MG/L
SOLIDS CONTENT %S 21.9% 95.0% 70.0% 95.0% 95.0% /! 282 NG/L o SCREW MATERIAL FEEDER
PRESSURE INCHES W.G. -2 -15 +0.5 -21 +0.2 ~0.0 015 WET CAKE BIN
016 SCREW FEEDER
DRY SOLIDS LB/HR 2,500 20,908 23,408 23,353 2,446 49 5 017 MIXER
HUMIDITY LB/LB 0.0851 0.2448 0.0840 0.0527 0.0458 0.0457 0.0256 018 SCREW CONVEYOR
019 BUCKET ELEVATOR
020 SCREW CONVEYOR
@ 560 021 STORAGE SILO
DIGESTOR GAS 530 021 STORAGE SILO
> NATURAL GAS %> | | 030 FUGETIVE DUST CONTROL SYSTEM
= @ 060 PELLET COOLER
—= 560 003 004 60 070 PNEUMATIC CONVEYOR
> —oo1 002 = 099 TRUCK FILL STATION
~~ COMBUSTION AIR %> @ 500 SUB COOLER
— 510 VENTURI SCRUBBER
- - me ] 510 520 VENTURI FAN
@ 530 BUILDING AR SCRUBBER
MAAAAAAAA S 540 RTO
LEAK AIR 550 STACK
NATURAL 560 pDUCT
COOLING_WATER GAS ==> STACK GASES
—>
COOLING
WATER
[ ] J’__—J;
\ F—— —Co s
[} [}
MECH. DEWATERED SLUDGE L_JI I_— 11
= TRASH
-_— COOLING WATERIy  __~
| DRAIN conn
|
610 ‘r,,,,,,,,‘,,,r 77777 T*f 77777777777777777 - @fj —> DRAIN
\
| o | % | —
\ | \ | @
\
\ \ | | TO ODOR
‘ C } ‘ C | | SCRUBBER
015 \ | \ [ ‘ C 025.003
A‘ ‘ | $ /‘ 021 021 ‘ I .
\
AAAAAAA ] “ | /4] a | |
VAVAVAVAVAVAVAV VAVAVAVAVA‘I . ‘ ‘ — - C O O U N G / ‘ ‘ J
) \ 4 \ \ 03018 —
Project Name PINELLAS |COUNTY 016 L@ 030] | _ — WATER | | nllE
DRYER MODEL DDS—40 013 1 | - [ \ I 025.004
\
Plant Elevation 12 FT ‘LJ‘ | } ! LJ
N2 J !
Design Conditions  24hrs/day 7 days/week ®) @4’ J L 025.005
060,
Water Evaporation Rate | 8,676 los/nr (DESIGN) | O1OE& FMAAAAAAAAAA
Wet Cake Processing Rat S T4 AN
et Cake Processing Rate 30 DTPD 016.002
Wet Cake Dryness 22% DS ¢ -
™\
025.001 P
1
012 = N
A 025.002 &m e M/aN:
A \_/ (PN, N
o5 2 AS BUILT FR | ®% | 4/8/03
1 GENERAL REVISIONS JIA 1/3/02
Q“ 0 CONSTRUCTION ISSUE FR | ®% | 7/3/02
COOLING WATER ~ A S B U | I_T D UPDATED TO 30 DTPD DAN | 8% | 2/27/02
c ISSUED FOR DESIGN REVIEW DAN | 8% | 1/22/02
COOLING WATER
/ft REV EIR REVISION BY APVD DATE
NOTE 1: BULK DENSITY OF DRIED BIOSOLIDS 40—45 Ibs/ft’
1010 COMMERCIAL BLVD. SOUTH ESTIMATED WEIGHT IN LBS: DRAWN BY: DATE TITLE
TEMPERATURE:  AMBIENT CONDITION 7O°F - PINELLAS COUNTY ARLINGTON, TEXAS 76017 R 5 /6/01 PINELLAS COUNTY, FLORIDA
STANDARD CONDITIONS 70°F Klllg % SYNAGRO B e (517)465-5611 /6/ MTI PROCESS DIAGRAM
RELATVE HUMIDITY: _55% ENGNEERNG KESICHES, NG UTILITIES AR teetas (17irz-ssto [ ULSS ONERISE Sercr: | CHECKED 9Y: | DATE MASS BALANCE
PRESSURE: AMBIENT CONDITION 15 PSIA CERTIFIED CORRECT FOR INSTALLATION
STANDARD CONDITIONS 15 PSIA FABRICATION TOLERANCES | APPROVED BY: | DATE ANDRITZ—RUTHNER, INC. SIZE PROJECT DRAWING NUMBER REV

THIS DRANING IS

THIS DRANING IS A TRADE SECRET AND ONLY ENTRUSTED TO THE RECIEVER
NAL USE. WTHOUT THE SICNED WRITTEN COI
MUST NOT BE COPED NDR WADE AVAILAE

FOR HIS' PERSO
ER, INC.

U |
CONSTITUTE A CAUSE FOR LEGAL ACTI

TION. THIS DRAWING NU:
REQUEST OF THE COMPANY.

COPY RIGHTED.

ST BE RETURNED ON

FAX 813

4921 MEMORIAL HIGHWAY
ONE MEMORIAL CENTER, SUITE 300
TAMPA, FLORIDA 33634
PHONE 813 880 8881
880 8882

A Residuals Management Company
1800 Bering Drive, Suite 1000
Houston, Texas ~7057

Phone: (713) 369-1700. Fax: (713) 369-1750

——————
PINELLAS COUNTY l

BY:
PROJECT No

THESE DWGS. REFLECT CUSTOMER'S CHANGES
AND APPROVAL ON PREVIOUS DWG. TRANSMITTALS

DATE:

XXX£.040 ANGZ1" HOLEE.020

MACHINING TOLERANCES
XXX+.005 ANGE.5" HOLE+.020

MILL FINISH ALL OVER

1010 COMMERCIAL BLVD. SOUTH
ARLINGTON, TEXAS 76001

THIRD
ANGLE
PROJECTION

OR==

PHONE: (817) 465-5611

40

1087

PI-002

2

SCALE NONE

‘F\LE 1087P1002 ‘SHEETl oF 4

1

5

4

5

S)




MAR 05 2013

ENCLOSURE B

STATEMENT OF CERTIFICATION Commissionsr Kennsth T. Welch

I certify under penalty of law that this document and all attachments were prepared under my direction or
supervision in accordance with a system designed to assure that qualified personnel properly gather and
evaluate the information submitted. Based on my inquiry of the person or persons who manage the system,
or those persons directly responsible for gathering the information, the information submitted is, to the
best of my knowledge and belief, true, accurate, and complete. I am aware that there are significant
penalties for submitting false information, including the possibility of fine or imprisonment for knowing

violations.

Signature

Date

Printed Name

Title

40 CFR § 122.22 Signatories to permit applications and reports.

(a) Applications. All permit applications shall be signed as
follows:

(1) For a corporation. By a responsible corporate officer.
For the purpose of this section, a responsible corporate officer
means: (i) A president, secretary, treasurer, or vice-president
of the corporation in charge of a principal business function,
or other person who performs similar policy- or decision-
making functions for the corporation, or {ii) the manager of
one or more manufacturing, production, or operating
facilities, provided, the manager is authorized to make
management decisions which govern the operation of the
regulated facility including having the explicit duty of making
major capital investment recommendations, and initiating and
directing other comprehensive measures to assure long term
environmental compliance with environmental laws and
regulations; the manager can ensure that the necessary
systems are established or actions taken to gather complete
and accurate information for permit application requirements;
and where authority to sign documents has been assigned or
delegated to the manager in accordance with corporate
procedures.

Note: EPA does not require specific assignments or
delegations of authority to responsible corporate officer
identified in Sec. 122.22(a)(1)(i). The Agency will presume
that these responsible corporate officers have the reguisite
authority to sign permit applications unless the corporation
has notified the Director to the contrary. Corporate
procedures governing authority to sign permit applications
may provide for assignment or delegation to applicable

corporate positions under Sec. 122.22(a)(1)(ii} rather than to
specific individuals.

(2) For a partnership or sole proprietorship. By a general
partner or the propristor, respectively; or

(3} For a municipality, State, Federal, or other public

agency. By either a principal executive officer or ranking
clected official. For purposes of this section, a principal
executive officer of a Federal agency includes: (i) The chief
executive officer of the agency, or (ii) a senior executive
officer having responsibility for the overall operations of a
principal geographic unit of the agency (e.g., Regional
Administrators of EPA).
(b) All reports required by permits, and other information
requested by the Director shall be signed by a person
described in paragraph (a) of this section, or by a duly
authorized representative of that person. A person is a duly
authorized representative only ift

(1) The authorization is made in writing by a person
described in paragraph (a) of this section;

(2) The authorization specifies either an individual or a
position having responsibility for the overall operation of the
regulated facility or activity such as the position of plant
manager, operator of a well or a well field, superintendent,
position of equivalent responsibility, or an individual or
position having overall responsibility for environmental
maiters for the company, (A duly authorized representative
may thus be either a named individual or any individual
occupying a named position.); and,

{3) The written authorization is submitted to the Director.



	EPA 503 Biosolids_CY 2016_Final.pdf
	EPA 503 Biosolids_CY 2016
	Combined Report_1
	2016 Biosolids Summary_final pellet_pdf
	2016 Biosolids Summary_digested sludge_pdf
	SCB 503 Report 2016_pgs 5 to 11
	FL0040436_MO_A_2016_JAN (5)_RMP
	FL0040436_MO_A_2016_FEB (4)_RMP
	FL0040436_MO_A_2016_MAR (3)_RMP
	FL0040436_MO_A_2016_APR (4)_RMP
	FL0040436_MO_A_2016_MAY (6)_RMP
	FL0040436_MO_A_2016_JUN (4)_RMP
	FL0040436_MO_A_2016_JUL (4)_RMP
	FL0040436_MO_A_2016_AUG (3)_RMP
	FL0040436_MO_A_2016_SEP (3)_RMP
	FL0040436_MO_A_2016_OCT (4)_RMP
	FL0040436_MO_A_2016_NOV (2)_RMP

	FL0040436_MO_A_2016_DEC

	SCB Cert Pages
	RMP Data - Apr 2016.pdf
	16040080 Pinellas County Pelletizer 04.04.16
	PINELLAS COUNTY PELLETIZER 16-099-0200 20160413 report_coc_3625055-421
	PINELLAS COUNTY PELLETIZER 16-099-0200 20160413 report_pdf_3626488-421

	RMP-AA Data_June 2016.pdf
	16060001 Pinellas County Pelletizer 06.01.16
	Pinellas County Pelletizer 16-155-0204 20160609 report_coc_3819108-439
	Pinellas County Pelletizer 16-155-0204 20160609 report_pdf_3820497-439

	RMP Data (1).pdf
	16080034 Pinellas County Pelletizer 08.02.16
	Pinellas County Pelletizer 16-217-0203 20160815 report_pdf_3840075-463
	Pinellas County Pelletizer 16-217-0203 20160815 report_coc_3837510-463

	RMP-AA Raw Data.pdf
	16090170 Pinealls County Pelletizer 09.07.16
	Pinellas County Pelletizer 16-253-0200 20160916 report_coc_3849310-471
	Pinellas County Pelletizer 16-253-0200 20160916 report_pdf_3851518-471

	RMP-AA Raw Data (1).pdf
	16100061 Pinellas County Pelletizer 10.04.16
	Pinellas County Pelletizer 16-280-0204 20161014 report_pdf_3861104-479
	Pinellas County Pelletizer 16-280-0204 20161014 report_coc_3858939-479

	RMP-AA Raw Data.pdf
	16110001 Pinealls County Pelletizer 11.01.16
	Pinellas County Pelletizer 16-308-0203 20161109 report_pdf_3870170-487
	Pinellas County Pelletizer 16-308-0203 20161109 report_coc_3867976-487

	RMP-AA_Raw Data_Dec 2016.pdf
	16120008 Pinellas County Pelletizer 12.01.16
	Pinellas County Pelletizer 16-342-0201 20161222 report_coc_3879838-495
	Pinellas County Pelletizer 16-342-0201 20161222 report_pdf_3884620-495

	SCB_FinalPermit_2017_2022.pdf
	2. 023-DW1P-NR  Permit.pdf
	STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT
	FACILITY:
	WASTEWATER TREATMENT:
	REUSE OR DISPOSAL:
	I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
	A. Surface Water Discharges
	C. Other Limitations and Monitoring and Reporting Requirements

	II. BIOSOLIDS MANAGEMENT REQUIREMENTS
	A. Basic Requirements
	1. Biosolids generated by this facility may be distributed and marketed and/or transferred to a Biosolids Treatment Facility (BTF) or disposed of in a Class I solid waste landfill. Transferring biosolids to an alternative biosolids treatment facility ...
	2. The permittee shall monitor and keep records of the quantities of biosolids generated, received from source facilities, treated, distributed and marketed, land applied, used as a biofuel or for bioenergy, transferred to another facility, or landfil...
	3. Biosolids quantities shall be monitored by the permittee as specified below.  Results shall be reported on the permittee's Discharge Monitoring Report for Monitoring Group RMP-Q in accordance with Condition I.C.8.
	4. Biosolids quantities shall be calculated as listed in Permit Condition II.A.3 and as described below:
	5. The treatment, management, transportation, use, land application, or disposal of biosolids shall not cause a violation of the odor prohibition in subsection 62-296.320(2), F.A.C.  [62-640.400(6)]
	6. Storage of biosolids or other solids at this facility shall be in accordance with the Facility Biosolids Storage Plan.  [62-640.300(4)]
	7. Biosolids shall not be spilled from or tracked off the treatment facility site by the hauling vehicle.  [62-640.400(9)]
	B. Treatment and Monitoring Requirements
	8. The permittee is authorized to produce Class AA biosolids.
	9. The permittee shall achieve vector attraction reduction for Class AA biosolids by meeting the vector attraction reduction requirements in section 503.32(a)(7) (Use of PFRP (Processes to Further Reduce Pathogens)-Heat Treatment) of Title 40 CFR Part...
	11. The permittee shall be routinely monitored to demonstrate compliance with pathogen reduction requirements specified in Rule 62-640.600, F.A.C.  [62-640.650(3)(a)2]
	12. The permittee shall be routinely monitored to demonstrate compliance with vector attraction reduction requirements specified in Rule 62-640.600, F.A.C. [62-640.650(3)(a)2]
	13. Treatment of liquid biosolids or septage for the purpose of meeting the pathogen reduction or vector attraction reduction requirements set forth in Rule 62-640.600, F.A.C., shall not be conducted in the tank of a hauling vehicle.  Treatment of bio...
	14. Class AA biosolids shall comply with the limits and be monitored by the permittee as specified below. Results shall be reported on the permittee's Discharge Monitoring Report in accordance with Permit Condition I.C.8.  Biosolids shall not be distr...
	15. Class AA biosolids that are stored for more than 45 days shall be re-sampled for fecal coliform or Salmonella sp. every 45 days.  [62-640.650(3)(a)5]
	16. Sampling and analysis shall be conducted in accordance with 40 CFR Part 503.8 and the U.S. Environmental Protection Agency publication - POTW Sludge Sampling and Analysis Guidance Document, August 1989.  In cases where conflicts exist between 40 C...
	17. All samples shall be representative and shall be taken after final treatment of the biosolids but before  land application or distribution and marketing.  [62-640.650(3)(a)5]
	18. Biosolids samples shall be taken at the monitoring site locations listed in Permit Condition II.14 and as described below:
	C. Distribution and Marketing
	19. Biosolids or biosolids products may be distributed and marketed only if the biosolids or biosolids products meet Class AA standards and are either sold or given-away under a Florida fertilizer license or distributed and marketed to a person or ent...
	20. Within 24 hours of discovering that distributed and marketed biosolids did not meet the Class AA standards, the permittee shall notify the Department and all persons to whom they delivered or distributed and marketed the Class AA biosolids.  [62-6...
	21. The permittee shall make the following information available to users by product labels or other means:
	a. The fertilizer label required by Florida fertilizer law or the equivalent information required by the USCC STA program;
	b. The name and address of the facility or person that produced the Class AA biosolids;
	c. A statement that the biosolids or biosolids product meets the criteria of subsection 62-640.700(5), F.A.C.;
	d. Recommendation that biosolids be applied at a rate that does not exceed crop or plant nutrient needs and;
	e. Recommendations on proper storage of the biosolids or biosolids product prior to use. For distributed quantities of biosolids or biosolids products greater than one dry ton, the recommendations shall include that biosolids may not be stored on prop...
	D. Disposal
	22. Disposal of biosolids, septage, and "other solids" in a solid waste disposal facility, or disposal by placement on land for purposes other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste pile, or dedicate...
	E. Transfer
	24. The permittee shall keep hauling records to track the transport of biosolids between the facilities.  The hauling records shall contain the following information:
	F. Receipt
	25. The permittee shall be responsible for proper treatment, management, and disposition of biosolids accepted from source facilities.  [62-640.880(1)(a)]
	26. The permittee shall enter into a written agreement with each source facility that it intends to receive biosolids from. The agreement shall address the quality and quantity of the biosolids accepted by the permittee. The agreement shall include a ...
	1. The permittee shall give at least 72-hours' notice to the Department's Southwest District Office, prior to the installation of any monitoring wells.  [62-520.600(6)(h)]
	2. Before construction of new ground water monitoring wells, a soil boring shall be made at each new monitoring well location to properly determine monitoring well specifications such as well depth, screen interval, screen slot, and filter pack.  [62-...
	3. Within 30 days after installation of a monitoring well, the permittee shall submit to the Department's Southwest District Office well completion reports and soil boring/lithologic logs on the attached DEP Form(s) 62-520.900(3), Monitoring Well Comp...
	4. All piezometers and monitoring wells not part of the approved ground water monitoring plan shall be plugged and abandoned in accordance with Rule 62-532.500(5), F.A.C., unless future use is intended.  [62-532.500(5)]
	5. For the Part III Public Access system, all ground water quality criteria specified in Chapter 62-520, F.A.C., shall be met at the edge of the zone of discharge.  The zone of discharge shall extend horizontally 100 feet from the application site(s) ...
	6. The ground water minimum criteria specified in Rule 62-520.400 F.A.C., shall be met within the zone of discharge.  [62-520.400 and 62-520.420(4)]
	7. If the concentration for any constituent listed in Permit Condition III.10. in the natural background quality of the ground water is greater than the stated maximum, or in the case of pH is also less than the minimum, the representative background ...
	8. During the period of operation authorized by this permit, the permittee shall continue to sample ground water at the monitoring wells identified in Permit Condition III.9., below in accordance with this permit and the approved ground water monitori...
	9. The following monitoring wells shall be sampled for Reuse System R-001.
	10. The following parameters shall be analyzed for each monitoring well identified in Permit Condition III.9.:
	11. Water levels shall be recorded before evacuating each well for sample collection.  Elevation references shall include the top of the well casing and land surface at each well site (NAVD allowable) at a precision of plus or minus 0.01 foot.  [62-52...
	12. Ground water monitoring wells shall be purged prior to sampling to obtain representative samples.  [62-160.210] [62-600.670(3)]
	13. Analyses shall be conducted on unfiltered samples, unless filtered samples have been approved by the Department's Southwest District Office as being more representative of ground water conditions.  [62-520.310(5)]
	14. Ground water monitoring test results shall be submitted on Part D of Form 62-620.910(10) in accordance with Permit Condition I.C.8.  [62-520.600(11)(b)] [62-600.670] [62-600.680(1)] [62-620.610(18)]
	15. If any monitoring well becomes inoperable or damaged to the extent that sampling or well integrity may be affected, the permittee shall notify the Department's Southwest District Office within two business days from discovery, and a detailed writt...
	IV. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS
	A. Part III Public Access System(s)
	1. Use of reclaimed water is authorized within the general service area identified in the attached map.  The system service area covering provided by Pinellas County Utilities.  The system provides reclaimed water to unincorporated Central Pinellas Co...
	2. New major users of reclaimed water (i.e., using 0.1 MGD or more) may be added to the reuse system using the general permit described in Rule 62-610.890, F.A.C., if the requirements in this rule are complied with. Application for use of this general...
	3. Cross-connections to the potable water system are prohibited.  [62-610.469(7)]
	4. A cross-connection control program shall be implemented and/or remain in effect within the areas where reclaimed water will be provided for use and shall be in compliance with the Rule 62-555.360, F.A.C.  [62-610.469(7)]
	5. The permittee shall conduct inspections within the reclaimed water service area to verify proper connections, to minimize illegal cross-connections, and to verify both the proper use of reclaimed water and that the proper backflow prevention assemb...
	6. If an actual or potential (e.g. no dual check device on residential connections served by a reuse system) cross-connection between the potable and reclaimed water systems is discovered, the permittee shall:
	a. Immediately discontinue potable water and/or reclaimed water service to the affected area if an actual cross-connection is discovered.
	b. If the potable water system is contaminated, clear the potable water lines.
	c. Eliminate the cross-connection and install a backflow prevention device as required by the Rule 62-555.360.F.A.C.
	d. Test the affected area for other possible cross-connections.
	e. Within 24 hours, notify the Department's Southwest District Office's domestic wastewater and drinking water programs.
	f. Within 5 days of discovery of an actual or potential cross-connection, submit a written report to the Department's Southwest District Office detailing: a description of the cross-connection, how the cross-connection was discovered, the exact date a...
	7. Maximum obtainable separation of reclaimed water lines and potable water lines shall be provided and the minimum separation distances specified in Rule 62-610.469(7), F.A.C., shall be provided. Reuse facilities shall be color coded or marked.  Unde...
	8. In constructing reclaimed water distribution piping, the permittee shall maintain a 75-foot setback distance from a reclaimed water transmission facility to public water supply wells.  No setback distances are required to other potable water supply...
	9. A setback distance of 75 feet shall be maintained between the edge of the wetted area and potable water supply wells, unless the utility adopts and enforces an ordinance prohibiting potable water supply wells within the reuse service area.  No setb...
	10. Reclaimed water shall not be used to fill swimming pools, hot tubs, or wading pools.  [62-610.469(4)]
	11. Low trajectory nozzles, or other means to minimize aerosol formation shall be used within 100 feet from outdoor public eating, drinking, or bathing facilities.  [62-610.471(6)]
	12. A setback distance of 100 feet shall be maintained from indoor aesthetic features using reclaimed water to adjacent indoor public eating and drinking facilities.  [62-610.471(8)]
	13. The public shall be notified of the use of reclaimed water. This shall be accomplished by posting of advisory signs in areas where reuse is practiced, notes on scorecards, or other methods.  [62-610.468(2)]
	14. All new advisory signs and labels on vaults, service boxes, or compartments that house hose bibbs along with all labels on hose bibbs, valves, and outlets shall bear the words "do not drink" and "no beber" along with the equivalent standard intern...
	15. The permittee shall ensure that users of reclaimed water are informed about the origin, nature, and characteristics of reclaimed water; the manner in which reclaimed water can be safely used; and limitations on the use of reclaimed water.  Notific...
	16. Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are required.  [62-610.414(8)]
	17. Overflows from emergency discharge facilities on storage ponds shall be reported as abnormal events in accordance with Permit Condition IX.20.  [62-610.800(9)]
	V. OPERATION AND MAINTENANCE REQUIREMENTS
	A. Staffing Requirements
	1. During the period of operation authorized by this permit, the wastewater facilities shall be operated under the supervision of one or more operators certified in accordance with Chapter 62-602, F.A.C.  In accordance with Chapter 62-699, F.A.C., thi...
	A Class C or higher operator 24 hours/day for 7 days/week.  The lead/chief operator must be a Class A operator.
	2. The lead/chief operator shall be employed at the plant full time.  "Full time" shall mean at least 4 days per week, working a minimum of 35 hours per week, including leave time.  A licensed operator shall be on-site and in charge of each required s...
	B. Capacity Analysis Report and Operation and Maintenance Performance Report Requirements
	1. The application to renew this permit shall include an updated capacity analysis report prepared in accordance with Rule 62-600.405, F.A.C.  [62-600.405(5)]
	2. The application to renew this permit shall include a detailed operation and maintenance performance report prepared in accordance with Rule 62-600.735, F.A.C.  [62-600.735(1)]
	C. Recordkeeping Requirements
	1. The permittee shall maintain the following records and make them available for inspection on the site of the permitted facility.
	a. Records of all compliance monitoring information, including all calibration and maintenance records and all original strip chart recordings for continuous monitoring instrumentation, including, if applicable, a copy of the laboratory certification ...
	b. Copies of all reports required by the permit for at least three years from the date the report was prepared;
	c. Records of all data, including reports and documents, used to complete the application for the permit for at least three years from the date the application was filed;
	d. Monitoring information, including a copy of the laboratory certification showing the laboratory certification number, related to the residuals use and disposal activities for the time period set forth in Chapter 62-640, F.A.C., for at least three y...
	e. A copy of the current permit;
	f. A copy of the current operation and maintenance manual as required by Chapter 62-600, F.A.C.;
	g. A copy of any required record drawings;
	h. Copies of the licenses of the current certified operators;
	i. Copies of the logs and schedules showing plant operations and equipment maintenance for three years from the date of the logs or schedules.  The logs shall, at a minimum, include identification of the plant; the signature and license number of the ...
	j. Records of biosolids quantities, treatment, monitoring, and hauling for at least five years.
	VI. SCHEDULES
	1. The permittee is not authorized to discharge to waters of the state after the expiration date of this permit, unless:
	a. The permittee has applied for renewal of this permit at least 180 days before the expiration date of this permit using the appropriate forms listed in Rule 62-620.910, F.A.C., and in the manner established in the Department of Environmental Protect...
	b. The permittee has made complete the application for renewal of this permit before the permit expiration date.
	VII. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS
	A. Implementation Requirements
	1. The permittee shall function as the Control Authority and shall be responsible for the performance of all pretreatment program requirements contained in Chapter 62-625, F.A.C. The permittee shall be subject to enforcement actions, penalties, and ot...
	2. The permittee shall enforce the requirements promulgated under Sections 307(b), 307(c), 307(d), and 402(b) of the Act. The permittee shall cause industrial users subject to Federal Categorical Standards to achieve compliance no later than the date ...
	3. The permittee shall perform the pretreatment functions as required in Chapter 62-625, F.A.C., including, but not limited to, the following:
	a. Implementing the necessary legal authorities as provided in Rule 62-625.500(2)(a), F.A.C. This includes, among other things, the authority to require compliance with applicable pretreatment standards, which includes general prohibitions listed in R...
	b. Implementing the programmatic functions as required under Rule 62-625.500(2)(b), F.A.C.;
	c. Providing the required funding, equipment, and personnel to implement the pretreatment program as provided in Rules 62-625.500(2), (3), and (4)., F.A.C.; and
	d. Providing a written technical evaluation that local limits have been developed in accordance with Rule 62-625.400(3)(a), F.A.C. The evaluation shall verify whether existing local limits protect the wastewater facilities, and if not, the permittee s...
	4. As required by Rules 62-625.600(8) and (12), F.A.C., the permittee shall submit a signed copy of the annual report for pretreatment activities, including DMRs for Monitoring Site Numbers PRT-I, PRT-E, and PRT-R for this facility and for all facilit...
	In order to comply with Rule 62-625.600(8)(f), F.A.C., the permittee shall submit annual DMRs with the analytical results of influent, effluent, and residuals for those pollutants listed on the DMRs. For any other nonpriority pollutants which the perm...
	5. In addition to the South Cross Bayou WRF (FL0040436), the following facilities are covered by the South Cross Bayou WRF pretreatment program:   William E Dunn WRF
	6. Samples for Monitoring Site Numbers PRT-I, PRT-E, and PRT-R shall be taken at the monitoring site locations described below:
	VIII. OTHER SPECIFIC CONDITIONS
	1. The permittee shall comply with all conditions and requirements for reuse contained in their consumptive use permit issued by the Water Management District, if such requirements are consistent with Department rules.  [62-610.800(10)]
	2. In the event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms of public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed areas at the levels ...
	3. The deliberate introduction of stormwater in any amount into collection/transmission systems designed solely for the introduction (and conveyance) of domestic/industrial wastewater; or the deliberate introduction of stormwater into collection/trans...
	4. Collection/transmission system overflows shall be reported to the Department in accordance with Permit Condition IX. 20. [62-604.550] [62-620.610(20)]
	5. The operating authority of a collection/transmission system and the permittee of a treatment plant are prohibited from accepting connections of wastewater discharges which have not received necessary pretreatment or which contain materials or pollu...
	a. Which may cause fire or explosion hazards; or
	b. Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action or pH levels; or
	c. Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or treatment; or
	d. Which result in the wastewater temperature at the introduction of the treatment plant exceeding 40oC or otherwise inhibiting treatment; or
	e. Which result in the presence of toxic gases, vapors, or fumes that may cause worker health and safety problems.
	6. The treatment facility, storage ponds for Part II systems, rapid infiltration basins, and/or infiltration trenches shall be enclosed with a fence or otherwise provided with features to discourage the entry of animals and unauthorized persons.  [62-...
	7. Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to a Department approved Class I landfill or to a landfill approved by the Department for receipt/disposal of screenings and grit.  [62-...
	8. Where required by Chapter 471 or Chapter 492, F.S., applicable portions of reports that must be submitted under this permit shall be signed and sealed by a professional engineer or a professional geologist, as appropriate.  [62-620.310(4)]
	9. The permittee shall provide verbal notice to the Department's Southwest District Office as soon as practical after discovery of a sinkhole or other karst feature within an area for the management or application of wastewater, wastewater residuals (...
	IX. GENERAL CONDITIONS
	1. The terms, conditions, requirements, limitations, and restrictions set forth in this permit are binding and enforceable pursuant to Chapter 403, Florida Statutes.  Any permit noncompliance constitutes a violation of Chapter 403, Florida Statutes, a...
	2. This permit is valid only for the specific processes and operations applied for and indicated in the approved drawings or exhibits.  Any unauthorized deviations from the approved drawings, exhibits, specifications, or conditions of this permit cons...
	3. As provided in subsection 403.087(7), F.S., the issuance of this permit does not convey any vested rights or any exclusive privileges.  Neither does it authorize any injury to public or private property or any invasion of personal rights, nor autho...
	4. This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title, and does not constitute authority for the use of submerged lands unless herein provided and the necessary title or leasehold interests ...
	5. This permit does not relieve the permittee from liability and penalties for harm or injury to human health or welfare, animal or plant life, or property caused by the construction or operation of this permitted source; nor does it allow the permitt...
	6. If the permittee wishes to continue an activity regulated by this permit after its expiration date, the permittee shall apply for and obtain a new permit.  [62-620.610(6)]
	7. The permittee shall at all times properly operate and maintain the facility and systems of treatment and control, and related appurtenances, that are installed and used by the permittee to achieve compliance with the conditions of this permit.  Thi...
	8. This permit may be modified, revoked and reissued, or terminated for cause.  The filing of a request by the permittee for a permit revision, revocation and reissuance, or termination, or a notification of planned changes or anticipated noncomplianc...
	9. The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, including an authorized representative of the Department and authorized EPA personnel, when applicable, upon presentation of credentials or other...
	a. Enter upon the permittee's premises where a regulated facility, system, or activity is located or conducted, or where records shall be kept under the conditions of this permit;
	b. Have access to and copy any records that shall be kept under the conditions of this permit;
	c. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and
	d. Sample or monitor any substances or parameters at any location necessary to assure compliance with this permit or Department rules.
	10. In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other information relating to the construction or operation of this permitted source which are submitted to the Department may be used by ...
	11. When requested by the Department, the permittee shall within a reasonable time provide any information required by law which is needed to determine whether there is cause for revising, revoking and reissuing, or terminating this permit, or to dete...
	12. Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply with changes in Department rules and Florida Statutes after a reasonable time for compliance; provided, however, the permittee does...
	13. The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in accordance with Rule 62-4.052, F.A.C.  [62-620.610(13)]
	14. This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C.  The permittee shall be liable for any noncompliance of the permitted activity until the transfer is approved by the Department.  [62-620.610(14)]
	15. The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a wastewater facility or activity and shall specify what steps will be taken to safeguard public health and safety during and following i...
	16. The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300, F.A.C., and the Department of Environmental Protection Guide to Permitting Wastewater Facilities or Activities Under Chapter 62-620, F.A.C., at ...
	17. The permittee shall give advance notice to the Department of any planned changes in the permitted facility or activity which may result in noncompliance with permit requirements.The permittee shall be responsible for any and all damages which may ...
	a. A description of the anticipated noncompliance;
	b. The period of the anticipated noncompliance, including dates and times; and
	c. Steps being taken to prevent future occurrence of the noncompliance.
	18. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246 and Chapters 62-160, 62-600, and 62-610, F.A.C., and 40 CFR 136, as appropriate.
	a. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported on a Discharge Monitoring Report (DMR), DEP Form 62-620.910(10), or as specified elsewhere in the permit.
	b. If the permittee monitors any contaminant more frequently than required by the permit, using Department approved test procedures, the results of this monitoring shall be included in the calculation and reporting of the data submitted in the DMR.
	c. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean unless otherwise specified in this permit.
	d. Except as specifically provided in Rule 62-160.300, F.A.C., any laboratory test required by this permit shall be performed by a laboratory that has been certified by the Department of Health Environmental Laboratory Certification Program (DOH ELCP)...
	e. Field activities including on-site tests and sample collection shall follow the applicable standard operating procedures described in DEP-SOP-001/01 adopted by reference in Chapter 62-160, F.A.C.
	f. Alternate field procedures and laboratory methods may be used where they have been approved in accordance with Rules 62-160.220, and 62-160.330, F.A.C.
	19. Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements contained in any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days following each schedule date.  ...
	20. The permittee shall report to the Department's Southwest District Office any noncompliance which may endanger health or the environment.  Any information shall be provided orally within 24 hours from the time the permittee becomes aware of the cir...
	a. The following shall be included as information which must be reported within 24 hours under this condition:
	(1) Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation or results in an unpermitted discharge,
	(2) Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,
	(3) Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the permit for such notice, and
	(4) Any unauthorized discharge to surface or ground waters.
	b. Oral reports as required by this subsection shall be provided as follows:
	(1) For unauthorized releases or spills of treated or untreated wastewater reported pursuant to subparagraph IX.20.(a)4. that are in excess of 1,000 gallons per incident, or where information indicates that public health or the environment will be end...
	(a) Name, address, and telephone number of person reporting;
	(b) Name, address, and telephone number of permittee or responsible person for the discharge;
	(c) Date and time of the discharge and status of discharge (ongoing or ceased);
	(d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic wastewater);
	(e) Estimated amount of the discharge;
	(f) Location or address of the discharge;
	(g) Source and cause of the discharge;
	(h) Whether the discharge was contained on-site, and cleanup actions taken to date;
	(i) Description of area affected by the discharge, including name of water body affected, if any; and
	(j) Other persons or agencies contacted.
	(2) Oral reports, not otherwise required to be provided pursuant to subparagraph IX.20.b.1 above, shall be provided to the Department's Southwest District Office within 24 hours from the time the permittee becomes aware of the circumstances.
	c. If the oral report has been received within 24 hours, the noncompliance has been corrected, and the noncompliance did not endanger health or the environment, the Department's Southwest District Office shall waive the written report.
	21. The permittee shall report all instances of noncompliance not reported under Permit Conditions IX.17., IX.18., or IX.19. of this permit at the time monitoring reports are submitted.  This report shall contain the same information required by Permi...
	22. Bypass Provisions.
	a. "Bypass" means the intentional diversion of waste streams from any portion of a treatment works.
	b. Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass, unless the permittee affirmatively demonstrates that:
	(1) Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and
	(2) There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, retention of untreated wastes, or maintenance during normal periods of equipment downtime.  This condition is not satisfied if adequate back-up e...
	(3) The permittee submitted notices as required under Permit Condition IX.22.c. of this permit.
	c. If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if possible at least 10 days before the date of the bypass.  The permittee shall submit notice of an unanticipated bypass within 24 hours of...
	d. The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee demonstrates that it will meet the three conditions listed in Permit Condition IX.22.b.(1) through (3) of this permit.
	e. A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be exceeded if it is for essential maintenance to assure efficient operation.   These bypasses are not subject to the provisions of Permit Con...
	23. Upset Provisions.
	a. "Upset" means an exceptional incident in which there is unintentional and temporary noncompliance with technology-based effluent limitations because of factors beyond the reasonable control of the permittee.
	(1) An upset does not include noncompliance caused by operational error, improperly designed treatment facilities, inadequate treatment facilities, lack of preventive maintenance, careless or improper operation.
	(2) An upset constitutes an affirmative defense to an action brought for noncompliance with technology based permit effluent limitations if the requirements of upset provisions of Rule 62-620.610, F.A.C., are met.
	b. A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly signed contemporaneous operating logs, or other relevant evidence that:
	(1) An upset occurred and that the permittee can identify the cause(s) of the upset;
	(2) The permitted facility was at the time being properly operated;
	(3) The permittee submitted notice of the upset as required in Permit Condition IX.20. of this permit; and
	(4) The permittee complied with any remedial measures required under Permit Condition IX.5. of this permit.
	c. In any enforcement proceeding, the burden of proof for establishing the occurrence of an upset rests with the permittee.
	d. Before an enforcement proceeding is instituted, no representation made during the Department review of a claim that noncompliance was caused by an upset is final agency action subject to judicial review.
	Executed in Temple Terrace, Florida.

	4. 023-DW1P-NR Fact Sheet.pdf
	1. SUMMARY OF APPLICATION
	Domestic Wastewater Treatment Plant
	Ownership Type:  County
	SIC Code:  4952
	Surface Water Discharge
	D-001: An existing 20 MGD annual average daily flow (AADF) permitted discharge to Joe's Creek, Class III Marine waters, (WBID# 1668E).  Joe’s Creek flows into WBID 1641 of Cross Bayou Canal Class III Marine waters.  Cross Bayou Canal flows into WBID 1...
	D-002 and D-003: Golf course irrigation reclaimed water storage lakes which may intermittently discharge through the stormwater management and control system during storm events.  These lakes are located at Belleview Biltmore Country Club Golf Course ...
	Land Application
	R-001: An existing 33.0 MGD annual average daily flow (AADF) permitted capacity slow-rate public access (R-001) consisting of an existing Master Urban Reuse System.  The system service area covering about 57 square miles is described in detail in Perm...
	2. SUMMARY OF SURFACE WATER DISCHARGE
	3. BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS
	a. This facility is authorized to discharge effluent from Outfall D-001 to Joe's Creek, WBID 1668E, Class III Marine waters, based on the following:
	b. This facility is authorized to direct reclaimed water to Reuse System R-001, a slow-rate public access system, based on the following:
	c. Other Limitations and Monitoring Requirements:
	4. DISCUSSION OF CHANGES TO PERMIT LIMITATIONS
	5. BIOSOLIDS MANAGEMENT REQUIREMENTS
	Biosolids generated by this facility may be distributed and marketed, transported to a Biosolids Management Facility (BMF) or disposed in a Class I solid waste landfill.  Transferring biosolids to an alternative biosolids treatment facility does not r...
	See the table below for the rationale for the Class AA biosolids limits and monitoring requirements.
	6. GROUND WATER MONITORING REQUIREMENTS
	Ground water monitoring requirements have been established in accordance with Chapters 62-520, 532, 601, 610, and 620, F.A.C.
	7. PERMIT SCHEDULES
	8. INDUSTRIAL PRETREATMENT REQUIREMENTS
	9. ADMINISTRATIVE ORDERS (AO) AND CONSENT ORDERS (CO)
	This permit is not accompanied by an AO and the facility has not entered into a CO with the Department.
	10. REQUESTED VARIANCES OR ALTERNATIVES TO REQUIRED STANDARDS
	11. THE ADMINISTRATIVE RECORD
	12. CHANGES FROM COURTESY DRAFT AND DRAFT
	A courtesy draft permit copy was sent on August 24, 2017. On August 31, 2017, the Department received comments from the Pinellas County Utilities on the courtesy copy of Draft permit. Based on the comments received, the permit was revised as follows:
	1) Minor typographical edits and minor changes were made to Monitoring Location Site Numbers and Parameter Naming.
	2) Toxicity species were changed to marine organisms.
	3) Ambient Monitoring: Turbidity was removed from the field readings at surface and bottom. In addition, the mid-depth was modified to change fecal coliform bacteria to Enterococci or E. coli depending when sampled, if the mid-depth is predominantly f...
	4) Groundwater monitoring sites location were corrected in the groundwater monitoring plan.
	5) Class B biosolids treatment references were removed from the permit.
	Changes to the draft permit issued on September 18, 2017, included minor typographical corrections and the addition of the control elevations for the storage lakes in permit condition I.A.8.
	13. PROPOSED SCHEDULE FOR PERMIT ISSUANCE
	Notice of Permit Issuance November 2017
	14. DEP CONTACT
	Telephone No.: (813) 470-5760

	3. 023-DW1P-NR DMRs.pdf
	DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A
	DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DISCHARGE MONITORING REPORT - PART A (Continued)
	DAILY SAMPLE RESULTS - PART B
	DAILY SAMPLE RESULTS - PART B
	DAILY SAMPLE RESULTS - PART B
	GROUNDWATER MONITORING REPORT - PART D
	GROUNDWATER MONITORING REPORT - PART D
	GROUNDWATER MONITORING REPORT - PART D
	GROUNDWATER MONITORING REPORT - PART D
	GROUNDWATER MONITORING REPORT - PART D
	GROUNDWATER MONITORING REPORT - PART D
	INSTRUCTIONS FOR COMPLETING THE WASTEWATER DISCHARGE MONITORING REPORT
	PART A -DISCHARGE MONITORING REPORT (DMR)
	PART B - DAILY SAMPLE RESULTS
	PART D - GROUND WATER MONITORING REPORT
	SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES






